A46JE PARTS MANUAL



gsnorkel
ABGIE

REPAIR PARTS

MANUAL

Part Number 0260194

July 2016
Models A46JE/AB46JE
Replaces 0260194 June 2015




ADANGER

The aerial platform is not electrically insulated. Death or serious injury will result from contact
with, or inadequate clearance from, an energized conductor.

Do not go closer than the Minimum Safe Approach Distance as defined by ANSI standards.
Regard all conductors as energized.
Allow for electrical wire sag and aerial platform sway.

If the platform, boom structure, or any part of the aerial platform contacts a high-voltage electrical
conductor, the entire machine can become electrically charged.

If that happens, remain on the machine and do not contact any other structure or object. This in-
cludes the ground, adjacent buildings, poles, and any other objects that are not part of the aerial
platform.

Such contact could make your body a conductor to the other object, creating an electrical shock
hazard resulting in death or serious injury.

If an aerial platform is in contact with an energized conductor the platform operator must warn ground
personnel in the vicinity to stay away. Their bodies can conduct electricity creating an electrical shock
hazard resulting in death or serious injury.

Do not approach or leave the aerial platform until the electricity has been turned off.
Do not attempt to operate the lower controls when the platform, boom structure, or any part of the
aerial platform is in contact with a high-voltage electrical conductor or if there is an immediate danger

of such contact.

Personnel on or near an aerial platform must be continuously aware of electrical hazards, recogniz-
ing that death or serious injury can result from contact with an energized conductor.

California
Proposition 65 Warning

Battery posts, terminals and related accessories contain lead
and lead components, chemicals known to the State of California
to cause cancer and birth defects or other reproductive harm.
Wash hands after handling.

© Snorkel International, Inc. — all rights reserved



General Information

About This Manual

This manual covers A46JE and AB46JE aerial platforms.
Information is included for machines that have been
manufactured to conform to all applicable requirements
of the following organizations:

« American National Standards Institute (ANSI)
- Canadian Standards Association (CSA)

- European Committee for Standardization (CE)
- Australian Standards (AS) certification

Part pages include a drawing and a bill of material.
The bill of material lists the item number that is on the
drawing, the Snorkel part number, quantity used and a
description of the item.

Some callouts in the drawings may have a balloon with
two numbers. The top number is the item number and
the bottom number is the quantity of the item at that
location.

While Snorkel has attempted in every way to confirm that
all information in this manual is correct, improvements
are being constantly made to the machine that may not
be reflected in this manual.

If you find information in this manual that is not correct
or is confusing, you are urged to report your findings to
Snorkel for our evaluation. Your input is important to us
and will be used in future printings of this manual.

This machine is covered by a limited warranty that spe-
cifically identifies items warrantied by Snorkel and those
items covered by original manufacturer's warranty. A
copy of the Snorkel Limited Warranty is located on the
inside of the back cover of this manual.

Repairs and Maintenance
Every person who maintains, inspects, tests or repairs
the machine must be qualified and authorized to do so.

AcCaution
Do not modify this aerial platform without prior
written consent of Snorkel Engineering Department.
Modification may void the warranty, adversely affect
stability or affect the operational characteristics of
the aerial platform.

Abbreviations
The following abbreviations may be used in this manual.

AC alternating current
ANSI  American National Standards Institute

AR as required

CCA  cold cranking amps

cm centimeter

DC direct current

ft feet

GFCI ground fault circuit interruptor
in inch

Ibs pounds

mm millimeter

no number

NPT  national pipe thread

psi pounds per square inch

qty guantity
rom revolutions per minute
UL Underwriters Laboratories Inc.

Additional Information

All correspondence relative to this machine, such as field
reports, discrepancy reports, requests for information,
etc., should be directed to:

Snorkel North America

P.O. Box 1160

St. Joseph, MO 64502-1160 USA
Phone: 1-800-255-0317

Snorkel Europe

Vigo Centre

Birtley Road

Washington

Tyne & Wear

NE38 9DA

Phone: +44 (0) 845 1550 058

http://www.snorkellifts.com

A46JE/AB46JE — 0260194



Component Identification

Power to Platform
Upper Controls Outlet

Platform Identification Placard
On Inside Front of Platform
Serial Number « Model Number

\_ X
\Y4
5

Y/

AN

\J
Y
A\

Drive Control Compartment
Hydraulic Pump « Drive Motors
Battery Charger + Level Sensor

Hydraulic Fluid Filter

Hydraulic

Reservoir Front Axle

Battery Tray
(Both Sides) Tie-Down/Lifting Lugs

Right Side

Serial Number Placard
On Rear of Turntable
Serial Number « Model Number

Lower

Platform
Foot Switch

Battery Disconnect

Switch Tie-Down/Lifting

Battery Lugs
Charger Plug

Left Side

ii A46JE/AB46JE — 0260194



Service and Parts Information

Ordering Parts
When placing an order for service or repair parts, please
have the following machine information readily available.

Model number

Serial number

Snorkel part number
Description of part

Quantity of parts required
Your purchase order number
Address for order to ship to
The desired shipment method

If ordering parts off-line, the parts order form on the
following page may be mailed or faxed to the attention
of the Parts Department at the following location:

Snorkel North America

P.O. Box 1160

St. Joseph, MO 64502-1160 USA
Phone: 1-800-255-0317

Parts Fax: 1-785-989-3077

Snorkel Europe

Vigo Centre

Birtley Road

Washington

Tyne & Wear

NE38 9DA

Phone: +44 (0) 845 1550 058
Parts Fax: +44 (0) 1952 607 678

Attention: Parts Department

For your convenience, our electronic on-line ordering
system is accessible from the following Internet location:

http://www.snorkellifts.com

ANSI and OSHA Compliance
All owners and users of the aerial platform must read,
understand and comply with all applicable regulations.
Ultimate compliance to OSHA regulations is the respon-
sibility of the user and their employer.

ANSI publications clearly identify the responsibilities
of all personnel who may be involved with the aerial
platform. A reprint of the “Manual of Responsibilities
for Dealers, Owners, Users, Operators, Lessors and
Lessees of ANSI/SIA A92.5-2006 Boom-Supported
Elevating Work Platforms” is available from Snorkel
dealers or from the factory upon request.

Copies are also available from:
Scaffold Industry Association, Inc.

P.O. Box 20574
Phoenix, AZ 85036-0574 USA

Manuals
Manuals are available from Snorkel to support any of
the machines that we produce.

The specific manuals for A46JE and AB46JE aerial
platforms are as follows:

A46JE Operator’s Manual — ANSI
Snorkel part number — 0260072

A46JE Operator’s Manual — CE
Snorkel part number — 0260229

AB46JE Operator’s Manual — ANSI
Snorkel part number — 0260072 July 2008

AB46JE Operator’s Manual — CE
Snorkel part number — 0260228 August 2008

A46JE/AB46JE Repair Parts Manual
Snorkel part number — 0260194

ANSI Manual of Responsibilities
ANSI/SIA A92.5-2006
Snorkel part number — 0084053

Machine Information

Model Number:

Serial Number:

Date of Purchase:

Purchased From:

Snorkel Dealer or Distributor:

A46JE/AB46JE — 0260194



Date:

Parts Order Form

Fill out completely and fax attention Parts Department to:
Snorkel USA 1-785-989-3077
Snorkel Europe +44 (0) 1952 607 678

Account Number:

Company:

Purchase Order Number:

Address:

Model Number:

Serial Number:

Ship To:

Contact Name:

Phone Number:

Fax Number:

Shipping Method:

Part Number

Description

Quantity

Note: Backordered parts will be shipped as soon as available using the same shipping method as the original
order unless otherwise indicated below.

L] Ship complete order only. Do not backorder parts.

] Ship all available parts and disposition of backordered parts.

] Other instructions as specified:




GENERAL INFORMATION

GENERAL INFORMATION, A46JE .. 1
REPAIR PARTS
CHASSIS ASSEMBLY ANSI BEFORE A46JE-04-000159 AND CE BEFORE A46JE-01-010860 ....... 6
CHASSIS ASSEMBLY A46JE PG OCTOBER 2019 AND AFTER ... ... ... .. .. ... ... ......... 10
STEERING SPINDLE ASSEMBY RIGHT HAND MAY 2012 AND AFTER .......................... 15
STEERING SPINDLE ASSEMBLY LEFT HAND MAY 2012 AND AFTER ......................... 17
FRONT HUB ASSEMBLY DECEMBER 2008 AND AFTER ... .. ... ... .. ... .. ... ... ... ........ 19
TIRE AND WHEEL FOAM FILL ASSEMBLY ... . 20
TIRE WHEEL ASSEMBLY FOAM FILL NM W 21
TIRES FF NON-MARK ANSI CE STANDARD . ... . 22
BATTERY TRAY COVER ASSEMBLY MAY 2013 AND AFTER ... ... ... ... .. ... ... ... ........... 23
COVER ASSEMBLY ENGINE COMPARTMENT ... ... . 25
TURNTABLE ASSEMBLY A46JE ANSI A46JE-04-000158 AND BEFORE CE A46JE-01-010859 AND
BEF O RE 27
TURNTABLE ASSEMBLY PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND
AE T B R 33
TURNTABLE ASSEMBLY E-DRIVE PG ORFF A46JE OCTOBER 2017 AND AFTER .............. 38
LOWER BOOM ASSEMBLY ORFF BEFORE PG JULY 2017 AND AFTER ......................... 43
LOWER BOOM ASSEMBLY AUGUST 2017 AND AFTER ... .. ... .. .. ... .. .. .. ... ... ......... 47
BOOM INSTALLATION PG A46JE A46JRT MARCH 2018 AND AFTER ........................... 51

TOP BOOM ASSEMBLY A46JE-04-000158 AND BEFORE CE A46JE-01-010859 AND BEFORE ... 53
TOP BOOM ASSEBLY PG ANSI A46JE-04-000159 AND AFTER AND PG CE A46JE-01-010860 AND

AE TR 57
TOP OUTER BOOM ORFF PG ASSEMBLY MAY 2008 AND AFTER ............................... 61
ANTI BUCKLE WEAR PAD ASSEMBLY SEPTEMBER 2008 AND AFTER ......................... 65
UPPER BOOM ASSEMBLY ORFF FEBURARY 2020 AND AFTER ... ... ... ... ... ............... 67
UPPER BOOM ASSY PG ANSI A46JE-04-000158 AND BEFORE CE BEFORE A46JE-01-010859 AND

BEF O RE 70
UPPER BOOM ASSEMBLY ANSI/CE DECEMBER 2019 AND AFTER ............................. 73
PLATFORM INSTALLATION A46JE A46JRT ... .. . 76
PLATFORM ASSEMBLY CE A46GJE ... . . 82
5'STEEL PLATFORM ASSEMBLY WITH BUMP GUARD WITH PADDING ...................... 85

5' ALUMINUM PLATFORM ASSEMBLY 500# GRAVITY GATE OCTOBER 2019 AND AFTER .. 91

5" ALUMINUM PLATFORM ASSEMBLY 500# CE GRAVITY GATE OCTOBER 2019 AND AFTER
95

5" ALUMINUM PLATFORM ASSEMBLY 500# GRAVITY GATE WITH OVERLOAD OCTOBER
2019 AND AFTER 99

5" ALUMINUM PLATFORM ASSEMBLY 500# GRAVITY GATE OCTOBER 2019 AND AFTER . 102
5" ALUMINUM PLATFORM ASSEMBLY 550# PG WITH SWING GATE AND SNORKEL GUARD

OCTOBER 2019 AND AFTER ... o 105
5" ALUMINUM PLATFORM ASSEMBLY 550# WITH SNORKEL GUARD AND OVERLOAD
OCTOBER 2019 AND AFTER ... o 109

5" ALUMINUM PLATFORM ASSEMBLY 550# CE PG SWING GATE WITH SNORKEL GUARD
AND OVERLOAD OCTOBER 2019 AND AFTER .. ... ... ... 112



5' STEEL PLATFORM ASSEMBLY WITH SWING GATE BUMP GUARD SYSTEM AND OVERLOAD

APRIL 2017 AND AFTER .. 115
5'STEEL PLATFORM ASSEMBLY SWING GATE HANDRAIL WITH PADS OCTOBER 2019 AND
A T B R 120

6' STEEL PLATFORM ASSEMBLY 500# ANSI GRAVITY GATE SEPTEMBER 2008 AND AFTER .
122

6' STEEL PLATFORM ASSEMBLY 500# CE ANSI PG GRAVITY GATE WITH OVERLOAD JULY

2019 AND AFTER . 125
6' STEEL PLATFORM ASSEMBLY 500# CE ANSI PG GRAVITY GATE WITH OVERLOAD
NOVEMBER 2016 AND AFTER ... 129
6' STEEL PLATFORM ASSEMBLY ANSI BUMP GUARD ASSEMBLY WITH PADDING AND
OVE R L O A D 133
6' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD SYSTEM AND PAD OCTOBER 2019 AND
AE T B R 139
6' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD SYSTEM AND PAD OCTOBER 2019 AND
A T B R 146
6' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD SYSTEM PADDING AND OVERLOAD
SEPTEMBER 2018 AND AFTER ... . 153
6' STEEL PLATFORM ASSEMBLY 227KG PG WITH OVERLOAD AND BUMP GUARD ......... 160
6' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD AND PADDED DOUBLE HANDRAILS
OCTOBER 2019 AND AFTER ... 163
6' STEEL PLATFORM ASSEMBLY CE WITH PADDED DOUBLE HANDRAILS AND OVERLAOD
OCTOBER 2019 AND AFTER ... 166
6' STEEL PLATFORM ASSEMBLY DOUBLE HANDRAIL SNORKEL GUARD .................. 169
SNORKEL GUARD ASSEMBLY A46JE A46JRT ... .. . . . 173
SNORKEL GUARD KIT AB46 SERIES AUGUST 2015 AND BEFORE ............................. 175
PLACARDS AND DECALS A46JE ... .. 177
PLACARDS AND DECALS A46JE .. .. 180
PLACARDS AND DECALS SPANISH NON ANSI ... . 183
LANGUAGE KIT SPANISH A46JE ... .. . 186
DECAL PLACARD AB46JE FRENCH INSTALLATION SEPTEMBER 2019 AND AFTER ......... 187
HYDRAULICS
CHASSIS HOSE ASSEMBLY A46JE PG OCTOBER 2019 AND AFTER ........................... 190
CHASSIS ASSEMBLY A46JE PG/ ANSI/ CE AFTER S/N A46JE-04-000159 ........................ 192
BRAKE VALVE BEFORE A46JE-04-000159 .. ... . . . 194
BRAKE VALVE ASSEMBLY 196
BRAKE VALVE ASSEMBLY PG A46JE-04-000159 AND AFTER .......... ... ... .............. 198
BRAKE VALVE PG CE AFTER A46JE-01-010860 ........ ... .. . ., 200
TORQUE DRIVE HUB OMNI GEAR . ... 202
TORQUE DRIVE HUB REGGIANNA RIDUTTORI A46JE A46JRT ... ... ... ... ... ............ 205
SWING DRIVE ASSEMBLY NOVEMBER 2015 AND BEFORE ... ... .. ... ... ................ 208
SWING DRIVE A46JE A46JRT ... . 210
MAIN VALVE E-DRIVE ASSEMBLY ORFF . ... .. . 211
M%IN MANIFOLD VALVE ASSEMBLY A46JE-04-000158 AND BEFORE A46JE-01-010859 AND )13
BEFORE .

MAIN MANIFOLD WITH PROPORTIONAL VALVE ASSEMBLY PG A46JE-04-000159 AND AFTER
A46JE-01-010860 AND AFTER ... 215



MAIN MANIFOLD WITH PROPORTIONAL VALVE HYDRA FORCE JANUARY 2017 AND AFTER .
217

DUAL PROPORTIONAL CONTROL VALVE ... 219
HYDRAULIC POWER UNIT ASSEMBLY ... 221
HYDRAULIC POWER UNIT DC .. 223
EMERGENCY POWER UNIT ASSEMBLY 48VOLT ... ... . . 225
EMERGENCY POWER UNIT 48 VOLT ANSI .. 227
EMERGENCY POWER ASSEMBLY ANSI CE AS A46JE-04-000159 AND AFTER CE A46JE-01-
010860 AND AFTER ... e 228
EMERGENCY POWER UNIT 12 VOLT ... 229
ACCUMULATOR ASSEMBLY ... 230
HYDRAULIC OIL RETURN FILTER ASSEMBLY ... ... . 232
HYDRAULIC PLUMBING ... e 234
HYDRAULIC KIT CE . 236
STEERING CYLINDER ASSEMBLY ... . . 238
STEERING CYLINDER ... 240
MASTER LEVEL CYLINDER . 242
RISER BOOM LIFT CYLINDER .. 244
MAIN BOOM LIFT CYLINDER . 246
RISER BOOM LIFT CYLINDER ... 248
MAIN BOOM EXTEND CYLINDER ... . 250
JIBBOOM CYLINDER .. 252
SLAVE LEVEL CYLINDER FISHER ROSENBOOM ... .. ... ... ... . . 254
SLAVE LEVEL CYLINDER PB .. 256
PLATFORM ROTATOR ASSEMBLY ... 258
ELECTRICAL
A46JE SOFTWARE CHANGE JUNE 2019 AND AFTER ... ... .. . . . 260
AB46E CE CONVERSION . 263

CHASSIS WIRING ANSI A46JE-04-000158 AND BEFORE CE A46JE-04-010859 AND BEFORE .. 266
CHASSIS WIRING HARNESS ANSI A46JE-04-000158 AND BEFORE CE A46JE-04-010859 AND

BEF O RE 268
CHASSIS HARNESS PG ANSI AFTER A46JE-04-000159 AND PG CE AFTER A46JE-01-010860 . 270
CHASSIS ELECTRICAL ASSEMBLY A46JE PG OCTOBER 2019 AND AFTER ................... 272
CHASSIS ASSEMBLY PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND AFT§J7I§l

CHARGER ASSEMBLY 48 VOLT GLOBAL INPUT ANSI CE A46JE-04-171000363 AND BEFORE
276

CHARGER ASSEMBLY 48VOLT PG ANSI A46JE-04-171000364 AND AFTER .................... 278
CHARGER ASSEMBLY 48VOLT CE ... .. . 280
BATTERY CHARGER ASSEMBLY 48V - 12V A46JE ... ... .. . .. ... . .. . .. 282
CONVERTER ASSEMBLY 48 VOLT DC TO 12 VOLT DC ... ... .. i, 284
CONTACTOR ASSEMBLY 48 VOLT ... 286
CONTACTOR PG 12VOLT ASSEMBLY ANSI A46JE-04-000159 AND AFTER CE A46JE-01-010860
AND AETE R 288

ELECTRICAL PANEL ASSEMBLY ANSI A46JE-04-000158 AND BEFORE CE A46JE-01-010859 AND
BEFORE 290



LEVEL SENSOR ASSEMBLY .. ...\t 294
BATTERY DISCONNECT PANEL ASSEMBLY .. ... .. oo 296
BATTERY DISCONNECT PANEL ASSEMBLY PG A46JE-04-000159 AND AFTER .. ... ... ... .. 298
BATTERY DISCONNECT PANEL ASSEMBLY PG A46JE-04-000159 AND AFTER ... ......... .. 300
OUTLET ASSEMBLY AT CHASSIS ...\t 302
LOWER CONTROL PANEL ANSI A46JE-04-000158 AND BEFORE ... .. .. ... i 304
LOWER CONTROL PANEL — CE ... ..\t 310
LOWER CONTROL PANEL PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND

AFTER o 316
LOWER CONTROLS TO BRAKE RELEASE VALVE WIRING HARNESS .. .. .. ............ .. 320
LOWER CONTROLS TO BOOM FUNCTION VALVE WIRING HARNESS ... .................. 322
LOWER CONTROLS TO DRIVE CONTROLLER WIRING HARNESS ... ... .. ... ... ... 324
LOWER CONTROLS TO BOOM CONTROLLER WIRING HARNESS ANSI ... ... .............. 326
LOWER CONTROLS TO BOOM CONTROLLER WIRING HARNESSCE .. ... .. ............... 328
LOWER CONTROLS TO UPPER CONTROLS WIRING HARNESS 12/8 CONDUCTOR ........... 330
LOWER CONTROLS TO UPPER CONTROLS WIRING HARNESS 18/19 CONDUCTOR ... ... ... 331
LEVEL SENSOR WIRE HARNESS JANUARY 2008 ... ..ot 333
HORN WIRING HARNESS .. ..o 334
MOTION ALARM WIRING HARNESS JULY 2016 AND AFTER .. .. .. .. . 335
HARNESS TURNTABLE PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860AND

AFTER 336
HARNESS CHASSIS PG A46JE ... oo 338
WIRE HARNESS DOWN LIMIT SWITCH PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-

010860 AND AFTER .. ...\ e 340
DOWN LIMIT SWITCH WIRING HARNESS .. ... oo 342
BOOM SWITCH CONFIGURATIONS ASSEMBLY CE JUNE 2009 AND AFTER ... ............ .. 343
RISER LIFT LIMIT SWITCH CE JUNE 2008 AND AFTER ... .. .. .. . 345
BOOM LIFT LIMIT SWITCH CE FEBURARY 2014 AND AFTER ... ... .. .. ... i 347
WIRE HARNESS EXT LIMIT SWITCH JUNE 2008 AND AFTER ... ... .. .. ..o 349
LOWER CONTROLS TO UPPER CONTROLS WIRING HARNESS JULY 2009 AND AFTER ... ... 350
PLATFORM CONTROLS HARNESS JUNE 2016 AND BEFORE ... ... ... i 352
PLATFORM CONTROL BOX ASSEMBLY ANSI A46JE-04-000158 AND BEFORE ... ... ... ... ... 354
UPPER CONTROL BOX ASSEMBLY CE A46JE-01-010859 AND BEFORE . ... .. .. ............ 359
PLATFORM CONTROL BOX PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND

AFTER o 364
PLATFORM CONTROL BOX PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND

AFTER 369
PLATFORM CONTROL BOX ASSEMBLY PG A46JE-04-000159 AND AFTER .. ... ......... ... 374

OI%Q&NESS INTERNAL PLATFORM BOX PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-03 1 ”

............................................................................................. 7
HARNESS PLATFORM CONTROL PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860

AND AFTER .o 383
HARNESS INTERNAL UPPER CONTROL BOX PG A46JRT-04-000361 AND AFTER .. ... ... ... 385
JOYSTICK SINGLE AXIS WITH ROCKER PG CONTROL ... ... .. ... 387



PLATFORM FOOT SWITCH ASSEMBLY . ... 392
WIRE HARNESS E-DRIVE FOOT SWITCH ... ... . 394
PLATFORM OVERLOAD MODULE WIRING HARNESS ... ... ... ... ... .. .. ... . ... ... 395
PLATFORM OVERLOAD SYSTEM AT LOWER CONTROLS ... ... ... ... ... ... ... ... ... ... 397
PLATFORM OVERLOAD SYSTEM AT UPPER CONTROLS ... ... ... ... ... ... .. ... ........ 399
OPTIONS
TIRES FOAM FILLED NON-MARKING ELECTRIC . ... ... ... ... .. ... .. . ... .. .. . .. . . ..... 401
TOW PACKAGE 402
AMBER BEACON LIGHT . 407
BEACON LIGHT A46 JULY 2019 AND AFTER ... ... . 409
AMBER BEACON WIRING HARNESS ... . 411
LIGHT PACK AGE 412
HEADLIGHT TAIL LIGHT WORK LIGHT PG ... ... .. . 414
HEADLIGHT TAIL LIGHT WORK LIGHT PG WIRING ...... ... .. . 416
HALOGEN DRIVING LIGHTS WITH RED REAR LIGHTS MAY 2013 ABD AFTER .............. 418

LIGHT PACKAGE LED PG ... 423
HARNESS DRIVING LIGHTS TAIL LIGHTS PG ANSI A46JE-04-000159 AND AFTER ........... 424
HARNESS DRIVING LIGHTS TAIL LIGHTS PG ANSI A46JE-04-000159 AND AFTER ......... .. 426
AIRLINE TO PLATFORM STEEL PLATFORM ... .. .. 428
AIRLINE TO PLATFORM ALUMINUM PLATFORM ... ... . .. . . . 429
EXTREME PROTECTION KIT ... 430
SANDBLA ST KIT 431
SANDBLAST COVER ASSEMBLY .. 433
OPTIONAL BOOM BRUSH KIT ... 435
MOTION ALARM AB46 ... o 438
UPPER CONTROL BOX COVER ASSEMBLY METAL ... ... ... . .. ... . ... 440
UPPER CONTROL BOX COVER ... . 441
FALL RESTRAINT ASSEMBLY 6' STEEL PLATFORM ... ... ... .. .. . .. 443
PERSONAL FALL ARREST LANYARD ATTACHMENT ... ... . ... . e, 445
SWING GATE INSTALLATION AB46 .. .. . 447
PLATFORM BUMPGUARD SYSTEM CE ... . 449
AB46 TOOL TRAY 452
PLATFORM WORK LIGHTS 2 FLOOD A46JE-04-0001585 AND BEFORE CE A46JE-01-010859 AND
BEFORE 453
WORK LIGHTS PG ANSI A46JE-04-000159 AND AFTER CE A46JE-01-010860 AND AFTER ... .. 455
WIRE HARNESS PLATFORM WORK LIGHTS ANSI A46JE-04-000159 AND AFTER CE A46JE-01-
010860 AND AFTER ... 456
PLATFORM BOX COURTESY LIGHT ... . . 458
TILT LIGH T e 460
CSA A46JE PACKAGE . 462
CSA A46JE A46JE-04-000159 AND AFTER .. ... . 464



CSA A46JE PG . 467

MAINTENANCE
A46JE MAINTENANCE .. ... o 468
SCHEMATICS
A46JE ELECTRICAL SCHEMATIC ANSI A26002B .............ocoioiie 486
A46JE ELECTRICAL SCHEMATIC ANSI A26002C UPDATED WIRES ON JOYSTICK 0260006 AND
0260077 .ot 487
A46JE ELECTRICAL SCHEMATIC ANSI A26002D ... ..ot 488
A46JE ELECTRICAL SCHEMATIC CE A26006BA ... ... . 0ot 489
A46JE ELECTRICAL SCHEMATIC CE A26006CA ADDED OVERLOAD CONTROL OVERLOAD
SENSOR ... 490
A46JE ELECTRICAL SCHEMATIC CE A26006DA ADDED DUAL INDICATOR LIGHTS TO UPPER
CONTROL BOX ... ..ot 491
A26006EA ELECTRICAL SCHEMATIC CE A26006EA WIRING UPDATE ........................ 492
A46JE ELECTRICAL SCHEMATIC CE A26006FB ADDED EMERGENCY POWER .. ... .. .. .. .. 493
A46JE ELECTRICAL SCHEMATIC ANSI CE A26037AA ...\ 0\io e 494
A46JE ELECTRICAL SCHEMATIC ANSI CE A26037AD ADDED 10A CIRCUIT BREAKER .. .. .. 495
A46JE ELECTRICAL SCHEMATIC ANSI CE A26037AF UPDATED BOOM SWITCH LOGIC .... 497
A46JE HYDRAULIC SCHEMATIC A26007TAA ... ottt 499
A46JE HYDRAULIC SCHEMATIC A26007BA ADDED ACCUMULATOR ........................ 500
A46JE ELECTRICAL SCHEMATIC A26007DD A46JE HYDRAULIC SCHEMATIC A26007DD
CHANGED THE ROUTING OF THE HOSE BETWEEN THE PUMP AND RESERVOIR TANK .. ... 501
A46JE HYDRAULIC SCHEMATIC A26007DE UPDATED INTERNALS OF CONTROL VALVE AND
BRAKE VALVE ... 502
A 503



ADANGER

The aerial platform is not electrically insulated. Death or serious injury will result from contact
with, or inadequate clearance from, an energized conductor.

Do not go closer than the Minimum Safe Approach Distance as defined by ANSI standards.
Regard all conductors as energized.
Allow for electrical wire sag and aerial platform sway.

If the platform, boom structure, or any part of the aerial platform contacts a high-voltage electrical
conductor, the entire machine can become electrically charged.

If that happens, remain on the machine and do not contact any other structure or object. This in-
cludes the ground, adjacent buildings, poles, and any other objects that are not part of the aerial
platform.

Such contact could make your body a conductor to the other object, creating an electrical shock
hazard resulting in death or serious injury.

If an aerial platform is in contact with an energized conductor the platform operator must warn ground
personnel in the vicinity to stay away. Their bodies can conduct electricity creating an electrical shock
hazard resulting in death or serious injury.

Do not approach or leave the aerial platform until the electricity has been turned off.
Do not attempt to operate the lower controls when the platform, boom structure, or any part of the
aerial platform is in contact with a high-voltage electrical conductor or if there is an immediate danger

of such contact.

Personnel on or near an aerial platform must be continuously aware of electrical hazards, recogniz-
ing that death or serious injury can result from contact with an energized conductor.

California
Proposition 65 Warning

Battery posts, terminals and related accessories contain lead
and lead components, chemicals known to the State of California
to cause cancer and birth defects or other reproductive harm.
Wash hands after handling.

© Snorkel International, Inc. — all rights reserved



General Information

About This Manual

This manual covers A46JE and AB46JE aerial platforms.
Information is included for machines that have been
manufactured to conform to all applicable requirements
of the following organizations:

« American National Standards Institute (ANSI)
- Canadian Standards Association (CSA)

- European Committee for Standardization (CE)
- Australian Standards (AS) certification

Part pages include a drawing and a bill of material.
The bill of material lists the item number that is on the
drawing, the Snorkel part number, quantity used and a
description of the item.

Some callouts in the drawings may have a balloon with
two numbers. The top number is the item number and
the bottom number is the quantity of the item at that
location.

While Snorkel has attempted in every way to confirm that
all information in this manual is correct, improvements
are being constantly made to the machine that may not
be reflected in this manual.

If you find information in this manual that is not correct
or is confusing, you are urged to report your findings to
Snorkel for our evaluation. Your input is important to us
and will be used in future printings of this manual.

This machine is covered by a limited warranty that spe-
cifically identifies items warrantied by Snorkel and those
items covered by original manufacturer's warranty. A
copy of the Snorkel Limited Warranty is located on the
inside of the back cover of this manual.

Repairs and Maintenance
Every person who maintains, inspects, tests or repairs
the machine must be qualified and authorized to do so.

AcCaution
Do not modify this aerial platform without prior
written consent of Snorkel Engineering Department.
Modification may void the warranty, adversely affect
stability or affect the operational characteristics of
the aerial platform.

Abbreviations
The following abbreviations may be used in this manual.

AC alternating current
ANSI  American National Standards Institute

AR as required

CCA  cold cranking amps

cm centimeter

DC direct current

ft feet

GFCI ground fault circuit interruptor
in inch

Ibs pounds

mm millimeter

no number

NPT  national pipe thread

psi pounds per square inch

qty guantity
rom revolutions per minute
UL Underwriters Laboratories Inc.

Additional Information

All correspondence relative to this machine, such as field
reports, discrepancy reports, requests for information,
etc., should be directed to:

Snorkel North America

P.O. Box 1160

St. Joseph, MO 64502-1160 USA
Phone: 1-800-255-0317

Snorkel Europe

Vigo Centre

Birtley Road

Washington

Tyne & Wear

NE38 9DA

Phone: +44 (0) 845 1550 058

http://www.snorkellifts.com

A46JE/AB46JE — 0260194



Component Identification

Power to Platform
Upper Controls Outlet

Platform Identification Placard
On Inside Front of Platform
Serial Number « Model Number

\_ X
\Y4
5

Y/

AN

\J
Y
A\

Drive Control Compartment
Hydraulic Pump « Drive Motors
Battery Charger + Level Sensor

Hydraulic Fluid Filter

Hydraulic

Reservoir Front Axle

Battery Tray
(Both Sides) Tie-Down/Lifting Lugs

Right Side

Serial Number Placard
On Rear of Turntable
Serial Number « Model Number

Lower

Platform
Foot Switch

Battery Disconnect

Switch Tie-Down/Lifting

Battery Lugs
Charger Plug

Left Side

ii A46JE/AB46JE — 0260194



Service and Parts Information

Ordering Parts
When placing an order for service or repair parts, please
have the following machine information readily available.

Model number

Serial number

Snorkel part number
Description of part

Quantity of parts required
Your purchase order number
Address for order to ship to
The desired shipment method

If ordering parts off-line, the parts order form on the
following page may be mailed or faxed to the attention
of the Parts Department at the following location:

Snorkel North America

P.O. Box 1160

St. Joseph, MO 64502-1160 USA
Phone: 1-800-255-0317

Parts Fax: 1-785-989-3077

Snorkel Europe

Vigo Centre

Birtley Road

Washington

Tyne & Wear

NE38 9DA

Phone: +44 (0) 845 1550 058
Parts Fax: +44 (0) 1952 607 678

Attention: Parts Department

For your convenience, our electronic on-line ordering
system is accessible from the following Internet location:

http://www.snorkellifts.com

ANSI and OSHA Compliance
All owners and users of the aerial platform must read,
understand and comply with all applicable regulations.
Ultimate compliance to OSHA regulations is the respon-
sibility of the user and their employer.

ANSI publications clearly identify the responsibilities
of all personnel who may be involved with the aerial
platform. A reprint of the “Manual of Responsibilities
for Dealers, Owners, Users, Operators, Lessors and
Lessees of ANSI/SIA A92.5-2006 Boom-Supported
Elevating Work Platforms” is available from Snorkel
dealers or from the factory upon request.

Copies are also available from:
Scaffold Industry Association, Inc.

P.O. Box 20574
Phoenix, AZ 85036-0574 USA

Manuals
Manuals are available from Snorkel to support any of
the machines that we produce.

The specific manuals for A46JE and AB46JE aerial
platforms are as follows:

A46JE Operator’s Manual — ANSI
Snorkel part number — 0260072

A46JE Operator’s Manual — CE
Snorkel part number — 0260229

AB46JE Operator’s Manual — ANSI
Snorkel part number — 0260072 July 2008

AB46JE Operator’s Manual — CE
Snorkel part number — 0260228 August 2008

A46JE/AB46JE Repair Parts Manual
Snorkel part number — 0260194

ANSI Manual of Responsibilities
ANSI/SIA A92.5-2006
Snorkel part number — 0084053

Machine Information

Model Number:

Serial Number:

Date of Purchase:

Purchased From:

Snorkel Dealer or Distributor:

A46JE/AB46JE — 0260194



Date:

Parts Order Form

Fill out completely and fax attention Parts Department to:
Snorkel USA 1-785-989-3077
Snorkel Europe +44 (0) 1952 607 678

Account Number:

Company:

Purchase Order Number:

Address:

Model Number:

Serial Number:

Ship To:

Contact Name:

Phone Number:

Fax Number:

Shipping Method:

Part Number

Description

Quantity

Note: Backordered parts will be shipped as soon as available using the same shipping method as the original
order unless otherwise indicated below.

L] Ship complete order only. Do not backorder parts.

] Ship all available parts and disposition of backordered parts.

] Other instructions as specified:




theglatform

CHASSIS ASSEMBLY ANSI BEFORE A46JE-04-000159 AND CE BEFORE A46JE-01-010860

REPAIR PARTS

BT

iy
& ATRARE Sk i maow oo oL Se

goon goon HEN go uoM
- 0260474 K CHASSIS ASSEMBLY A46JE EA
1 116314-000 CHASSIS WELDMENT 1 EA
2 0260464 STEERING CYLNDER ASSEMBLY |1 EA
Not Shown 0260468 STEERING SPINDLE ASSY, RH 1 EA
4 068372-000 STEERING ARM BAR 2 EA
) 116354-000 FRONT HUB ASSEMBLY 2 EA
6 0260440 ELECTRICAL PANEL ASSEMBLY |1 EA

A46JE PARTS MANUAL Mon Feb 08 04:11:10 UTC 2021



theglatform

CHASSIS ASSEMBLY ANSI BEFORE A46JE-04-000159 AND CE BEFORE A46JE-01-010860

Ooodn gogg HREN U UOM
7 0260467 STEERING SPINDLE ASSY, LH 1 EA
8 116322-000 ROTATION BEARING 1 EA
9 068726-000 BATTERY TRAY WELDMENT 2 EA
10 0260461 CONVERTER ASSEMBLY 1 EA
11 0260459 CHARGER ASSEMBLY 1 EA
12 0260456 INDICATOR ASSEMBLY 1 EA
13 0260463 BRAKE VALVE ASSEMBLY 1 EA
14 0260469 POWER UNIT ASSEMBLY 1 EA
15 062642-033 BRG .625ID .7190D .50L 4 EA
16 068378-000 STEERING PIN LONG 2 EA
17 068380-000 STEERING PIN, SHORT 2 EA
18 056065-090 BLT HEXHD M12-1.75 90MM 2 EA
19 056069-012 WASHER DIN125A M12 ZP 14 EA
20 5563078 NUT HEX LKG M 12-1.75 12 EA
21 5563044 BOLT, SKTHD SHLDR .500 1.75 |2 EA
22 5560033 375-16UNC HEX LOCK NUT 2 EA
23 068576-001 BEARING 4 EA
24 011788-001 SEAL 2 EA
25 010092-014 THRUST WASHER 2 EA
26 013888-224 O-RING, 1.75 ID X .125 SECT 2 EA
27 068373-000 STEERING PIN CAP 2 EA
28 056021-008 \I\I/IVgsher SpringWasher DIN127B | 4 EA
29 058492-020 golt HexSetScrew DIN933 M8 x | 4 EA
30 5563056 BLT 12PT M16-2.0 8OMM SP- 18 EA
FLOR
31 068727-000 ANGLE, BATTERY TRAY MOUNT | 18 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:10 UTC 2021




theglatform

CHASSIS ASSEMBLY ANSI BEFORE A46JE-04-000159 AND CE BEFORE A46JE-01-010860

Ooodn gogg HREN U UOM
32 5560282 PIN COT .125 2.00 4 EA
33 5560282 PIN COT .125 2.00 EA
34 011469-006 Lug Nut - 5/8-18 RH 36 EA
35 5560169 WSHR FLAT HARD .625 SP 12 EA
36 5563124 HHCS, .625-11 UNC, STL, GR 8, 12 EA

1.25 LG.
37 0260462 8EJTLET ASSEMBLY - OMIT FOR | 1 EA
38 0260062 RING-INNER BEARING SPACER 1 EA
39 0260001 MOTOR, ELECTRIC 2 EA
40 0260099 O-Ring 2 EA
41 116324-000 Wheel Gearbox 2 EA
42 0260460 LEVELING SENSOR ASSEMBLY 1 EA
43 0260458 COVER ASSEMBLY BATTERY 2 EA

TRAY
44 068568-000 BATTERY US #L-16 8 EA
45 5563126 NUT HEX CASTLE 1.00-12 EA
46 978549 HHCS, .500-13 UNC, STL, GR 5, 4 EA

450 LG
47 986359 FLATWASHER 1/2" 4 EA
48 5563132 BLT HEXHD .438-14 1.50 GR8 6 EA
Not Shown 5563071 BLT HEXHD M12-1.75 60MM 4 EA
50 5563135 WSHR FLAT 1 X 1.5 X .125 2 EA
51 6020058 EMERGENCY PWR UNIT TB/ATB |1 EA
52 06299-002 27-60 STARTING BATTE 1 EA
53 0260139 BAR, BATTERY HOLD DOWN 1 EA
54 012039-000 ROD BAT HOLD DOWN 2 EA
55 3040506 SOLENOID 12V 150 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:10 UTC 2021




theglatform

CHASSIS ASSEMBLY ANSI BEFORE A46JE-04-000159 AND CE BEFORE A46JE-01-010860

o0o0d ooonQd o0 00 UuoM

56 0260756 BATTERY CHARGER ASSEMBLY |1 EA
AB46E

Not Shown 986019 WSHR FLAT .250 12 EA

Not Shown 5560004 NUT LKG .250-20 2 EA

Not Shown 970369 BLT HEXHD .313-18 X 1.00 2 EA
GR5

60 056069-006 WSHR STEELFLATWSHE M6 14 EA
DIN125A

61 056066-006 Nut NylockNut DIN985 M6 8.0 10 EA
Zi

62 512459-016 BLT HEXHD M4 X 0.7 X 16MM |4 EA
DIN 933 8.8 ZP

Not Shown 970029 BLT .25-20 .750 2 EA

64 010148-003 Fuse - 350 A 1 EA

65 446086 Fuse Block 1 EA

Not Shown 5563164 FSHCS M5 - 0.8 X 30 2 EA

67 0260455 COVER ASSEMBLY 1 EA

68 0260679 PUMP SPACER — AFTER MAY 13, | 2 EA
2014

69 056058-045 HHCS M6 X 1 X 45 G8.8 ISO 4 EA
4014 DIN 931

70 0260070 O-Ring 2 EA

A46JE PARTS MANUAL Mon Feb 08 04:11:10 UTC 2021



theglatform

CHASSIS ASSEMBLY A46JE PG OCTOBER 2019 AND AFTER

REPAIR PARTS

1.
2.

3.
4,
5.

ES.
TORQUE LUG NUTS TO 200-225 FT*LBS.

SNUG BOLTS TO 100 FT*LBS, THEN TORQUE TO 190 FT*LBS FINAL.

TORQUE TO 75 FT*LBS.
APPLY LOCTITE #242.

FILL PLANETARY GEARS WITH 80-0 WT GEAR OIL.

~

AN

oo oo 0o RN UoM

- 0260867 P1 CHASSIS ASSEMBLY A46JE PG EA
OCTOBER 2019 AND AFTER

1 011469-006 Lug Nut - 5/8-18 RH 36 EA

012039-000 ROD BAT HOLD DOWN EA

3 056021-006 WASHER SPRING WASHER M6 2 EA
DIN 127B GR8.8 ZP

4 056021-008 Washer SpringWasher DIN127B | 12 EA
M8

A46JE PARTS MANUAL

Mon Feb 08 04:11:11 UTC 2021

10




theglatform

CHASSIS ASSEMBLY A46JE PG OCTOBER 2019 AND AFTER

goog gooo HRN RN UOM

5 056058-045 HHCS M6 X 1 X 45 G8.8 ISO 4 EA
4014 DIN 931

6 056059-045 Bolt, HexBolt DIN931 M8 x 4 EA
45mm

7 056060-035 BOLTHEXBOLT DIN 931 M10 X |3 EA
35MM 8.8 ZP

8 056065-090 BLT HEXHD M12-1.75 90OMM EA

9 056066-005 Nut NylockNut DIN985 M5 8.0 4 EA
Zi

10 056066-006 Nut NylockNut DIN985 M6 8.0 4 EA
Zi

11 056066-008 NUT NYLOCKNUT DIN985 M8 4 EA
8.0 ZP

12 056066-010 Nut, NylockNut DIN985 M10 3 EA
8.0ZincPlated

13 056069-004 Wshr, SteelFlatWshr M4 DIN125 | 8 EA

14 056069-006 WSHR STEELFLATWSHE M6 12 EA
DIN125A

15 056069-008 WASHER, STEELFLATWASHER 10 EA
DIN12M8 FLAT WASHER DIN
125

16 056069-012 WASHER DIN125A M12 ZP 10 EA

17 058491-020 HHCS M6 X 1 X 20 G8.8 DIN 2 EA
933

18 058492-020 Bolt HexSetScrew DIN933 M8 x | 4 EA
2

19 062642-033 BRG .625ID .7190D .50L 4 EA

20 068372-000-8 STEERING ARM 2 EA

21 068373-000 STEERING PIN CAP 2 EA

22 068378-000 STEERING PIN LONG 2 EA

23 068380-000 STEERING PIN, SHORT 2 EA

24 068568-000 BATTERY US #L-16 8 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:11 UTC 2021

1"




theglatform

CHASSIS ASSEMBLY A46JE PG OCTOBER 2019 AND AFTER

oooo goon 00 go UuoM
25 068576-001 BEARING 4 EA
26 068726-000-8 BATTERY TRAY WELDMENT 2 EA
27 068727-000-8 ANGLE BATTERY TRAY MOUNT | 4 EA
28 116322-000 ROTATION BEARING 1 EA
29 116324-000-3 HUB-PLANETARY 2 EA
30 116354-000-3 FRONT HUB ASSY 2 EA
31 0260062 RING-INNER BEARING SPACER 1 EA
32 0260070 O-Ring 2 EA
33 0260099 O-Ring 2 EA
34 0260139-8 BAR BATTERY HOLD DOWN 1 EA
35 0260455 COVER ASSEMBLY 1 EA
36 0260458 COVER ASSEMBLY BATTERY 2 EA

TRAY
37 0260462 géJTLET ASSEMBLY - OMIT FOR | 1 EA
38 0260464 STEERING CYLNDER ASSEMBLY |1 EA
39 0260467 STEERING SPINDLE ASSY, LH 1 EA
40 0260468 STEERING SPINDLE ASSY, RH 1 EA
41 0260469 POWER UNIT ASSEMBLY 1 EA
42 0260679-8 PUMP SPACER 2 EA
43 0260756 BATTERY CHARGER ASSEMBLY |1 EA
AB46E
44 0260803 INDICATOR ASSEMBLY 1 EA
DISCONNECT
45 0260805 EMERGENCY POWER SUB- 1 EA
ASSEMBLY A46E PG
46 0260818 IEIC_;ECTRICAL PANEL ASSEMBLY |1 EA
47 0260819-8 WLDMT CHASSSIS A46JE 1 EA
48 0261046 A46JE PG BRAKE VALVE ASSY 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:11 UTC 2021

12




theglatform

CHASSIS ASSEMBLY A46JE PG OCTOBER 2019 AND AFTER

oooo goon 00 go UuoM
49 0261070 CHARGER ASSY 48V EA
50 512459-016 BLT HEXHD M4 X 0.7 X16MM | 4 EA

DIN 933 8.8 ZP
Sill 970369 BLT HEXHD .313-18 X 1.00 2 EA
GRS
52 986019 WSHR FLAT .250 8 EA
53 986179 WSHR 7/16 FLAT 4 EA
54 986269 WSHR FLAT .313 2 EA
55 986299 WASHER, FLAT, .375 2 EA
STANDARD, PLATED
56 3050002 BATTERY 12V 1 EA
57 3087833 A46JE DRIVE MOTORS XQ-3.2T |2 EA
58 5035303 FTG ELBOOSTRTHD-4B-4S STL 2 EA
59 987109 WSHR LOCK .313 2 EA
60 5560169 WSHR FLAT HARD .625 SP 12 EA
61 5560282 PIN COT .125 2.00 2 EA
62 5563044 BOLT, SKTHD SHLDR .5001.75 |2 EA
63 5563058 WASHER FLAT HARD .656 18 EA
64 5563117 BLT HEXHD .625-11 X 1.250 12 EA
GR8
65 5563126 NUT HEX CASTLE 1.00-12 2 EA
66 5563132 BLT HEXHD .438-14 1.50 GR8 10 EA
67 5563135 WSHR FLAT 1 X 1.5 X .125 2 EA
68 010092-014 THRUST WASHER EA
69 013888-224 O-RING, 1.75 ID X .125 SECT 2 EA
70 5563056 BLT 12PT M16-2.0 80OMM SP- 18 EA
FLOR
71 056066-012 Nut, NylockNut DIN985 M12 8.0 | 8 EA
72 A26034A CHASSIS ASSY A46JE PG 0 EA

DRAWING ONLY

A46JE PARTS MANUAL

Mon Feb 08 04:11:11 UTC 2021

13




theglatform

CHASSIS ASSEMBLY A46JE PG OCTOBER 2019 AND AFTER

goog

goog

g

ud

uoM

Not Shown -

Base Assembly

EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:11 UTC 2021

14




theglatform

STEERING SPINDLE ASSEMBY RIGHT HAND MAY 2012 AND AFTER

REPAIR PARTS

gogn googn EEN g UOM
- 0260468 B STEERING SPINDLE ASSEMBY EA
RIGHT HAND MAY 2012 AND
AFTER
1 068368-000 STEERING PIVOT EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:11 UTC 2021

15




theglatform

STEERING SPINDLE ASSEMBY RIGHT HAND MAY 2012 AND AFTER

oooo goon HEN go uoM
2 5563082 NUT HEX M16 X 2.0 EA
116353-001 STEERING SPINDLE WLDMT, RH EA
4 058480-130 HHCS M16 X 2.0 130 G10.9 I1SO EA
4014 DIN 931
5560169 WSHR FLAT HARD .625 SP EA
6 056021-016 WSHR LOCK M16 DIN 127 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:11 UTC 2021

16



theglatform

STEERING SPINDLE ASSEMBLY LEFT HAND MAY 2012 AND AFTER

REPAIR PARTS

godn goon HEN g UOM
- 0260467 B STEERING SPINDLE ASSEMBLY EA
LEFT HAND MAY 2012 AND
AFTER
1 056021-016 WSHR LOCK M16 DIN 127 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:11 UTC 2021

17




theglatform

STEERING SPINDLE ASSEMBLY LEFT HAND MAY 2012 AND AFTER

oooo goon HEN g uoM
2 058480-130 HHCS M16 X 2.0 130 G10.9 ISO |1 EA
4014 DIN 931
3 068368-000 STEERING PIVOT 1 EA
4 116353-000 STEERING SPINDLE WLDMT, LH |1 EA
) 5560169 WSHR FLAT HARD .625 SP 2 EA
6 5563082 NUT HEX M16 X 2.0 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:11 UTC 2021

18




theglatform

FRONT HUB ASSEMBLY DECEMBER 2008 AND AFTER

REPAIR PARTS

goog goog

g

gud

UuoM

- 116354-000 B

1 116354-001

0260510
0260511
0260512
0260509

a b~ W DN

FRONT HUB ASSEMBLY
DECEMBER 2008 AND AFTER

FRONT HUB - REFERENCE ONLY
NOT AVAILABLE

BRG. TAPER ROLLER
WHEEL BEARING GREASE CAP
WHEEL BEARING GREASE SEAL

BRG. TAPER ROLLER

T

EA

EA

EA
EA
EA
EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:11 UTC 2021

19




theglatform

TIRE AND WHEEL FOAM FILL ASSEMBLY

REPAIR PARTS

NO IMAGE AVAILABLE
(BOM FOR REFERENCE ONLY)

oo oo 0 O RN UoM
- 0260153-1 A TIRE AND WHEEL FOAM FILL EA
ASSEMBLY
1 0073298 Decal, Foam Tyres 2 EA
2 116351-003-1 'II\'IIISIE/WHEEL ASSY FOAM FILL 1 EA

A46JE PARTS MANUAL Mon Feb 08 04:11:11 UTC 2021

20




theglatform

TIRE WHEEL ASSEMBLY FOAM FILL NM W

REPAIR PARTS

NO IMAGE AVAILABLE
(BOM FOR REFERENCE ONLY)

oo gogg HREN U UOM
- 0260153-9-SK TIRE WHEEL ASSEMBLY FOAM EA
FILL NM W
1 116351-003 TIRE/WHEEL ASSY 1 EA
2 0073298 Decal, Foam Tyres 1 EA

A46JE PARTS MANUAL Mon Feb 08 04:11:12 UTC 2021

21




theglatform

TIRES FF NON-MARK ANSI CE STANDARD

REPAIR PARTS

NO IMAGE AVAILABLE
(BOM FOR REFERENCE ONLY)

oo oo 0 O RN UoM
- 0261053 A TIRES FF NON-MARK ANSI CE EA
STANDARD
1 0073298 Decal, Foam Tyres 1 EA
2 0261052 'II\'IIISIE/WHEEL ASSY FOAM FILL 1 EA

A46JE PARTS MANUAL Mon Feb 08 04:11:12 UTC 2021

22




theglatform

BATTERY TRAY COVER ASSEMBLY MAY 2013 AND AFTER

REPAIR PARTS

gooo gooo HRN RN UOM

- 0260458 C BATTERY TRAY COVER EA
ASSEMBLY MAY 2013 AND
AFTER

1 068659-000 COVER, BATTERY TRAY 1 EA

2 068757-000 DRAW LATCH COVER 2 EA

3 056069-004 Wshr, SteelFlatWshr M4 DIN125 | 8 EA

4 056066-004 NUT NYLOCK DIN985 M4 8.0 8 EA
ZP

A46JE PARTS MANUAL Mon Feb 08 04:11:12 UTC 2021 23



theglatform

BATTERY TRAY COVER ASSEMBLY MAY 2013 AND AFTER

oooo oooo 00 00 UoM
5 512459-010 HHCS M4 X 0.7 x 10 G8.81SO |4 EA
4017 DIN 933
6 512459-016 BLT HEXHD M4 X 0.7 X 16MM | 4 EA
DIN 933 8.8 ZP
7 0260702 PLT BACKER BATTERY COVER |2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:12 UTC 2021

24




theglatform

COVER ASSEMBLY ENGINE COMPARTMENT

REPAIR PARTS

oooo oooo 00 00 UoM
- 0260455 A COVER ASSEMBLY ENGINE EA
COMPARTMENT
1 068658-000 COVER MOD ENGINE 1 EA
COMPARTMENT
068757-001 DRAW LATCH, COVER 2 EA
3 512459-010 HHCS M4 X 0.7 x10G8.81SO |8 EA
4017 DIN 933
4 056069-004 Wshr, SteelFlatWshr M4 DIN125 | 8 EA

A46JE PARTS MANUAL Mon Feb 08 04:11:12 UTC 2021 25



theglatform

COVER ASSEMBLY ENGINE COMPARTMENT

goog goog

g

ud

uoM

5 056066-004

NUT NYLOCK DIN985 M4 8.0

ZP

EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:12 UTC 2021

26




theglatform

TURNTABLE ASSEMBLY A46JE ANSI A46JE-04-000158 AND BEFORE CE A46JE-01-010859 AND

BEFORE
REFAIR PARTS
3N
1
A 74
£l
1 71
32 3 ot 17
¥
h2 73
~
g
b : 37
s »
y ey
ik ;
i 1
] ;
.:-' Lk o
- 5 P
L |
& -
<
l-,_1! rJErj' e
||l"| 'I,| 1_ _.;.‘.:__'P 5
! "B J.|'||-‘|-‘J_
- ¥ | A
N o
: t : : = |"':I1I:1 H l
ﬁ-: : [y L : ) |'-I;|'"'|-l—;f'l._|| L=
5 J
an

A46JE PARTS MANUAL Mon Feb 08 04:11:13 UTC 2021



theglatform

TURNTABLE ASSEMBLY A46JE ANSI A46JE-04-000158 AND BEFORE CE A46JE-01-010859 AND

BEFORE
— o
- y \ Iz D) v il A YER:
N ' 1 ; . Ju’ ‘ 15 § l\ll’ﬂ’
9 L I I 7 ) ”[ )
B .|| . % stk : \ L P
Il s ) Lo Sl
| Sl : = bi§||:|:|:u=?§|, H
& . | )
| ‘ » e G e g
I I ey 19
e - | i |
.‘ o & : '7"‘“‘ L | \ Euj\
. : - EJS‘”‘-”‘:“ 2:: - 8
Pty 1 :
” I o ]
| I 2. 13
2z S H‘ ) STHET s .
L : 59 LOCATIONS -
¢ R o
4
ooono ooond 0o 00 UuoM
Not Shown 0260414V TURNTABLE ASSEMBLY 1 EA
1 116312-000 TURRET POST WELDMENT 1 EA
2 068660-000 REST PAD 2 EA
3 056069-008 WASHER, STEELFLATWASHER 22 EA
DIN12M8 FLAT WASHER DIN
125
4 058492-035 BLT HEXHD M8 X 35MM 8 EA
DIN933 GR8.8 ZP (CE/AU ONLY)
5 056066-008 NUT NYLOCKNUT DIN985 M8 11 EA
8.0 ZP
6 068660-001 REST PAD - LONG 2 EA
7 068319-000 SHIM, REST PAD (1.5 MM) 2 EA
8 068319-001 SHIM, REST PAD (3MM) 2 EA
9 068485-000 STOP WELDMENT 1 EA

A46JE PARTS MANUAL Mon Feb 08 04:11:13 UTC 2021



theglatform

TURNTABLE ASSEMBLY A46JE ANSI A46JE-04-000158 AND BEFORE CE A46JE-01-010859 AND

BEFORE
Ooodn gogg HREN U UOM
10 068720-002 SPRING CYLINDER - POLY 1 EA
11 068478-000 SPACER TUBE 1 EA
12 056069-020 (CE/AU ONLY) washer steel flat | 2 EA
m20 dinl125a zp
13 056064-020 Nut, NylockNut DIN985 M20 1 EA
10.0
14 5563075 BLT HEXHD M20-2.5 X 120MM |1 EA
15 3040127 HORN 12VDC 1 EA
16 056059-020 CAPSCREW, M8 X 1.25 X 20MM | 3 EA
17 068652-000 COUNTERWEIGHT, REAR 1 EA
18 0260776 LOWER CONTROL PANEL KU DR | 1 EA
ANSI
Not Shown | 0260739 LOWER CONTROL PANEL EVDR |1 EA
ANSI
Not Shown | 0260740 (ISCE)WER CONTROL PANEL EVDR |1 EA
Not Shown | 0260017 LOWER CONTROL PANEL ANSI 1 EA
Not Shown | 0260080 LOWER CONTROL PANEL 1 EA
19 068793-000 BRACKET 1 EA
20 0260207 MOUNTING PLATE 1 EA
21 986269 WSHR FLAT .313 6 EA
22 987109 WSHR LOCK .313 6 EA
23 970259 C.SCREW, 5/16-18 X 1"LG.HH |6 EA
24 056021-012 \I\//IVasher, SpringWasher DIN127B | 6 EA
25 056059-060 Bolt, HexBolt DIN931 M8 x 1 EA
60mm
26 058492-025 BOLT HEXSETSCREW DIN933 1 EA
M8 X 25MM 8.8 ZP
27 068792-000 BRACKET 1 EA

A46JE PARTS MANUAL Mon Feb 08 04:11:13 UTC 2021



theglatform

TURNTABLE ASSEMBLY A46JE ANSI A46JE_|9§;98Q1 58 AND BEFORE CE A46JE-01-010859 AND
oon goon UI_IVI“_DD g UOM
28 056069-006 WSHR STEELFLATWSHE M6 4 EA
DIN125A
29 058491-020 HHCS M6 X 1 X 20 G8.8 DIN 14 EA
933
30 986459 WSHR FLAT .75 EA
31 986119 WASHER, FLAT, 1.0 STANDARD, |6 EA
PLATED
32 5560327 BLT HEXHD 1-8 X 2.5 6 EA
33 068679-003 FITTING BULKHEAD 1 EA
34 013336-001 FITTING, GREASE 1 EA
35 068759-000 HINGE, TURRET COVER 2 EA
36 068653-000 COUNTERWEIGHT, LEFT SIDE 1 EA
37 068654-000 COUNTERWEIGHT, RIGHT SIDE |1 EA
38 068656-000 TURRET COVER, LEFT 1 EA
39 068657-000 TURRET COVER, RIGHT 1 EA
40 0260166 TURRET COVER HINGE BAR 2 EA
41 0260103 BRACKET, HYDRAULIC 1 EA
42 068757-002 LATCH SOUTHCO #C2-32-15 2 EA
43 0260219 BOOM FUNCTION CONTROL 1 EA
VALVE ASSEMBLY
44 068791-000 BRACKET 1 EA
45 116323-000 MOUNTING PLATE - SWING 1 EA
DRIVE
46 0260335 SWING DRIVE 1 EA
47 056069-012 WASHER DIN125A M12 ZP 10 EA
48 5563079 BLT HEXHD M12 X 1.75 140 4 EA
MM
49 986019 WSHR FLAT .250 2 EA
50 987099 WSHR LOCK .250 2 EA
51 970019 BLT HEX .250-20 .625 GR5 2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:13 UTC 2021

30




theglatform

TURNTABLE ASSEMBLY A46JE ANSI A46JE-04-000158 AND BEFORE CE A46JE-01-010859 AND
BEFORE
0ooo oooo 00 0o UOM

52 109104-000 CAPPLUG WW8 3 EA

53 5028006 ADAPTER MALE PIPE 1 EA

54 068678-099 TUBING, NYLON 1 EA

55 0260390 GUARD WELDMENT, PINION 1 EA
GEAR — CE ONLY

56 5563058 WASHER FLAT HARD .656 23 EA

57 5563059 BLT 12PT M16 2.0 90 MM SP | 23 EA
FLOR COAT

58 5093014 CLP CUSH 2.25 VINYL COATED |1 EA

59 970489 E::T HEXHD .375-16 1.50 GR5- |1 EA

60 5560033 :375-16UNC HEX LOCK NUT 1 EA

61 986299 WASHER, FLAT, .375 2 EA
STANDARD, PLATED

62 0260475 ACCUMULATOR SUB-ASSEMBLY | 1 EA

63 0260489 RETURN OIL FILTER ASSEMBLY |1 EA

64 0260745 WIRE HARNESS VALVE BLOCK |1 EA

Not Shown | 0260028 WIRING HARNESS, VALVE 1 EA

BLOCK

65 0260037 WIRE HARNESS TO HORN — 1 EA
ITEM NOT SHOWN

66 6019150 FLOW CONTROL, IN LINE 2 EA

68 056066-006 ?_ut NylockNut DIN985 M6 8.0 | 14 EA

|

69 5563089 Ea)ll_l\Tl HEXHD M12-1.75 X 12MM | 4 EA

70 510581-030 BOLT HEX SETSCREW DIN933 |6 EA
M12 x 30MM STAINLESS STEEL

71 5560294 BLT HEXHD .750-10 1.50 GR 5 EA

72 5560635 BOLT 8MM-1.25P 50MM EA

73 062642-031 BEARING SLEEVE EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:13 UTC 2021

31




theglatform

TURNTABLE ASSEMBLY A46JE ANSI

A46JE-04-000158 AND BEFORE CE A46JE-01-010859 AND

BEFORE
oooo goon g g uoM
74 2502832 BEARING 2 EA
101 0260692 EVDR7 KIT (JAN 17,2012 THRU EA
AUG 2013) - ITEM NOT SHOWN
Not Shown | 3220171 MODULE HYDRA FORCE EVDR7 |1 EA
Not Shown | 0260693 HARNESS, EVDR 7 1 EA
Not Shown | 0260694 HARNESS LOWER CONTROL TO |1 EA
VALVE
Not Shown | 970049 BLT HEXHD .250-20 1.00 GR5- |2 EA
GRADE 5 PLT-SAME AS 970189
Not Shown | 986019 WSHR FLAT .250 EA
Not Shown | 5560004 NUT LKG .250-20 2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:13 UTC 2021

32




theglatform

TURNTABLE ASSEMBLY PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND

AFTER

REFAIR FPARTS

NO IMAGE AVAILABLE

(BOM FOR REFERENCE ONLY)

oood googd 00 oo UuoM

- 0260868 J TURNTABLE ASSEMBLY PG EA
A46JE/JIRT (BOM)

1 013336-001 FITTING, GREASE 1 EA

2 056021-012 Washer, SpringWasher DIN127B | 12 EA
M

3 056058-018 BOLT, HEXBOLT DIN 931 M6 X |12 EA
16MM 8.8 ZP

4 058492-025 BOLT HEXSETSCREW DIN933 3 EA
M8 X 25MM 8.8 ZP

A46JE PARTS MANUAL

Mon Feb 08 04:11:13 UTC 2021

33




theglatform

TURNTABLE ASSEMBLY PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND

AFTER

Ooo0on ooog 00 0o UuoOM

5 058492-035 BLT HEXHD M8 X 35MM 8 EA
DIN933 GR8.8 ZP (CE/AU ONLY)

6 056059-050 BOLT, HEXBOLT DIN931 M8 X 4 EA
50MM 8.8 ZINCPLATED

7 056059-060 Bolt, HexBolt DIN931 M8 x 1 EA
60mm

8 056064-020 Nut, NylockNut DIN985 M20 1 EA
10.0

9 056065-060 BOLT, HEXBOLT DIN931 M12 X | 6 EA
40MM 8.8 ZINCPLATED

10 056065-140 HHCS M12 x 1.75 x 140 G8.8 4 EA
DIN 931

11 056066-006 Nut NylockNut DIN985 M6 8.0 12 EA
Zi

12 056066-008 NUT NYLOCKNUT DIN985 M8 11 EA
8.0 ZP

13 056069-008 WASHER, STEELFLATWASHER 18 EA
DIN12M8 FLAT WASHER DIN
125

14 056069-020 (CE/AU ONLY) washer steel flat | 2 EA
m20 dinl125a zp

15 058492-020 Bolt HexSetScrew DIN933 M8 x | 1 EA
2

16 058494-030 BLT HEXHD M12 X 30MM 2 EA
DIN933 GR8.8 ZP

17 062642-031 BEARING SLEEVE 4 EA

18 068319-000 SHIM, REST PAD (1.5 MM) 2 EA

19 068319-001 SHIM, REST PAD (3MM) 2 EA

20 068478-000 SPACER TUBE 1 EA

21 068485-000 STOP WELDMENT 1 EA

22 068652-000 COUNTERWEIGHT, REAR 1 EA

23 068653-000 COUNTERWEIGHT, LEFT SIDE 1 EA

24 068654-000 COUNTERWEIGHT, RIGHT SIDE 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:14 UTC 2021

34




theglatform

TURNTABLE ASSEMBLY PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND

AFTER
oooo goon HEN g uoM

25 068656-000 TURRET COVER, LEFT REF EA
26 068657-000 TURRET COVER, RIGHT REF EA
27 068660-000 REST PAD 2 EA
28 068660-001 REST PAD - LONG 2 EA
29 068678-099 TUBING, NYLON 1 EA
30 068679-003 FITTING BULKHEAD 1 EA
31 068720-002 SPRING CYLINDER - POLY 1 EA
32 068757-002 LATCH SOUTHCO #C2-32-15 REF EA
33 068759-000 HINGE, TURRET COVER 2 EA
34 068791-000 BRACKET 1 EA
35 0070927 HOSE-8-8S-8S 23.5 100R2 1 EA
36 068793-000 BRACKET 1 EA
37 0070768 1/4 1.D. HOSE ASSY 4 EA
38 0070910 HOSE-4-45-4S 39 100R1 1 EA
39 109104-000 CAPPLUG WW8 3 EA
Not Shown 116312-000 TURRET POST WELDMENT 1 EA
Not Shown 116323-000 MOUNTING PLATE - SWING 1 EA

DRIVE
42 0260037 WIRE HARNESS TO HORN — 1 EA

ITEM NOT SHOWN
Not Shown 0260103 BRACKET, HYDRAULIC 1 EA
44 0260166 TURRET COVER HINGE BAR 2 EA
45 0260207 MOUNTING PLATE 1 EA
46 0260260 OPTION MOTION ALARM AB46 |1 EA
47 0260920 SWING DRIVE A46 1 EA
48 0260390 GUARD WELDMENT, PINION 1 EA

GEAR - CE ONLY
49 0260475 ACCUMULATOR SUB-ASSEMBLY | REF EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:14 UTC 2021

35




theglatform

TURNTABLE ASSEMBLY PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND

AFTER
0ooo 0Dooo 00 00 UOM

50 0260489 RETURN OIL FILTER ASSEMBLY | REF EA

51 REF MAIN MANIFOLD W/PROP REF EA
VALVE ASSY

52 0260859 GROUND BOX ASSEMBLY REF EA
A46JE

Not Shown | 0260864 HARNESS TURNTABLE PG 1 EA

54 970019 BLT HEX .250-20 .625 GR5 EA

55 970369 BLT HEXHD .313-18 X 1.00 6 EA
GR5

56 970489 EII:T HEXHD .375-16 1.50 GR5- | 1 EA

57 986119 WASHER, FLAT, 1.0 STANDARD, |6 EA
PLATED

58 986269 WSHR FLAT .313 2 EA

59 986299 WASHER, FLAT, .375 2 EA
STANDARD, PLATED

60 986459 WSHR FLAT .75 2 EA

61 987099 WSHR LOCK .250 EA

62 986169 WASHER, FLAT, #8, NARROW, |6 EA
PLTD (SAE)

63 2502832 BEARING 2 EA

64 3040127 HORN 12VDC 1 EA

65 5093014 CLP CUSH 2.25 VINYL COATED |1 EA

66 5560033 :375-16UNC HEX LOCK NUT 1 EA

67 5560294 BLT HEXHD .750-10 150 GR5 |2 EA

68 5560327 BLT HEXHD 1-8 X 2.5 6 EA

69 5563058 WASHER FLAT HARD .656 23 EA

70 5563059 BLT 12PT M16 2090 MM SP | 23 EA
FLOR COAT

71 5563075 BLT HEXHD M20-2.5 X 120MM | 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:14 UTC 2021

36




theglatform

TURNTABLE ASSEMBLY PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND

A46JE A46JRT OCTOBER 2017
AND AFTER

AFTER
goagd goog g ud uoM
72 5563089 BLT HEXHD M12-1.75 X 12MM | 4 EA
DIN
73 6019150 FLOW CONTROL, IN LINE EA
74 5035303 FTG ELBO9OSTRTHD-4B-4S STL EA
Not Shown A26040A F TURNTABLE ASSEMBLY PG EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:14 UTC 2021

37



theglatform

TURNTABLE ASSEMBLY

E-DRIVE PG ORFF A46JE OCTOBER 2017 AND AFTER

REPAIR PARTS

- .
Tom onvavemon {747l AT

Tomonvavemock (F{TF

—

ORI OK VALVEROCE M B0

0T O VALVE BLOCK (36

EEERE

= g "g

v

P

e

16MM 8.8 ZP

oo oo 0 O RN UoM

- 0261039 G TURNTABLE ASSEMBLY E- EA
DRIVE PG ORFF A46JE OCTOBER
2017 AND AFTER

1 013336-001 FITTING, GREASE 1 EA

2 056021-012 Washer, SpringWasher DIN127B | 12 EA
M

3 056058-018 BOLT, HEXBOLT DIN 931 M6 X |12 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:14 UTC 2021

38




theglatform

TURNTABLE ASSEMBLY E-DRIVE PG ORFF A46JE OCTOBER 2017 AND AFTER

oood oooad 00 oo UuoM

4 058492-025 BOLT HEXSETSCREW DIN933 3 EA
M8 X 25MM 8.8 ZP

5 056059-050 BOLT, HEXBOLT DIN931 M8 X |4 EA
50MM 8.8 ZINCPLATED

6 056059-060 Bolt, HexBolt DIN931 M8 x 1 EA
60mm

7 056064-020 Nut, NylockNut DIN985 M20 1 EA
10.0

8 056065-040 BOLT HEXBOLT DIN 931 M12 X | 6 EA
40MM 8.8 ZP

9 056065-140 HHCS M12 x 1.75 x 140 G8.8 4 EA
DIN 931

10 056066-006 Nut NylockNut DIN985 M6 8.0 12 EA
Zi

11 056066-008 NUT NYLOCKNUT DIN985 M8 11 EA
8.0 zZP

12 056069-008 WASHER, STEELFLATWASHER 18 EA
DIN12M8 FLAT WASHER DIN
125

13 056069-020 (CE/AU ONLY) washer steel flat | 2 EA
m20 dinl125a zp

14 058492-020 Bolt HexSetScrew DIN933 M8 x | 1 EA
2

15 058492-035 BLT HEXHD M8 X 35MM 8 EA
DIN933 GR8.8 ZP (CE/AU ONLY)

16 058494-030 BLT HEXHD M12 X 30MM 2 EA
DIN933 GR8.8 ZP

17 062642-031 BEARING SLEEVE 4 EA

18 068319-001 SHIM, REST PAD (3MM) 2 EA

19 068319-000 SHIM, REST PAD (1.5 MM) 2 EA

20 068478-000 SPACER TUBE 1 EA

21 068485-000 STOP WELDMENT 1 EA

22 068652-000 COUNTERWEIGHT, REAR 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:14 UTC 2021

39




theglatform

TURNTABLE ASSEMBLY E-DRIVE PG ORFF A46JE OCTOBER 2017 AND AFTER

A46JE

Ooodn gogg HREN U UOM
23 068653-000 COUNTERWEIGHT, LEFT SIDE 1 EA
24 068654-000 COUNTERWEIGHT, RIGHT SIDE |1 EA
25 068656-000 TURRET COVER, LEFT REF EA
26 068657-000 TURRET COVER, RIGHT REF EA
27 068660-001 REST PAD - LONG 2 EA
28 068660-000 REST PAD 2 EA
29 068678-099 TUBING, NYLON 1 EA
30 068679-003 FITTING BULKHEAD 1 EA
31 068720-002 SPRING CYLINDER - POLY 1 EA
32 068757-002 LATCH SOUTHCO #C2-32-15 REF EA
33 068759-000 HINGE, TURRET COVER 2 EA
34 068791-000 BRACKET 1 EA
35 068793-000 BRACKET 1 EA
Not Shown 100432-004 Hyd Fitting - Straight ORFS(04) - | 2 EA

SAE(06)
37 100434-002 gl(;l;TING 4AMORFF X 4AMORB 2 EA
38 109104-000 CAPPLUG WWS8 3 EA
Not Shown 116312-000 TURRET POST WELDMENT EA
Not Shown 116323-000 MOUNTING PLATE - SWING EA
DRIVE
41 0260103 BRACKET, HYDRAULIC 1 EA
42 0260166 TURRET COVER HINGE BAR 2 EA
43 0260207 MOUNTING PLATE 1 EA
44 0260260 OPTION MOTION ALARM AB46 |1 EA
45 0260390 GUARD WELDMENT, PINION 1 EA
GEAR - CE ONLY
46 0260859 GROUND BOX ASSEMBLY REF EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:14 UTC 2021

40




theglatform

TURNTABLE ASSEMBLY E-DRIVE PG ORFF A46JE OCTOBER 2017 AND AFTER

0ooo 0Dooo 00 00 UOM
a7 0260920 SWING DRIVE A46 1 EA
48 0260956 ASSY RETURN OIL FILTER ORFF | REF EA
49 0260958 ASSY HYDRAFORCE MANIFOLD |1 EA
ORFF

50 0260959 ASSY ACCUMULATOR 300psi REF EA
ORFF

51 970019 BLT HEX .250-20 .625 GR5 EA

52 970369 BLT HEXHD .313-18 X 1.00 6 EA
GR5

53 970489 EII:T HEXHD .375-16 1.50 GR5- | 1 EA

54 986119 WASHER, FLAT, 1.0 STANDARD, |6 EA
PLATED

55 986169 WASHER, FLAT, #8, NARROW, | REF EA
PLTD (SAE)

56 986269 WSHR FLAT .313 EA

57 986299 WASHER, FLAT, .375 2 EA
STANDARD, PLATED

58 986459 WSHR FLAT .75 2 EA

59 987099 WSHR LOCK .250 2 EA

60 2502832 BEARING 2 EA

61 3040127 HORN 12VDC 1 EA

Not Shown | 5035303 FTG ELBO9OSTRTHD-4B-4S STL | 2 EA

63 5093014 CLP CUSH 2.25 VINYL COATED |1 EA

64 5560033 :375-16UNC HEX LOCK NUT 1 EA

65 5560294 BLT HEXHD .750-10 150 GR5 |2 EA

66 5560327 BLT HEXHD 1-8 X 2.5 6 EA

67 5563058 WASHER FLAT HARD .656 23 EA

68 5563059 BLT 12PT M16 2090 MM SP | 23 EA

FLOR COAT

A46JE PARTS MANUAL

Mon Feb 08 04:11:14 UTC 2021

41




theglatform

TURNTABLE ASSEMBLY E-DRIVE PG ORFF A46JE OCTOBER 2017 AND AFTER

goon goog g ud uoM
69 5563075 BLT HEXHD M20-2.5 X 120MM EA
70 5563089 BLT HEXHD M12-1.75 X 12MM EA
DIN
Not Shown A26046A E ORFF TURNTABLE ASSEMBLY EA

PG A46JE

A46JE PARTS MANUAL

Mon Feb 08 04:11:14 UTC 2021

42




theglatform

LOWER BOOM ASSEMBLY ORFF BEFORE PG JULY 2017 AND AFTER

REPAIR PARTS

goon goon g g uoM

- 0260970 C LOWER BOOM ASSEMBLY ORFF EA
BEFORE PG JULY 2017 AND
AFTER

1 068412-000 FRONT RISER WELDMENT 1 EA

2 068397-000 RISER POST WELDMENT 1 EA

3 068417-000 FIRST RISER BOOM WELDMENT | 1 EA

4 068543-000 2ND TENSION RAIL WELDMENT | 1 EA

) 068415-000 2ND RISER BOOM WELDMENT 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:14 UTC 2021

43




theglatform

LOWER BOOM ASSEMBLY ORFF BEFORE PG JULY 2017 AND AFTER

Ooodn oo 0 O U UOM
6 068399-000 TENSION LINK WELDMENT 1 EA
7 2502832 BEARING 16 EA
8 068400-000 1ST TENSION RAIL 2 EA
9 068660-000 REST PAD 1 EA
10 068794-001 PIN 1.75 DIA 5.374LG 2 EA
11 512770-000 BANJO ROD END .50 11 EA
12 011739-020 PIN ROLL .375 DIA 2.50 2 EA
13 068477-001 PIN 1.75 DIA 4.02LG 4 EA
14 068477-005 PIN 1.75 DIA 13.74LG 1 EA
15 068477-003 PIN 1.75 DIA 19.63LG 1 EA
16 0261083 PIN 1.75 DIA 16.50LG 1 EA
17 116363-000 PIN 1.75 DIA 7.795LG 1 EA
18 056069-008 WASHER, STEELFLATWASHER 4 EA
DIN12M8 FLAT WASHER DIN
125
19 056069-006 WSHR STEELFLATWSHE M6 28 EA
DIN125A
20 056069-005 Washer SteelFlatWasher 28 EA
DIN125A
21 058492-025 BOLT HEXSETSCREW DIN933 4 EA
M8 X 25MM 8.8 ZP
22 0261082 PIN 1.75 DIA 12.50LG 2 EA
23 0261085 PIN 1.75 DIA 12.50LG 1 EA
24 068796-001 PIN 1.5 DIA 12.241G 1 EA
25 116374-000 MASTER CYLINDER 1 EA
26 100432-004 Hyd Fitting - Straight ORFS(04) - | 8 EA
SAE(06)
27 056060-080 Bolt, HexBolt DIN931 M10 x 1 EA

80m

A46JE PARTS MANUAL

Mon Feb 08 04:11:14 UTC 2021

44




theglatform

LOWER BOOM ASSEMBLY ORFF BEFORE PG JULY 2017 AND AFTER

Ooodn oo 0 O U UOM
28 058509-090 HHCS M10 X 1.5 X 90 G10.9 2 EA
DIN 933
29 056060-060 BOLT HEXHD M10-1.50 X 60 14 EA

MM DIN 931GR 8.8 ZP
30 116371-000 CYLINDER, BOOM RAISE 1 EA
31 068477-007 PIN 1.75 DIA5.12LG 1 EA
32 116370-000 CYLINDER, BOOM RISER 1 EA
Not Shown 3040070 NUT LKG HUB .500 APPLETON: |1 EA
P/N BL50 REG 801
34 3040358 CONN 90 .500 .25-.375 1 EA
35 5563073 SCR RD HD M5 X 30MM 2 EA
36 068556-002 LEVER SWITCH N.O. 1 EA
Not Shown 5560277 HOSE GUIDE .375 RUBBER EDGE | 1 EA
38 5560277 HOSE GUIDE .375 RUBBER EDGE | 1 EA
39 062642-031 BEARING SLEEVE 4 EA
40 062642-036 BEARING HYDRATECH FISHER 2 EA
ROSENBOOM
Not Shown 2502816 BRG 1.75ID 1.940D 1.00 2 EA
42 056066-008 NUT NYLOCKNUT DIN985 M8 4 EA
8.0 ZP
43 056066-010 Nut, NylockNut DIN985 M10 3 EA
8.0ZincPlated
44 068794-000 PIN 1.75 DIA 5.86LG 2 EA
45 011739-020 PIN ROLL .375 DIA 2.50 2 EA
46 0260504 HOSE GUARD, 2ND RISER 2 EA
47 0260505 HOSE GUARD, 1ST RISER 2 EA
48 0260487 HOSE GUARD, RISER 2 EA
49 058491-012 BLT HEXHD M6-1.0 X 12MM 28 EA
DIN933 GR8.8 ZP
50 5093013 CLP CUSH 2.00 VINYL COATED |3 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:14 UTC 2021

45




theglatform

LOWER BOOM ASSEMBLY ORFF BEFORE PG JULY 2017 AND AFTER

oooo goon g g uoM
51 5093010 CLP CUSH 1.50 VINYL COATED |1 EA
52 5093012 CLP CUSH 1.75 VINYL COATED |1 EA
53 986299 WASHER, FLAT, .375 5 EA
STANDARD, PLATED
o4 972479 BLT HEXHD .375-16 1.25 GR5 ) EA
55 5560033 .375-16UNC HEX LOCK NUT ) EA
56 0261089 PIN 1.75 DIA 12.50LG 1 EA
57 0261086 PLT, PIN RETAINER 2 EA
58 0261090 PLT, PIN RETAINER INDEXED 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:14 UTC 2021

46




theglatform

LOWER BOOM ASSEMBLY AUGUST 2017 AND AFTER

REPAIR PARTS

30MM 8.8 ZP

oood googd 00 oo UuoM

- 0260396 X LOWER BOOM ASSEMBLY EA
AUGUST 2017 AND AFTER

1 011739-020 PIN ROLL .375 DIA 2.50 4 EA

2 056021-010 Washer, SpringWasher DIN127B | 14 EA
M

3 058492-025 BOLT HEXSETSCREW DIN933 4 EA
M8 X 25MM 8.8 ZP

4 056060-030 BOLT HEXBOLT DIN931 M10 X |1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:15 UTC 2021

47




theglatform

LOWER BOOM ASSEMBLY AUGUST 2017 AND AFTER

o000 ooonQd o0 0o UOM

5 056060-060 BOLT HEXHD M10-1.50 X 60 11 EA
MM DIN 931GR 8.8 ZP

6 056060-080 Bolt, HexBolt DIN931 M10 x 1 EA
80m

7 056066-008 NUT NYLOCKNUT DIN985 M8 4 EA
8.0 ZP

8 056066-010 Nut, NylockNut DIN985 M10 3 EA
8.0ZincPlated

9 056069-006 WSHR STEELFLATWSHE M6 28 EA
DIN125A

10 056069-008 WASHER, STEELFLATWASHER 4 EA
DIN12M8 FLAT WASHER DIN
125

11 058491-012 BLT HEXHD M6-1.0 X 12MM 28 EA
DIN933 GR8.8 ZP

12 058509-030 Bolt, HexBolt DIN931 M10 x 1 EA
30mm 10.9 Dacromet

13 062642-031 BEARING SLEEVE 12 EA

14 062642-036 BEARING HYDRATECH FISHER 2 EA
ROSENBOOM

15 068397-000 RISER POST WELDMENT 1 EA

16 068399-000 TENSION LINK WELDMENT 1 EA

17 068400-000 1ST TENSION RAIL 2 EA

18 068412-000 FRONT RISER WELDMENT 1 EA

19 068415-000 2ND RISER BOOM WELDMENT 1 EA

20 068417-000 FIRST RISER BOOM WELDMENT |1 EA

21 068477-001 PIN 1.75 DIA 4.02LG 4 EA

22 068477-003 PIN 1.75 DIA 19.63LG 1 EA

23 068477-005 PIN 1.75 DIA 13.74LG 1 EA

24 068477-007 PIN 1.75 DIAG.12LG 1 EA

25 068543-000 2ND TENSION RAIL WELDMENT | 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:15 UTC 2021

48




theglatform

LOWER BOOM ASSEMBLY AUGUST 2017 AND AFTER

oooo googn EEN g UOM
27 068660-000 REST PAD 1 EA
28 068794-001 PIN 1.75 DIA 5.374LG 2 EA
29 068794-000 PIN 1.75 DIA 5.86LG 2 EA
30 068796-001 PIN 1.5 DIA 12.24LG 1 EA
31 116363-000 PIN 1.75 DIA 7.795LG 1 EA
32 116370-000 CYLINDER, BOOM RISER 1 EA
33 116371-000 CYLINDER, BOOM RAISE 1 EA
34 116374-000 MASTER CYLINDER 1 EA
35 0260487 HOSE GUARD, RISER 2 EA
36 0260504 HOSE GUARD, 2ND RISER 2 EA
37 0260505 HOSE GUARD, 1ST RISER 2 EA
38 0261082 PIN 1.75 DIA 12.50LG 2 EA
39 0261083 PIN 1.75 DIA 16.50LG 1 EA
40 0261085 PIN 1.75 DIA 12.50LG 1 EA
41 0261086 PLT, PIN RETAINER 2 EA
42 0261089 PIN 1.75 DIA 12.50LG 1 EA
43 0261090 PLT, PIN RETAINER INDEXED 1 EA
44 510587-025 BLT HEXSETSCREW DIN961 1 EA

M10 X 1.25X
45 512770-000 BANJO ROD END .50 11 EA
46 972479 BLT HEXHD .375-16 1.25 GR5 EA
47 986299 WASHER, FLAT, .375 EA
STANDARD, PLATED
48 2502816 BRG 1.75ID 1.940D 1.00 2 EA
49 2502832 BEARING 12 EA
52 5065705 FTG ADPTR STRTHD-6B-4S STL | 8 EA
53 5093010 CLP CUSH 1.50 VINYL COATED EA
54 5093012 CLP CUSH 1.75 VINYL COATED |2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:15 UTC 2021

49




theglatform

LOWER BOOM ASSEMBLY AUGUST 2017 AND AFTER

goon goon HEN g uoM
55 5560033 .375-16UNC HEX LOCK NUT EA
56 5560277 HOSE GUIDE .375 RUBBER EDGE | 4 EA
57 5560653 gll_l;lr HEXHD M10-1.50 X 85MM | 2 EA

Mon Feb 08 04:11:15 UTC 2021

A46JE PARTS MANUAL

50



theglatform

BOOM INSTALLATION PG A46JE A46JRT MARCH 2018 AND AFTER

REPAIR PARTS

I o wous s sowat e
BRI

B
TV ERLFATRE B =

goon goon 00 go UuoM

- 0260869 F BOOM INSTALLATION PG A46JE EA
A46JRT MARCH 2018 AND
AFTER

1 0260396 LOWER BOOM SUB-ASSEMBLY |1 EA

2 0260868 A46JE PG TURNTABLE A/R EA
ASSEMBLY

3 0260259 OPTION AMBER BEACON AB46 |1 EA

4 0260376 TOP OUTER BOOM ASSEMBLY A/R EA

5 116311-000 UPPER BOOM ASSEMBLY A/R EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:15 UTC 2021

51




theglatform

BOOM INSTALLATION PG A46JE A46JRT MARCH 2018 AND AFTER

oooo goon HEN go uoM
6 0260185 HOSE -4-4S-4S 323 100R17 2 EA
7 0260186 HOSE -4-45-4S 662 100R17 2 EA
8 0260187 HOSE -4-4S-4S 634 100R17 2 EA
9 0260188 HOSE -4-4S-4S 354 100R17 2 EA
10 0260189 HOSE -4-4S5-4S 264 100R17 2 EA
11 0260190 HOSE -4-4S-4S 330 100R17 2 EA
12 0260191 HOSE -4-4S-4S 195 100R17 2 EA
14 0260061 HARNESS 110V CABLE 1 EA
15 0260895 WIRE HARNESS DOWN LT SW 1 EA
16 0260896 WIRE HARNESS EXT LT SW 1 EA
17 0261003 HARNESS PLATFOR CONTROL 1 EA
18 563536 HOSE GUARD SPRIAL 3/4in ID 20' EA

A46JE PARTS MANUAL Mon Feb 08 04:11:15 UTC 2021



theglatform

TOP BOOM ASSEMBLY A46JE-04-000158 AND BEFORE CE A46JE-01-010859 AND BEFORE

REPAIR PARTS

N, w7
LI ] 1
B
|
o
%

(]
T
I
@

SECTION A-A )
SCALET:2 SECliON 8

SCALE |

NOTES
1. USE LOCTITE #242 ON ITEMS 14, 47, 58 INALL LOCATIONS.
2. USE ITEM 41 TO SHIM AS REQUIRED.

3 E:‘L\E:[:}gELSI%TU\.IEL'mgo TO O.0. OF ITEM 51 [2502816) _3 SEVC-"E‘OFN‘C-:
T ) e :
u%| - ” . N B g
PEL e = : =
B | TR | s i { (= T
85_ _ ‘;}---fncutfnrnc;anncn:ucnfmncnwn:;‘ /9 ‘ \ e ‘i =F -
oogd gbood uo ao uoM
= 0260376 R MAIN BOOM ASSEMBLY - EA
AFTER MAY 13, 2015
1 011764-020 RET RING EA
2 056059-035 BOLT HEXSETSCREW DIN933 3 EA
M8 X 35MM 8.8 ZP
3 056060-080 Bolt, HexBolt DIN931 M10 x 1 EA
80m
4 056066-005 Nut NylockNut DIN985 M5 8.0 |4 EA
Zi
5 056066-006 Nut NylockNut DIN985 M6 8.0 2 EA
Zi
6 056066-008 NUT NYLOCKNUT DIN985 M8 13 EA
8.0 ZP

A46JE PARTS MANUAL

Mon Feb 08 04:11:15 UTC 2021

53




theglatform

TOP BOOM ASSEMBLY A46JE-04-000158 AND BEFORE CE A46JE-01-010859 AND BEFORE

o000 oood ogd oo UoOM

7 056066-010 Nut, NylockNut DIN985 M10 1 EA
8.0ZincPlated

8 056069-005 Washer SteelFlatWasher 4 EA
DIN125A

9 056069-006 WSHR STEELFLATWSHE M6 2 EA
DIN125A

10 056069-008 WASHER, STEELFLATWASHER 16 EA
DIN12M8 FLAT WASHER DIN
125

11 056069-010 Washer, SteelFlatWasher 3 EA
DIN125A M10 ZincPlated

12 058490-045 HHCS M5 X 0.8 X 45 G8.8 ISO 4 EA
4017 _DIN 931

13 058491-020 HHCS M6 X 1 X 20 G8.8 DIN 2 EA
933

14 058492-012 Bolt HexSetScrew DIN933 M8 x | 4 EA
1

15 058493-025 HHCS M10 X 25MM GR10.9 3 EA
DIN933

16 2502816 BRG 1.75ID 1.940D 1.00 2 EA

17 512771-000 3/8" ROD END 3 EA

18 068476-002 PIN 1.25 DIA 8.74LG 1 EA

19 068477-007 PIN 1.75 DIA5.12LG 1 EA

20 068479-000 EXTENSION TUBE WELDMENT 1 EA

21 068492-000 EXTENSION TUBE MTG B 1 EA

22 068496-025 TOP (INNER) BOOM WELDMENT | 1 EA

23 068497-025 TOP (OUTER) BOOM 1 EA
WELDMENT

24 068691-022 CATTRACK 1 EA

25 068701-099 WEAR STRIP POLYETHYL 4 EA

26 068796-002 PIN 1.5 DIA 8.74LG 1 EA

27 116360-000 PIN 1.25 DIA 6.18LG 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:15 UTC 2021

54




theglatform

TOP BOOM ASSEMBLY A46JE-04-000158 AND BEFORE CE A46JE-01-010859 AND BEFORE

godgd goog gd gd UOM
28 116372-000 BOOM EXTEND CYLINDER 1 EA
29 0260297 Wear Pad, Adjustable 4 EA
30 0260315 WEAR PAD RETAINER PLATE 3 EA
31 0260316 WEAR PAD 2 X 4 X 3/8" THK 3 EA
32 0260317 RETAINER, PUCK WEAR PAD 1 EA
33 0260318 WEAR PAD, PUCK 2 EA
34 0260320 WEAR PAD, CASSETTE 1 EA
35 0260321 WEAR PAD, RETAINER BAR 1 EA
36 0260323 BAR, CATRACK RETAINER 1 EA
37 0260347 ASS'Y. LIMIT SWITCH 1 EA
38 0260368 WEAR PAD, TOP INNER BOOM 1 EA
39 0260377 HOSE -4 -4590 -4S 11.5 100R17 | 2 EA
40 0260452 ASSEMBLY ANTI-BUCKLE 1 EA
41 0260491 SHIM, .030 1.75 DIA 2 EA
42 0260492 SHIM, .030 5.00 3.00 1 EA
43 0260493 SHIM .030 2.00 4.00 2 EA
44 0260502 SHIM .063 2.00 4.00 2 EA
45 0260568 HOSE CARRIER ASSY 1 EA
46 500595-025 Bolt, SktButCapScrew DIN9427 1 EA
47 5563103 BLT HEXHD M8-1.25 X 16 MM 8 EA
48 510568-020 FSHCS M8 X 1.25 X 20 CLASS 4 EA
8.8 DIN7991
49 510681-020 HHCS M8X1.25X20 G10.9 ISO 3 EA
4014 DIN 933
50 986019 WSHR FLAT .250 1 EA
51 2502816 BRG 1.75ID 1.940D 1.00 2 EA
52 5034501 FTG ELBOOBHD-4S-4S STL 2 EA
53 5035303 FTG ELBOOSTRTHD-4B-4S STL 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:15 UTC 2021

55




theglatform

TOP BOOM ASSEMBLY A46JE-04-000158 AND BEFORE CE A46JE-01-010859 AND BEFORE

Ooodn oo 0 O RN UuoM

54 5035318 STRAIGHT THREAD 90° EA
ELBOW

55 5093010 CLP CUSH 1.50 VINYL COATED EA

56 500595-020 Bolt, SktButCapScrew DIN9427 EA
M

57 5563109 SCR HEX SKT SET M6-1.0 X EA
10MM

58 5563238 SBHCS M8 X 1.25 X 12 GR 10.9 EA
BLK FINISH

A46JE PARTS MANUAL

Mon Feb 08 04:11:15 UTC 2021

56




theglatform

TOP BOOM ASSEBLY PG ANSI A46JE-04-000159 AND AFTER AND PG CE A46JE-01-010860 AND

AFTER

REFAIR PARTS

ERERERN goon HEN g UOM

- 0260376 Y TOP BOOM ASSEBLY PG ANSI EA
A46JE-04-000159 AND AFTER
AND PG CE A46JE-01-010860
AND AFTER

1 011764-020 RET RING EA

2 056059-035 BOLT HEXSETSCREW DIN933 EA
M8 X 35MM 8.8 ZP

3 5560653 BLT HEXHD M10-1.50 X 85MM EA
DIN

4 056066-005 Nut NylockNut DIN985 M5 8.0 EA
Zi

) 056066-006 Nut NylockNut DIN985 M6 8.0 EA
Zi

A46JE PARTS MANUAL

Mon Feb 08 04:11:16 UTC 2021

57




theglatform

TOP BOOM ASSEBLY PG ANSI A46JE-04-000159 AND AFTER AND PG CE A46JE-01-010860 AND

AFTER
o000 oooa a0 0o UuoM

6 056066-008 NUT NYLOCKNUT DIN985 M8 9 EA
8.0 ZP

7 056064-010 Nut NylockNut DIN985 M10 1 EA
10.0

8 056069-005 Washer SteelFlatWasher 4 EA
DIN125A

9 056069-006 WSHR STEELFLATWSHE M6 2 EA
DIN125A

10 056069-008 WASHER, STEELFLATWASHER 16 EA
DIN12M8 FLAT WASHER DIN
125

11 056021-010 Washer, SpringWasher DIN127B | 3 EA
M

12 5563138 BLT HEXHD M5-0.8 45MM 8.8 4 EA
ZN

13 058491-020 HHCS M6 X 1 X 20 G8.8 DIN 2 EA
933

14 058492-012 Bolt HexSetScrew DIN933 M8 x | 14 EA
1

15 5563898 HHCS M10 X 35 G10.9 DIN 931 |3 EA

16 2502816 BRG 1.75ID 1.940D 1.00 4 EA

17 512771-000 3/8" ROD END 3 EA

18 068476-002 PIN 1.25 DIA 8.74LG 1 EA

19 068477-007 PIN 1.75 DIA5.12LG 1 EA

20 068479-000 EXTENSION TUBE WELDMENT 1 EA

21 068492-000 EXTENSION TUBE MTG B 1 EA

22 068496-025 TOP (INNER) BOOM WELDMENT | 1 EA

23 068497-025 TOP (OUTER) BOOM 1 EA
WELDMENT

24 116372-000 BOOM EXTEND CYLINDER 1 EA

25 068701-099 WEAR STRIP POLYETHYL 1.2 EA

26 068796-002 PIN 1.5 DIA 8.74LG 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:16 UTC 2021

58




theglatform

TOP BOOM ASSEBLY PG ANSI A46JE-04-000159 AND AFTER AND PG CE A46JE-01-010860 AND

AFTER
Ooodn oo 0 O U UOM

27 116360-000 PIN 1.25 DIA 6.18LG 1 EA
28 068691-022 CATTRACK 1 EA
29 0260297 Wear Pad, Adjustable 4 EA
30 0260315 WEAR PAD RETAINER PLATE 3 EA
31 0260316 WEAR PAD 2 X 4 X 3/8" THK 3 EA
32 0260317 RETAINER, PUCK WEAR PAD 1 EA
33 0260318 WEAR PAD, PUCK 2 EA
34 0260320 WEAR PAD, CASSETTE 1 EA
35 0260321 WEAR PAD, RETAINER BAR 1 EA
36 0260323 BAR, CATRACK RETAINER 1 EA
Not Shown 0260347 ASS'Y. LIMIT SWITCH 1 EA
38 0260368 WEAR PAD, TOP INNER BOOM 1 EA
39 0260377 HOSE -4 -4590 -4S 11.5 100R17 | 2 EA
40 0260452 ASSEMBLY ANTI-BUCKLE 1 EA
41 0260491 SHIM, .030 1.75 DIA 2 EA
42 0260492 SHIM, .030 5.00 3.00 1 EA
43 0260493 SHIM .030 2.00 4.00 3 EA
44 0260502 SHIM .063 2.00 4.00 3 EA
45 0260568 HOSE CARRIER ASSY 1 EA
46 500595-025 Bolt, SktButCapScrew DIN9427 1 EA
47 5563103 BLT HEXHD M8-1.25 X 16 MM 10 EA
48 510568-025 BOLT, CSKSKTFLTMACHSCREW | 4 EA

DIN7991 M8 X 25MM

STAINLESSSTEEL
49 058492-025 BOLT HEXSETSCREW DIN933 2 EA

M8 X 25MM 8.8 ZP
50 986019 WSHR FLAT .250 1 EA
51 5034501 FTG ELBO9OBHD-4S-4S STL 2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:16 UTC 2021

59




theglatform

TOP BOOM ASSEBLY PG ANSI A46JE-04-000159 AND AFTER AND PG CE A46JE-01-010860 AND

AFTER
Ooodn oo 0 O RN UuoM

52 5035303 FTG ELBOOSTRTHD-4B-4S STL EA

53 5035318 STRAIGHT THREAD 90° EA
ELBOW

54 5093009 CLP CUSH 1.13 VINYL COATED EA

55 500595-020 Bolt, SktButCapScrew DIN9427 EA
M

56 5563109 SCR HEX SKT SET M6-1.0 X EA
10MM

57 500595-016 BLT SKTBUTCAPSCREW M8 X EA
16MM DIN9427 GR10.9 Z P

Not Shown 5563170 TRIM-LOK .188 RUBBER EDGE — EA
ITEM NOT SHOWN

59 3040187 CONN .500 .313-.438 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:16 UTC 2021

60




theglatform

TOP OUTER BOOM ORFF PG ASSEMBLY MAY 2008 AND AFTER

REPAIR PARTS

e 8

P Z

BERGE INTTALL

NOTE:
;TR
A APPLY LOCTIE

31, 45, 3414 ALLLOCATIONS,
#8070 0.0.0F o 31 [2s0amne)

® o
(:53
S, :‘Fi F T ;.-
gf’—;‘ -_?f e RCO)
A
[HREREEE HREREEN 0O 0o UoOM
- 0260969 C TOP OUTER BOOM ORFF PG EA
ASSEMBLY MAY 2008 AND
AFTER
1 011764-020 RET RING 2 EA
2 056059-035 BOLT HEXSETSCREW DIN933 EA
M8 X 35MM 8.8 ZP
3 5560653 BLT HEXHD M10-1.50 X 85MM 1 EA
DIN

A46JE PARTS MANUAL

Mon Feb 08 04:11:16 UTC 2021

61




theglatform

TOP OUTER BOOM ORFF PG ASSEMBLY MAY 2008 AND AFTER

o000 ogooog 00 oo UOM

4 056066-005 Nut NylockNut DIN985 M5 8.0 4 EA
Zi

5 056066-006 Nut NylockNut DIN985 M6 8.0 2 EA
Zi

6 056066-008 NUT NYLOCKNUT DIN985 M8 9 EA
8.0 ZP

7 056064-010 Nut NylockNut DIN985 M10 1 EA
10.0

8 056069-005 Washer SteelFlatWasher 7 EA
DIN125A

9 056069-006 WSHR STEELFLATWSHE M6 2 EA
DIN125A

10 056069-008 WASHER, STEELFLATWASHER 16 EA
DIN12M8 FLAT WASHER DIN
125

11 5563138 BLT HEXHD M5-0.8 45MM 8.8 4 EA
ZN

12 058491-020 HHCS M6 X 1 X 20 G8.8 DIN 2 EA
933

13 058492-012 Bolt HexSetScrew DIN933 M8 x | 14 EA
1

14 058493-025 HHCS M10 X 25MM GR10.9 3 EA
DIN933

15 2502816 BRG 1.75ID 1.940D 1.00 4 EA

16 512771-000 3/8" ROD END 3 EA

17 068476-002 PIN 1.25 DIA 8.74LG 1 EA

18 068477-007 PIN 1.75 DIA5.12LG 1 EA

19 068479-000 EXTENSION TUBE WELDMENT 1 EA

20 068492-000 EXTENSION TUBE MTG B 1 EA

21 068496-025 TOP (INNER) BOOM WELDMENT | 1 EA

22 068497-025 TOP (OUTER) BOOM 1 EA
WELDMENT

23 068691-022 CATTRACK 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:16 UTC 2021

62




theglatform

TOP OUTER BOOM ORFF PG ASSEMBLY MAY 2008 AND AFTER

Ooodn gogg HREN U UOM
24 068701-099 WEAR STRIP POLYETHYL 1 EA
25 068796-002 PIN 1.5 DIA 8.74LG 1 EA
26 116360-000 PIN 1.25 DIA 6.18LG 1 EA
27 116372-000 BOOM EXTEND CYLINDER 1 EA
28 0260297 Wear Pad, Adjustable 4 EA
29 0260315 WEAR PAD RETAINER PLATE 3 EA
30 0260316 WEAR PAD 2 X 4 X 3/8" THK 3 EA
31 0260317 RETAINER, PUCK WEAR PAD 1 EA
32 0260318 WEAR PAD, PUCK 2 EA
33 0260320 WEAR PAD, CASSETTE 1 EA
34 0260321 WEAR PAD, RETAINER BAR 1 EA
35 0260323 BAR, CATRACK RETAINER 1 EA
36 0260347 ASS'Y. LIMIT SWITCH 1 EA
37 0260368 WEAR PAD, TOP INNER BOOM 1 EA
38 0260452 ASSEMBLY ANTI-BUCKLE 1 EA
39 0260491 SHIM, .030 1.75 DIA 2 EA
40 0260492 SHIM, .030 5.00 3.00 1 EA
41 0260493 SHIM .030 2.00 4.00 3 EA
42 0260502 SHIM .063 2.00 4.00 3 EA
43 0260568 HOSE CARRIER ASSY 1 EA
44 500595-025 Bolt, SktButCapScrew DIN9427 1 EA
45 5563103 BLT HEXHD M8-1.25 X 16 MM 8 EA
46 510568-025 BOLT, CSKSKTFLTMACHSCREW | 4 EA
DIN7991 M8 X 25MM
STAINLESSSTEEL

47 058492-025 BOLT HEXSETSCREW DIN933 2 EA
M8 X 25MM 8.8 ZP

48 986019 WSHR FLAT .250 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:16 UTC 2021

63




theglatform

TOP OUTER BOOM ORFF PG ASSEMBLY MAY 2008 AND AFTER

0000 0000 0o 0o UOM

49 5093010 CLP CUSH 1.50 VINYL COATED EA

50 500595-020 Bolt, SktButCapScrew DIN9427 EA
M

51 5563109 SCR HEX SKT SET M6-1.0 X EA
10MM

52 500595-016 BLT SKTBUTCAPSCREW M8 X EA
16MM DIN9427 GR10.9 Z P

Not Shown | 5563170 TRIM-LOK .188 RUBBER EDGE — EA
ITEM NOT SHOWN

54 0260377-100 HOSE 04 -04FORFF 90° - EA
04FORFF STR

55 100434-004 Hyd Fitting - 90 Elbow ORFS(04)- EA
SAE(06)

56 100434-002 FITTING 4MORFF X 4MORB EA
90°

57 511347-000 AMORFF X 4MORFF 90° EA

UNION FITTING

A46JE PARTS MANUAL

Mon Feb 08 04:11:16 UTC 2021

64




theglatform

ANTI BUCKLE WEAR PAD ASSEMBLY SEPTEMBER 2008 AND AFTER

REPAIR PARTS

B

ot

' 1L
— Y
{0 gl g
\ = L — Eip—:& | l".
& T £
' y. LA

- T T L2

| A
— ETJ‘LAI,_\é:

DETAIL B

A46JE PARTS MANUAL Mon Feb 08 04:11:16 UTC 2021

65



theglatform

oooo goon g g uoM
- 0260452 B ANTI BUCKLE WEAR PAD EA
ASSEMBLY SEPTEMBER 2008
AND AFTER
1 0260450 EXTEND CYLINDER PAD 1 EA
WELDMENT
2 0260316 WEAR PAD 2 X 4 X 3/8" THK 2 EA
3 0260451 UPPER WEAR PAD 1 EA
4 5563129 BOLT, FLSKTHD M8-1.25 35 2 EA
) 056066-008 NUT NYLOCKNUT DIN985 M8 4 EA
8.0 ZP
6 5563128 BOLT, FLSKTHD M8-1.25 25 EA
5563127 BLT SKTHD M10-1.50 25 4 EA
8 056064-010 Nut NylockNut DIN985 M10 EA
100

A46JE PARTS MANUAL

Mon Feb 08 04:11:16 UTC 2021

66




theglatform

UPPER BOOM ASSEMBLY ORFF FEBURARY 2020 AND AFTER

REPAIR PARTS

= ) 1 £ b
J®) ; 5, 0 h:m
Loy S |
,'OJ_» 2 :.(,,'_‘ K‘H
o A U i
D @ ~Z7%7 Po
! ; [ g () 18
TP RO ENDS (37 L 7 I:J’.fi d'.
- a-‘:fj:{ :.(
- \, k” o
s W
s L “Z \_‘_
= 2 @a :,-,_
T e
* y E £ ; ‘;.Q
oo oood oo oo UOM
- 0260978 E UPPER BOOM ASSEMBLY ORFF EA
FEBURARY 2020 AND AFTER
1 056060-060 BOLT HEXHD M10-1.50 X 60 EA
MM DIN 931GR 8.8 ZP
2 056064-008 NUT HEX M8-1.25 GR10.9 SELF EA
LOCKING DIN 985
3 056064-024 Nut, NylockNut DIN985 M24 EA
10.0
4 058491-012 BLT HEXHD M6-1.0 X 12MM EA
DIN933 GR8.8 ZP
5 058494-035 BOLT HEXSETSCREW DIN933 EA
M12 X 35MM 8.8 ZP
6 062642-024 BRG1.25ID X 141 0D XO0.75L EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:17 UTC 2021

67




theglatform

UPPER BOOM ASSEMBLY ORFF FEBURARY 2020 AND AFTER

oooo goon 00 go UuoM
7 062642-025 BRG 1.251D 1.4060D 1.75L 6 EA
8 068438-000-1 SWINGING FRAME WELDMENT |1 EA
9 068439-000-1 JIB BOOM WELDMENT 1 EA
10 068447-025-1 LEVELING TUBE WELDMENT 1 EA
UPRIGHT
11 068476-003 PIN 1.25 DIA 6.378LG 2 EA
12 068476-004 PIN 1.25 DIA 3.267LG 1 EA
13 068476-005 PIN 1.25 DIA 3.74LG 1 EA
14 116326-000 PIN LOWER JIB 2 EA
15 116362-000 PIN 1.75 DIA 8.94LG 1 EA
16 116373-000-3 JIB CYLINDER 1 EA
17 0260506-1 HOSE GUARD JIB 1 EA
18 0260535 BEARING SLEEVE 4 EA
19 0261256 STEPPED PIN 2 EA
20 512649-280 BOLT,HexBolt,DIN931,M24 x 1 EA
280m
21 512770-000 BANJO ROD END .50 1 EA
22 512771-000 3/8" ROD END 3 EA
23 972479 BLT HEXHD .375-16 1.25 GR5 1 EA
24 978419 ELT SKTHD .250-20 X 1.50 GR8 | 4 EA
25 986299 WASHER, FLAT, .375 2 EA
STANDARD, PLATED
26 5093012 CLP CUSH 1.75 VINYL COATED |1 EA
27 5093024 CLAMP 1 EA
28 5560033 375-16UNC HEX LOCK NUT 1 EA
29 6047123-3 g_:YLINDER SLAVE 325X 725X |1 EA
30 5560083 HOSE GUIDE .125 RUBBER 1 EA

EDGE-TR

A46JE PARTS MANUAL

Mon Feb 08 04:11:17 UTC 2021

68




theglatform

UPPER BOOM ASSEMBLY ORFF FEBURARY 2020 AND AFTER

goog gooo HRN RN UOM

31 056069-005 Washer SteelFlatWasher 13 EA
DIN125A

32 100432-004 Hyd Fitting - Straight ORFS(04) - | 3 EA
SAE(06)

33 100434-002 FITTING 4MORFF X 4AMORB 1 EA
90°

34 5028024 FTG 4MB X 4MORFF 90 .029 1 EA
ORIFI

35 5033055 FTG 6MB X 4MORFF STR .035 1 EA
ORIF

36 116320-001-1 ROTARY ACTUATOR - SJH 1 EA

37 056060-070 Bolt, HexBolt DIN931 M10 x 1 EA
70m

38 5560653 BLT HEXHD M10-1.50 X 85MM | 4 EA

DIN

A46JE PARTS MANUAL

Mon Feb 08 04:11:17 UTC 2021

69




theglatform

UPPER BOOM ASSY PG ANSI A46JE-04-000158 AND BEFORE CE BEFORE A46JE-01-010859 AND
BEFORE

REFAIR PARTS

25 21
4 32

21

10 \/ ';’ od,
TYP BOTH ENDS (37 Iavd (o

27

(25

A46JE PARTS MANUAL Mon Feb 08 04:11:17 UTC 2021

70



theglatform

oooo goon 00 go UuoM
- 116311-000M UPPER BOOM ASSEEMBLY PG 1 EA
ANS| BEFORE S/N A46JE-04-
000159 AND CE BEFORE S/N
A46JE-01-010860
1 068439-000 JIB BOOM WELDMENT 4 EA
2 068439-000 JIB BOOM WELDMENT 3 EA
3 068439-000 JIB BOOM WELDMENT 4 EA
4 068439-000 JIB BOOM WELDMENT 3 EA
) 056064-008 NUT HEX M8-1.25 GR10.9 SELF |5 EA
LOCKING DIN 985
6 058491-012 BLT HEXHD M6-1.0 X 12MM 4 EA
DIN933 GR8.8 ZP
062642-024 BRG125IDX1410DXO0.75L |2 EA
8 062642-025 BRG 1.25ID 1.4060D 1.75L 6 EA
068438-000 SWINGING FRAME WELDMENT |1 EA
10 068439-000 JIB BOOM WELDMENT 1 EA
11 068447-025 LEVELING TUBE WELDMENT 1 EA
12 068476-003 PIN 1.25 DIA 6.378LG 2 EA
13 068476-004 PIN 1.25 DIA 3.267LG 1 EA
14 068476-005 PIN 1.25 DIA 3.74LG 1 EA
15 116320-000 ROTARY ACTUATOR - HELAC 1 EA
16 116326-000 PIN LOWER JIB 2 EA
17 116362-000 PIN 1.75 DIA 8.94LG 1 EA
18 116373-000 %IIQS CYLINDER - HYDRAULICS - |1 EA
19 0260506 HOSE GUARD JIB 1 EA
20 0260535 BEARING SLEEVE 4 EA
21 0260647 PIN STEEPED 2 EA
22 512770-000 BANJO ROD END .50 1 EA
23 512771-000 3/8" ROD END 3 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:17 UTC 2021

71




theglatform

EDGE-TR

oooo goon g g uoM
24 972479 BLT HEXHD .375-16 1.25 GR5 EA
25 978419 ELT SKTHD .250-20 X 1.50 GR8 | 4 EA
26 986299 WASHER, FLAT, .375 2 EA

STANDARD, PLATED
27 5035303 FTG ELBOOSTRTHD-4B-4S STL 2 EA
28 5065705 FTG ADPTR STRTHD-6B-4S STL | 4 EA
29 5093012 CLP CUSH 1.75 VINYL COATED |1 EA
30 5093024 CLAMP 1 EA
31 5560033 375-16UNC HEX LOCK NUT 1 EA
32 6047123 SLAVE LEVEL CYLINDER 1 EA
33 5560083 HOSE GUIDE .125 RUBBER 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:17 UTC 2021

72




theglatform

UPPER BOOM

ASSEMBLY ANSI/CE DECEMBER 2019 AND AFTER

REPAIR PARTS

APPLY LOCITE (0 n
TORGUE 10 12fifes | 25— A2 fn

G W

goog

goog

g

ud

uoM

116311-000 T

056021-006

056021-010

056060-060

UPPER BOOM ASSEMBLY
ANSI/CE DECEMBER 2019 AND
AFTER

WASHER SPRING WASHER M6
DIN 127B GR8.8 ZP

Washer, SpringWasher DIN127B
M

BOLT HEXHD M10-1.50 X 60
MM DIN 931GR 8.8 ZP

EA

EA

EA

EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:17 UTC 2021

73




theglatform

UPPER BOOM ASSEMBLY ANSI/CE DECEMBER 2019 AND AFTER

oooo goon HEN g uoM
4 056064-010 Nut NylockNut DIN985 M10 ) EA
10.0
5 058491-012 BLT HEXHD M6-1.0 X 12MM 4 EA
DIN933 GR8.8 ZP
6 058493-025 HHCS M10 X 25MM GR10.9 4 EA
DIN933
7 062642-024 BRG125IDX1410DX0.75L |2 EA
8 062642-025 BRG 1.25ID 1.4060D 1.75L 6 EA
068438-000 SWINGING FRAME WELDMENT |1 EA
10 068439-000 JIB BOOM WELDMENT 1 EA
11 068447-025 LEVELING TUBE WELDMENT 1 EA
12 068476-003 PIN 1.25 DIA 6.378LG 2 EA
13 068476-004 PIN 1.25 DIA 3.267LG 1 EA
14 068476-005 PIN 1.25 DIA 3.74LG 1 EA
15 116320-001-1 ROTARY ACTUATOR - SJH 1 EA
16 116326-000 PIN LOWER JIB 2 EA
17 116362-000 PIN 1.75 DIA 8.94LG 1 EA
18 116373-000 g‘,lgB CYLINDER — HYDRAULICS - |1 EA
19 0260506 HOSE GUARD JIB 1 EA
20 0260535 BEARING SLEEVE 4 EA
21 0261256 STEPPED PIN 2 EA
- NPNA REFERANCE TCB 20.002 RE: 0 EA
ITEM 21
22 512770-000 BANJO ROD END .50 1 EA
23 512771-000 3/8" ROD END 3 EA
24 972479 BLT HEXHD .375-16 1.25 GR5 1 EA
25 978419 BLT SKTHD .250-20 X 1.50 GR8 | 4 EA

P

A46JE PARTS MANUAL

Mon Feb 08 04:11:17 UTC 2021

74




theglatform

UPPER BOOM ASSEMBLY ANSI/CE DECEMBER 2019 AND AFTER

oooo goon g g uoM
26 986299 WASHER, FLAT, .375 2 EA
STANDARD, PLATED
27 5035303 FTG ELBOOSTRTHD-4B-4S STL 2 EA
28 5065705 FTG ADPTR STRTHD-6B-4S STL | 4 EA
29 5093009 CLP CUSH 1.13 VINYL COATED |2 EA
30 5560033 .375-16UNC HEX LOCK NUT 1 EA
31 6047123 SLAVE LEVEL CYLINDER 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:17 UTC 2021

75




theglatform

PLATFORM INSTALLATION A46JE A46JRT

REPAIR PARTS

FLAT WASHER DIN 125 ) 0 [ ] 8 0
[ 0 ) ] B 8
2 2 2 2 2 2
- - 1 - - -
- B 8 - - -
Ll o Ll an 1 49
838 | s | s | gas | Bas | s
8 L] 8
547384 \COMPARTMENT LTERATURE B.SX11 1 1 1
563400 HHCE 37514 UNC, STL GRB, 1.50 LG. MID 8 a L3
5563310 HWH 2514 Se¥ Deiling Halx 7519 m El E] 28 an =
S543135  WEME FLAT! X 1.5X 125 1 1 1
5563075 LT HEXHD MI0-2.5 X | 20MM 4 4 4 4 4
S560288 SCRSUFTPG 250 SOTYPER - - 4 - = 4
514214000 [WLDMT PLATFORM 6 W/BLIMP GUARD 1 1 1 1 1 1
1414035 EOU, HEXBOUT ORI31 W12 X35 107 s 3 B B 8 s
S12047-260 HHCS M24 X 3.0 X 200 G10.9 DN 931 2P 1 1
3040114 CONMN 75 S00-425 1 1
3040110 LEG HU8 750 1 1
300178 |OVERLOAD SENSOR FLATE - L]
020021 CH FOOT ] 1 1
1O2ATIH00 BRALCEET, CHAN TEDOWH 2 2 2
102271081 |GRP STRUT 3 3 a
102244000 TOFROARD CAGE ENTRY = = - =
100478-000_ |UFT GATE WELDMENT 1 1 1 1 1 1
100448001 PANEL, DECAL MOUNT 1 1 1 1 1 1
0s8er220 (LU HEKSETSCREW CRWII MBX20MM B8 | 4 P 4 . . "
S10575020 20 FLAT WASHER DIN 128 4 4 4 4 4 4
054047-008 M8 FLAT WASHER DIN 125 2 12 12 2 12 2
PUT, NYLOCENUT DINFBS M8 8.0 INCPLATED| 10 0 a 0 10 0
, KYLOCKNUT DINYBS5 W& 8.0 TINCPLATED| 10 10 13 L) 10 10
NTLOCKNLE DIN9AS M24 10.0 i ) ) 1 3 3
4 “ 4 4 “ 4
4 & & & 6 &
2 2 2 2 2 2
L 8 a a L 8
1 N 1 1 - -
1 ] 1 -
- - T 1
1 1 1 1
1 [ - 1
1 ] 1
2 2 2
4 4 4
I3 3
LY. | o oy | ey SR,

A46JE PARTS MANUAL

Mon Feb 08 04:11:19 UTC 2021

76



theglatform

PLATFORM INSTALLATION A46JE A46JRT

J

1 %5 %

(raYaaYa /
e (als)  gcaonss
X NEAR AND FAR SOE

MATCH DEEL

Ay

[asfa1a)
n

NEAR KNG FAR SIDE
DR

MATCH.

T

~ ORI
[ va )
e 0l
=
A 0.“ L
ﬁji
[ e 7
s
00! s

== =
d
B e
— OUCE | 300178
Lo = i
I
C — .
N el
261623
SECTION A-A

A46JE PARTS MANUAL

Mon Feb 08 04:11:19 UTC 2021

77



theglatform

PLATFORM INSTALLATION A46JE A46JRT

&

JEFOOTIWTIEH
WG

103 3030179

HARNESS OVERLOAD CABLE

o2 0260142

WIRE HARNESS E-DRIVE FOT SWITCH

101 0260047

WIRE HARNESS FOOT SWITCH

LNO. | NUMBER

DESCRIFTION

2 =|~]~

oooo oooo 00 00 UOM

- A26053C PLATFORM INSTALL EA

1 0090589E PLACARD REF EA
CHART

2 0150448 DECAL ATTACH FALL REF EA
RESTRAINT CHART

3 0181480 REF DOCUMENT SPB TB-16 REF EA
CHART

4 0260500 PLATF AC POWER INSTALL REF EA
ASSY (U CHART

5 0260850-5 A46 SNORKEL GUARD REF EA
ASSEMBLY CHART

6 0261023-5 WLDMT CAGE MOUNT JRT REF EA
CHART

A46JE PARTS MANUAL

Mon Feb 08 04:11:19 UTC 2021

78




theglatform

PLATFORM INSTALLATION A46JE A46JRT

oood oood 00 oo UuoM
7 0261027-4 ROTATOR ADAPTOR PLATE REF EA
SEPTEMBER 2019 AND BEFORE | CHART
8 0261027 ROTATOR ADAPTER PLATE REF EA
CHART
9 056021-012 Washer, SpringWasher DIN127B | REF EA
M CHART
10 056058-018 BOLT, HEXBOLT DIN 931 M6 X | REF EA
16MM 8.8 ZP CHART
11 056059-070 Bolt, HexBolt DIN931 M8 x REF EA
70mm CHART
12 056064-020 Nut, NylockNut DIN985 M20 REF EA
10.0 CHART
13 056064-024 Nut, NylockNut DIN985 M24 REF EA
100 CHART
14 056066-006 Nut NylockNut DIN985 M6 8.0 | REF EA
Zi CHART
15 056066-008 NUT NYLOCKNUT DIN985 M8 REF EA
8.0 ZP CHART
16 056069-008 WASHER, STEELFLATWASHER REF EA
DIN12M8 FLAT WASHER DIN CHART
125
17 510595-020 M20 FLAT WASHER DIN 125 REF EA
CHART
18 058492-020 Bolt HexSetScrew DIN933 M8 x | REF EA
2 CHART
19 100468-001 PANEL DECAL MOUNT REF EA
CHART
20 100478-000-5 LIFT GATE WELDMENT REF EA
UPRIGHT CHART
21 102244-000 TOEBOARD CAGE ENTRY REF EA
CHART
22 102271-061 GRIP STRUT REF EA
CHART
23 102373-000-5 BRACKET CHAIN TIE DOWN REF EA
UPRIGHT CHART

A46JE PARTS MANUAL

Mon Feb 08 04:11:19 UTC 2021

79




theglatform

PLATFORM INSTALLATION A46JE A46JRT

Ooodn oo 0 O RN UuoM

24 3020021 Foot Switch REF EA
CHART

25 3030188 OVERLOAD SENSOR PLATE REF EA
CHART

26 3040110 NUT LKG HUB .750 SAMEAS REF EA
962129 CHART

27 3040116 CONN .75 .500-.625 REF EA
CHART

28 512649-280 BOLT,HexBolt,DIN931,M24 x REF EA
280m CHART

29 514160-035 Bolt, HexSetScrew DIN933 M12 | REF EA
X 35MM CHART

30 514214-000-5 WLDMT PLATFORM 6FT REF EA
W/BUMP GUAR CHART

31 5560288 SCR SLFTPG .250 .50 TYPE B REF EA
CHART

32 5563075 BLT HEXHD M20-2.5 X 120MM | REF EA
CHART

33 5563135 WSHR FLAT 1 X 1.5 X.125 REF EA
CHART

34 5563310 HWH .25-14 SELF DRILLING X REF EA
75 CHART

35 5563422 BLT HEXHD .375-16x1.50 GR8 REF EA
ZP CHART

36 562386 Literature Compartment REF EA
CHART

37 987119 WSHR LOCK .375 REF EA
CHART

38 9980003 PIPE INSUL CLOSED CELL AP REF EA
ARMA CHART

39 9980004 COVER KIT BUMPER FRAME REF EA
PLATF-H CHART

40 100481-000 ROLLER TUBE GATE REF EA
CHART

A46JE PARTS MANUAL

Mon Feb 08 04:11:19 UTC 2021

80




theglatform

PLATFORM INSTALLATION A46JE A46JRT

oooo goog g ud uoM

41 0260915 ASSY PLTF CONT BOX A46JRT REF EA
PG CHART

42 116342-000-5 LIFT GATE WELDMENT SHORT | REF EA
UPRIG CHART

43 058491-016 BOLT HEXSETSCREW DIN933 REF EA
M6 X 16MM 8.8 ZP CHART

44 056069-006 WSHR STEELFLATWSHE M6 REF EA
DIN125A CHART

101 0260047 WIRE HARNESS FOOT SWITCH 1 EA

102 0260142 WIRE HARNESS E-DRIVE FOOT 1 EA
SWITCH

103 3030179 HARNESS OVERLOAS CABLE 1 EA

- 0261114B PLATFORM ASSY JRT REF EA
W/PADDED DOUBLE HANDRAIL | ONLY

- 0261115B PLATFORM ASSY JRT REF EA
W/PADDED DOUBLE HANDRAIL | ONLY
W/OVERLOAD

- 0261116B PLATFORM ASSY JRT REF EA
W/PADDED DOUBLE HANDRAIL | ONLT

W/OVERLOAD CE

A46JE PARTS MANUAL

Mon Feb 08 04:11:19 UTC 2021

81




theglatform

PLATFORM ASSEMBLY CE A46JE

REPAIR PARTS

3 TORGUENIFTLE.

15 RER

w0 T )
o T= el scydl
o e e T
0000 0000 als 00 UOM
: 0260371 D PLATFORM ASSEMBLY - CE EA
1 106530-001 PLATFORM WELDMENT- 6 1 EA
PLATFORM

2 104306-001 CAGE MOUNT WELDMENT 1 EA
3 100478-000 GATE WELDMENT - CAGE 1 EA
4 100468-001 PANEL DECAL MOUNT 1 EA
5 100481-000 ROLLER TUBE GATE 6 EA
6 102373-000 BRACKET CHAIN TIEDOWN |2 EA
7 0260206 ACA 15 ANCHOR PLATE 8 EA

A46JE PARTS MANUAL Mon Feb 08 04:11:20 UTC 2021

82




theglatform

PLATFORM ASSEMBLY CE A46JE

oood ooon 00 00 UOM

8 116346-000 overload cell - CE ONLY BEFORE | 1 EA
SN 01-0004 (Not illustrated)

9 0260081 PLATFORM CONTROL BOX 1 EA
ASSEMBLY

10 116342-000 LIFT GATE WELDMENT SHORT |2 EA

11 0260209 BRACKET-ANGLE 8 EA

12 0260208 DIAMOND WASHER 12262 8 EA

13 5560613 WASHER FLAT M8 6 EA

14 5560083 HOSE GUIDE .125 RUBBER 6 EA
EDGE-TR

15 102244-000 TOEBOARD CAGE ENTRY 1 EA

16 3020021 Foot Switch 1 EA

17 0260142 WIRE HARNESS E-DRIVE FOOT 1 EA
SWITCH

18 116347-000 OVERLOAD CONTROLLER 1 EA
GP107

19 5560356 WSHR LOCK 10 EA

20 5563070 CAPSCREW, 3/8-16 X 1-1/4 SKT EA
HD CAD PATED

21 5560614 LOCK WASHER M12 8 EA

22 565476 BLT HHD M12-1.75 X 35MM GR EA
8.8

23 5569989 BOLT 24MM-3.00P 280MM 1 EA
10.9

24 5569990 NUT LKG M24-3.0P EA

25 5560288 SCR SLFTPG .250 .50 TYPE B 4 EA

26 5560727 NUT HEX LKG M8-1.25 12 EA

27 975209 BLT HEXHD M6-1.0 X 18MM EA

28 5563051 WASHER SPRING LOCK M6 2 EA
FASTENAL 40381

29 984169 NUT HEX M6 -1.00 2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:20 UTC 2021

83




theglatform

PLATFORM ASSEMBLY CE A46JE

Ooodn gogg HREN U UOM
30 5563077 FLAT WASHER M20 EA
31 5563076 LKG NUT M20-2.5 GR 8.8 EA
32 986299 WASHER, FLAT, .375 16 EA

STANDARD, PLATED
33 5563083 BOLT, CARRIAGE 5/16-18 X 3 EA
34 5560031 NUT HEX LKG .313-18 9 EA
35 972029 CAPSCREW METRIC M8-1.25 X EA
20MM LONG HEX HEAD
36 5563075 BLT HEXHD M20-2.5 X 120MM | 4 EA
37 5560627 BLT HEX HD M8-1.25X35MM 6 EA
38 0260501 PLATF AC POWER 1 EA
39 562386 Literature Compartment 1 EA
40 5563135 WSHR FLAT 1 X 1.5 X .125 1 EA
41 102271-061 GRIP STRUT 3 EA
42 0260210 WIRE HARNESS, OVERLOAD 1 EA
MODULE
43 5560033 375-16UNC HEX LOCK NUT 15 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:20 UTC 2021

84




theplatform

5' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD WITH PADDING

REPAIR PARTS

DeARD {3
L
)
(DnarE s Sosea &
)
(@)

®)(®

=
[26)14) 1m0 T s

@)(e)

oo O

0 pE e 5
-,
r‘?;‘\l SECTICN DO

&Y R4S

s a/snleeinle sy

s

2

seEEELES

514150036 HHCS M2 125 ¢ 36 GAA DINS]

HICS 7514 ING. S1L GR 8, 15010, FUD

R FLAT K 1501

wEna
BOLL HEVBOT D] h13 X350 109

3
SI41805% BACkoMET

S0 HICT M X 30X 200 G109 DN TN 1P
SOVX0] AP Ui 500 VINTL COATED
T O S0 334

305114 CONN TS 500428

4TI T LED FUA T80

A0 T LS B 50

a1 AT 00T

| DSMMeG MAT. NTLOCKNGS DRNES M3 100 INCPATD |

OSRNIA1Z WIHR LOCK MI2 DN 127
A T A WAOID

n a2 e = B

§-n-u-—ln‘-—--n—-.—»-n»una-ml_u‘g'-l

[ EYIF PRI P P P T

S 5 0 0 Y 8

s, |

A46JE PARTS MANUAL

Mon Feb 08 04:11:21 UTC 2021

85



theglatform

5' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD WITH PADDING

86

Mon Feb 08 04:11:21 UTC 2021

A46JE PARTS MANUAL



theglatform

5' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD WITH PADDING

R
i

BLLUE

SNDRKFL
BROWN GUART
BLACK WIRING

ERERERN goon HEN g UOM
- 0261065B 5' STEELPLATFORM ASSEMBLY EA
WITH BUMP GUARD ASSEMBLY
WITH PADDING
1 0113719 WLDMT MOUNT FRAME A/R EA
2 0181377 FRAME WELDMENT A/R EA
3 0181381 SPRING KEEPER A/R EA
4 0181382 SPRING KEEPER MOUNT ANGLE | A/R EA
) 0181406 TARGET PROXIMITY SWITCH A/R EA
INSTL
6 0181407 PLAC PROXIMITY SW OVERRIDE | A/R EA
0181408 CHAIN ASSY A/R EA
8 0182340 SENSOR BRKT A/R EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:22 UTC 2021

87




theglatform

5' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD WITH PADDING

oood oood 00 HRN UuoM

9 0182527 ASSY 5'FT W/SG FULL BUMP A/R EA
GUARD

10 0261027 ROTATOR ADAPTER PLATE A/R EA

11 0261028 ASSY SNORKEL GUARD A46 5' A/R EA
ALUM

12 0261078 ASSY POWER TO PLATF W/90 A/R EA

13 0261079 WLDMT MNT FRAME W/OVRLD | A/R EA

14 056021-012 Washer, SpringWasher DIN127B | A/R EA
M

15 056064-024 Nut, NylockNut DIN985 M24 A/R EA
10.0

16 3020021 Foot Switch A/R EA

17 3020080 TOGGLE SWITCH A/R EA

18 3020098 ASSY PHOTOELECTRIC SWITCH | A/R EA

19 3030188 OVERLOAD SENSOR PLATE A/R EA

20 3040070 NUT LKG HUB .500 APPLETON: | A/R EA
P/N BL50 REG 801

21 3040110 NUT LKG HUB .750 SAMEAS A/R EA
962129

22 3040116 CONN .75 .500-.625 A/R EA

23 3040187 CONN .500 .313-.438 A/R EA

24 5093001 CLP CUSH .500 VINYL COATED |A/R EA

25 512649-280 BOLT,HexBolt,DIN931,M24 x A/R EA
280m

26 514160-035 Bolt, HexSetScrew DIN933 M12 | A/R EA
x 35MM

27 5530013 SPRING-COMPRESSION 1.50 A/R EA
O.D. X

28 5560004 NUT LKG .250-20 A/R EA

29 5560033 .375-16UNC HEX LOCK NUT A/R EA

30 5560034 NUT LKG 10-24 A/R EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:22 UTC 2021

88




theglatform

5' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD WITH PADDING

0000 0000 00 00 UOM
31 5560039 NUT HEX LKG .500-13 A/R EA
32 5560383 BLT HEXHD .250-20 .750 GR8 | A/R EA
33 5563046 WSHR FLAT HARD .375 A/R EA
34 5563135 WSHR FLAT 1 X 1.5 X .125 A/R EA
35 5563422 E:ST HEXHD .375-16x1.50 GR8 | A/R EA
36 970499 BLT HEXHD .375-16 1.75 GR5- | A/R EA
37 970919 BLT HEXHD .500-13 1.75GR5 | A/R EA
38 972479 BLT HEXHD .375-16 1.25GR5 | A/R EA
39 974639 SCR RDH MACH 10-24 .375 A/R EA
40 974769 SCR RDH MACH 10-24 2.25 A/R EA
41 978389 BLT SKTHD .250-20 .75 A/R EA
42 986009 WSHR FLAT 10 A/R EA
43 986019 WSHR FLAT .250 A/R EA
44 986299 WASHER, FLAT, .375 A/R EA
STANDARD, PLATED

45 986359 FLATWASHER 1/2" A/R EA

46 98099 WASHER LOCK .250 A/R EA

47 9980003 PIPE INSUL CLOSED CELL AP | A/R EA
ARMA

48 9980004 COVER KIT BUMPER FRAME A/R EA
PLATF-H

49 9980006 3/8 ID PLASTIC FLEX WATER | A/R EA
PIPE

50 514160-035 Bolt, HexSetScrew DIN933 M12 | A/R EA
X 35MM

51 0260047 WIRE HARNESS FOOT SWITCH |1 EA

52 3011803 CABLE 18GA/3 CONDUCTOR 165 |EA
WIRE

53 3049986 AMP SOCKET CONTACT 2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:22 UTC 2021

89




theglatform

5' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD WITH PADDING

WITH BUMP GUARD ASSEMBLY

goon goog g ud uoM
54 0070747 WIRE 16 R61 R61 3 EA
55 0260973 WIRE 16GA R61 AMP SOCKET EA
28
- A26049AD 5 FOOT STEEL PLATFORM, EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:22 UTC 2021

90




theglatform

5" ALUMINUM PLATFORM ASSEMBLY 500# GRAVITY GATE OCTOBER 2019 AND AFTER

REPAIR PARTS

[(w | wny  [s0.0ck wasix 2 2 2 2 El 2
3 | variv_[wemR oK 08 8 0 s a8 s O
[T37 | R3St [WaseER FLAT 50 STAND PLATED 4 4 | s 4 | 4
36 | wmav _jatwasiez o5 x| ® | ™ | ™ | ™ | =
35 | raard 8 HERnD 37516135 GES B - . B b .
34| 917 BT HERHD 40013175 GRS 2 2 2 2 | 2 2
[m | wea 2 7 | 2 2 F] 3
32 | sz jsine 0 ) . ) . 0
[730 | siem9s |DECAL SNOKEL BEAND LOGO 300 2 T | 2 2 | 3 F
[T30 | Sinazm_poact 37510 nC_§3GRA.1501G_ATD |8 | 8 | & 5
7 | swaim FAT1% 158125 2 7 2 2 7 2
W | stenw UG 1 500 Gas 2 3 F 3 F 2
[T | swso0m e vEX kG 37508 1z (I E] V| g [
26| 51764790 puact M4 X 30 % TGP w31 IF ] [ ] ] 1 1
25 | s0e0nie oo 75 S48 T [ I N
T T T ) T T [ T
[T | am0ims_|ovERLGAD sEs0R PLATEFEAVT DUTY . [ P ]
T son e 1051 N
21 | ossataass [0, EXEICREN Gt M ST AR | g - . B . "
) ’ﬁh.:r;sgsmcvw RTMEXTMMEE | 4 n ] 2 2 2
17| cosotncon [SASIER SIERFIATRASER 0BT I8 AT | . . . "
18| 6044008, WTLOCIUT OINYES M B0 INCPLATED | & . ¢ a 0
M7 ossosaans ﬂ‘:‘f‘,"".“:?z(_:‘w'wgi EOE 1 T 1 N 1
w oo g o e |y [ |4 | v [+ |
15 | GR8107% [Wiow1 Mt FRAME WIGHALD i [ T . .
14| 0041078 |ASAY POWER 10 PLATF W/ i v . i v =
[ 13| 0961028 _[ASSY SNORKEL GAARD Adé 5 ALUM 1 ] [ ]
17| 0061021 ROIAIOR ADAFIER FLATE i - - i 0 .
[Don [Tovaestpscas amackzLrasos 1 O [ T
10| 0la1ies [SPOR 451D S00D | SO ST GRAVIFY GATE | 2 2 F 2 7 2
7| 0118 wOWER Fl 3 z 2 F) 2
T8 | 0161177 [WELDMENT GRAVIFY GATE 1 [ [ 1
7| 0113710 [WADWAT MOUNT FRAME - - B v ] |
[T& [ ol MO ADwPTER #H i (] [ ] i
5 | 011340 AID ADAPIER LN i ) T [ v 0
[ 4| oos0sarE LA mAl CAPACIY 327 GG 3 3 3 3|3 3
3 OORZIM__[WELDMENT & AL PLATFORM 1 [] 1 [ [ 1
[ [CECAL DNGR ELECTRICAL HAZARD SPANEH | 1 [ ] [ ] T
CAROBGCH FaahiT O SICKAALK [ O - [ V
o DESCRFION 108 o | sy | 10T | iy | i

A46JE PARTS MANUAL

Mon Feb 08 04:11:22 UTC 2021

91



theglatform

5' ALUMINUM PLATFORM ASSEMBLY 500# GRAVITY GATE OCTOBER 2019 AND AFTER

i

Mooess] | = B B B [

0 oo AE = 8 § —°

rtaann ae 0 O g B gg @ //;0:\0\
( c?‘ r)?ﬁ?;}\l \?\,

i I%Q\'i’l it
- H——8 =
h ‘ - " |; ‘%
ooond ooond 0o 00 UuoM
- 0261106 C 5' ALUMINUM PLATFORM EA
ASSEMBLY GRAVITY GATE 500#
WITH OVERLOAD OCTOBER
2019 AND AFTER
1 0070967 CORROSION INHIBITOR STICK- 1 EA
BACK
2 0072531 DECAL, ELECTROCUTION HAZ 1 EA
3 0082234-5 WELDMENT 5' AL PLATFORM 1 EA
4 0090589E PLACARD EA
5 0113560-5 HALO ADAPTER LH 1 EA
6 0113561-5 HALO ADAPTER RH 1 EA
7 01137195 WLDMT MOUNT FRAME EA
W/OVERLOAD
8 0161177-5 WELDMENT GRAVITY GATE 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:23 UTC 2021

92




theglatform

5' ALUMINUM PLATFORM ASSEMBLY 500# GRAVITY GATE OCTOBER 2019 AND AFTER

Ooodn oo 0 O RN UuoM

9 0161182 ROLLER, ALUMINUM GRAVITY 2 EA
GATE

10 0161184 ROLLER SPACER, ALUMINUM 2 EA
GRAVITY GATE

11 0172451 DECAL ATTACH MAX 2 1 EA
LANYARDS

12 0261027-4 ROTATOR ADAPTOR PLATE 1 EA
SEPTEMBER 2019 AND BEFORE

13 0261028-5 ASSY SNORKEL GUARD A46JRT |1 EA
5A

14 0261078 ASSY POWER TO PLATF W/90 1 EA

15 0261079-5 WLDMT MNT FRAME W/OVRLD | 1 EA

16 056021-012 Washer, SpringWasher DIN127B EA
M

17 056064-024 Nut, NylockNut DIN985 M24 1 EA
10.0

18 056066-008 NUT NYLOCKNUT DIN985 M8 4 EA
8.0 ZP

19 056069-008 WASHER, STEELFLATWASHER 4 EA
DIN12M8 FLAT WASHER DIN
125

20 058492-020 Bolt HexSetScrew DIN933 M8 x |4 EA
2

21 058494-035 BOLT HEXSETSCREW DIN933 8 EA
M12 X 35MM 8.8 ZP

22 3020021 Foot Switch 1 EA

23 3030188 OVERLOAD SENSOR PLATE EA

24 3040110 NUT LKG HUB .750 SAMEAS 1 EA
962129

25 3040116 CONN .75 .500-.625 1 EA

26 512649-280 BOLT,HexBolt,DIN931,M24 x 1 EA
280m

27 5560033 .375-16UNC HEX LOCK NUT 12 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:23 UTC 2021

93




theglatform

5' ALUMINUM PLATFORM ASSEMBLY 500# GRAVITY GATE OCTOBER 2019 AND AFTER

oooo goon HEN g uoM
28 5560039 NUT HEX LKG .500-13 2 EA
29 5563135 WSHR FLAT 1 X 1.5 X .125 EA
30 5563422 EIF_)T HEXHD .375-16x1.50 GR8 |8 EA
31 569295 DECAL, SNORKEL BRAND LOGO |2 EA

3.00
32 970529 BLT HEXHD .375-16 2.50 GRS 2 EA
PLTD
33 970849 BLT HEXHD .500-13 1.25 GR5 2 EA
34 970919 BLT HEXHD .500-13 1.75 GR5 EA
35 972479 BLT HEXHD .375-16 1.25 GR5 6 EA
36 986299 WASHER, FLAT, .375 20 EA
STANDARD, PLATED
37 986359 FLATWASHER 1/2" 4 EA
38 987119 WSHR LOCK .375 8 EA
39 987139 WSHR LOCK .500 2 EA
101 0260047 WIRE HARNESS FOOT SWITCH 1 EA
102 0260142 WIRE HARNESS E-DRIVE FOOT 1 EA
SWITCH
103 3030179 HARNESS OVERLOAS CABLE 1 EA
104 A26052A A46 5' AL GG INSTALLATION REF EA

ONLY

A46JE PARTS MANUAL

Mon Feb 08 04:11:23 UTC 2021

94




theglatform

5' ALUMINUM PLATFORM ASSEMBLY 500# CE GRAVITY GATE OCTOBER 2019 AND AFTER

REPAIR PARTS

[(w | wny  [s0.0ck wasix 2 2 2 2 El 2
3 | wari7 |wseR LOCE 378 8 0 s a8 s O
[T37 | R3St [WaseER FLAT 50 STAND PLATED 4 4 | s 4 | 4
36 | wmav _jatwasiez o5 x| ® | ™ | ™ | ™ | =
35 | raard 8 HERnD 37516135 GES B - . B b .
34| 917 BT HERHD 40013175 GRS 2 2 2 FI ] 2
[m | wea 2 7 | 2 2 F] 3
32 | sz jsine 0 ) . ) . 0
[730 | siem9s |DECAL SNOKEL BEAND LOGO 300 2 T | 2 2 | 3 F
[T30 | Sinazm_poact 37510 nC_§3GRA.1501G_ATD |8 | 8 | & 0
7 | swaim FAT1% 158125 2 7 2 2 7 2
W | stenw UG 1 500 Gas 2 3 F 3 F 2

[T | swso0m e vEX kG 37508 1z (I E] V| g [
26| 51764790 puact M4 X 30 % TGP w31 IF ] [ ] ] 1 1
25 | s0e0nie oo 75 S48 T [ I N

T T T ) T T [ [

[T | am0ims_|ovERLGAD sEs0R PLATEFEAVT DUTY . [ P ]
T son e 1051 ) )
21 | ossataass [0, EXEICREN Gt M ST AR | g - . B . "
) ’ﬁh.:r;sgsmcw RTMEXTMMEE | 4 n ] 2 2 2
17| cosotncon [SASIER SIERFIATRASER 0BT I8 AT | . . . ‘
18| 6044008, WTLOCIUT OINYES M B0 INCPLATED | & . [ a [

M7 ossosaans ﬂ‘:‘f‘,"".“:?z(_:‘w'wgi EOE 1 T 1 N 1
1o osonons gt gpmomseomwy | o | e [+ [0 [0 [0
15 | GR8107% [Wiow1 Mt FRAME WIGHALD 1 [ T - :
14| 0041078 |ASAY POWER 10 PLATF W/ T v . i v =

[ 13| 0961028 _[ASSY SNORKEL GAARD Adé 5 ALUM 1 ] [ ]
17| 0061021 ROIAIOR ADAFIER FLATE i - - i 0 .

[Don [Tovaestpscas amackzLrasos 1 O [ T
10| 0la1ies [SPOR 451D S00D | SO ST GRAVIFY GATE | 2 2 F 2 7 2
7| 0161182 wOWER Fl 3 z 2 F) 2

T8 | 0161177 [WELDMENT GRAVIFY GATE 1 [ [ 1
7| 0113710 [WADWAT MOUNT FRAME - - B v ] |

[T ol D ADAPIER #H i (] [ ] i
5 | 011340 AID ADAPIER LN i ) T [ v 0

[ 4| oos0sarE LA mAl CAPACIY 327 GG 3 3 3 3|3 3
3 OORZIM__[WELDMENT & AL PLATFORM 1 [ 1 [ [ 1

[ [CECAL DNGR ELECTRICAL HAZARD SPANEH | 1 [ [ ] T

CAROBGCH FaahiT O SICKAALK [ [ [ V
o DESCRFION 108 o | sy | 10T | iy | i

A46JE PARTS MANUAL

Mon Feb 08 04:11:23 UTC 2021

95



theglatform

5' ALUMINUM PLATFORM ASSEMBLY 500# CE GRAVITY GATE OCTOBER 2019 AND AFTER

ERERERN goon HEN g UOM
- 0261107 C 5' ALUMINUM PLATFORM EA
ASSEMBLY CE GRAVITY GATE
500# OCTOBER 2019 AND
AFTER
1 0070967 CORROSION INHIBITOR STICK- EA
BACK
2 0072531 DECAL, ELECTROCUTION HAZ EA
3 0082234-5 WELDMENT 5' AL PLATFORM EA
4 0090589E PLACARD EA
) 0113560-5 HALO ADAPTER LH EA
6 0113561-5 HALO ADAPTER RH EA
7 0113719-5 WLDMT MOUNT FRAME EA
W/OVERLOAD
8 0161177-5 WELDMENT GRAVITY GATE EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:24 UTC 2021

96




theglatform

5' ALUMINUM PLATFORM ASSEMBLY 500# CE GRAVITY GATE OCTOBER 2019 AND AFTER

Ooodn oo 0 O RN UuoM

9 0161182 ROLLER, ALUMINUM GRAVITY 2 EA
GATE

10 0161184 ROLLER SPACER, ALUMINUM 2 EA
GRAVITY GATE

11 0172451 DECAL ATTACH MAX 2 1 EA
LANYARDS

12 0261027-4 ROTATOR ADAPTOR PLATE 1 EA
SEPTEMBER 2019 AND BEFORE

13 0261028-5 ASSY SNORKEL GUARD A46JRT |1 EA
5A

14 0261078 ASSY POWER TO PLATF W/90 1 EA

15 0261079-5 WLDMT MNT FRAME W/OVRLD | 1 EA

16 056021-012 Washer, SpringWasher DIN127B EA
M

17 056064-024 Nut, NylockNut DIN985 M24 1 EA
10.0

18 056066-008 NUT NYLOCKNUT DIN985 M8 4 EA
8.0 ZP

19 056069-008 WASHER, STEELFLATWASHER 4 EA
DIN12M8 FLAT WASHER DIN
125

20 058492-020 Bolt HexSetScrew DIN933 M8 x |4 EA
2

21 058494-035 BOLT HEXSETSCREW DIN933 8 EA
M12 X 35MM 8.8 ZP

22 3020021 Foot Switch 1 EA

23 3030188 OVERLOAD SENSOR PLATE EA

24 3040110 NUT LKG HUB .750 SAMEAS 1 EA
962129

25 3040116 CONN .75 .500-.625 1 EA

26 512649-280 BOLT,HexBolt,DIN931,M24 x 1 EA
280m

27 5560033 .375-16UNC HEX LOCK NUT 12 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:24 UTC 2021

97




theglatform

5' ALUMINUM PLATFORM ASSEMBLY 500# CE GRAVITY GATE OCTOBER 2019 AND AFTER

oooo goon HEN g uoM
28 5560039 NUT HEX LKG .500-13 2 EA
29 5563135 WSHR FLAT 1 X 1.5 X .125 EA
30 5563422 EIF_)T HEXHD .375-16x1.50 GR8 |8 EA
31 569295 DECAL, SNORKEL BRAND LOGO |2 EA

3.00
32 970529 BLT HEXHD .375-16 2.50 GRS 2 EA
PLTD
33 970849 BLT HEXHD .500-13 1.25 GR5 2 EA
34 970919 BLT HEXHD .500-13 1.75 GR5 EA
35 972479 BLT HEXHD .375-16 1.25 GR5 6 EA
36 986299 WASHER, FLAT, .375 20 EA
STANDARD, PLATED
37 986359 FLATWASHER 1/2" 4 EA
38 987119 WSHR LOCK .375 8 EA
39 987139 WSHR LOCK .500 2 EA
101 0260047 WIRE HARNESS FOOT SWITCH 1 EA
102 0260142 WIRE HARNESS E-DRIVE FOOT 1 EA
SWITCH
103 3030179 HARNESS OVERLOAS CABLE 1 EA
104 A26052A A46 5' AL GG INSTALLATION REF EA

ONLY

A46JE PARTS MANUAL

Mon Feb 08 04:11:24 UTC 2021

98




theglatform

5" ALUMINUM PLATFORM ASSEMBLY 500# GRAVITY GATE WITH OVERLOAD OCTOBER 2019 AND

AFTER

REFAIR PARTS

NO IMAGE AVAILABLE

(BOM FOR REFERENCE ONLY)

ERERERN goon HEN g UOM
- 0261109 C 5" ALUMINUM PLATFORM EA
ASSEMBLY 500# GRAVITY GATE
WITH OVERLOAD OCTOBER
2019 AND AFTER
1 0161177-5 WELDMENT GRAVITY GATE 1 EA
2 0161182 ROLLER, ALUMINUM GRAVITY |2 EA
GATE
3 0161184 ROLLER SPACER, ALUMINUM 2 EA
GRAVITY GATE
4 972479 BLT HEXHD .375-16 1.25 GR5 6 EA
970529 BLT HEXHD .375-16 2.50 GR5 EA
PLTD
6 970549 BLT HEXHD .375-16 3.00 GRS 4 EA
7 986299 WASHER, FLAT, .375 20 EA
STANDARD, PLATED
8 5560033 .375-16UNC HEX LOCK NUT 12 EA
0082234-5 WELDMENT 5' AL PLATFORM 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:25 UTC 2021

99




theglatform

5" ALUMINUM PLATFORM ASSEMBLY 500# GE@'}/IIE-II-?Y GATE WITH OVERLOAD OCTOBER 2019 AND
Ooodn gogg HREN U UOM

10 569295 DECAL, SNORKEL BRAND LOGO |2 EA
3.00

11 0072531 DECAL, ELECTROCUTION HAZ 1 EA

12 0172451 DECAL ATTACH MAX 2 1 EA
LANYARDS

13 0113560-5 HALO ADAPTER LH 1 EA

14 0113561-5 HALO ADAPTER RH 1 EA

15 0261028-5 éS:ZY SNORKEL GUARD A46JRT |1 EA

16 056021-010 \I\//IVasher, SpringWasher DIN127B | 8 EA

17 056064-024 Nut, NylockNut DIN985 M24 1 EA
10.0

18 058494-035 BOLT HEXSETSCREW DIN933 8 EA
M12 X 35MM 8.8 ZP

19 5563422 EIIST HEXHD .375-16x1.50 GR8 8 EA

20 987119 WSHR LOCK .375 8 EA

21 3020021 Foot Switch 1 EA

22 0070967 CORROSION INHIBITOR STICK- 1 EA
BACK

23 3040110 NUT LKG HUB .750 SAMEAS 1 EA
962129

24 3040116 CONN .75 .500-.625 1 EA

25 512649-280 BOLT,HexBolt,DIN931,M24 x 1 EA
280m

26 0O090589E PLACARD 3 EA

27 970919 BLT HEXHD .500-13 1.75 GR5 2 EA

28 5560039 NUT HEX LKG .500-13 2 EA

29 986359 FLATWASHER 1/2" 4 EA

30 970849 BLT HEXHD .500-13 1.25 GR5 2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:25 UTC 2021

100




theglatform

5" ALUMINUM PLATFORM ASSEMBLY 500# GRAVITY GATE WITH OVERLOAD OCTOBER 2019 AND

AFTER
oooo goon g g uoM
31 987139 WSHR LOCK .500 EA
32 058492-020 Bolt HexSetScrew DIN933 M8 x EA
2
33 056069-008 WASHER, STEELFLATWASHER 4 EA
DIN12M8 FLAT WASHER DIN
125
34 056066-008 NUT NYLOCKNUT DIN985 M8 4 EA
8.0 ZP
35 0260047 WIRE HARNESS FOOT SWITCH 1 EA
36 0261078 ASSY POWER TO PLATF W/90 1 EA
37 0113719-5 WLDMT MOUNT FRAME 1 EA
W/OVERLOAD
38 3030179 HARNESS OVERLOAS CABLE 1 EA
39 3030188 OVERLOAD SENSOR PLATE 1 EA
40 A26052A A46 5' AL GG INSTALLATION REF EA
ONLY
101 0260047 WIRE HARNESS FOOT SWITCH 1 EA
102 0260142 WIRE HARNESS E-DRIVE FOOT 1 EA
SWITCH
103 3030179 HARNESS OVERLOAS CABLE 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:25 UTC 2021

101




theglatform

5' ALUMINUM PLATFORM ASSEMBLY 500# GRAVITY GATE OCTOBER 2019 AND AFTER

REPAIR PARTS

NO IMAGE AVAILABLE

(BOM FOR REFERENCE ONLY)

ERERERN goon HEN g UOM
- 0261110C 5' ALUMINUM PLATFORM EA
ASSEMBLY 500# GRAVITY GATE
OCTOBER 2019 AND AFTER
1 0161177-5 WELDMENT GRAVITY GATE 1 EA
2 0161182 ROLLER, ALUMINUM GRAVITY |2 EA
GATE
3 0161184 ROLLER SPACER, ALUMINUM 2 EA
GRAVITY GATE
4 972479 BLT HEXHD .375-16 1.25 GR5 EA
970529 BLT HEXHD .375-16 2.50 GR5 EA
PLTD
6 970549 BLT HEXHD .375-16 3.00 GRS 4 EA
986299 WASHER, FLAT, .375 20 EA
STANDARD, PLATED
8 5560033 .375-16UNC HEX LOCK NUT 12 EA
0082234-5 WELDMENT 5' AL PLATFORM 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:26 UTC 2021

102




theglatform

5' ALUMINUM PLATFORM ASSEMBLY 500# GRAVITY GATE OCTOBER 2019 AND AFTER

Ooodn gogg HREN U UOM

10 569295 DECAL, SNORKEL BRAND LOGO |2 EA
3.00

11 0072531 DECAL, ELECTROCUTION HAZ 1 EA

12 0172451 DECAL ATTACH MAX 2 1 EA
LANYARDS

13 0113560-5 HALO ADAPTER LH 1 EA

14 0113561-5 HALO ADAPTER RH 1 EA

15 0261028-5 éS:ZY SNORKEL GUARD A46JRT |1 EA

16 056021-010 \I\//IVasher, SpringWasher DIN127B | 8 EA

17 056064-024 Nut, NylockNut DIN985 M24 1 EA
10.0

18 058494-035 BOLT HEXSETSCREW DIN933 8 EA
M12 X 35MM 8.8 ZP

19 5563422 EIIST HEXHD .375-16x1.50 GR8 8 EA

20 987119 WSHR LOCK .375 8 EA

21 3020021 Foot Switch 1 EA

22 0070967 CORROSION INHIBITOR STICK- 1 EA
BACK

23 3040110 NUT LKG HUB .750 SAMEAS 1 EA
962129

24 3040116 CONN .75 .500-.625 1 EA

25 512649-280 BOLT,HexBolt,DIN931,M24 x 1 EA
280m

26 0O090589E PLACARD 3 EA

27 970919 BLT HEXHD .500-13 1.75 GR5 2 EA

28 5560039 NUT HEX LKG .500-13 2 EA

29 986359 FLATWASHER 1/2" 4 EA

30 970849 BLT HEXHD .500-13 1.25 GR5 2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:26 UTC 2021

103




theglatform

5' ALUMINUM PLATFORM ASSEMBLY 500# GRAVITY GATE OCTOBER 2019 AND AFTER

oooo goon g g uoM
31 987139 WSHR LOCK .500 EA
32 058492-020 Bolt HexSetScrew DIN933 M8 x EA

2
33 056069-008 WASHER, STEELFLATWASHER EA
DIN12M8 FLAT WASHER DIN
125
34 056066-008 NUT NYLOCKNUT DIN985 M8 EA
8.0 ZP
35 0260047 WIRE HARNESS FOOT SWITCH EA
36 0113719-5 WLDMT MOUNT FRAME EA
W/OVERLOAD
37 3030188 OVERLOAD SENSOR PLATE EA
38 3030179 HARNESS OVERLOAS CABLE EA
39 A26052A A46 5' AL GG INSTALLATION EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:26 UTC 2021

104




theglatform

5' ALUMINUM PLATFORM ASSEMBLY 550# PG WITH SWING GATE AND SNORKEL GUARD OCTOBER 2019 AND
AFTER

REPAIR PARTS

SSANEE WHCS Ars-1d UNC, ST, GEB. 18615 FLID
SEA3135 WO AT X 15X 135

Hukr:kn
[
£
!
:

Y O Y Y P B Y
e e e T
I T S A =

) [ Y 1 T S 5 3

0
H
&
o = 3
I (M) O O ) B P P (Y PN TR S A PN R —=|=lg

e e e e S

J U A 0 R Y P P 0 0 0 O 0 4

== =] ==l = w0 | == | =] - |=

PHIBIOR FICCAACE I
prppp—. TS 12 X 3504 6

-
-
-
-

asseracon B3 HESHT

SA0HNCON Ml FLAT WASHER TN 135

DSHO-008 [T, NFLOCE. DINYRE MB 8.0 DHCPLATED:
WAGCEH (P85 34 100

nssasscn ILAIOC

osecalc1

— OrCRFTON

= (e[| -l.|-|5|= S|=|= S|=|=|==H|E|HB!|I|EEI|H!=
g
£l
:
i
E

o = eln|s|m

"
iu..;-..
NS
I N P

-t
[§!---

B

A46JE PARTS MANUAL Mon Feb 08 04:11:26 UTC 2021 105



theglatform

5' ALUMINUM PLATFORM ASSEMBLY 550# PG WITH SWING GATE AND SNORKEL GUARD OCTOBER 2019 AND

AFTER

.......

oo oo 0 O RN UoM

Not Shown 0261188 A 5'ALUMINUM PLATFORM EA
ASSEMBLY 550# PG WITH
SWING GATE AND SNORKEL
GUARD OCTOBER 2019 AND
AFTER

1 056021-012 Washer, SpringWasher DIN127B | A/R EA
M

2 056064-024 Nut, NylockNut DIN985 M24 A/R EA
10.0

3 056066-008 NUT NYLOCKNUT DIN985 M8 A/R EA
8.0 ZP

A46JE PARTS MANUAL

Mon Feb 08 04:11:26 UTC 2021

106




theglatform

5' ALUMINUM PLATFORM ASSEMBLY 550# PG WITH SWING GATE AND SNORKEL GUARD OCTOBER 2019 AND

AFTER

Ooo0on ooog 00 0o UuoOM

4 056069-008 WASHER, STEELFLATWASHER A/R EA
DIN12M8 FLAT WASHER DIN
125

5 058492-020 Bolt HexSetScrew DIN933 M8 x | A/R EA
2

6 058494-035 BOLT HEXSETSCREW DIN933 A/R EA
M12 X 35MM 8.8 ZP

7 0070967 CORROSION INHIBITOR STICK- | A/R EA
BACK

8 0072531 DECAL, ELECTROCUTION HAZ A/R EA

9 0082908 5FT AL PLATF S.G. ASSY A/R EA

10 0113560 HALO ADAPTER, LH A/R EA

11 0113561 HALO ADAPTER, RH A/R EA

12 0113719 WLDMT MOUNT FRAME A/R EA

13 0150448 DECAL ATTACH FALL A/R EA
RESTRAINT

14 0172451 DECAL ATTACH MAX 2 A/R EA
LANYARDS

15 0260392 PLAC, PLATFORM CAPACITY A/R EA
550

16 0260500 PLATF AC POWER INSTALL A/R EA
ASSY (U

17 0261027 ROTATOR ADAPTER PLATE A/R EA

18 0261028 ASSY SNORKEL GUARD A46 5' A/R EA
ALUM

19 0261079 WLDMT MNT FRAME W/OVRLD | A/R EA

20 512649-280 BOLT,HexBolt,DIN931,M24 x A/R EA
280m

Not Shown 562386 Literature Compartment A/R EA

22 569295 DECAL, SNORKEL BRAND LOGO | A/R EA
3.00

23 970529 BLT HEXHD .375-16 2.50 GR5 A/R EA

PLTD

A46JE PARTS MANUAL

Mon Feb 08 04:11:26 UTC 2021

107




theglatform

5' ALUMINUM PLATFORM ASSEMBLY 550# PG WITH SWING GATE AND SNORKEL GUARD OCTOBER 2019 AND

AFTER

oooo goon HEN g uoM
24 970849 BLT HEXHD .500-13 1.25 GR5 A/R EA
25 970919 BLT HEXHD .500-13 1.75 GR5 A/R EA
26 972479 BLT HEXHD .375-16 1.25 GR5 A/R EA
27 986299 WASHER, FLAT, .375 A/R EA

STANDARD, PLATED
28 986359 FLATWASHER 1/2" A/R EA
29 987119 WSHR LOCK .375 A/R EA
30 987139 WSHR LOCK .500 A/R EA
31 3020021 Foot Switch A/R EA
32 3030188 OVERLOAD SENSOR PLATE A/R EA
33 3040110 NUT LKG HUB .750 SAMEAS A/R EA
962129
34 3040116 CONN .75 .500-.625 A/R EA
35 5560033 375-16UNC HEX LOCK NUT A/R EA
36 5560039 NUT HEX LKG .500-13 A/R EA
37 5563135 WSHR FLAT 1 X 1.5 X .125 A/R EA
38 5563422 EIF_)T HEXHD .375-16x1.50 GR8 | A/R EA
101 0260047 WIRE HARNESS FOOT SWITCH 1 EA
102 0260142 WIRE HARNESS E-DRIVE FOOT 1 EA
SWITCH
103 3030179 HARNESS OVERLOAS CABLE 1 EA
* A26055A 5" ALUM PLATFORM INSTALL REF EA
W/SG ONLY

A46JE PARTS MANUAL

Mon Feb 08 04:11:26 UTC 2021

108




theglatform

5' ALUMINUM PLATFORM ASSEMBLY 550# WITH SNORKEL GUARD AND OVERLOAD OCTOBER 2019 AND

AFTER

REPAIR PARTS

NO IMAGE AVAILABLE

(BOM FOR REFERENCE ONLY)

ERERERN goon HEN g UOM
- 0261189 C 5" ALUMINUM PLATFORM EA
ASSEMBLY 550# WITH
SNORKEL GUARD AND
OVERLOAD OCTOBER 2019 AND
AFTER
1 0072531 DECAL, ELECTROCUTION HAZ 1 EA
2 0082908 S5FT AL PLATF S.G. ASSY 1 EA
3 0113560-5 HALO ADAPTER LH 1 EA
4 0113561-5 HALO ADAPTER RH 1 EA
) 0150448 DECAL ATTACH FALL 2 EA
RESTRAINT
6 0172451 DECAL ATTACH MAX 2 1 EA
LANYARDS
7 0260142 WIRE HARNESS E-DRIVE FOOT 1 EA
SWITCH
8 0260392 PLAC, PLATFORM CAPACITY 3 EA
550

A46JE PARTS MANUAL

Mon Feb 08 04:11:27 UTC 2021

109




theglatform

5" ALUMINUM PLATFORM ASSEMBLY 550# WITH SNORKEL GUARD AND OVERLOAD OCTOBER 2019 AND
AFTER
oood goon 00 00 UoOM

9 0260500 PLATF AC POWER INSTALL 1 EA
ASSY (U

10 0261028-5 ASSY SNORKEL GUARD A46JRT |1 EA
5A

11 987119 WSHR LOCK .375 EA

12 056021-012 Washer, SpringWasher DIN127B | 8 EA
M

13 056064-024 Nut, NylockNut DIN985 M24 1 EA
10.0

14 056066-008 NUT NYLOCKNUT DIN985 M8 4 EA
8.0 ZP

15 056069-008 WASHER, STEELFLATWASHER 8 EA
DIN12M8 FLAT WASHER DIN
125

16 058492-020 Bolt HexSetScrew DIN933 M8 x | 4 EA
2

17 3020021 Foot Switch 1 EA

18 3040110 NUT LKG HUB .750 SAMEAS 1 EA
962129

19 3040116 CONN .75 .500-.625 1 EA

20 512649-280 BOLT,HexBolt,DIN931,M24 x EA
280m

21 5560033 .375-16UNC HEX LOCK NUT 10 EA

22 5560039 NUT HEX LKG .500-13 2 EA

23 5563135 WSHR FLAT 1 X 1.5 X .125 1 EA

24 562386 Literature Compartment 1 EA

25 970529 BLT HEXHD .375-16 2.50 GR5 4 EA
PLTD

26 970849 BLT HEXHD .500-13 1.25 GR5 2 EA

27 970919 BLT HEXHD .500-13 1.75 GR5 2 EA

28 972479 BLT HEXHD .375-16 1.25 GR5 6 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:27 UTC 2021

110




theglatform

5" ALUMINUM PLATFORM ASSEMBLY 550# WITH SNORKEL GUARD AND OVERLOAD OCTOBER 2019 AND
AFTER
goagd goog g ud uoM

29 986299 WASHER, FLAT, .375 20 EA
STANDARD, PLATED

30 986359 FLATWASHER 1/2" EA

31 987139 WSHR LOCK .500 EA

32 0070967 CORROSION INHIBITOR STICK- 1 EA
BACK

33 5563422 BLT HEXHD .375-16x1.50 GR8 |8 EA
ZP

34 058494-035 BOLT HEXSETSCREW DIN933 8 EA
M12 X 35MM 8.8 ZP

35 0113719-5 WLDMT MOUNT FRAME 1 EA
W/OVERLOAD

36 3030188 OVERLOAD SENSOR PLATE 1 EA

37 3030179 HARNESS OVERLOAS CABLE 1 EA

38 A26055A 5" ALUM PLATFORM INSTALL REF EA
W/SG ONLY

A46JE PARTS MANUAL

Mon Feb 08 04:11:27 UTC 2021

11




theglatform

5" ALUMINUM PLATFORM ASSEMBLY 550# CE PG SWING GATE WITH SNORKEL GUARD AND OVERLOAD OCTOBER 2019 AND
AFTER

REPAIR PARTS

NO IMAGE AVAILABLE

(BOM FOR REFERENCE ONLY)

ERERERN goon HEN g UOM
- 0261190 C 5' ALUMINUM PLATFORM EA
ASSEMBLY CE PG 550# SWING
GATE WITH SNORKEL GUARD
AND OVERLOAD OCTOBER 2019
AND AFTER
1 0072531 DECAL, ELECTROCUTION HAZ 1 EA
2 0082908 S5FT AL PLATF S.G. ASSY 1 EA
3 0113560-5 HALO ADAPTER LH 1 EA
4 0113561-5 HALO ADAPTER RH 1 EA
) 0150448 DECAL ATTACH FALL 2 EA
RESTRAINT
6 0172451 DECAL ATTACH MAX 2 1 EA
LANYARDS
7 0260142 WIRE HARNESS E-DRIVE FOOT 1 EA
SWITCH
8 0260392 PLAC, PLATFORM CAPACITY 3 EA
550

A46JE PARTS MANUAL

Mon Feb 08 04:11:28 UTC 2021

112




theglatform

5" ALUMINUM PLATFORM ASSEMBLY 550# CE PG SWING GATE WITH SNORKEL GUARD AND OVERLOAD OCTOBER 2019 AND
AFTER

oo0on oooad 00 a0 UuoOM

9 0261028-5 ASSY SNORKEL GUARD A46JRT |1 EA
5A

10 987119 WSHR LOCK .375 EA

11 056021-012 Washer, SpringWasher DIN127B | 8 EA
M

12 056064-024 Nut, NylockNut DIN985 M24 1 EA
10.0

13 056066-008 NUT NYLOCKNUT DIN985 M8 4 EA
8.0 ZP

14 056069-008 WASHER, STEELFLATWASHER 8 EA
DIN12M8 FLAT WASHER DIN
125

15 058492-020 Bolt HexSetScrew DIN933 M8 x | 4 EA
2

16 3020021 Foot Switch 1 EA

17 3040110 NUT LKG HUB .750 SAMEAS 1 EA
962129

18 3040116 CONN .75 .500-.625 1 EA

19 512649-280 BOLT,HexBolt,DIN931,M24 x 1 EA
280m

20 5560033 .375-16UNC HEX LOCK NUT 10 EA

21 5560039 NUT HEX LKG .500-13 2 EA

22 5563135 WSHR FLAT 1 X 1.5 X .125 1 EA

23 562386 Literature Compartment 1 EA

24 970529 BLT HEXHD .375-16 2.50 GR5 4 EA
PLTD

25 970849 BLT HEXHD .500-13 1.25 GR5 2 EA

26 970919 BLT HEXHD .500-13 1.75 GR5 2 EA

27 972479 BLT HEXHD .375-16 1.25 GR5 6 EA

28 986299 WASHER, FLAT, .375 20 EA
STANDARD, PLATED

29 986359 FLATWASHER 1/2" 4 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:28 UTC 2021

113




theglatform

5" ALUMINUM PLATFORM ASSEMBLY 550# CE PG SWING GATE WITH SNORKEL GUARD AND OVERLOAD OCTOBER 2019 AND
AFTER

oooo goon HEN g uoM
30 987139 WSHR LOCK .500 2 EA
31 0070967 CORROSION INHIBITOR STICK- EA
BACK

32 5563422 BLT HEXHD .375-16x1.50 GR8 |8 EA
ZP

33 058494-035 BOLT HEXSETSCREW DIN933 8 EA
M12 X 35MM 8.8 ZP

34 0113719-5 WLDMT MOUNT FRAME 1 EA
W/OVERLOAD

35 3030188 OVERLOAD SENSOR PLATE 1 EA

36 3030179 HARNESS OVERLOAS CABLE 1 EA

37 A26055A 5" ALUM PLATFORM INSTALL REF EA
W/SG ONLY

A46JE PARTS MANUAL

Mon Feb 08 04:11:28 UTC 2021

114




theglatform

5' STEEL PLATFORM ASSEMBLY WITH SWING GATE BUMP GUARD SYSTEM AND OVERLOAD APRIL 2017 AND

REPAIR PARTS

o T

®

L

Y
eI

el il
b =

{16) mws
<
{19)ce

MOUNT AE §
Adadf |0\ 5T |
i | Coslen

A46JE PARTS MANUAL

Mon Feb 08 04:11:28 UTC 2021

115



theglatform

5' STEEL PLATFORM ASSEMBLY WITH SWING GATE BUMP GUARD SYSTEM AND OVERLOAD APRIL 2017 AND

AFTER
_f = =|
- u o
; 0 ku l BG@ r
2 roratrons M’—\ :
goon gogdn 00 00 UoM
- 0261093 C 5'STEEL PLATFORM ASSEMBLY EA
WITH BUMP GUARD SYSTEM
WITH PADDING SWING GATE
AND OVERLOAD
1 0113719-5 WLDMT MOUNT FRAME SEE EA
W/OVERLOAD CHART
2 0181377-5 FRAME SEE EA
CHART
3 0181381 SPRING KEEPER SEE EA
CHART
4 0181382-5 SPRING KEEPER MOUNT ANGLE | SEE EA
CHART
5 0181406 TARGET PROXIMITY SWITCH SEE EA
INSTL CHART

A46JE PARTS MANUAL

Mon Feb 08 04:11:29 UTC 2021

116




theglatform

5' STEEL PLATFORM ASSEMBLY WITH SWING GATE BUMP GUARD SYSTEM AND OVERLOAD APRIL 2017 AND

AFTER
oood googd 00 oo UoOM

6 0181407 PLAC PROXIMITY SW OVERRIDE | SEE EA
CHART

7 0181408 CHAIN ASSY SEE EA
CHART

8 0182340-5 SENSOR BRACKET SEE EA
CHART

9 0182527-5 ASSY 5'ST W/SG FULL BUMP SEE EA
GUARD CHART

10 0261027 ROTATOR ADAPTER PLATE SEE EA
CHART

11 0261028-5 ASSY SNORKEL GUARD A46JRT | SEE EA
5A CHART

12 0261078 ASSY POWER TO PLATF W/90 SEE EA
CHART

13 0261079 WLDMT MNT FRAME W/OVRLD | SEE EA
CHART

14 056021-012 Washer, SpringWasher DIN127B | SEE EA
M CHART

15 056064-024 Nut, NylockNut DIN985 M24 SEE EA
10.0 CHART

16 3020021 Foot Switch SEE EA
CHART

17 3020080 TOGGLE SWITCH SEE EA
CHART

18 3028937 ASSY PHOTOELECTRIC SWITCH | SEE EA
CHART

19 3030188 OVERLOAD SENSOR PLATE SEE EA
CHART

20 3040070 NUT LKG HUB .500 APPLETON: | SEE EA
P/N BL50 REG 801 CHART

21 3040110 NUT LKG HUB .750 SAMEAS SEE EA
962129 CHART

22 3040116 CONN .75 .500-.625 SEE EA

CHART

A46JE PARTS MANUAL

Mon Feb 08 04:11:29 UTC 2021

117




theglatform

5' STEEL PLATFORM ASSEMBLY WITH SWING GATE BUMP GUARD SYSTEM AND OVERLOAD APRIL 2017 AND

AFTER
o0o0d ooonQd o0 00 UoM

23 3040187 CONN .500 .313-.438 SEE EA
CHART

24 5093001 CLP CUSH .500 VINYL COATED | SEE EA
CHART

25 512649-280 BOLT,HexBolt,DIN931,M24 x SEE EA
280m CHART

26 514160-035 Bolt, HexSetScrew DIN933 M12 | SEE EA
X 35MM CHART

27 5530013 SPRING-COMPRESSION 1.50 SEE EA
0.D. X CHART

28 9980004 COVER KIT BUMPER FRAME SEE EA
PLATF-H CHART

29 5560033 .375-16UNC HEX LOCK NUT SEE EA
CHART

30 5560034 NUT LKG 10-24 SEE EA
CHART

31 5560039 NUT HEX LKG .500-13 SEE EA
CHART

32 5560383 BLT HEXHD .250-20 .750 GR8 SEE EA
CHART

33 5563046 WSHR FLAT HARD .375 SEE EA
CHART

34 5563135 WSHR FLAT 1 X 15 X .125 SEE EA
CHART

35 5563422 BLT HEXHD .375-16x1.50 GR8 SEE EA
ZP CHART

36 970499 BLT HEXHD .375-16 1.75 GR5- SEE EA
CHART

37 970919 BLT HEXHD .500-13 1.75 GR5 SEE EA
CHART

38 972479 BLT HEXHD .375-16 1.25 GR5 SEE EA
CHART

39 974639 SCR RDH MACH 10-24 .375 SEE EA

CHART

A46JE PARTS MANUAL

Mon Feb 08 04:11:29 UTC 2021

118




theglatform

5' STEEL PLATFORM ASSEMBLY WITH SWING GATE BUMP GUARD SYSTEM AND OVERLOAD APRIL 2017 AND

AFTER
oooo oooo 00 0o UOM
40 974769 SCR RDH MACH 10-24 2.25 SEE EA
CHART
41 978389 BLT SKTHD .250-20 .75 SEE EA
CHART
42 986009 WSHR FLAT 10 SEE EA
CHART
43 986019 WSHR FLAT .250 SEE EA
CHART
44 987099 WSHR LOCK .250 SEE EA
CHART
45 986299 WASHER, FLAT, .375 SEE EA
STANDARD, PLATED CHART
46 986359 FLATWASHER 1/2" SEE EA
CHART
47 987099 WSHR LOCK .250 SEE EA
CHART
48 9980003 PIPE INSUL CLOSED CELL AP | SEE EA
ARMA CHART
49 9980004 COVER KIT BUMPER FRAME SEE EA
PLATF-H CHART
50 9980006 3/8 ID PLASTIC FLEX WATER | SEE EA
PIPE CHART
51 0260047 WIRE HARNESS FOOT SWITCH |1 EA
52 3011803 CABLE 18GA/3 CONDUCTOR 165 |EA
WIRE
53 3049986 AMP SOCKET CONTACT 2 EA
54 0070747 WIRE 16 R6l R6I 3 1 EA
55 0260947 WIRE 16HA R61 AMP SOCKET |1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:29 UTC 2021

119




theglatform

5' STEEL PLATFORM ASSEMBLY SWING GATE HANDRAIL WITH PADS OCTOBER 2019 AND

AFTER

REFAIR FPARTS

6 6]

=)
('//.
~

-

°

N
{ \
| 83 )
G e
« 0.

oo oo 00 HRN UoOM

- 0261255 A 5' STEEL PLATFORM ASSEMBLY EA
SWING GATE HANDRAIL WITH
PADS OCTOBER 2019 AND
AFTER

1 056021-012 Washer, SpringWasher DIN127B EA
M

2 056064-024 Nut, NylockNut DIN985 M24 EA
10.0

3 0113719-5 WLDMT MOUNT FRAME EA
W/OVERLOAD

4 0182527-5 ASSY 5'ST W/SG FULL BUMP EA
GUARD

5 0261027-4 ROTATOR ADAPTOR PLATE EA
SEPTEMBER 2019 AND BEFORE

6 0261028-5 ASSY SNORKEL GUARD A46JRT EA
5'A

7 0261078 ASSY POWER TO PLATF W/90 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:30 UTC 2021

120




theglatform

5' STEEL PLATFORM ASSEMBLY SWING GATE HANDRAIL WITH PADS OCTOBER 2019 AND

AFTER
Ooodn oo 0 O RN UuoM

8 512649-280 BOLT,HexBolt,DIN931,M24 x 1 EA
280m

9 514160-035 Bolt, HexSetScrew DIN933 M12 |8 EA
x 35MM

10 970499 BLT HEXHD .375-16 1.75 GR5- EA

11 970919 BLT HEXHD .500-13 1.75 GR5 4 EA

12 972479 BLT HEXHD .375-16 1.25 GR5 EA

13 986299 WASHER, FLAT, .375 12 EA
STANDARD, PLATED

14 986359 FLATWASHER 1/2" 4 EA

15 3020021 Foot Switch EA

16 3040110 NUT LKG HUB .750 SAMEAS 2 EA
962129

17 3040116 CONN .75 .500-.625 2 EA

18 5560033 375-16UNC HEX LOCK NUT 10 EA

19 5560039 NUT HEX LKG .500-13 4 EA

20 5563046 WSHR FLAT HARD .375 8 EA

21 5563135 WSHR FLAT 1 X 1.5 X.125 1 EA

22 5563422 EIF_)T HEXHD .375-16x1.50 GR8 8 EA

23 9980003 PIPE INSUL CLOSED CELL AP 550 EA
ARMA

24 9980004 COVER KIT BUMPER FRAME 1 EA
PLATF-H

25 0260047 WIRE HARNESS FOOT SWITCH 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:30 UTC 2021

121




theglatform

6' STEEL PLATFORM ASSEMBLY 500# ANSI GRAVITY GATE SEPTEMBER 2008 AND AFTER

REPAIR PARTS

0000 oooo 00 oo UOM

. 0260233 H 6' STEEL PLATFORM ASSEMBLY EA
ANSI 500# GRAVITY GATE
SEPTEMBER 2008 AND AFTER

1 106530-001 PLATFORM WELDMENT- 6 1 EA
PLATFORM

2 104306-001 CAGE MOUNT WELDMENT 1 EA

3 102271-061 GRIP STRUT 3 EA

4 100478-000 GATE WELDMENT - CAGE 1 EA

5 100468-001 PANEL DECAL MOUNT 1 EA

6 100481-000 ROLLER TUBE GATE 6 EA

A46JE PARTS MANUAL Mon Feb 08 04:11:30 UTC 2021 122




theglatform

6' STEEL PLATFORM ASSEMBLY 500# ANSI GRAVITY GATE SEPTEMBER 2008 AND AFTER

oooo goon g g uoM

7 102373-000 BRACKET CHAIN TIE DOWN 2 EA

8 106598-000 ROTATOR ADAPTOR PLATE EA

9 0260077 UPPER CONTROL PANEL 1 EA
ASSMBLY ANSI

10 116342-000 LIFT GATE WELDMENT SHORT |2 EA

11 5563310 H7\éVH .25-14 SELF DRILLING X 36 EA

12 3020021 Foot Switch 1 EA

13 0260142 WIRE HARNESS E-DRIVE FOOT 1 EA
SWITCH

14 5560614 LOCK WASHER M12 8 EA

15 565476 gL8T HHD M12-1.75 X 35MM GR EA

16 5560356 WSHR LOCK 10 8 EA

17 5563070 CAPSCREW, 3/8-16 X 1-1/4 SKT EA
HD CAD PATED

18 5569989 BOLT 24MM-3.00P 280MM 1 EA
10.9

19 5569990 NUT LKG M24-3.0P 1 EA

20 5560727 NUT HEX LKG M8-1.25 12 EA

21 975209 BLT HEXHD M6-1.0 X 18MM 2 EA

22 5563051 WASHER SPRING LOCK M6 2 EA
FASTENAL 40381

23 984169 NUT HEX M6 -1.00 EA

24 5560613 WASHER FLAT M8 EA

25 972029 CAPSCREW METRIC M8-1.25 X EA
20MM LONG HEX HEAD

26 5560627 BLT HEX HD M8-1.25X35MM EA

27 5563075 BLT HEXHD M20-2.5 X 120MM EA

28 5563077 FLAT WASHER M20 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:30 UTC 2021

123




theglatform

6' STEEL PLATFORM ASSEMBLY 500# ANSI GRAVITY GATE SEPTEMBER 2008 AND AFTER

Oooo gooo 0d gd UOM
29 5563076 LKG NUT M20-2.5 GR 8.8 4 EA
30 5560083 HOSE GUIDE .125 RUBBER 45FT |EA

EDGE-TR
31 0260500 PLATF AC POWER INSTALL 1 EA
ASSY (U
Not Shown 0260061 HARNESS 110V CABLE 1 EA
32 562386 Literature Compartment 1 EA
36 5563135 WSHR FLAT 1 X 1.5 X .125 1 EA
Not Shown 0260514 AUSTRALIA PLATFORM - EA
INCLUDED ITEMS 1 THROUGH
42
Not Shown 102244-000 TOEBOARD CAGE ENTRY EA
Not Shown 5560288 SCR SLFTPG .250 .50 TYPE B 4 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:30 UTC 2021

124




theglatform

6' STEEL PLATFORM ASSEMBLY 500# CE ANSI PG GRAVITY GATE WITH OVERLOAD JULY 2019 AND

AFTER

REPAIR PARTS

JEOLT REXSETSCREW X TR s
058491018 Dcparen

512649380 HHCS M24 X 3.0 X 780 G109 DIN 731 TP

3030179 HASNESS OVERLOAD CABLE

0261003 WLOMT CAGE MOUNT J8T

01T OVERLOAD SENSOR PLATE

0261035 [WLDMT CAGE MOUNT JE

w|=|=] s |=]=]e

0060373 JUMPER SWITCH TERMINAL STRA®

0260047 WIRE HARNESS FOOT SWITCH

0260915 |ASSY PLTF CONT BOX ASRT PG

5563310 [HIWH 2514 Skl Olling HO X 75 19

5563135 [WSHR ALATI X 1.5X.1%5

5563075 BAT HEXHD M20-2.5 X 120MM

5560704 BATHEXHD 375-16 1.25 GR8

S560IM8  SCRSUTPG 250 S0TYPE B

5560083 HOSE GUIDE 125 RUBBER EDGE

340116 [CONN 75 500-625

AV 10 NUT LEG HUB 750

IO SWICH FOOT

562384  COMPARTMENT UTERATURE 8.5X11

S510682-250 HHCS M24 X 3.0 X 780 G10.7 DIN 931

0260873 ASSY PLTF CONT BOX A46.E PG

0260850 A4S SNORKEL GUARD ASSEMBLY

0260142 'WIRE HARNESS E-DRIVE FOOT 3w

116342-000 | UFT GATE

I&‘—’!ﬁtﬂfﬁ#&&l%%‘—“ﬁ‘ﬁﬂ8#%2‘45%56{

106530001 |PLATFORM WELDMENT - & FOOT

102373000 BRACKET, CHAIN TIECOWN

102271061 (GaP STRUT

102244-000 TOESOARD CAGE ENTRY

100481000 ROLLER TUBE. GATE

mmEE

100478-000 [LFT GATE WELDMENT

14 | 100458001 PANEL DECAL MOUN

T DR ST X 2R T

R PO Y1 Y 4 4B

12 | 058492020

13| 058509040 |Egel HEXED)
M)ﬁ_nn DI A X 2O
INCPLATED

11| S10595-020 W20 FLAT WASHER DIN 125

10 | 058069-008 |MB FLAT WASHER DIN 125

9 | 056069004 M6 FLAT WASHER DIN 125

056066008 NUT. NYLOTENUT DINGES MB: 8.0 DNCFLATED 12

056066006 MNUT. NYLOTENUT DINGES M4 8.0 DNCFLATED

& | 056084024 UT, HYLOCKRIT CIRYES MZZ 100

Ssa0ei oz HOL T TSRS M O

8

7

5

+ | ossosearn BT T RE Y TR EE
3 | ass0%8008 B TR Y TR
(s

Q56071-012 WEHR LOCE MIZ DN 127

1 056021010 WSHR LOCK MIO DN 127

™
e DESCRPTION

gonumh—«'xn
-]

gmwua;—aasw;.a——h—un—w-—-—<<——9~Aab—3e—4‘—~—n ®

ERERERN

goon

HEN g

UOM

0260903 G

056021-010

056021-012

056058-018

056059-070

056064-020

6' STEEL PLATFORM ASSEMBLY
500# CE PG WITH OVERLOAD
JULY 2019 AND AFTER

Washer, SpringWasher DIN127B
M
Washer, SpringWasher DIN127B
M
BOLT, HEXBOLT DIN 931 M6 X

16MM 8.8 ZP

Bolt, HexBolt DIN931 M8 x
70mm

Nut, NylockNut DIN985 M20

10.0

SEE
CHART

SEE
CHART

SEE
CHART

SEE
CHART

SEE
CHART

EA

EA

EA

EA

EA

EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:30 UTC 2021

125




theglatform

6' STEEL PLATFORM ASSEMBLY 500# CE ANSI PG GRAVITY GATE WITH OVERLOAD JULY 2019 AND

AFTER
oood oooad 00 oo UuoM
6 056064-024 Nut, NylockNut DIN985 M24 SEE EA
10.0 CHART
7 056066-006 Nut NylockNut DIN985 M6 8.0 SEE EA
Zi CHART
8 056066-008 NUT NYLOCKNUT DIN985 M8 SEE EA
8.0 ZP CHART
9 056069-006 WSHR STEELFLATWSHE M6 SEE EA
DIN125A CHART
10 056069-008 WASHER, STEELFLATWASHER SEE EA
DIN12M8 FLAT WASHER DIN CHART
125
11 056069-020 (CE/AU ONLY) washer steel flat | SEE EA
m20 dinl125a zp CHART
12 058492-020 Bolt HexSetScrew DIN933 M8 x | SEE EA
2 CHART
13 058492-035 BLT HEXHD M8 X 35MM SEE EA
DIN933 GR8.8 ZP (CE/AU ONLY) | CHART
14 100478-000-5 LIFT GATE WELDMENT SEE EA
UPRIGHT CHART
15 0260142 WIRE HARNESS E-DRIVE FOOT | SEE EA
SWITCH CHART
16 0260500 PLATF AC POWER INSTALL SEE EA
ASSY (U CHART
17 0260850-5 A46 SNORKEL GUARD SEE EA
ASSEMBLY CHART
18 0260873 ASSY PLTF CONT BOX A46JE PG | SEE EA
CHART
19 510682-280 HHCS M24 X 3.0X 280 G10.9 SEE EA
DIN 931 CHART
20 562386 Literature Compartment SEE EA
CHART
21 3020021 Foot Switch SEE EA
CHART
22 3040110 NUT LKG HUB .750 SAMEAS SEE EA
962129 CHART

A46JE PARTS MANUAL

Mon Feb 08 04:11:30 UTC 2021

126




theglatform

6' STEEL PLATFORM ASSEMBLY 500# CE ANSI PG GRAVITY GATE WITH OVERLOAD JULY 2019 AND

AFTER
oooo goon g g uoM

23 3040116 CONN .75 .500-.625 SEE EA
CHART

24 5560083 HOSE GUIDE .125 RUBBER SEE EA
EDGE-TR CHART

25 5560704 BLT HEXHD .375-16 1.25 GRS8 SEE EA
CHART

26 5563075 BLT HEXHD M20-2.5 X 120MM | SEE EA
CHART

27 5563135 WSHR FLAT 1 X 1.5 X .125 SEE EA
CHART

28 5563310 HWH .25-14 SELF DRILLING X SEE EA
A5 CHART

29 0260915 ASSY PLTF CONT BOX A46JRT SEE EA
PG CHART

30 026047 WIRE HARNESS FOOT SWITCH SEE EA
CHART

31 0060373 JUMPER SWITCH TERMINAL SEE EA
STRAP CHART

32 3030188 OVERLOAD SENSOR PLATE SEE EA
CHART

33 0150448 DECAL ATTACH FALL SEE EA
RESTRAINT CHART

34 0090589E PLACARD SEE EA
CHART

35 0261023 WLDMT CAGE MOUNT JRT SEE EA
CHART

36 3030179 HARNESS OVERLOAS CABLE SEE EA
CHART

37 5563422 BLT HEXHD .375-16x1.50 GR8 | SEE EA
ZP CHART

38 512649-280 BOLT,HexBolt,DIN931,M24 x SEE EA
280m CHART

39 514160-035 Bolt, HexSetScrew DIN933 M12 | SEE EA
X 35MM CHART

A46JE PARTS MANUAL

Mon Feb 08 04:11:30 UTC 2021

127




theglatform

6' STEEL PLATFORM ASSEMBLY 500# CE ANSI PG GRAVITY GATE WITH OVERLOAD JULY 2019 AND

AFTER
oooo goon g g uoM
40 102373-000 BRACKET CHAIN TIE DOWN SEE EA
CHART
41 106530-001 PLATFORM WELDMENT- 6 SEE EA
PLATFORM CHART
42 102271-061 GRIP STRUT SEE EA
CHART
43 116342-000 LIFT GATE WELDMENT SHORT | SEE EA
CHART
44 100481-000 ROLLER TUBE GATE SEE EA
CHART
45 100468-001 PANEL DECAL MOUNT SEE EA
CHART
46 058491-016 BOLT HEXSETSCREW DIN933 SEE EA
M6 X 16MM 8.8 ZP CHART
47 A26045G A46JE/JRT PG PLATF ASSY REF EA
W/OVERLOAR ONLY

A46JE PARTS MANUAL

Mon Feb 08 04:11:30 UTC 2021

128




theglatform

6' STEEL PLATFORM ASSEMBLY 500# CE ANSI PG GRAVITY GATE WITH OVERLOAD NOVEMBER 2016 AND
AFTER

REPAIR PARTS

S IR I

S TR 36 A

oood oood OO 0od UuoM

- 0261033 F 6' STEEL PLATFORM ASSEMBLY EA
PG WITH OVERLOAD 500#

1 056021-010 Washer, SpringWasher DIN127B | SEE EA
M CHART

2 056021-012 Washer, SpringWasher DIN127B | SEE EA
M CHART

3 056058-018 BOLT, HEXBOLT DIN 931 M6 X | SEE EA
16MM 8.8 ZP CHART

4 056059-070 Bolt, HexBolt DIN931 M8 x SEE EA
70mm CHART

5 056064-020 Nut, NylockNut DIN985 M20 SEE EA
10.0 CHART

A46JE PARTS MANUAL Mon Feb 08 04:11:31 UTC 2021 129




theglatform

6' STEEL PLATFORM ASSEMBLY 500# CE ANSI PG GRAVITY GATE WITH OVERLOAD NOVEMBER 2016 AND

AFTER
oood oooad 00 oo UuoM
6 056064-024 Nut, NylockNut DIN985 M24 SEE EA
10.0 CHART
7 056066-006 Nut NylockNut DIN985 M6 8.0 SEE EA
Zi CHART
8 056066-008 NUT NYLOCKNUT DIN985 M8 SEE EA
8.0 ZP CHART
9 056069-006 WSHR STEELFLATWSHE M6 SEE EA
DIN125A CHART
10 056069-008 WASHER, STEELFLATWASHER SEE EA
DIN12M8 FLAT WASHER DIN CHART
125
11 056069-020 (CE/AU ONLY) washer steel flat | SEE EA
m20 dinl125a zp CHART
12 058492-020 Bolt HexSetScrew DIN933 M8 x | SEE EA
2 CHART
13 058492-035 BLT HEXHD M8 X 35MM SEE EA
DIN933 GR8.8 ZP (CE/AU ONLY) | CHART
14 100478-000-5 LIFT GATE WELDMENT SEE EA
UPRIGHT CHART
15 0260142 WIRE HARNESS E-DRIVE FOOT | SEE EA
SWITCH CHART
16 0260500 PLATF AC POWER INSTALL SEE EA
ASSY (U CHART
17 0260850-5 A46 SNORKEL GUARD SEE EA
ASSEMBLY CHART
18 0260873 ASSY PLTF CONT BOX A46JE PG | SEE EA
CHART
19 510682-280 HHCS M24 X 3.0X 280 G10.9 SEE EA
DIN 931 CHART
20 562386 Literature Compartment SEE EA
CHART
21 3020021 Foot Switch SEE EA
CHART
22 3040110 NUT LKG HUB .750 SAMEAS SEE EA
962129 CHART

A46JE PARTS MANUAL

Mon Feb 08 04:11:31 UTC 2021

130




theglatform

6' STEEL PLATFORM ASSEMBLY 500# CE ANSI PG GRAVITY GATE WITH OVERLOAD NOVEMBER 2016 AND

AFTER
oooo goon g g uoM

23 3040116 CONN .75 .500-.625 SEE EA
CHART

24 5560083 HOSE GUIDE .125 RUBBER SEE EA
EDGE-TR CHART

25 5560704 BLT HEXHD .375-16 1.25 GRS8 SEE EA
CHART

26 5563075 BLT HEXHD M20-2.5 X 120MM | SEE EA
CHART

27 5563135 WSHR FLAT 1 X 1.5 X .125 SEE EA
CHART

28 5563310 HWH .25-14 SELF DRILLING X SEE EA
A5 CHART

29 0260915 ASSY PLTF CONT BOX A46JRT SEE EA
PG CHART

30 026047 WIRE HARNESS FOOT SWITCH SEE EA
CHART

31 0060373 JUMPER SWITCH TERMINAL SEE EA
STRAP CHART

32 3030188 OVERLOAD SENSOR PLATE SEE EA
CHART

33 0150448 DECAL ATTACH FALL SEE EA
RESTRAINT CHART

34 0090589E PLACARD SEE EA
CHART

35 0261023 WLDMT CAGE MOUNT JRT SEE EA
CHART

36 3030179 HARNESS OVERLOAS CABLE SEE EA
CHART

37 5563422 BLT HEXHD .375-16x1.50 GR8 | SEE EA
ZP CHART

38 512649-280 BOLT,HexBolt,DIN931,M24 x SEE EA
280m CHART

39 514160-035 Bolt, HexSetScrew DIN933 M12 | SEE EA
X 35MM CHART

A46JE PARTS MANUAL

Mon Feb 08 04:11:31 UTC 2021

131




theglatform

6' STEEL PLATFORM ASSEMBLY 500# CE ANSI PG GRAVITY GATE WITH OVERLOAD NOVEMBER 2016 AND

AFTER
oooo goon g g uoM
40 102373-000 BRACKET CHAIN TIE DOWN SEE EA
CHART
41 106530-001 PLATFORM WELDMENT- 6 SEE EA
PLATFORM CHART
42 102271-061 GRIP STRUT SEE EA
CHART
43 116342-000 LIFT GATE WELDMENT SHORT | SEE EA
CHART
44 100481-000 ROLLER TUBE GATE SEE EA
CHART
45 100468-001 PANEL DECAL MOUNT SEE EA
CHART
46 058491-016 BOLT HEXSETSCREW DIN933 SEE EA
M6 X 16MM 8.8 ZP CHART
47 A26045G A46JE/JRT PG PLATF ASSY REF EA
W/OVERLOAR ONLY

A46JE PARTS MANUAL

Mon Feb 08 04:11:31 UTC 2021

132




theglatform

6' STEEL PLATFORM ASSEMBLY ANSI BUMP GUARD ASSEMBLY WITH PADDING AND
OVERLOAD

REFAIR FPARTS

NP1

|
2
EINEEIE I P S

860004 T MEX LEG 10:24
5450 TR X DK AT
e

i
SLATIACED WLDMT PATIORM & WIBIMF CUARD.
STATI000 WLDMT UMF CLIARD FRAN
Shatedoas BONLIDBONT DRI Mz X S0 103

13649300 $HCS N34 X300 WO GILY A3 T
SRIE] AP CIEH 300 VINT, COATD
T 0N 0 31560

Moiie Coned 73 a0a2

W0 P L T

MW Y N N

R 156 56 P Y

| MO 1
o
counacan BT ESEICIEN eI KA ok

SIGHRSO00 MID LAT WASHER DN 133

L o 1 5 1 P P O 3 (P [

DACS-08 M FLAT WASHER D 135

|
%
:
g

ERUTE IR RR AL AL T 160 0T D R 0T A 1 S e

18 | coscescan DAL NTLOCKSR Bl w65
17 | oasssar BOUL MORCHT ERST Ll X Fow 08

1o | ossosmare BOUL MR SHAST i X it KN

15 | oIz WIKE IGCEMIZ DN 127

1V B P WA DM

2041120 Bkr] SENIOR MNE LONG

IS BORAIDR ATUPTER PLATE

IS WLDMT CAGE MOUNT

10| 00NIE WLOMT CAGE MO T

DINORS0 b SUCRITL GUARD ASTNRY
UG PLATF A POIWER

OMien e OOCUMEN SRTEIE

0MI08  CHAN ASY

QMIADT PLA FROKMATY TW OVERGE
ObMLa0d  TARCET PRCIOMTY SWRCH Bull
DI SPNG ER

QLIOMS  DECAL ATIACH FALL REFRANT 1
CONCHEPLAC, FLAT EAPACTY 230 85
| i ]

W XY Y R 5 0 A O O R 1 P

f
2
.
f
3

(0 VR 0 O L R P Y P P

Eu»-v—n————-—n- R e e A N e e e e e e i I I R T AN IE - IS

q

gll'u-l-—4—‘—<un- ERE R
sauu-u-.-, =l

[ - efus]u]o <]+
IE]

A46JE PARTS MANUAL Mon Feb 08 04:11:32 UTC 2021 133



theglatform

6' STEEL PLATFORM ASSEMBLY ANSI BUMP GUARD ASSEMBLY WITH PADDING AND
OVERLOAD

2

™y
Lt et S
DSATAL,

18

/

ko7ihed

15§

_ 5 IS H e
= S i @E 3| #O ‘ s
P s s SO A1 N A=
- g — ~ y B “'\G) c_‘ = MORNT TRANE
(j e i i : —Z— P08
} ( ) ‘r\ }!'1 Sl 2 {Dll(
CoRCO0) e
SO) -t * n v, IO AA
(%I%I;,-
A46JE PARTS MANUAL Mon Feb 08 04:11:32 UTC 2021

134



theglatform

6' STEEL PLATFORM ASSEMBLY ANSI BUMP GUARD ASSEMBLY WITH PADDING AND
OVERLOAD

18 ‘ g
I A A
LN R
£ \(}/ ( W =
ogoood ogoood 0O oo UoM
- 0261097A 6' STEEL PLATFORM ASSEMBLY EA
ANSI BUMP GUARD ASSEMBLY
WITH PADDING AND
OVERLOAD
1 0090589E PLACARD A/R EA
2 0150448 DECAL ATTACH FALL A/R EA
RESTRAINT
0181381 SPRING KEEPER A/R EA
0181406 TARGET PROXIMITY SWITCH A/R EA
INSTL
5 0181407 PLAC PROXIMITY SW OVERRIDE | A/R EA
0181408 CHAIN ASSY A/R EA
7 0181480 REF DOCUMENT SPB TB-16 A/R EA

A46JE PARTS MANUAL Mon Feb 08 04:11:33 UTC 2021 135



theglatform

6' STEEL PLATFORM ASSEMBLY ANSI BUMP GUARD ASSEMBLY WITH PADDING AND

OVERLOAD
Ooodn oo 0 O RN UuoM

8 0260500 PLATF AC POWER INSTALL A/R EA
ASSY (U

9 0260850-5 A46 SNORKEL GUARD A/R EA
ASSEMBLY

10 0261023 WLDMT CAGE MOUNT JRT A/R EA

11 0261025-5 WLDMT CAGE MOUNT JE A/R EA

12 0261027-4 ROTATOR ADAPTOR PLATE A/R EA
SEPTEMBER 2019 AND BEFORE

13 0261103 BRKT SENSOR MNT LONG A/R EA

14 0261104-5 BRKT KEEPER MNT LONG A/R EA

15 056021-012 Washer, SpringWasher DIN127B | A/R EA
M

16 056058-018 BOLT, HEXBOLT DIN 931 M6 X | A/R EA
16MM 8.8 ZP

17 056059-070 Bolt, HexBolt DIN931 M8 x A/R EA
70mm

18 056064-020 Nut, NylockNut DIN985 M20 A/R EA
10.0

19 056064-024 Nut, NylockNut DIN985 M24 A/R EA
10.0

20 056066-006 Nut NylockNut DIN985 M6 8.0 | A/R EA
Zi

21 056066-008 NUT NYLOCKNUT DIN985 M8 A/R EA
8.0 zZP

22 056069-008 WASHER, STEELFLATWASHER A/R EA
DIN12M8 FLAT WASHER DIN
125

23 510595-020 M20 FLAT WASHER DIN 125 A/R EA

24 058492-020 Bolt HexSetScrew DIN933 M8 x | A/R EA
2

25 100468-001 PANEL DECAL MOUNT A/R EA

26 100478-000-5 LIFT GATE WELDMENT A/R EA

UPRIGHT

A46JE PARTS MANUAL

Mon Feb 08 04:11:33 UTC 2021

136




theglatform

6' STEEL PLATFORM ASSEMBLY ANSI BUMP GUARD ASSEMBLY WITH PADDING AND

OVERLOAD
Ooodn oo 0 O RN UuoM

27 102244-000 TOEBOARD CAGE ENTRY A/R EA

28 102271-061 GRIP STRUT A/R EA

29 102373-000-5 BRACKET CHAIN TIE DOWN A/R EA
UPRIGHT

30 3020021 Foot Switch A/R EA

31 3020080 TOGGLE SWITCH A/R EA

32 3020098 ASSY PHOTOELECTRIC SWITCH | A/R EA

33 3030188 OVERLOAD SENSOR PLATE A/R EA

34 3040070 NUT LKG HUB .500 APPLETON: | A/R EA
P/N BL50 REG 801

35 3040110 NUT LKG HUB .750 SAMEAS A/R EA
962129

36 3040116 CONN .75 .500-.625 A/R EA

37 3040187 CONN .500 .313-.438 A/R EA

38 5093001 CLP CUSH .500 VINYL COATED | A/R EA

39 512649-280 BOLT,HexBolt,DIN931,M24 x A/R EA
280m

40 514160-035 Bolt, HexSetScrew DIN933 M12 | A/R EA
x 35MM

41 514213-000-5 WLDMT BUMP GUARD FRAME A/R EA

42 514214-000-5 WLDMT PLATFORM 6FT A/R EA
W/BUMP GUAR

43 5530013 SPRING-COMPRESSION 1.50 A/R EA
OD. X

44 5560004 NUT LKG .250-20 A/R EA

45 5560034 NUT LKG 10-24 A/R EA

46 5560288 SCR SLFTPG .250 .50 TYPE B A/R EA

47 5560383 BLT HEXHD .250-20 .750 GR8 A/R EA

48 5563075 BLT HEXHD M20-2.5 X 120MM | A/R EA

49 5563135 WSHR FLAT 1 X 1.5 X .125 A/R EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:33 UTC 2021

137




theglatform

6' STEEL PLATFORM ASSEMBLY ANSI BUMP GUARD ASSEMBLY WITH PADDING AND

GUARD

OVERLOAD
Ooodn oo 0 O U UOM
50 5563310 H7\éVH .25-14 SELF DRILLING X A/R EA
51 5563422 EIIST HEXHD .375-16x1.50 GR8 | A/R EA
52 562386 Literature Compartment A/R EA
53 974639 SCR RDH MACH 10-24 .375 A/R EA
54 974769 SCR RDH MACH 10-24 2.25 A/R EA
55 978389 BLT SKTHD .250-20 .75 A/R EA
56 986009 WSHR FLAT 10 A/R EA
57 986019 WSHR FLAT .250 A/R EA
58 987119 WSHR LOCK .375 A/R EA
59 9980003 PIPE INSUL CLOSED CELL AP A/R EA
ARMA
60 9980004 COVER KIT BUMPER FRAME A/R EA
PLATF-H
61 9980006 3/8 ID PLASTIC FLEX WATER | A/R EA
PIPE
62 100481-000 ROLLER TUBE GATE A/R EA
101 0070747 WIRE 16 R61 R61 3 A/R EA
102 0260047 WIRE HARNESS FOOT SWITCH A/R EA
103 0260142 WIRE HARNESS E-DRIVE FOOT A/R EA
SWITCH
104 0260973 \ZI\QRE 16GA R61 AMP SOCKET A/R EA
105 3011803 CABLE 18GA/3 CONDUCTOR A/R EA
WIRE
106 3030179 HARNESS OVERLOAS CABLE A/R EA
107 3049986 AMP SOCKET CONTACT A/R EA
- A26051A PLATFORM ASSY 6'ST BUMP EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:33 UTC 2021

138




theglatform

6' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD SYSTEM AND PAD OCTOBER 2019 AND
AFTER

REFAIR FPARTS

| 0] U U SO0 VT COATED 0 ® T | = E s
D | sheed i e 300,730 Gan E I I ) £ x®
|4 | Wt BCRWOH AL 1688 315 ) T 7 | 3 ] F]
RCR eDH NAD 1070258 0 ¥ 0 0 ]
‘
)
L2
5
.
[ ]
L I =
T | v
b 5 5
= 7 F]
" TAROARD. L ) 7 u )
I G 8 | [ 5
s | Dieianans QU IR0 ORI WIER S 107 5 i s s
45 | CRONR05 BaA AT WASHER DI (33 & ] 8 8 [ 8
44 | DSeDsna08 [t FLAT WASHER DR (28 2 | 12 | w | 1z 12 2
| cteturonn wmm oo 2 [ " 0 | = . [
| siesscng o Rl wasER O 123 4 4 n N . ;
CO L LT T TR % | ® | @ = % | =
|30 | Ghstea it [pait, L GCAR GRRS a0 100 BICAATD | & i I 3 [
2 i i) 5 | 1o
T T 1
o [ ) i
FATT L B T 2 ] | ]
o 73 50833 H 1 -
T
T
[ T T
T ] Y
SWTICA TOGULE SPOT MR 0 ] 1
31015 PLAVEC LG WATER PP TF [ [ W
EpiG. ¥ T | ¢
£ 00 913 4 7 F! F)
i [
TEw | aw | &wW
i 2 | 7 2
2 7 | 2 | 3
- I B
] 0 5
. “
i i
z ] 2
5 ry 5
11| 10273000 SRACKER. CHAR TEDDWN 7 ] Pl |
[0 | oomsacni_paras GeCaz woumt [ i 1
[The | i o st Gate B . r |
O e G T 2 2
| 100AT00_ |7 AT WhiowEna i ] i
71 s BwhoHFoo! 0 ] 1
30 |ada [ ] T
| ozinsn AR AZ T i 1
0261087 WOTATOR ADAFTER PLAYE [ ]
THI003_ |WIDHT CAGE MOGNT 1L T N = =]
| Tozarion o stent 3 3 3 1 3 ) 3
| BIGIA000_ |WiDwT FLATFORM & WiBaWF GUART ] (T I ) |
pasr smatz| DEsCRPTION B P T T -
i oufGr |G o |cEgty

A46JE PARTS MANUAL Mon Feb 08 04:11:33 UTC 2021 139



theglatform

6' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD SYSTEM AND PAD OCTOBER 2019 AND
AFTER

vioCHE s ang
T 27T 8S 1262 e

oRRLAS (8 a8 Y a3)
wrGURED (AL

SECTON B-8
M
{&0]
I I Toa)aa)
W
c A
I.- e l-—
| |

g ——3 frd I
\ i %
|
|
|

IXMEARANDFARSDE  SECTONCC

A46JE PARTS MANUAL Mon Feb 08 04:11:34 UTC 2021 140



theglatform

6' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD SYSTEM AND PAD OCTOBER 2019 AND

- AFTER

\
\PH-!.‘D

e2IH
\o"—o/!
ooggd HREREEN 0O 0o UoOM
- 0261098 F 6' STEEL PLATFORM ASSEMBLY EA
WITH BUMP GUARD SYSTEM
AND PAD OCTOBER 2019 AND
AFTER
1 514214-000-5 WLDMT PLATFORM 6FT SEE EA
W/BUMP GUAR CHART
2 102271-061 GRIP STRUT SEE EA
CHART
3 0261025-5 WLDMT CAGE MOUNT JE SEE EA
CHART
4 0261027 ROTATOR ADAPTER PLATE SEE EA
CHART
5 0260500 PLATF AC POWER INSTALL SEE EA
ASSY (U CHART

A46JE PARTS MANUAL

Mon Feb 08 04:11:35 UTC 2021

141




theglatform

6' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD SYSTEM AND PAD OCTOBER 2019 AND

AFTER
oood goon 00 00 UoOM

6 0260850-5 A46 SNORKEL GUARD SEE EA
ASSEMBLY CHART

7 3020021 Foot Switch SEE EA
CHART

8 100478-000-5 LIFT GATE WELDMENT SEE EA
UPRIGHT CHART

9 116342-000-5 LIFT GATE WELDMENT SHORT | SEE EA
UPRIG CHART

10 100481-000 ROLLER TUBE GATE SEE EA
CHART

11 100468-001 PANEL DECAL MOUNT SEE EA
CHART

12 102373-000-5 BRACKET CHAIN TIE DOWN SEE EA
UPRIGHT CHART

13 0090589E PLACARD SEE EA
CHART

14 0150448 DECAL ATTACH FALL SEE EA
RESTRAINT CHART

15 562386 Literature Compartment SEE EA
CHART

16 0261104-5 BRKT KEEPER MNT LONG SEE EA
CHART

17 0181381 SPRING KEEPER SEE EA
CHART

18 514213-000-5 WLDMT BUMP GUARD FRAME SEE EA
CHART

19 0181406 TARGET PROXIMITY SWITCH SEE EA
INSTL CHART

20 0261103-5 BRKT SENSOR MNT LONG SEE EA
CHART

21 9980003 PIPE INSUL CLOSED CELL AP SEE EA
ARMA CHART

22 9980004 COVER KIT BUMPER FRAME SEE EA
PLATF-H CHART

A46JE PARTS MANUAL

Mon Feb 08 04:11:35 UTC 2021

142




theglatform

6' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD SYSTEM AND PAD OCTOBER 2019 AND

AFTER
oooo goon HEN g uoM

23 0181408 CHAIN ASSY SEE EA
CHART

24 3040070 NUT LKG HUB .500 APPLETON: | SEE EA
P/N BL50 REG 801 CHART

25 3040187 CONN .500 .313-.438 SEE EA
CHART

26 5530013 SPRING-COMPRESSION 1.50 SEE EA
0.D. X CHART

27 9980006 3/8 ID PLASTIC FLEX WATER SEE EA
PIPE CHART

28 3020080 TOGGLE SWITCH SEE EA
CHART

29 0181407 PLAC PROXIMITY SW OVERRIDE | SEE EA
CHART

30 0181480 REF DOCUMENT SPB TB-16 SEE EA
CHART

31 3030188 OVERLOAD SENSOR PLATE SEE EA
CHART

32 102244-000 TOEBOARD CAGE ENTRY SEE EA
CHART

33 5560288 SCR SLFTPG .250 .50 TYPE B SEE EA
CHART

34 0261023 WLDMT CAGE MOUNT JRT SEE EA
CHART

35 3040116 CONN .75 .500-.625 SEE EA
CHART

36 3040110 NUT LKG HUB .750 SAMEAS SEE EA
962129 CHART

37 056066-006 Nut NylockNut DIN985 M6 8.0 SEE EA
Zi CHART

38 056064-024 Nut, NylockNut DIN985 M24 SEE EA
10.0 CHART

39 056066-008 NUT NYLOCKNUT DIN985 M8 SEE EA
8.0 ZP CHART

A46JE PARTS MANUAL

Mon Feb 08 04:11:35 UTC 2021

143




theglatform

6' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD SYSTEM AND PAD OCTOBER 2019 AND

AFTER
oood goon 00 00 UoOM
40 056064-020 Nut, NylockNut DIN985 M20 SEE EA
10.0 CHART
41 5563310 HWH .25-14 SELF DRILLING X SEE EA
75 CHART
42 510595-020 M20 FLAT WASHER DIN 125 SEE EA
CHART
43 056021-012 Washer, SpringWasher DIN127B | SEE EA
M CHART
44 056069-008 WASHER, STEELFLATWASHER SEE EA
DIN12M8 FLAT WASHER DIN CHART
125
45 056069-006 WSHR STEELFLATWSHE M6 SEE EA
DIN125A CHART
46 514160-035 Bolt, HexSetScrew DIN933 M12 | SEE EA
x 35MM CHART
47 987119 WSHR LOCK .375 SEE EA
CHART
48 986019 WSHR FLAT .250 SEE EA
CHART
49 986009 WSHR FLAT 10 SEE EA
CHART
50 5563422 BLT HEXHD .375-16x1.50 GR8 | SEE EA
ZP CHART
51 5563135 WSHR FLAT 1 X 1.5 X .125 SEE EA
CHART
52 512649-280 BOLT,HexBolt,DIN931,M24 x SEE EA
280m CHART
53 056059-070 Bolt, HexBolt DIN931 M8 x SEE EA
70mm CHART
54 058492-020 Bolt HexSetScrew DIN933 M8 x | SEE EA
2 CHART
55 056058-018 BOLT, HEXBOLT DIN 931 M6 X | SEE EA
16MM 8.8 ZP CHART
56 058491-016 BOLT HEXSETSCREW DIN933 SEE EA
M6 X 16MM 8.8 ZP CHART

A46JE PARTS MANUAL

Mon Feb 08 04:11:35 UTC 2021

144




theglatform

6' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD SYSTEM AND PAD OCTOBER 2019 AND

AFTER
oooo goon HEN g uoM
57 5563075 BLT HEXHD M20-2.5 X 120MM | SEE EA
CHART
58 5560004 NUT LKG .250-20 SEE EA
CHART
59 5560034 NUT LKG 10-24 SEE EA
CHART
60 978389 BLT SKTHD .250-20 .75 SEE EA
CHART
61 974769 SCR RDH MACH 10-24 2.25 SEE EA
CHART
62 974639 SCR RDH MACH 10-24 .375 SEE EA
CHART
63 5560383 BLT HEXHD .250-20 .750 GRS8 SEE EA
CHART
64 5093001 CLP CUSH .500 VINYL COATED | SEE EA
CHART
101 0070747 WIRE 16 R61 R6I 3 1 EA
102 0260047 WIRE HARNESS FOOT SWITCH 1 EA
103 0260142 WIRE HARNESS E-DRIVE FOOT 1 EA
SWITCH
104 0260973 WIRE 16GA R61 AMP SOCKET 1 EA
28
105 3011803 CABLE 18GA/3 CONDUCTOR 20' EA
WIRE
106 3030179 HARNESS OVERLOAS CABLE 1 EA
107 3049986 AMP SOCKET CONTACT 2 EA
108 A26051A_F PLATFORM ASSY 6'ST BUMP REF EA
GUARD ONLY

A46JE PARTS MANUAL

Mon Feb 08 04:11:35 UTC 2021

145




theglatform

6' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD SYSTEM AND PAD OCTOBER 2019 AND
AFTER

REFAIR FPARTS

| 0] U U SO0 VT COATED 0 ® T | = E s
D | sheed i e 300,730 Gan E I I ) £ x®
|4 | Wt BCRWOH AL 1688 315 ) T 7 | 3 ] F]
RCR eDH NAD 1070258 0 ¥ 0 0 ]
‘
)
L2
5
.
[ ]
L I =
T | v
b 5 5
= 7 F]
" TAROARD. L ) 7 u )
I G 8 | [ 5
s | Dieianans QU IR0 ORI WIER S 107 5 i s s
45 | CRONR05 BaA AT WASHER DI (33 & ] 8 8 [ 8
44 | DSeDsna08 [t FLAT WASHER DR (28 2 | 12 | w | 1z 12 2
| cteturonn wmm oo 2 [ " 0 | = . [
| siesscng o Rl wasER O 123 4 4 n N . ;
CO L LT T TR % | ® | @ = % | =
|30 | Ghstea it [pait, L GCAR GRRS a0 100 BICAATD | & i I 3 [
2 i i) 5 | 1o
T T 1
o [ ) i
FATT L B T 2 ] | ]
o 73 50833 H 1 -
T
T
[ T T
T ] Y
SWTICA TOGULE SPOT MR 0 ] 1
31015 PLAVEC LG WATER PP TF [ [ W
EpiG. ¥ T | ¢
£ 00 913 4 7 F! F)
i [
TEw | aw | &wW
i 2 | 7 2
2 7 | 2 | 3
- I B
] 0 5
. “
i i
z ] 2
5 ry 5
11| 10273000 SRACKER. CHAR TEDDWN 7 ] Pl |
[0 | oomsacni_paras GeCaz woumt [ i 1
[The | i o st Gate B . r |
O e G T 2 2
| 100AT00_ |7 AT WhiowEna i ] i
71 s BwhoHFoo! 0 ] 1
30 |ada [ ] T
| ozinsn AR AZ T i 1
0261087 WOTATOR ADAFTER PLAYE [ ]
THI003_ |WIDHT CAGE MOGNT 1L T N = =]
| Tozarion o stent 3 3 3 1 3 ) 3
| BIGIA000_ |WiDwT FLATFORM & WiBaWF GUART ] (T I ) |
pasr smatz| DEsCRPTION B P T T -
i oufGr |G o |cEgty

A46JE PARTS MANUAL Mon Feb 08 04:11:36 UTC 2021 146



theglatform

6' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD SYSTEM AND PAD OCTOBER 2019 AND
AFTER

vioCHE s ang
T 27T 8S 1262 e

oRRLAS (8 a8 Y a3)
wrGURED (AL

SECTON B-8
M
{&0]
I I Toa)aa)
W
c A
I.- e l-—
| |

g ——3 frd I
\ i %
|
|
|

IXMEARANDFARSDE  SECTONCC

A46JE PARTS MANUAL Mon Feb 08 04:11:36 UTC 2021 147



theglatform

6' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD SYSTEM AND PAD OCTOBER 2019 AND

- AFTER

\
\PH-!.‘D

e2IH
\o"—o/!
ooggd HREREEN 0O 0o UoOM
- 0261099 F 6' STEEL PLATFORM ASSEMBLY EA
WITH BUMP GUARD SYSTEM
AND PAD OCTOBER 2019 AND
AFTER
1 514214-000-5 WLDMT PLATFORM 6FT SEE EA
W/BUMP GUAR CHART
2 102271-061 GRIP STRUT SEE EA
CHART
3 0261025-5 WLDMT CAGE MOUNT JE SEE EA
CHART
4 0261027 ROTATOR ADAPTER PLATE SEE EA
CHART
5 0260500 PLATF AC POWER INSTALL SEE EA
ASSY (U CHART

A46JE PARTS MANUAL

Mon Feb 08 04:11:37 UTC 2021

148




theglatform

6' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD SYSTEM AND PAD OCTOBER 2019 AND

AFTER
oood goon 00 00 UoOM

6 0260850-5 A46 SNORKEL GUARD SEE EA
ASSEMBLY CHART

7 3020021 Foot Switch SEE EA
CHART

8 100478-000-5 LIFT GATE WELDMENT SEE EA
UPRIGHT CHART

9 116342-000-5 LIFT GATE WELDMENT SHORT | SEE EA
UPRIG CHART

10 100481-000 ROLLER TUBE GATE SEE EA
CHART

11 100468-001 PANEL DECAL MOUNT SEE EA
CHART

12 102373-000-5 BRACKET CHAIN TIE DOWN SEE EA
UPRIGHT CHART

13 0090589E PLACARD SEE EA
CHART

14 0150448 DECAL ATTACH FALL SEE EA
RESTRAINT CHART

15 562386 Literature Compartment SEE EA
CHART

16 0261104-5 BRKT KEEPER MNT LONG SEE EA
CHART

17 0181381 SPRING KEEPER SEE EA
CHART

18 514213-000-5 WLDMT BUMP GUARD FRAME SEE EA
CHART

19 0181406 TARGET PROXIMITY SWITCH SEE EA
INSTL CHART

20 0261103-5 BRKT SENSOR MNT LONG SEE EA
CHART

21 9980003 PIPE INSUL CLOSED CELL AP SEE EA
ARMA CHART

22 9980004 COVER KIT BUMPER FRAME SEE EA
PLATF-H CHART

A46JE PARTS MANUAL

Mon Feb 08 04:11:37 UTC 2021

149




theglatform

6' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD SYSTEM AND PAD OCTOBER 2019 AND

AFTER
oooo goon HEN g uoM

23 0181408 CHAIN ASSY SEE EA
CHART

24 3040070 NUT LKG HUB .500 APPLETON: | SEE EA
P/N BL50 REG 801 CHART

25 3040187 CONN .500 .313-.438 SEE EA
CHART

26 5530013 SPRING-COMPRESSION 1.50 SEE EA
0.D. X CHART

27 9980006 3/8 ID PLASTIC FLEX WATER SEE EA
PIPE CHART

28 3020080 TOGGLE SWITCH SEE EA
CHART

29 0181407 PLAC PROXIMITY SW OVERRIDE | SEE EA
CHART

30 0181480 REF DOCUMENT SPB TB-16 SEE EA
CHART

31 3030188 OVERLOAD SENSOR PLATE SEE EA
CHART

32 102244-000 TOEBOARD CAGE ENTRY SEE EA
CHART

33 5560288 SCR SLFTPG .250 .50 TYPE B SEE EA
CHART

34 0261023 WLDMT CAGE MOUNT JRT SEE EA
CHART

35 3040116 CONN .75 .500-.625 SEE EA
CHART

36 3040110 NUT LKG HUB .750 SAMEAS SEE EA
962129 CHART

37 056066-006 Nut NylockNut DIN985 M6 8.0 SEE EA
Zi CHART

38 056064-024 Nut, NylockNut DIN985 M24 SEE EA
10.0 CHART

39 056066-008 NUT NYLOCKNUT DIN985 M8 SEE EA
8.0 ZP CHART

A46JE PARTS MANUAL

Mon Feb 08 04:11:37 UTC 2021

150




theglatform

6' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD SYSTEM AND PAD OCTOBER 2019 AND

AFTER
oood goon 00 00 UoOM
40 056064-020 Nut, NylockNut DIN985 M20 SEE EA
10.0 CHART
41 5563310 HWH .25-14 SELF DRILLING X SEE EA
75 CHART
42 510595-020 M20 FLAT WASHER DIN 125 SEE EA
CHART
43 056021-012 Washer, SpringWasher DIN127B | SEE EA
M CHART
44 056069-008 WASHER, STEELFLATWASHER SEE EA
DIN12M8 FLAT WASHER DIN CHART
125
45 056069-006 WSHR STEELFLATWSHE M6 SEE EA
DIN125A CHART
46 514160-035 Bolt, HexSetScrew DIN933 M12 | SEE EA
x 35MM CHART
47 987119 WSHR LOCK .375 SEE EA
CHART
48 986019 WSHR FLAT .250 SEE EA
CHART
49 986009 WSHR FLAT 10 SEE EA
CHART
50 5563422 BLT HEXHD .375-16x1.50 GR8 | SEE EA
ZP CHART
51 5563135 WSHR FLAT 1 X 1.5 X .125 SEE EA
CHART
52 512649-280 BOLT,HexBolt,DIN931,M24 x SEE EA
280m CHART
53 056059-070 Bolt, HexBolt DIN931 M8 x SEE EA
70mm CHART
54 058492-020 Bolt HexSetScrew DIN933 M8 x | SEE EA
2 CHART
55 056058-018 BOLT, HEXBOLT DIN 931 M6 X | SEE EA
16MM 8.8 ZP CHART
56 058491-016 BOLT HEXSETSCREW DIN933 SEE EA
M6 X 16MM 8.8 ZP CHART

A46JE PARTS MANUAL

Mon Feb 08 04:11:37 UTC 2021

151




theglatform

6' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD SYSTEM AND PAD OCTOBER 2019 AND

AFTER
oooo goon HEN g uoM
57 5563075 BLT HEXHD M20-2.5 X 120MM | SEE EA
CHART
58 5560004 NUT LKG .250-20 SEE EA
CHART
59 5560034 NUT LKG 10-24 SEE EA
CHART
60 978389 BLT SKTHD .250-20 .75 SEE EA
CHART
61 974769 SCR RDH MACH 10-24 2.25 SEE EA
CHART
62 974639 SCR RDH MACH 10-24 .375 SEE EA
CHART
63 5560383 BLT HEXHD .250-20 .750 GRS8 SEE EA
CHART
64 5093001 CLP CUSH .500 VINYL COATED | SEE EA
CHART
101 0070747 WIRE 16 R61 R6I 3 1 EA
102 0260047 WIRE HARNESS FOOT SWITCH 1 EA
103 0260142 WIRE HARNESS E-DRIVE FOOT 1 EA
SWITCH
104 0260973 WIRE 16GA R61 AMP SOCKET 1 EA
28
105 3011803 CABLE 18GA/3 CONDUCTOR 20' EA
WIRE
106 3030179 HARNESS OVERLOAS CABLE 1 EA
107 3049986 AMP SOCKET CONTACT 2 EA
108 A26051A_F PLATFORM ASSY 6'ST BUMP REF EA
GUARD ONLY

A46JE PARTS MANUAL

Mon Feb 08 04:11:37 UTC 2021

152




theglatform

6' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD SYSTEM PADDING AND OVERLOAD SEPTEMBER 2018 AND
AFTER

REPAIR PARTS

13 L]

L2 x = o x x x

) 2

& -

1] I T | 18 | 16 | 18 | 1

- 4 L] L) 4 4 4

] 2 | o | 2 | m | w [ »

] 4 4 4 4 + 4

A& " " " . . .

L3 2 2 2 2 2 2

55 4 - 4 4 4 4

b L . - 4 4 4
[ = | 1 1

v 1

[ | FT) 4 7 7] 7]
| ] !

ar a8 L] L] L] L]
|

“ i} L) i} h i} X
[

3

@ E. e E m | = E-

a

) [ i T

ERRARREREARERRARRAR

=

=

H

=

=

&

-

=|-]=le]e!

=[] |=|=]=|=]=[w]e

§
;
B[

Ly,

B

A46JE PARTS MANUAL Mon Feb 08 04:11:37 UTC 2021 153



theglatform

6' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD SYSTEM PADDING AND OVERLOAD SEPTEMBER 2018 AND

s
1431

3

p

\\ \ [L—J ma—
Ny o
L O

a7

=
st BV
s els)

R
=178

SICAON B
ICALE 12

~]
k]

—
ww @/
L )\“4 A /

CO0)
n

U AN

< ans ] o

oucE | ool

o e

e

154

A46JE PARTS MANUAL

Mon Feb 08 04:11:38 UTC 2021



theglatform

6' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD SYSTEM

AFTER

PADDING AND OVERLOAD SEPTEMBER 2018 AND

l

RD_??_/Q.D > Oy

B Ho

P14 13 F|4—|5

Pl4-14

WHITE
BLACK
GREEN

—jpcx
IGREEN

‘ =i !
« T
[l & G i)
N @J
ogoood ogoood 0O oo UoM
- 0261101 D 6' STEEL PLATFORM EA
ASSEMBLY WITH BUMP GUARD
SYSTEM PADDING AND
OVERLOAD SEPTEMBER 2018
AND AFTER
1 514214-000-5 WLDMT PLATFORM 6FT REF EA
W/BUMP GUAR CHART
2 102271-061 GRIP STRUT REF EA
CHART
3 0261025 WLDMT CAGE MOUNT JE REF EA
CHART
4 0261027-4 ROTATOR ADAPTOR PLATE REF EA
SEPTEMBER 2019 AND BEFORE | CHART
5 0260500 PLATF AC POWER INSTALL REF EA
ASSY (U CHART

A46JE PARTS MANUAL

Mon Feb 08 04:11:39 UTC 2021

155




theglatform

6' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD SYSTEM PADDING AND OVERLOAD SEPTEMBER 2018 AND

AFTER

oood goon 00 00 UoOM

6 0260850-5 A46 SNORKEL GUARD REF EA
ASSEMBLY CHART

7 3020021 Foot Switch REF EA
CHART

8 100478-000-5 LIFT GATE WELDMENT REF EA
UPRIGHT CHART

9 116342-000-5 LIFT GATE WELDMENT SHORT | REF EA
UPRIG CHART

10 100481-000 ROLLER TUBE GATE REF EA
CHART

11 100468-001 PANEL DECAL MOUNT REF EA
CHART

12 102373-000-5 BRACKET CHAIN TIE DOWN REF EA
UPRIGHT CHART

13 0090589E PLACARD REF EA
CHART

14 0150448 DECAL ATTACH FALL REF EA
RESTRAINT CHART

15 562386 Literature Compartment REF EA
CHART

16 0261104-5 BRKT KEEPER MNT LONG REF EA
CHART

17 0181381 SPRING KEEPER REF EA
CHART

18 514213-000-5 WLDMT BUMP GUARD FRAME REF EA
CHART

19 0181406 TARGET PROXIMITY SWITCH REF EA
INSTL CHART

20 0261103-5 BRKT SENSOR MNT LONG REF EA
CHART

21 9980003 PIPE INSUL CLOSED CELL AP REF EA
ARMA CHART

22 9980004 COVER KIT BUMPER FRAME REF EA
PLATF-H CHART

A46JE PARTS MANUAL

Mon Feb 08 04:11:39 UTC 2021

156




theglatform

6' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD SYSTEM PADDING AND OVERLOAD SEPTEMBER 2018 AND

AFTER

oooo goon HEN g uoM

23 3020098 ASSY PHOTOELECTRIC SWITCH | REF EA
CHART

24 0181408 CHAIN ASSY REF EA
CHART

25 3040070 NUT LKG HUB .500 APPLETON: | REF EA
P/N BL50 REG 801 CHART

26 3040187 CONN .500 .313-.438 REF EA
CHART

27 5530013 SPRING-COMPRESSION 1.50 REF EA
0.D. X CHART

28 9980006 3/8 ID PLASTIC FLEX WATER REF EA
PIPE CHART

29 3020080 TOGGLE SWITCH REF EA
CHART

30 0181407 PLAC PROXIMITY SW OVERRIDE | REF EA
CHART

31 0181480 REF DOCUMENT SPB TB-16 REF EA
CHART

32 3030188 OVERLOAD SENSOR PLATE REF EA
CHART

33 102244-000 TOEBOARD CAGE ENTRY REF EA
CHART

34 5560288 SCR SLFTPG .250 .50 TYPE B REF EA
CHART

35 0261023-5 WLDMT CAGE MOUNT JRT REF EA
CHART

36 3040116 CONN .75 .500-.625 REF EA
CHART

37 3040110 NUT LKG HUB .750 SAMEAS REF EA
962129 CHART

38 056066-006 Nut NylockNut DIN985 M6 8.0 REF EA
Zi CHART

39 056064-024 Nut, NylockNut DIN985 M24 REF EA
10.0 CHART

A46JE PARTS MANUAL

Mon Feb 08 04:11:39 UTC 2021

157




theglatform

6' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD SYSTEM PADDING AND OVERLOAD SEPTEMBER 2018 AND

AFTER

Ooodn oo 0 O RN UuoM
40 056066-008 NUT NYLOCKNUT DIN985 M8 REF EA
8.0 ZP CHART
41 056064-020 Nut, NylockNut DIN985 M20 REF EA
10.0 CHART
42 5563310 HWH .25-14 SELF DRILLING X REF EA
75 CHART
43 510595-020 M20 FLAT WASHER DIN 125 REF EA
CHART
44 056021-012 Washer, SpringWasher DIN127B | REF EA
M CHART
45 056069-008 WASHER, STEELFLATWASHER REF EA
DIN12M8 FLAT WASHER DIN CHART
125
46 056069-006 WSHR STEELFLATWSHE M6 REF EA
DIN125A CHART
47 514160-035 Bolt, HexSetScrew DIN933 M12 | REF EA
x 35MM CHART
48 987119 WSHR LOCK .375 REF EA
CHART
49 986019 WSHR FLAT .250 REF EA
CHART
50 986009 WSHR FLAT 10 REF EA
CHART
51 5563422 BLT HEXHD .375-16x1.50 GR8 REF EA
ZP CHART
52 5563135 WSHR FLAT 1 X 1.5 X.125 REF EA
CHART
53 512649-280 BOLT,HexBolt,DIN931,M24 x REF EA
280m CHART
54 056059-070 Bolt, HexBolt DIN931 M8 x REF EA
70mm CHART
55 058492-020 Bolt HexSetScrew DIN933 M8 x | REF EA
2 CHART
56 056058-018 BOLT, HEXBOLT DIN 931 M6 X | REF EA
16MM 8.8 ZP CHART

A46JE PARTS MANUAL

Mon Feb 08 04:11:39 UTC 2021

158




theglatform

6' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD SYSTEM PADDING AND OVERLOAD SEPTEMBER 2018 AND

AFTER

oooo goon HEN g uoM
57 058491-016 BOLT HEXSETSCREW DIN933 REF EA
M6 X 16MM 8.8 ZP CHART
58 5563075 BLT HEXHD M20-2.5 X 120MM | REF EA
CHART
59 5560004 NUT LKG .250-20 REF EA
CHART
60 5560034 NUT LKG 10-24 REF EA
CHART
61 978389 BLT SKTHD .250-20 .75 REF EA
CHART
62 974769 SCR RDH MACH 10-24 2.25 REF EA
CHART
63 974639 SCR RDH MACH 10-24 .375 REF EA
CHART
64 5560383 BLT HEXHD .250-20 .750 GR8 REF EA
CHART
65 5093001 CLP CUSH .500 VINYL COATED | REF EA
CHART
101 0070747 WIRE 16 R61 R61 3 REF EA
CHART
102 0260047 WIRE HARNESS FOOT SWITCH REF EA
CHART
103 0260142 WIRE HARNESS E-DRIVE FOOT REF EA
SWITCH CHART
104 0260973 WIRE 16GA R61 AMP SOCKET REF EA
28 CHART
105 3011803 CABLE 18GA/3 CONDUCTOR REF EA
WIRE CHART
106 3030179 HARNESS OVERLOAS CABLE REF EA
CHART
107 3049986 AMP SOCKET CONTACT REF EA
CHART
108 A26051AF PLATF ASSY 6' STEEL BUMP REF EA
GUARD W/PAD ONLY

A46JE PARTS MANUAL

Mon Feb 08 04:11:39 UTC 2021

159




theglatform

6' STEEL PLATFORM ASSEMBLY 227KG PG WITH OVERLOAD AND BUMP GUARD

REPAIR PARTS

NO IMAGE AVAILABLE
(BOM FOR REFERENCE ONLY)

goog goog g ud uoM

- 0261111 A 6' STEEL PLATFORM ASSEMBLY EA
227KG PG WITH OVERLOAD
AND BUMP GUARD

1 0070967 CORROSION INHIBITOR STICK- |1 EA
BACK

2 0090589E PLACARD EA

3 0150448 DECAL ATTACH FALL EA
RESTRAINT

A46JE PARTS MANUAL Mon Feb 08 04:11:39 UTC 2021

160




theglatform

6' STEEL PLATFORM ASSEMBLY 227KG PG WITH OVERLOAD AND BUMP GUARD

oood oooad 00 oo UoOM

4 0260142 WIRE HARNESS E-DRIVE FOOT 1 EA
SWITCH

5 0260500 PLATF AC POWER INSTALL 1 EA
ASSY (U

6 0260850-5 A46 SNORKEL GUARD 1 EA
ASSEMBLY

7 0261025-5 WLDMT CAGE MOUNT JE 1 EA

8 0261027-4 ROTATOR ADAPTOR PLATE 1 EA
SEPTEMBER 2019 AND BEFORE

9 987119 WSHR LOCK .375 EA

10 056021-012 Washer, SpringWasher DIN127B | 8 EA
M

11 056058-018 BOLT, HEXBOLT DIN931 M6 X |2 EA
16MM 8.8 ZP

12 056059-070 Bolt, HexBolt DIN931 M8 x 6 EA
70mm

13 056064-020 Nut, NylockNut DIN985 M20 4 EA
10.0

14 056064-024 Nut, NylockNut DIN985 M24 1 EA
10.0

15 056066-006 Nut NylockNut DIN985 M6 8.0 2 EA
Zi

16 056066-008 NUT NYLOCKNUT DIN985 M8 12 EA
8.0 ZP

17 056069-008 WASHER, STEELFLATWASHER 6 EA
DIN12M8 FLAT WASHER DIN
125

18 056069-020 (CE/AU ONLY) washer steel flat | 4 EA
m20 dinl125a zp

19 058492-020 Bolt HexSetScrew DIN933 M8 x | 6 EA
2

20 100468-001 PANEL DECAL MOUNT 1 EA

21 100478-000-5 LIFT GATE WELDMENT 1 EA

UPRIGHT

A46JE PARTS MANUAL

Mon Feb 08 04:11:39 UTC 2021

161




theglatform

6' STEEL PLATFORM ASSEMBLY 227KG PG WITH OVERLOAD AND BUMP GUARD

oood goon 00 00 UoOM

22 100481-000 ROLLER TUBE GATE EA

23 102271-061 GRIP STRUT EA

24 102373-000-5 BRACKET CHAIN TIE DOWN 2 EA
UPRIGHT

25 514214-000-5 WLDMT PLATFORM 6FT 1 EA
W/BUMP GUAR

26 116342-000-5 LIFT GATE WELDMENT SHORT |2 EA
UPRIG

27 3020021 Foot Switch 1 EA

28 3040110 NUT LKG HUB .750 SAMEAS 1 EA
962129

29 3040116 CONN .75 .500-.625 1 EA

30 512649-280 BOLT,HexBolt,DIN931,M24 x 1 EA
280m

31 514160-035 Bolt, HexSetScrew DIN933 M12 | 8 EA
x 35MM

32 5560083 HOSE GUIDE .125 RUBBER 4.5 EA
EDGE-TR

33 5563075 BLT HEXHD M20-2.5 X 120MM | 4 EA

34 5563135 WSHR FLAT 1 X 1.5 X .125 EA

35 5563310 HWH .25-14 SELF DRILLING X 36 EA
75

36 5563422 BLT HEXHD .375-16x1.50 GR8 |8 EA
ZP

37 562386 Literature Compartment 1 EA

38 9980003 PIPE INSUL CLOSED CELL AP 492 EA
ARMA

39 9980004 COVER KIT BUMPER FRAME 1 EA
PLATF-H

40 A26053A PLATFORM INSTALLATION REF EA

ONLY

A46JE PARTS MANUAL

Mon Feb 08 04:11:39 UTC 2021

162




theplatform

6' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD AND PADDED DOUBLE HANDRAILS OCTOBER 2019 AND

AFTER

REPAIR PARTS

0ooo 0000 0o 0o UOM

- 0261112 C PLATFORM ASSEMBLY JE WITH EA
PADDEC DOUBLE HANDRAIL
WITH OVERLOAD

1 0070967 CORROSION INHIBITOR STICK- EA
BACK

0090589E PLACARD EA

3 0150448 DECAL ATTACH FALL EA
RESTRAINT

4 0260142 WIRE HARNESS E-DRIVE FOOT EA
SWITCH

5 0260500 PLATF AC POWER INSTALL EA
ASSY (U

A46JE PARTS MANUAL Mon Feb 08 04:11:40 UTC 2021 163




theglatform

6' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD AND PADDED DOUBLE HANDRAILS OCTOBER 2019 AND

AFTER
o000 ooog 00 oo UuoOM

6 0260850-5 A46 SNORKEL GUARD 1 EA
ASSEMBLY

7 0261025-5 WLDMT CAGE MOUNT JE 1 EA

8 987119 WSHR LOCK .375 EA

056021-012 Washer, SpringWasher DIN127B EA

M

10 056058-018 BOLT, HEXBOLT DIN931 M6 X |2 EA
16MM 8.8 ZP

11 056059-070 Bolt, HexBolt DIN931 M8 x 6 EA
70mm

12 056064-020 Nut, NylockNut DIN985 M20 4 EA
10.0

13 056064-024 Nut, NylockNut DIN985 M24 1 EA
10.0

14 056066-006 Nut NylockNut DIN985 M6 8.0 |2 EA
Zi

15 056066-008 NUT NYLOCKNUT DIN985 M8 12 EA
8.0 ZP

16 056069-008 WASHER, STEELFLATWASHER 6 EA
DIN12M8 FLAT WASHER DIN
125

17 056069-020 (CE/AU ONLY) washer steel flat | 4 EA
m20 din125a zp

18 058492-020 Bolt HexSetScrew DIN933 M8 x | 6 EA
2

19 100468-001 PANEL DECAL MOUNT 1 EA

20 100478-000-5 LIFT GATE WELDMENT 1 EA
UPRIGHT

21 100481-000 ROLLER TUBE GATE EA

22 102271-061 GRIP STRUT 3 EA

23 102373-000-5 BRACKET CHAIN TIE DOWN EA
UPRIGHT

24 514214-000-5 WLDMT PLATFORM 6FT 1 EA

W/BUMP GUAR

A46JE PARTS MANUAL

Mon Feb 08 04:11:40 UTC 2021

164




theglatform

6' STEEL PLATFORM ASSEMBLY WITH BUMP GUARD AND PADDED DOUBLE HANDRAILS OCTOBER 2019 AND

AFTER
Ooodn oo 0 O RN UuoM

25 116342-000-5 LIFT GATE WELDMENT SHORT 2 EA
UPRIG

26 3020021 Foot Switch 1 EA

27 3040110 NUT LKG HUB .750 SAMEAS 1 EA
962129

28 3040116 CONN .75 .500-.625 1 EA

29 512649-280 BOLT,HexBolt,DIN931,M24 x 1 EA
280m

30 514160-035 Bolt, HexSetScrew DIN933 M12 |8 EA
X 35MM

31 5560083 HOSE GUIDE .125 RUBBER 4.5 EA
EDGE-TR

32 5563075 BLT HEXHD M20-2.5 X 120MM | 4 EA

33 5563135 WSHR FLAT 1 X 1.5 X .125 EA

34 5563310 HWH .25-14 SELF DRILLING X 36 EA
75

35 5563422 BLT HEXHD .375-16x1.50 GR8 |8 EA
ZP

36 562386 Literature Compartment 1 EA

37 9980003 PIPE INSUL CLOSED CELL AP 492 EA
ARMA

38 9980004 COVER KIT BUMPER FRAME 1 EA
PLATF-H

39 3030188 OVERLOAD SENSOR PLATE 1 EA

40 3030179 HARNESS OVERLOAS CABLE 1 EA

41 A26053A PLATFORM INSTALLATION REF EA

ONLY

A46JE PARTS MANUAL

Mon Feb 08 04:11:40 UTC 2021

165




theglatform

6' STEEL PLATFORM ASSEMBLY CE WITH PADDED DOUBLE HANDRAILS AND OVERLAOD OCTOBER 2019 AND

AFTER

REPAIR PARTS

NO IMAGE AVAILABLE

(BOM FOR REFERENCE ONLY)

oood oooad 00 a0 UuoOM

- 0261113C 6' STEEL PLATFORM ASSEMBLY EA
CE WITH PADDED DOUBLE
HANDRAILS AND OVERLAOD
OCTOBER 2019 AND AFTER

1 0070967 CORROSION INHIBITOR STICK- EA
BACK

2 0090589E PLACARD EA

3 0150448 DECAL ATTACH FALL EA
RESTRAINT

4 0260142 WIRE HARNESS E-DRIVE FOOT EA
SWITCH

5 0260850-5 A46 SNORKEL GUARD EA
ASSEMBLY

6 0261025-5 WLDMT CAGE MOUNT JE EA

987119 WSHR LOCK .375 EA

8 056021-012 Washer, SpringWasher DIN127B EA

M

A46JE PARTS MANUAL

Mon Feb 08 04:11:40 UTC 2021

166




theglatform

6' STEEL PLATFORM ASSEMBLY CE WITH PADDED DOUBLE HANDRAILS AND OVERLAOD OCTOBER 2019 AND

AFTER

o000 ooog 00 oo UuoOM

9 056058-018 BOLT, HEXBOLT DIN931 M6 X |2 EA
16MM 8.8 ZP

10 056059-070 Bolt, HexBolt DIN931 M8 x 6 EA
70mm

11 056064-020 Nut, NylockNut DIN985 M20 4 EA
10.0

12 056064-024 Nut, NylockNut DIN985 M24 1 EA
10.0

13 056066-006 Nut NylockNut DIN985 M6 8.0 2 EA
Zi

14 056066-008 NUT NYLOCKNUT DIN985 M8 12 EA
8.0 zZP

15 056069-008 WASHER, STEELFLATWASHER 6 EA
DIN12M8 FLAT WASHER DIN
125

16 056069-020 (CE/AU ONLY) washer steel flat | 4 EA
m20 din125a zp

17 058492-020 Bolt HexSetScrew DIN933 M8 x | 6 EA
2

18 100468-001 PANEL DECAL MOUNT 1 EA

19 100478-000-5 LIFT GATE WELDMENT 1 EA
UPRIGHT

20 100481-000 ROLLER TUBE GATE 6 EA

21 102271-061 GRIP STRUT EA

22 102373-000-5 BRACKET CHAIN TIE DOWN 2 EA
UPRIGHT

23 514214-000-5 WLDMT PLATFORM 6FT 1 EA
W/BUMP GUAR

24 116342-000-5 LIFT GATE WELDMENT SHORT |2 EA
UPRIG

25 3020021 Foot Switch 1 EA

26 3040110 NUT LKG HUB .750 SAMEAS 1 EA
962129

27 3040116 CONN .75 .500-.625 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:40 UTC 2021

167




theglatform

6' STEEL PLATFORM ASSEMBLY CE WITH PADDED DOUBLE HANDRAILS AND OVERLAOD OCTOBER 2019 AND

AFTER

Ooodn oo 0 O RN UuoM

28 512649-280 BOLT,HexBolt,DIN931,M24 x 1 EA
280m

29 514160-035 Bolt, HexSetScrew DIN933 M12 |8 EA
X 35MM

30 5560083 HOSE GUIDE .125 RUBBER 4.5 EA
EDGE-TR

31 5563075 BLT HEXHD M20-25 X 120MM | 4 EA

32 5563135 WSHR FLAT 1 X 1.5 X .125 EA

33 5563310 H7\éVH .25-14 SELF DRILLING X 36 EA

34 5563422 EIF_)T HEXHD .375-16x1.50 GR8 8 EA

35 562386 Literature Compartment 1 EA

36 9980003 PIPE INSUL CLOSED CELL AP 492 EA
ARMA

37 9980004 COVER KIT BUMPER FRAME 1 EA
PLATF-H

38 3030188 OVERLOAD SENSOR PLATE 1 EA

39 3030179 HARNESS OVERLOAS CABLE 1 EA

40 102244-000-5 TOEBOARD CAGE ENTRY 1 EA

41 5560288 SCR SLFTPG .250 .50 TYPE B 4 EA

42 A26053A PLATFORM INSTALLATION (F\;ENFLY EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:40 UTC 2021

168




theglatform

6' STEEL PLATFORM ASSEMBLY DOUBLE HANDRAIL SNORKEL GUARD

REPAIR PARTS

[ - 0
[ s | a |8 | e 0
.
] | »
4 A
P - - P
0 1 3 v 0
s | o a9 .
0 i v 0 v T
) ) 3 \ 1 1
' v [ v
= i g =
v ' . v
v i i '
' 1 [ \
e 4 4 4 4 . .
- 4 4 | & | 4 . +
14| s con e mAT W o 135 CAERERERERE
15| A0MC08 MU NULOCKMAT DINIRS MR ROTNCRATD 10 | 19 | e | 10 | e | 1e
14| OEDMCOL YA BT DRSS M4 LD TMCPLATID] 12 B | e [ ] ]
13| osnssan k) ' [ [ ' ' 1
12 | ossoesem 4 4 4|4 ‘ ‘
1 | ouomam FTOMTI MO 7oA [l [ 4| e ]
16 | ascsmcns 1ML M T 2 2 2 2 2 z
¥ | SMOTION WEMRLOCEMIZEH 127 [ a8 | s | .
R s v - 3 v - -
7| oaunas wiown CAGE wounT ' v » - - -
[C8 | mmram  nown caE wousT T - - - v v 1
5| DN Ak NORGL GUARD ASDULT ] T i v T 1
4| omecem i AC rows 0 i . 0 v -
EERECTTON T3P T ' 1 3 ' ] 1
Y 2 L e ) L. i El a i E £l
i{? 1| ORI PLAC, FLATCAPACEY 2T 65 4 4 s 4 4 4
(7) Mg e on - ooscaEion Y. o B e [mare | B |

A46JE PARTS MANUAL Mon Feb 08 04:11:41 UTC 2021 169



theglatform

6' STEEL PLATFORM ASSEMBLY DOUBLE HANDRAIL SNORKEL GUARD

'''''

H - - iy L ] im| Er—nTn—_‘rj ml [ 1
/ Ay - M F VR e
@S meons @@64 i
gD e B ke '- acronnn
S |la
goodg goboog 0o g uoM
- 0261174 B 6' STEEL PLATFORM ASSEMBLY EA
DOUBLE HANDRAIL SNORKEL
GUARD
1 0090589E PLACARD EA
2 0150448 DECAL ATTACH FALL EA
RESTRAINT
0181480 REF DOCUMENT SPB TB-16 EA
0260500 PLATF AC POWER INSTALL EA
ASSY (U
5 0260850-5 A46 SNORKEL GUARD EA
ASSEMBLY
6 0261023-5 WLDMT CAGE MOUNT JRT EA
7 0261025 WLDMT CAGE MOUNT JE EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:41 UTC 2021

170




theglatform

6' STEEL PLATFORM ASSEMBLY DOUBLE HANDRAIL SNORKEL GUARD

oood oooad 00 oo UuoM
8 0261027 ROTATOR ADAPTER PLATE EA
056021-012 Washer, SpringWasher DIN127B EA

M

10 056058-018 BOLT, HEXBOLT DIN 931 M6 X EA
16MM 8.8 ZP

11 056059-070 Bolt, HexBolt DIN931 M8 x EA
70mm

12 056064-020 Nut, NylockNut DIN985 M20 EA
10.0

13 056064-024 Nut, NylockNut DIN985 M24 EA
10.0

14 056066-006 Nut NylockNut DIN985 M6 8.0 EA
Zi

15 056066-008 NUT NYLOCKNUT DIN985 M8 EA
8.0 zZP

16 056069-008 WASHER, STEELFLATWASHER EA
DIN12M8 FLAT WASHER DIN
125

17 510595-020 M20 FLAT WASHER DIN 125 EA

18 058492-020 Bolt HexSetScrew DIN933 M8 x EA
2

19 100468-001 PANEL DECAL MOUNT EA

20 100478-000-5 LIFT GATE WELDMENT EA
UPRIGHT

21 3020021 Foot Switch EA

22 3030188 OVERLOAD SENSOR PLATE EA

23 3040110 NUT LKG HUB .750 SAMEAS EA
962129

24 3040116 CONN .75 .500-.625 EA

25 512649-280 BOLT,HexBolt,DIN931,M24 x EA
280m

26 514160-035 Bolt, HexSetScrew DIN933 M12 EA
x 35MM

A46JE PARTS MANUAL

Mon Feb 08 04:11:41 UTC 2021

171




theglatform

6' STEEL PLATFORM ASSEMBLY DOUBLE HANDRAIL SNORKEL GUARD

Ooodn oo 0 O RN UuoM

27 514214-000-5 WLDMT PLATFORM 6FT EA
W/BUMP GUAR

28 5560288 SCR SLFTPG .250 .50 TYPE B EA

29 5563075 BLT HEXHD M20-2.5 X 120MM EA

30 5563135 WSHR FLAT 1 X 1.5 X.125 EA

31 5563310 HWH .25-14 SELF DRILLING X EA
75

32 5563422 BLT HEXHD .375-16x1.50 GR8 EA
ZP

33 562386 Literature Compartment EA

34 987119 WSHR LOCK .375 EA

35 100481-000 ROLLER TUBE GATE EA

36 102271-061 GRIP STRUT EA

37 116342-000-5 LIFT GATE WELDMENT SHORT EA
UPRIG

38 102373-000-5 BRACKET CHAIN TIE DOWN EA
UPRIGHT

39 102244-000 TOEBOARD CAGE ENTRY EA

40 0290915 ASSY PLTF CONT BOX A46JRT EA
PG

41 058491-016 BOLT HEXSETSCREW DIN933 EA
M6 X 16 MM 8.8 ZP

42 056069-006 WSHR STEELFLATWSHE M6 EA
DIN125A

* 0261173C PLATFORM ASSY JRT 6FT STL REF EA
DOUBLE HANDRAIL ONLY

* A26056A PLATF INSTALL REF EA

ONLY

A46JE PARTS MANUAL

Mon Feb 08 04:11:41 UTC 2021

172




theglatform

SNORKEL GUARD ASSEMBLY A46JE A46JRT

REPAIR PARTS

goon goon g g uoM

- 0260850 D SNORKEL GUARD ASSEMBLY EA
A46JE A46JRT

1 0260840 ACTUATOR BAR WELDMENT 1 EA

2 0260842 CLAMP, MOUNT LH 1 EA

3 0260841 CLAMP, MOUNT RH 2 EA

4 0260843 TUBE MOUNT SWITCH 1 EA
WELDMENT

) 0260838 HINGE COVER, LH 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:42 UTC 2021

173




theglatform

SNORKEL GUARD ASSEMBLY A46JE A46JRT

oooo goon g g uoM
6 0260839 HINGE COVER, RH 1 EA
7 301403 BOLT SHOULDER .375 500 GR5 |1 EA
8 056069-012 WASHER DIN125A M12 ZP 2 EA
9 5560004 NUT LKG .250-20 4 EA
10 970029 BLT .25-20 .750 4 EA
11 5560031 NUT HEX LKG .313-18 4 EA
12 970239 BLT HEXHD .313-18 .750 GR5 4 EA
13 3028844 IFS241 (IFM PROXY) 1 EA
14 5560123 .375-16UNC THIN HEX LOCK 2 EA
NUT

15 0260852 SPRING, GUARD ACTUATOR 1 EA
16 0260857 PIN 1 EA
17 3014753 SNORKEL GUARD SENSOR 1 M

(CABLE, M12 X 2M L)

A46JE PARTS MANUAL

Mon Feb 08 04:11:42 UTC 2021

174




theglatform

SNORKEL GUARD KIT AB46 SERIES AUGUST 2015 AND BEFORE

REPAIR PARTS

| e
(fl, - // | i
L e 1 2]
=/ b ¢ lg
S e s/
) o L iy o
O, -
& ) ]
BN y
¢, s =
oooo oooo 0o oo UOM

: 0260853 C SNORKEL GUARD KIT AB46 EA
SERIES AUGUST 2015 AND
BEFORE

1 3040469 RELAY SPDT 12V 30AMP SONG |1 EA

2 3020080 TOGGLE SWITCH 1 EA

3 0113540 ASSY DIODE WIRE 1 EA

4 0113541 ASSY SWITCHED WIRE 1 EA
COMMON

5 0113642 SWITCHED WIRE ASSEMBLY 1 EA

A46JE PARTS MANUAL Mon Feb 08 04:11:42 UTC 2021 175




theglatform

SNORKEL GUARD KIT AB46 SERIES AUGUST 2015 AND BEFORE

0ooo 0Dooo 00 00 UOM
6 0260853 WIRE 16 FEM1881 FEM250 1 EA
3040083 TERM FEM250FI 16/14 2 EA

8 5569059 GROMMET .313ID .536DIA X 1 EA
125GRV

9 7030161 DECAL, SNORKEL GUARD 1 EA
OVERRIDE

10 7030162 DECAL,OVERIDE WARNING 1 EA

11 3014753 SNORKEL GUARD SENSOR REF M
(CABLE, M12 X 2M L)

12 3044161 TERM R10I 16/14 1 EA

13 0260850 A46 SNORKEL GUARD 1 EA
ASSEMBLY

14 3046972 TERM FEM188I 22/18 1 EA

15 3049994 TERM SPADE6I 22/16 GA-AMP |1 EA
P/N

16 5560609 SCR TRHD 10-24 .500 1 EA

17 5560034 NUT LKG 10-24 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:42 UTC 2021

176




theglatform

PLACARDS AND DECALS A46JE

REPAIR PARTS

NO IMAGE AVAILABLE

(BOM FOR REFERENCE ONLY)

oood oooad 00 a0 UuoOM

* 0260530 P PLACARDS AND DECALS A46JE EA

1 0070901 Serial Number Plate, US EA
Machines

2 0070921 Decal, 125 Volts (USA Only) EA

3 0072541 DECAL DANGER DO NOT EA
OPERATE

4 0073043 DECAL, OPERATING MANUAL EA
ENCLOS

5 0073224 DECAL, NOTICE MANUAL EA
REORDER

6 0073492 Decal, rotate while greasing EA

7 0074209 PLACARD, PRE-START EA
INSTRUCTION

8 0074210 DECAL, DANGER ELEC/TIP EA
HAZARD

9 0074311 DECAL DANGER CYLINDER EA
FAILURE

A46JE PARTS MANUAL

Mon Feb 08 04:11:43 UTC 2021

177




theglatform

PLACARDS AND DECALS A46JE

Ooon gogo 0o 0o UOM
10 0075235 DECAL SIDE LOAD 150 LB EA
11 0083427 Decal, Lifting/Tie Down EA
12 0150452 DECAL DIRECTION ARROWS EA

FWD/RVS
13 0150602 DECAL DANGER DESCENDING 4 EA
BOOM
14 0150606 Decal, 125 Volts Power To 1 EA
Platform (USA Only)
15 0151917 DECAL DIR ARROWS FR MT 1 EA
FWD/RVS
16 0161215 *DECAL BATTERY SERVICE 2 EA
INSTRUCTIONS
17 0162280 *PLACARD TURN KEY OFF 1 EA
18 0182236 DECAL CAUTN PLAT CONTROLS |1 EA
19 0260437 *DECAL DANGER HI AMP/ELEC |1 EA
20 0323896 DECAL DNGR ELEC HAZARD 1 EA
21 0323897 Decal, Must Not Operate 1 EA
22 0323899 Decal, danger electrical hazar 3 EA
23 416836 DECAL BATTEY CHARGER PLUG |1 EA
24 451986 Decal, Interlocks 2 EA
25 0071927 DECAL, HYDRAULIC OIL 1 EA
26 0073298 Decal, Foam Tyres 2 EA
27 0072531 DECAL, ELECTROCUTION HAZ 1 EA
28 0071425 PLACARD, PLATFORM IDENTIF 1 EA
29 0181562 Decal, Amchine Complies With 1 EA
ANSI (USA Only)
30 0072530 DECAL DNGR ELEC HAZARD 1 EA
31 0072277 Placard, lug nut torque 4 EA
32 0074908 Decal, Snorkel Brand Logo 1 EA
33 511070-000 DECAL SNORKEL A46JE 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:43 UTC 2021

178




theglatform

PLACARDS AND DECALS A46JE

Ooodn oo 0 O RN UuoM

34 0361367 MANUAL RSPNSBLTY A92.6- 1 EA

35 0073089 PLAC BATTERY DISCONNECT 1 EA
SWITCH

36 569295 DECAL, SNORKEL BRAND LOGO |4 EA
3.00

37 0083426 Decal, Lifting and Tie Down 2 EA

38 0260954 MANUAL OPERATOR A46JE-PG |1 EA

39 0260442 DECAL LIFT/TIEDN LCTN AB46 |1 EA

40 0261071 IIDNESCTAI;QL, BATTERY CHARGING 2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:43 UTC 2021

179




theglatform

PLACARDS AND DECALS A46JE

REPAIR PARTS

NO IMAGE AVAILABLE

(BOM FOR REFERENCE ONLY)

oood oooad 00 a0 UuoOM

* 0260530 Q PLACARDS AND DECALS A46JE EA

1 0070901 Serial Number Plate, US EA
Machines

2 0070921 Decal, 125 Volts (USA Only) EA

3 0072541 DECAL DANGER DO NOT EA
OPERATE

4 0073043 DECAL, OPERATING MANUAL EA
ENCLOS

5 0073224 DECAL, NOTICE MANUAL EA
REORDER

6 0073492 Decal, rotate while greasing EA

7 0074209 PLACARD, PRE-START EA
INSTRUCTION

8 0074210 DECAL, DANGER ELEC/TIP EA
HAZARD

9 0074311 DECAL DANGER CYLINDER EA
FAILURE

A46JE PARTS MANUAL

Mon Feb 08 04:11:43 UTC 2021

180




theglatform

PLACARDS AND DECALS A46JE

Ooon gogo 0o 0o UOM
10 0075235 DECAL SIDE LOAD 150 LB EA
11 0083427 Decal, Lifting/Tie Down EA
12 0150452 DECAL DIRECTION ARROWS EA

FWD/RVS
13 0150602 DECAL DANGER DESCENDING 4 EA
BOOM
14 0150606 Decal, 125 Volts Power To 1 EA
Platform (USA Only)
15 0151917 DECAL DIR ARROWS FR MT 1 EA
FWD/RVS
16 0161215 *DECAL BATTERY SERVICE 2 EA
INSTRUCTIONS
17 0162280 *PLACARD TURN KEY OFF 1 EA
18 0182236 DECAL CAUTN PLAT CONTROLS |1 EA
19 0260437 *DECAL DANGER HI AMP/ELEC |1 EA
20 0323896 DECAL DNGR ELEC HAZARD 1 EA
21 0323897 Decal, Must Not Operate 1 EA
22 0323899 Decal, danger electrical hazar 3 EA
23 416836 DECAL BATTEY CHARGER PLUG |1 EA
24 451986 Decal, Interlocks 2 EA
25 0071927 DECAL, HYDRAULIC OIL 1 EA
26 0073298 Decal, Foam Tyres 2 EA
27 0072531 DECAL, ELECTROCUTION HAZ 1 EA
28 0071425 PLACARD, PLATFORM IDENTIF 1 EA
29 0181562 Decal, Amchine Complies With 1 EA
ANSI (USA Only)
30 0072530 DECAL DNGR ELEC HAZARD 1 EA
31 0072277 Placard, lug nut torque 4 EA
32 0074908 Decal, Snorkel Brand Logo 1 EA
33 511070-000 DECAL SNORKEL A46JE 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:43 UTC 2021

181




theglatform

PLACARDS AND DECALS A46JE

Ooodn oo 0 O RN UuoM

34 0361357 MANUAL RSPNSBLTY A92.6- 1 EA

35 0073089 PLAC BATTERY DISCONNECT 1 EA
SWITCH

36 569295 DECAL, SNORKEL BRAND LOGO |4 EA
3.00

37 0083426 Decal, Lifting and Tie Down 2 EA

38 0260954 MANUAL OPERATOR A46JE-PG |1 EA

39 0260442 DECAL LIFT/TIEDN LCTN AB46 |1 EA

40 0261071 IIDNESCTAI;QL, BATTERY CHARGING 2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:43 UTC 2021

182




theglatform

PLACARDS AND DECALS SPANISH NON ANSI

REPAIR PARTS

NO IMAGE AVAILABLE

(BOM FOR REFERENCE ONLY)

oood oooad 00 a0 UuoOM

- 0260644 K SPANISH DECAL PACKAGE CE EA

1 0070901P PLAC CAUTN SERIAL NUMBER EA
SPANI

2 0070921P DECAL 125 VOLTS 15 AMPS- EA
PACKAG

3 0071425ES PLACARD PLATFORM EA
IDENTIFICATION

4 0071927P DECAL HYDRAULIC OIL EA
SPANISH

5 0072277 Placard, lug nut torque EA

0072530P DECAL DANGER ELECTRICAL EA

HAZARD

7 0072531P DECAL DANGER ELECTRICAL EA
HAZARD

8 0072541P DECAL DANGER DO NOT EA
OPERATE SPANISH

9 0073043P DECAL RECORD BOX SPANISH EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:44 UTC 2021

183




theglatform

PLACARDS AND DECALS SPANISH NON ANSI

BTRY

oood googd 00 oo UuoM

10 0073089 PLAC BATTERY DISCONNECT 1 EA
SWITCH

11 0073224P DECAL MANUAL REORDER 1 EA
SPANISH

12 0073298P DECAL DNGR FOAM/SOLID 2 EA
TIRES SP

13 0073492P DECAL ROTATE WHILE 1 EA
GREASING SP

14 0074209P DECAL PRE START INST BOOMS | 1 EA
SPA

15 0074210P DECAL DANGER ELEC/TIPPING |1 EA
HAZA

16 0074311P DECAL DANGER CYLINDER 4 EA
FAILURE

17 0075235 DECAL SIDE LOAD 150 LB 2 EA

18 0083426 Decal, Lifting and Tie Down 2 EA

19 0083427 Decal, Lifting/Tie Down 4 EA

20 0150448 DECAL ATTACH FALL 2 EA
RESTRAINT

21 0150452 DECAL DIRECTION ARROWS 1 EA
FWD/RVS

22 0150602P DECAL DANGER DESCENDING 4 EA
BOOM SPANISH

23 0150606P DECAL 125V 15AMP PWR TO 1 EA
PLATF-

24 0151917 DECAL DIR ARROWS FR MT 1 EA
FWD/RVS

25 0161213P DECAL DANGER HI AMP/ELEC 1 EA
HAZAR

26 0161215P DECAL BATTERY SERVICE INST |2 EA
SPA

27 0162280P PLAC TURN KEY OFF TO PSV 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:44 UTC 2021

184




theglatform

PLACARDS AND DECALS SPANISH NON ANSI

oooo goon g g uoM
28 0163173P DECAL BATTERY CHARGING EA
INST SP
29 0181562ES DECAL MACH COMPLIES WITH EA
ANSI-

30 0182236P DECAL CAUTION PLAT EA
CONTROL SPANISH

31 0260437P DECAL DANGER HI AMP/ELEC EA
SPANI

32 0260442P DECAL HOISTING AB46JRT- EA
AB46JE

33 0323896P DECAL DNAGER ELEC HAZARD EA
SPANI

34 0323897P DECAL DANGER YOU MUST NOT EA
OPER

35 0323899P DECAL DANGER ELECTRICAL EA
HAZARD

36 416836P DECAL BTRY CHARGE 115V EA
ONLY SPANISH

37 451986P DECAL DNGR DO NOT ALTER EA
SW SPA

38 511070-000 DECAL SNORKEL A46JE EA

39 512263-000 DECAL LOGO SNORKEL EA

40 569295 DECAL, SNORKEL BRAND LOGO EA

3.00

A46JE PARTS MANUAL

Mon Feb 08 04:11:44 UTC 2021

185




theglatform

LANGUAGE KIT SPANISH A46JE

REPAIR PARTS

NO IMAGE AVAILABLE

(BOM FOR REFERENCE ONLY)

oooo 0oooo 00 0o UOM

- 0260655 E LANGAUGE KIT SPANISH A46E EA

1 0260644 DECAL PACKAGE SPANISH (NOT EA
SHOWN)

2 0260954ES MANUAL OPERATOR A46JE PG EA
SPAN

7030067 SPANISH SHIPPING INFO EA

4 7030161-ES DECAL, SNORKEL GUARD EA
OVERRIDE,

5 7030162-ES DECAL WARNING SNORKEL EA
GUARD, S

6 0261042-ES DCL, SNRKL GUARD OVERRIDE EA
SPAN

7 0361367 MANUAL RSPNSBLTY A92.6- EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:45 UTC 2021

186




theglatform

DECAL PLACARD AB46JE FRENCH INSTALLATION SEPTEMBER 2019 AND AFTER

REPAIR PARTS

NO IMAGE AVAILABLE
(BOM FOR REFERANCE ONLY)

ooog ooog 00 UuoOM

* 0261247 B FR DECAL PLACARD AB46JE EA
FRENCH INSTALLATION
SEPTEMBER 2019 AND AFTER

1 0070901FR PLAC CAUTN SERIAL NUMBER EA

2 0070921FR DECAL 125 VOLTS 15 AMPS- EA
PACKAG

3 0072541FR DECAL DANGER DO NOT EA
OPERATE

0073043FR DECAL MANUAL HOLDER EA
0073224FR DECAL NOTICE MANUAL RE- EA

ORDER

6 0073492FR DECAL ROTATE WHILE EA
GREASING

7 0074209FR DECAL PRE-START INSTR EA
BOOMS

8 0074210FR DECAL DNGR ELEC/TIPPING EA
HAZARD

9 0074311FR DECAL DNGR CYLINDER EA
FAILURE

10 0075235 DECAL SIDE LOAD 150 LB EA

11 0083427 Decal, Lifting/Tie Down EA

12 0150452 DECAL DIRECTION ARROWS EA
FWD/RVS

13 0150602FR DECAL DNGR DESCENDING EA
BOOM

14 0150606FR DECAL 125V 15AMP PWR TO EA
PLATF-

15 0151917 DECAL DIR ARROWS FR MT EA
FWD/RVS

A46JE PARTS MANUAL

Mon Feb 08 04:11:45 UTC 2021

187




theglatform

DECAL PLACARD AB46JE FRENCH INSTALLATION SEPTEMBER 2019 AND AFTER

oood oood 00 00 UuoM

16 0161215F DECAL BATTERY SERVICE INSTR | 2 EA
FR

17 0162280FR PLAC TURN KEY OFF TO PSV 1 EA
BTRY

18 0182236FR DECAL CAUTN PLAT CONTROLS |1 EA

19 0260437FR DECAL DNGR HI AMP/ELEC 1 EA
FRENCH

20 0323896FR DECAL DNGR ELEC HAZARD 1 EA

21 0323897FR DECAL DNGR YOU MUST NOT 1 EA
OPR

22 0323899FR DECAL DNGR ELEC HAZARD 3 EA

23 416836FR DECAL BTRY CHARGE 115V EA
ONLY FR

24 451986FR DECAL DNGR DO NOT ALTER 2 EA
SW

25 0071927FR DECAL HYDRAULIC OIL 1 EA

26 0073298FR DECAL DNGR FOAM/SOLID 2 EA
TIRES

27 0072531FR DECAL DNGR ELEC HAZARD 1 EA

28 0071425FR PLAC PLATF IDENTIFACTION 1 EA

29 0072530FR DECAL DNGR ELEC HAZARD 1 EA

30 0072277FR PLAC LUG NUT TRQ 200-225T |4 EA
LB

31 0074908 Decal, Snorkel Brand Logo 1 EA

32 511070-000 DECAL SNORKEL A46JE 1 EA

33 0361367 MANUAL RSPNSBLTY A92.6- 1 EA

34 0073089 PLAC BATTERY DISCONNECT 1 EA
SWITCH

35 569295 DECAL, SNORKEL BRAND LOGO |4 EA
3.00

36 0083426 Decal, Lifting and Tie Down 2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:45 UTC 2021

188




theglatform

DECAL PLACARD AB46JE FRENCH INSTALLATION SEPTEMBER 2019 AND AFTER

goon goon g g uoM
37 0260442FR DECAL LIFT/TIE DN LCTN AB46 EA
38 0261071FR DECAL, BATTERY CHARGING EA
INSTR
39 0260998-FR MANUAL OPERATOR FR CE EA

A46JE PG

A46JE PARTS MANUAL

Mon Feb 08 04:11:45 UTC 2021

189




theglatform

CHASSIS HOSE ASSEMBLY A46JE PG OCTOBER 2019 AND AFTER

HYDRAULICS

] ©
ERERERN gogn HEN g UOM

- 0260867 P3 CHASSIS HOSE ASSEMBLY EA
A46JE PG OCTOBER 2019 AND
AFTER

1 0020280 HOSE-4-4S-4S 23.5 (SEE PAGE 1 EA
2)

2 0060305 HOSE-6-6S-6S 60 100R2 1 EA

3 0070772 3/8 1.D. HOSE ASSEMBLY 1 EA

A46JE PARTS MANUAL Mon Feb 08 04:11:46 UTC 2021 190



theglatform

CHASSIS HOSE ASSEMBLY A46JE PG OCTOBER 2019 AND AFTER

0000 oooo 00 00 UOM
0070791 HOSE-8-85-8S 20.5 100R2 1 EA
0090402 HOSE-6-65-6S 108 100R2 (SEE |1 EA
PAGE 2)
6 0180784 HOSE -8-8S-8S 72 SP 1 EA
7 0181163 HOSE-4-4S-4S 103 100R2 3 EA
8 0020275 HOSE-6-65-6S 16 100R2 1 EA
9 A26034A CHASSIS ASSY A46JE PG 0 EA
DRAWING ONLY

A46JE PARTS MANUAL

Mon Feb 08 04:11:46 UTC 2021

191




theglatform

CHASSIS ASSEMBLY A46JE PG/ ANSI/ CE AFTER S/N A46JE-04-000159

HYDRAULICS
:Z ‘e
oo oo 0o oo UoM
- 0260867 N CHASSIS ASSEMBLY PG A46JE EA
1 0020280 HOSE-4-45-45 235 (SEE PAGE |1 EA
2)
2 0060305 HOSE-6-6S-6S 60 100R2 1 EA
3 0070772 3/8 1.D. HOSE ASSEMBLY 1 EA
4 0070791 HOSE-8-85-8S 20.5 100R2 1 EA
5 0090402 HOSE-6-65-6S 108 100R2 (SEE | 1 EA
PAGE 2)

A46JE PARTS MANUAL

Mon Feb 08 04:11:46 UTC 2021

192




theglatform

CHASSIS ASSEMBLY A46JE PG/ ANSI/ CE AFTER S/N A46JE-04-000159

oooo oooo 00 00 UoM
6 0180784 HOSE -8-85-8S 72 SP EA
0181163 HOSE-4-45-4S 103 100R2 EA
8 5018920 HOSE-6-6FORFF-6FORFF 30 EA
100R15
Not Shown | A26034A Q CHASSIS ASSEMBLY PG A46JE EA
(DRAWING)

A46JE PARTS MANUAL

Mon Feb 08 04:11:46 UTC 2021

193



theglatform

BRAKE VALVE BEFORE A46JE-04-000159

HYDRAULICS

T

T -
(oMol — R — ne
_—M5[Tly L BR AR/
(3) - '/\EP/' —

1P T TET P

N RN

AR,

o ©
TN \Q}’ _ _
& Eﬂ%ﬂ“‘( \\|
3 _/
_E —
oooo oood 00 oo UuoM
- 0260041 B BRAKE VALVE ASSEMBLY EA
EMERGENCY-DRIVE
1 561176 VALVE CART CHECK EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:46 UTC 2021

194




theglatform

BRAKE VALVE BEFORE A46JE-04-000159

o0o0d ooonQd o0 00 UuoM

2 3028856 VBG 1808-.020 ORFICE CHECK EA
VALVE

3 583976 VALVECART 2-WAY N/C EA
POPPET 08-

4 583966 VALVECART 2-WAY N/O SV08- EA
21

5 6019180 Coil - 08 12V Deutsch DT EA
Connector

6 3028855 PRESSURE SWITCH BRAKE EA
RELEASE

A46JE PARTS MANUAL Mon Feb 08 04:11:46 UTC 2021

195




theglatform

BRAKE VALVE ASSEMBLY

HYDRAULICS

UuoM

gud

g

goog

goog

EA
EA

EA

1

2

BRAKE VALVE ASSEMBLY

BRAKE VALVE ASSEMBLY, E-

DRIVE

BLT HEXHD .250-20 1.00 GR5-
GRADE 5 PLT-SAME AS 970189

0260463 C
0260041

970049

196

Mon Feb 08 04:11:46 UTC 2021

A46JE PARTS MANUAL



theglatform

BRAKE VALVE ASSEMBLY
oooo goon HEN g uoM
987099 WSHR LOCK .250 EA
986019 WSHR FLAT .250 EA
5036103 ?II(D:APTER TEE -4 SAE -4 JIC -4 EA
6 5035303 FTG ELBOOSTRTHD-4B-4S STL EA
7 5035321 FTG ELBO9OSTRTHD-4B-6S STL EA
8 5070005 FTG NIP DIGN-4S FEM PD345-6 EA
W/DUST CAP
9 5065703 FTG ADPTR STRTHD-4B-4S STL EA
10 5037003 FTG ELBOOSWVL-4S5-4S STL EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:46 UTC 2021

197




theglatform

BRAKE VALVE ASSEMBLY PG A46JE-04-000159 AND AFTER

HYDRAULICS
godn gogn HEN g UOM
Not Shown 0261046 B BRAKE VALVE ASSEMBLY PG EA
1 0261045 BRAKE VALVE A46JE PG EA
2 5065703 FTG ADPTR STRTHD-4B-4S STL EA
3 5070005 FTG NIP DIGN-4S FEM PD345-6 EA
W/DUST CAP
5035303 FTG ELBOOSTRTHD-4B-4S STL EA
5035321 FTG ELBO9OSTRTHD-4B-6S STL EA
5036103 :]A\I[C):APTER TEE -4 SAE -4 JIC -4 EA
7 5037003 FTG ELBOOSWVL-4S-4S STL EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:46 UTC 2021

198




theglatform

BRAKE VALVE ASSEMBLY PG A46JE-04-000159 AND AFTER

goon goon HEN g uoM
8 986019 WSHR FLAT .250 2 EA
970049 BLT HEXHD .250-20 1.00 GR5- EA

GRADE 5 PLT-SAME AS 970189

A46JE PARTS MANUAL

Mon Feb 08 04:11:46 UTC 2021

199




theglatform

BRAKE VALVE PG CE AFTER A46JE-01-010860

HYDRAULICS

i

v hd '|.l'l

A46JE PARTS MANUAL Mon Feb 08 04:11:47 UTC 2021 200



theglatform

goon goon g ud uoM
Not Shown 0261045 A BRAKE VALVE EA
2 561176 VALVE CART CHECK EA
3 583976 VALVECART 2-WAY N/C EA
POPPET 08-
4 583966 \2//]°-\LVECART 2-WAY N/O SV08- EA
5 6019180 Coil - 08 12V Deutsch DT EA

Connector

A46JE PARTS MANUAL

Mon Feb 08 04:11:47 UTC 2021

201




theglatform

TORQUE DRIVE HUB OMNI GEAR

HYDRAULICS

2

i
d& (@ g o) &k 2 EREH15 3 Ad

m

Al

FOR 3 MSXD.BX1E LONG
MACHIME HEAD SCREWS
TC COMPRESS BRAKE FOR BEMDVAL

i @
s AL :

SECTION Axdy

SECTION 8-B

A46JE PARTS MANUAL Mon Feb 08 04:11:47 UTC 2021

202



theglatform

oooo goon HEN g uoM

- 116324-000 A TORQUE DRIVE HUB A46JE 1 EA
A46JRT

* 7220056 BRAKE KIT TORQUE HUB OMNI |1 EA
GEAR 116324-000

* 7220055 KIT SEAL TORQUE HUB OMNI 1 EA
GEAR 116324-000

1 8010399 HOUSING VBO7 H1 1 EA

2 8010401 CAP LOCKOUT VBO7 1 EA

3 8010400 CAP END VBO7 1 EA

4 8010402 GEAR RING VBO7 119T 1 EA

5 8010412 SEAL OIL; 0637-60008 1 EA

6 056066-014 NUT NYLOCK DIN985 M1480 |1 EA
ZINC PLTD

7 058490-000 SET SCREW, M5 X 0.8 X 6 4 EA

8010406 SPINDLE VBO7 1 EA
8010409 BEARING CONE 32928 2 EA

10 8010408 BEARING CUP 32928 2 EA

11 056058-012 BLT HEXBOLT 6MM X 12MM 2 EA
DIN931 GR8.8 ZP

12 512727-020 CAPSCREW, MACH. HD. M10 X |3 EA
15X 20

13 8010444 THRUSTWASHER SUN VBO7 EA

14 8010421 FLANGE PLUG MAGNETIC; M18 |2 EA
X15

15 8010414 SEAL O-RING; -172 1 EA

16 8010411 SEAL O-RING -166 1 EA

17 8010413 SEAL O-RING; -110 3 EA

18 8010417 O-RING (-113) VITON MAT'L 2 EA

19 8010432 SNAP RING; GB#180; INTERNAL |1 EA

20 8010434 PLUNGER; VBO7 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:47 UTC 2021

203




theglatform

oooo goon g g uoM
21 8010404 GEAR PLANET VBO7 46T LS EA
22 8010407 SHAFT SEC. PLANET VBO7 EA
23 8010410 BEARING NEEDLE VBO7 84 EA
24 8010418 SPACER BEARING; VBO7 2.2 3 EA

THICK
25 8010443 WASHER BRG RETAINING VBO7 | 12 EA
1.5MM
26 8010419 ROLL PIN HD; 4MM X19 3 EA
27 8010405 GEAR SUN VBO7 25T LS 1 EA
28 8010429 SNAP RING; GB#40 1 EA
29 8010403 INPUT SHAFT VBO7 13T 1 EA
30 8010422 CARRIER ASSY; VBO7 PRI 10.15 |1 EA
31 8010428 BRAKE ASSY; VBO7 1 EA
32 8010440 BRAKE ROTOR; VBO7 1 EA
33 8010436 PLATE SPRING RETAINING VBO7 | 1 EA
34 8010430 SNAP RING; GB#105; INTERNAL |1 EA
35 8010441 HYDRAULIC PISTON; VBO7 1 EA
36 8010438 BACKUP RING; VBO7 1 EA
37 8010437 BACKUP RING; VBO7 1 EA
38 8010415 SEAL O-RING -154 1 EA
39 8010416 SEAL O-RING; -237 1 EA
40 8010442 SPRING; VBO7 12 EA
41 8010431 SNAP RING; GB#19; INTERNAL 1 EA
42 8010432 SNAP RING; GB#180; INTERNAL |1 EA
43 8010439 SPRING; VBO7 1 EA
44 8010435 PLUG SPRING RETAINING VBO7 |1 EA
45 8010420 STUD; 5/8-18 UNFX2A 9 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:47 UTC 2021

204




theglatform

TORQUE DRIVE HUB REGGIANNA RIDUTTORI A46JE A46JRT

HYDRAULICS

A46JE PARTS MANUAL Mon Feb 08 04:11:47 UTC 2021 205



theglatform

oooo goon HEN g uoM
- 116324-000 A TORQUE DRIVE HUB A46JE 1 EA
A46JRT
1 8180336 SCREW 2 EA
2 8180337 COVER 1 EA
3 8180338 PIN 1 EA
4 8180339 O-RING 1 EA
) 8180340 RETAINING RING 1 EA
6 8180341 STEEL PLUG 2 EA
7 8180342 COVER 1 EA
8 8180343 O-RING 1 EA
9 8180344 SHIMMING 1 EA
10 8180345 PINION 1 EA
11 8180346 SHIMMING 1 EA
12 8180347 SEEGER 1 EA
13 8180348 SEEGER 1 EA
14 8180349 COMPLETE RED R=1:11 1 EA
15 8180350 PINION 1 EA
16 8180351 HALF SHAFT 1 EA
17 8180352 SPRING 1 EA
18 8180353 SCREW 3 EA
19 8180354 PLANETARY RING 1 EA
20 8180355 O-RING 1 EA
21 8180356 RING NUT 1 EA
22 8180357 BEARING 2 EA
23 8180358 HUB SUPPORT 1 EA
24 8180359 COLUMN 9 EA
25 8180360 SEEGER 4 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:47 UTC 2021

206




theglatform

oooo goon HEN g uoM
26 8180361 PLANETARY WHEEL R=1:5.2 4 EA
27 8180362 BEARING 4 EA
28 8180363 SEAL RING 1 EA
29 8180364 RETAINING RING 1 EA
30 8180365 SEEGER 1 EA
31 8180366 BEARING 1 EA
32 8180367 CASTING 1 EA
33 8180368 INPUT SHAFT 1 EA
34 8180369 STEEL DISC BRAKE 6 EA
35 8180370 CENTERED DISC BRAKE 5 EA
36 8180371 PARBAK 2 EA
37 8180372 O-RING 2 EA
38 8180373 BRAKE SPACER 1 EA
39 8180374 PARBAK 1 EA
40 8180375 O-RING PARKER 1 EA
41 8180376 O-RING 1 EA
42 8180377 BRAKE PISTON 1 EA
43 8180378 SPRING BRAKE 2 EA
44 8180379 SPACER 1 EA
45 8180380 SEAL RING 1 EA
46 8180381 SEEGER 1 EA
47 8180382 O-RING 1 EA
48 8180383 SAE B INPUT 1 EA
Not Shown 7220051 SEAL KIT TORQUE HUB R&R — 1 EA

NOT SHOWN

A46JE PARTS MANUAL

Mon Feb 08 04:11:47 UTC 2021

207




theglatform

SWING DRIVE ASSEMBLY NOVEMBER 2015 AND BEFORE

HYDRAULICS

|-

bl —/,//

/s /
L VA P Vg

| L
\ L |' iy 8
\ A -\
A 1 . L
&
LU, == T
\ ()
\A
T

) 2]
2
‘\
\ [t Part Srorkel F/N | Munber
4 3 [t SVSWBISHY Tent 1
2 | Cover £18/350-54 1
\ * L ils E0aten 1
- 1
j @ : :
B 609613 1
,I 1
\\ R =R, 7 - N
\ \\‘t\ /// o /7/// n 6U3614 1
\\ N 12 £ GBS 7
Z ki 13 | Busking £L5/350 1
oA B W |0 Ring 682 !
Sl M | 15 [Flamge SYSIORTSIV-gevies & 1
iy —i2 16 {Cutting-eage Pl 6 2
I | | V— ~ 17 [srats 586! 6091605 1
- N Shaft Seal
S //r’ 0 19 | Velve Block KFESV-250/A-series 4 E0152%2 1
- 7, . als >
- PN ™ 21 |Screw 18850~ 129 4
/{, ‘\\‘\ 23 22| alance Flate MS-series 4 091610 1
\\ \ \\ |23 Cover Ms 475-sories 4 6091623 1
\_Y ,\\ 24 24 |Spacer MS-series 3 1
Vs N N\ \\25 25 |Sering washer 1
el N\ 26 2482 1
1 18 ™Y \ NN 271" Rng 4502 1
| ‘>I \ \ N N\ |28 [P s 1
| A \ \ N 29| Valve Plate [PMG 6095609 1
\ 27
|\ \ N N2 %0 [Bun 5 2
‘I \ \ \ 3 |Charel Pate 1
R | 32| Bing 082 2
la \2a \28 33 |Gear Wheel Set SWI0M-series 2 i
34 [Velve drive I EPNS 475
et EIE
7 o T =
G R R *//f\\\v N 37 | B
| e e AT H ol
" Q Q 95 TR
% AN RS 77 SRR = =
S RN =
1, 41
.
60131658
43 (ebect At assenblng) e
ssher. 14105 ittt
“ 15! 1
45 | Back wp ring 1242683 L
[ 46 [T Ring 101158353 ]
47 | Back up ring 1017553 1
| 61686 5
i \
A Vewe e [ 1
o 4
i 2
I 4
i 2
o1 <5 | Rieg seres 18
e 56 | Serew 20830-109 8
Sesl Kt 603621

googn

00

g

UuoM

12
17
19

0260335 C

6091612
6091601
6091613
6091614
6091615
6091605
6019292

SWING DRIVE ASSEMBLY
NOVEMBER 2015 AND BEFORE

SHAFT ELB/350

SHAFT SEAL A70X90X10
BEARING

SUPPORT RING ELB/350
SEPARATOR PLATE ELB/314
SHAFT SEAL

VALVE BLOCK FOR 0260335
SWING DRIVE

P RPN R R R R

EA

EA
EA
EA
EA
EA
EA
EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:48 UTC 2021

208




theglatform

SWING DRIVE ASSEMBLY NOVEMBER 2015 AND BEFORE

oooo goon HEN g uoM
22 6091610 BALANCE PLATE EPMS-SER.3 1 EA
23 6091623 COVER EPMS 475-SER 4 1 EA
29 6091609 VALVE PLATE EPMS 1 EA
33 6091607 GEAR WHEEL SET SW 500-SER.2 | 1 EA
34 6091608 VALVE DRIVE Il EPMS 475 1 EA
35 6091622 2ARDAN SHAFT EMPH 250 SER |1 EA
36 6091604 SUPPORT RING SW500-06 1 EA
37 6091603 BEARING 1 EA
39 6091602 SPRING ELB/314-2 22 EA
43.1 6091618 WASHER ?=03 MM A/R EA
43.2 6091619 WASHER ?7=04 MM A/R EA
43.3 6091620 WASHER ?=05 MM A/R EA
48 6091616 FRICTION PLATE ELB/314 6 EA
49 6091621 SEAL KIT 1 EA

A46JE PARTS MANUAL Mon Feb 08 04:11:48 UTC 2021

209




theglatform

SWING DRIVE A46JE A46JRT

HYDRAULICS
)
@] -
A
goon goon HEN g uoM
- 0260920 A SWING DRIVE A46 DECEMBER EA
2015 AND AFTER
1 6091704 SEAL KIT FOR 0260920 Z3 EA
SWING DRIVE
2 6091705 BMSY MOTOR FOR 0260920 Z3 EA
SWING DRIVE
3 6091706 COUNTER BALANCE CARTRIDGE EA
FOR 0260920 23 SWING DRIVE
4 6091707 VALVE FOR 0260920 Z3 SWING EA
DRIVE

A46JE PARTS MANUAL

Mon Feb 08 04:11:48 UTC 2021

210




theglatform

MAIN VALVE E-DRIVE ASSEMBLY ORFF

HYDRAULICS

goon goon 00 g UuoM
- 0261037 A MAIN VALVE E-DRIVE ORFF EA
ASSEMBLY
1 0260046 HYDRAFORCE MANIFOLD EA
5070006 FTG NIP DIGN-4B 2 EA
3 5033035 TEE RUN SWVL, 4FORRFS X EA
4FORFS X 4 MORFS
4 100434-002 gIO'I'OTING 4MORFF X 4MORB 3 EA
5 100433-001 FTG 4MB X 4AMORFF 45° 10 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:48 UTC 2021

211




theglatform

MAIN VALVE E-DRIVE ASSEMBLY ORFF

oood googd 00 oo UuoM

6 100433-002 FTG, 45° , 4AMORFF X 6MORB 2 EA

7 100433-005 FTG, 45° , 6MORFF X 6MORB 2 EA

8 5033043 FTG 12MB X 8MORFF 45 1 EA

9 5033051 FTG 4MB X 4MORFF X 4 MORFF | 1 EA
RUN TEE

10 5033050 FTG 4FORFF X 4MORFF X 4FB 1 EA
RUN TEE

11 100432-002 Hyd Fitting - Straight ORFS(04) - | 1 EA
SAE(04)

12 5028030 FTG 6MB X 6MORFF 45° 1 EA

13 5076536 FTG NIP DIGN -04 FORFF 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:48 UTC 2021

212




theglatform

MAIN MANIFOLD VALVE ASSEMBLY A46JE-04-000158 AND BEFORE A46JE-01-010859 AND

BEFORE

AYDRKAULILS

1310

aj

=

E
[

1407 17

a

JT #L_TTTIT ]

[T

£
F

16 7 (13 8

*Dt[lf%;ﬁ% b]

8113167

i ©

=)

2
of\

g

©d

@nu;nog

6 11712 . j
13710 j
(14782 ' j
: B
o 3
===
HRERERE oood oo oo UOM
- 0260494 B VALVE ASSEMBLY BOOM 1 EA
FUNCTION
1 0150604 ORIFICE .029 1 EA
2 0151918 ORIFICE, .035 1 EA
3 0260046 HYDRAFORCE MANIFOLD 1 EA
4 5035303 FTG ELBO9OSTRTHD-4B-4S STL 1 EA
5 5035703 ADAPTER 45 DEG ELBOW -4 8 EA
SAE -4 JIC
6 5035708 FTG ELBA5STRTHD-12B-12S STL | 1 EA
5036703 FTG TEE SWVL RUN-4S-4S STL 3 EA
(SEE PAGE 2)
8 5036903 FTG ELB45SWVL-4S-4S STL 4 EA
5036905 ADAPTER 45 DEG ELBOW EA

SWIVEL -6 JIC

A46JE PARTS MANUAL

Mon Feb 08 04:11:48 UTC 2021

213




theglatform

MAIN MANIFOLD VALVE ASSEMBLY A46JE-04-000158 AND BEFORE A46JE-01-010859 AND

BEFORE
oooo goon HEN g uoM
10 5037003 FTG ELBOOSWVL-4S-4S STL EA
11 5063908 FTG NUT-12S STL EA
12 5064008 FTG RDCR TUBE END-12S-8S EA
STL
13 5065703 FTG ADPTR STRTHD-4B-4S STL EA
14 5065705 FTG ADPTR STRTHD-6B-4S STL EA
15 5065707 E'II:'G ADPTR STRTHD-6B-6S STL- EA
16 5070005 FTG NIP DIGN-4S FEM PD345-6 EA
W/DUST CAP
17 5070010 FTG NIP DIGN-6S FEM — NON CE EA

MACHINES ONLY

A46JE PARTS MANUAL

Mon Feb 08 04:11:48 UTC 2021

214




theglatform

MAIN MANIFOLD WITH PROPORTIONAL VALVE ASSEMBLY PG A46JE-04-000159 AND AFTER A46JE-01-010860 AND

AFTER

HYDRAULICS

"-g @X_P}?) h
o000 oooo 00 o0 UoM
- 0261063 C MAIN MANIFOLD WITH PROP EA
ASSEMBLY
1 0150604 ORIFICE .029 EA
5035303 FTG ELBOOSTRTHD-4B-4S STL EA
3 5035703 ADAPTER 45 DEG ELBOW -4 EA
SAE -4 JIC
5035708 FTG ELB45STRTHD-12B-12S STL | 1 EA
5036103 ADAPTER TEE -4 SAE-4JIC-4 |1 EA
JIC

A46JE PARTS MANUAL

Mon Feb 08 04:11:49 UTC 2021

215




theglatform

MAIN MANIFOLD WITH PROPORTIONAL VALVE ASSEMBLY PG A46JE-04-000159 AND AFTER A46JE-01-010860 AND

AFTER
0000 oooo 00 00 UoM

6 5036703 FTG TEE SWVL RUN-4S-4S STL EA

(SEE PAGE 2)
5036903 FTG ELB45SWVL-4S-4S STL EA

8 5036905 ADAPTER 45 DEG ELBOW EA
SWIVEL -6 JIC

9 5037003 FTG ELBOOSWVL-4S-4S STL EA

10 5064008 FTG RDCR TUBE END-12S-8S EA
STL

11 5065703 FTG ADPTR STRTHD-4B-4S STL EA

12 5065705 FTG ADPTR STRTHD-6B-4S STL EA

13 5065707 FTG ADPTR STRTHD-6B-6S STL- EA
PH

14 5070005 FTG NIP DIGN-4S FEM PD345-6 EA
W/DUST CAP

15 5070006 FTG NIP DIGN-4B EA

16 6019396 MAIN MANIFOLD W/PROP EA
VALVE

17 0151918 ORIFICE, .035 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:49 UTC 2021

216




theglatform

MAIN MANIFOLD WITH PROPORTIONAL VALVE HYDRA FORCE JANUARY 2017 AND AFTER

HYDRAULICS

e @ Q??}@

-

LA T

LIS
b [J
I'IPI‘_ Lo o o : & " - “
@ | o .@@3-©©0®¢
i ’ }? “@ @
e lfo g |
@ 20
3009 o :
© @ Q
oo oo 00 HRN UoOM
- 6019396 B MAIN MANIFOLD WITH EA
PROPORTIONAL VALVE HYDRA
FORCE JANUARY 2017 AND
AFTER
104674-107 #08 CHECK VALVE 4 PSI 9 EA
6019186 CAVITY PLUG HF#CP08-30-N 1 EA
6019225 LOGIC ELEMENT VALVE, 1 EA
PILOTED
5 12567-22 Cartridge, Load Shuttle 1 EA
6 6019174 RELIEF VALVE 1 EA
7 6019224 RELIEF VALVE 1 EA
8 6019175 RELIEF VALVE HF#RV08-22H-0- | 1 EA
N-13/16

A46JE PARTS MANUAL Mon Feb 08 04:11:49 UTC 2021 217



theglatform

MAIN MANIFOLD WITH PROPORTIONAL VALVE HYDRA FORCE JANUARY 2017 AND AFTER

oood goon 00 00 UoOM

9 6019194 ELECTRO-PROPORTIONAL 1 EA
VALVE

10 6019032 #8 SPOOL, 4W3P, TANDEM 1 EA
CENTER

11 6018952 SOLENOID VALVE EA

12 13269-2 Cartridge, Proportional Flow 3 EA
Control

13 6019077 VALVE, SOLENOID CART 3-POS |1 EA
4WAY CC

14 6019297 CARTRIDGE #10 SPOOL 4W3P 1 EA
SPECIAL CENTER

16 6019180 Coil - 08 12V Deutsch DT 13 EA
Connector

17 106574-119 #8 COIL SPACER EA

18 6019208 -4 SAE O-RING FLUSH HEAD EA
PLUG

19 6019214 SAE -6 ORB HEX PLUG 2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:49 UTC 2021

218




theglatform

DUAL PROPORTIONAL CONTROL VALVE

HYDRAULICS
000 G
@ @@@@
e ! :I 1.?.: .llj‘ iz
@ | |@ - £ 15 x; "“x : o s |
\i '_‘: Qlif": &
ogoood ogoood 0O oo UoM
- 0260046 D DUAL PROPOTIONAL CONTROL EA
VALVE - S/N A46JE-01-00097
AND AFTER
1 6019077 VALVE, SOLENOID CART 3-POS EA
4WAY CC
2 6018940 SOL VALVE EA
6018952 SOLENOID VALVE EA
4 6019297 CARTRIDGE #10 SPOOL 4W3P EA
SPECIAL CENTER
6019174 RELIEF VALVE EA
6019175 RELIEF VALVE HF#RV08-22H-0- EA
N-13/16

A46JE PARTS MANUAL

Mon Feb 08 04:11:50 UTC 2021

219




theglatform

DUAL PROPORTIONAL CONTROL VALVE

Ooodn gogg HREN U UOM

7 6019183 RELIEF VALVE HF#RV08-22H-0- | 1 EA
N-07/7.5

8 6010737 SHUTTLE VALVE 1 EA

9 6019177 ORIFICE PLATE EA

10 6019184 Coil - 10 12V Deutsch DT 4 EA
Connector

11 6019180 Coil - 08 12V Deutsch DT 12 EA
Connector

12 561176 VALVE CART CHECK 9 EA

13 6019185 CAVITY PLUG HF#CP08-20-N 1 EA

14 6019186 CAVITY PLUG HF#CP08-30-N 1 EA

15 6019187 CAVITY PLUG HF#CP08-3A-N 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:50 UTC 2021

220




theglatform

HYDRAULIC POWER UNIT ASSEMBLY

HYDRAULICS
i Lj ‘P
(3] - -~ 2 .‘.: o
Q=
D
(el = s ] )
@’
noooo oooo 00 00 UOM
- 0260469 J POWER UNIT ASSEMBLY AFTER EA
AUGUST 2015
1 063979-006 SIGHT GAGE 1 EA
2 514667-000 HYDRAULIC POWER UNITDC |1 EA
. 8036235 PUMP SEAL KIT 1 EA
- 8036238 PUMP 1 EA
. 6029682 O-RING SHAPED UP100&UP110 |2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:50 UTC 2021

221




theglatform

HYDRAULIC POWER UNIT ASSEMBLY

0000 oooo 00 00 UoM

3 5033614 FTG ADPTR MALE -8N-8SSTL- |1 EA
2404

4 5033615 ADAPTER STRAIGHT 3/4 NPTF |1 EA
TO -8 JIC

5 5036705 FTG TEE SWVL RUN-6S-6S STL | 1 EA

6 5036806 SWIVEL NUT BRANCH TEE 1 EA

7 5037005 TERM FEM F.I. .250 16/14 2 EA

8 5037006 ADAPTER 90° ELBOW SWIVEL |1 EA
-8 JIC

10 5064003 FTG RDCR-85-65 W/O NUT STL | 1 EA
(SEE PAGE 2)

11 5035707 FTG ELB45STRTHD-10B-10S STL | 1 EA

12 5070010 FTG NIP DIGN-6S FEM — NON CE | 1 EA
MACHINES ONLY

13 5075305 FTG PL HOL HEX-6B STL 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:50 UTC 2021

222




theglatform

HYDRAULIC POWER UNIT DC

HYDRAULICS
y )
. \ ﬁ _
° e ’
005,
e 8 ;’F‘j\}
a (s ] F | o L
- [
- o
A AR J‘-‘EIEE
= =}
©
a S g_ )
N (@)
F':_S_F\Fr'r'B] . Ei'?ﬁ] i 8
T
| |
e | |
Hydraulic Schematic
good oood 00 00 UOM
- 514667-000 C HYDRAULIC POWER UNIT DC 1 EA
1 6091647 TANK 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:50 UTC 2021

223




theglatform

HYDRAULIC POWER UNIT DC

oooo goog g ud uoM
Not Shown 6091648 SUCTION FILTER 1 EA
3 6091649 MOTOR 48VDC 1 EA
Not Shown 516143-000-SK CARBON BRUSHES FOR A46JE 1 EA

PUMP MOTOR
Not Shown TCB-19.019 MOTOR BRUSH RELPACEMENT |1 EA
4 6091650 GEAR PUMP 1 EA
) 6091651 RELIEF VALVE 2750PSI 1 EA
6 6091652 CHECK VALVE 1 EA
7 6091653 CENTRAL MANIFOLD 1 EA
Not Shown 6091654 PUMP SEAL KIT 1 EA
Not Shown 6091655 TANK O-RING 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:50 UTC 2021

224




theglatform

EMERGENCY POWER UNIT ASSEMBLY 48VOLT

HYDRAULICS
1% a0
'\l/' 'xs_/'
gogno gogno 0o RN UoOM
- 0260830 B EMERGENCY POWER UNIT EA
ASSEMBLY ANSI — AFTER S/N
A46JE-04-000082
1 6029694 48V E-POWER UNIT EA
2 5065708 FTG, HYD -8 MB TO -6 MJIC EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:50 UTC 2021

225




theglatform

EMERGENCY POWER UNIT ASSEMBLY 48VOLT

goog

goog

g

ud

uoM

5065709

FTG ADPTR STRTHD-8B-8S STL-

PH

EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:50 UTC 2021

226




theglatform

EMERGENCY POWER UNIT 48 VOLT ANSI

HYDRAULICS

—=
F.‘:—.."-’\
: @
&y
T0E P HLT — - L)
|
DUNTING SCREWS. —— =
i 0T ChEr .
DToo 0L N
FLIE T i " ,
1= N / |
' A\

h ]
o) : gy
AL nT— -
- R —LI vOTD TO T
ogooo oood 0oad 0 UOM
- 6029694 B 48V E-POWER UNIT ANSI - EA
AFTER S/N A46JE-04-000082
1 6091643 PUMP KIT, 2.112CC=.129CU IN | 1 EA
PER REV
3087838 ISKRA 48V ELECTRIC MOTOR 1 EA
6091644 END HEAD 1 EA
6091645 HALDEX TERMINAL STRAP 1 EA
A46JE PARTS MANUAL Mon Feb 08 04:11:50 UTC 2021 227




theglatform

EMERGENCY POWER ASSEMBLY ANSI CE AS A46JE-04-000159 AND AFTER CE A46JE-01-010860 AND

AFTER
HYDRAULICS
(No Image Available)
Ooodn ogoood 0O oo UoM
- 0260805A EMERGENCY POWER ASSEMBLY EA
A46JE ANSI/CE/AU
1 6020058 EMERGENCY PWR UNIT TB/ATB |1 EA
2 8060296 PUMP 1 EA
3 8060297 MOTOR 1 EA
4 459986 COUPLING 1 EA
5 5065709 FTG ADPTR STRTHD-8B-8S STL- |1 EA
PH
6 5065707 FTG ADPTR STRTHD-6B-6S STL- | 1 EA
PH

A46JE PARTS MANUAL

Mon Feb 08 04:11:50 UTC 2021

228




theglatform

EMERGENCY POWER UNIT 12 VOLT

HYDRAULICS
| 5\
ogoood ogoood 0O oo UoM
- 6020058 A 12v E-POWER UNIT CE EA
1 8060296 PUMP EA
2 8060297 MOTOR EA
3 459986 COUPLING EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:50 UTC 2021

229




theglatform

ACCUMULATOR ASSEMBLY

HYDRAULICS

A46JE PARTS MANUAL Mon Feb 08 04:11:50 UTC 2021 230



theglatform

oooo goog g ud uoM

- 0260475 B ACCUMULATOR ASSEMBLY EA
300PSI WITH JIC FITTINGS
SEPTEMBER 2016 AND BEFORE

1 6070006 ACCUMULATOR 300 PSI 1 EA

Not Shown 0073325 SEAL KIT PARKER 1 EA

2 5065711 FTG ADPTR STRTHD-12B-8S STL | 1 EA

3 5064002 ADAPTER STREIGHT TUBE 1 EA
REDUCER -8 JIC TO -4 JIC

4 5037003 FTG ELBOOSWVL-4S-4S STL 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:50 UTC 2021

231




theglatform

HYDRAULIC OIL RETURN FILTER ASSEMBLY

HYDRAULICS

A46JE PARTS MANUAL Mon Feb 08 04:11:51 UTC 2021 232



theglatform

goagd goog g ud uoM

- 0260489 B RETURN HYDRAULIC OIL EA
FILTER ASSEMBLY WITH JIC
FITTINGS FEBURARY 2014 AND
AFTER

1 301440 AE-10 Oil Filter 1 EA

2 5035333 FTG ELBOOSTRTHD -12B-8S STL |1 EA

3 5065711 FTG ADPTR STRTHD-12B-8S STL | 1 EA

4 5036906 COVER 1 EA

) 5080011 GAUGE FILTER CONDITION 1 EA

HYDRAULIC

A46JE PARTS MANUAL

Mon Feb 08 04:11:51 UTC 2021

233




theglatform

HYDRAULIC PLUMBING

HYDRAULICS

[
=

L

1 Lk

Wl [ | |y | e

IZUPE
FILTEP

od j ] — r ’
— ALWILATIF / el

0000 oooo 00 00 UOM
i A26011E F HYDRAULIC PLUMBING - AFTER EA
FEB 2014
2 0020280 g)OSE-4-4S-4S 235 (SEE PAGE |1 EA
3 0060290 HOSE-6-65-6S 48 100R2 1 EA
4 0070768 1/4 1.D. HOSE ASSY 4 EA
5 0070772 3/8 1.D. HOSE ASSEMBLY 1 EA
6 0070791 HOSE-8-85-8S 20.5 100R2 1 EA
7 0070927 HOSE-8-85S-8S 23.5 100R2 1 EA
8 0090402 HOSE-6-65-6S 108 100R2 (SEE |1 EA
PAGE 2)
A46JE PARTS MANUAL Mon Feb 08 04:11:51 UTC 2021 234




theglatform

HYDRAULIC PLUMBING

oooo goon HEN go uoM
9 0180784 HOSE -8-8S-8S 72 SP 1 EA
10 0181163 HOSE-4-45-4S 103 100R2 3 EA
11 0260185 HOSE -4-4S-4S 323 100R17 2 EA
12 0260186 HOSE -4-4S-4S 662 100R17 2 EA
13 0260187 HOSE -4-4S5-4S 634 100R17 2 EA
14 0260188 HOSE -4-4S-4S 354 100R17 2 EA
15 0260189 HOSE -4-4S-4S 264 100R17 2 EA
16 0260190 HOSE -4-45-4S 330 100R17 2 EA
17 0260191 HOSE -4-4S-4S 195 100R17 2 EA
18 463374 HOSE-6-6S-6S 13 100R2 1 EA
19 0070910 HOSE-4-45-4S 39 100R1 1 EA
20 0260377 HOSE -4 -4590 -4S 11.5 100R17 |2 EA

A46JE PARTS MANUAL Mon Feb 08 04:11:51 UTC 2021 235




HYDRAULIC KIT CE

HYDRAULICS

7 T = :
o o b0 || THIS DRAWING IS COPYRIGHT AND THE PROPERTY OF SNORKEL [MACHINE DESCRIPTION
HYDRAULIC KIT & FITTINGS KIT - 509900-100 [A] 5 ‘| TD.ITMUST NOT BE COPIED OR RE-ISSUED WITHOUT THEIR
WASHINGTON. TYNE & RITTEN CONSENT A46JE
WEAR, NE3E 004 “
END FITTINGS TOTAL AOSE
PART NUMBER GUANTITY OFF LOCATION ON MACHINE HOSE SIZE T T LENGTH (inel. ANG. DISP.
HOSES WORKING PRESSURE FSI Dienion o i
R ] T T I BTV S 65 OFF_STRAIGHT FEM - SWEFT DU DEG FEM | 00 TORF FENALE 75 ORF FEWALE SWEFTTD Al TECEGTW
T R FITET = EE 2000 TSORF FEMALE 75 ORF FEWALE STRAGHT =T
0080290-100 1 /B RZT 2000MM 65 -65 ORF STRAIGHT FEM EE 2000 55 ORF FEMALE 65 ORF FEMALE STRAIGHT
73128 100 T 00RZ 65 65 ORF_1847MM 4000 ORF 65 ORF
T078E-100 T 7 RIT 4T0MM 45 -45 ORF STRAIGHT FEMEE 250 RF FEMA 95 ORF_FEMALE STRAIGH]
1 & RIT 1720MM_45 45 ORF STRAIGHT FEMEE 3250 RF_FEMA 45 ORF FEMALE STRAIGHT
T 22T 521MM 35 -5 ORE_STRAIGHT FEM-SWEPT B0DEG FEM EIi RF FEMAI 5 FEMALE SWEPT Bl X
1 2 RZT 527MM 85 - 85 ORFF_STRAIGHT FEM-SWEFT DUDEG FEM 00 RF_FEMA BS ORF_FEMALE SWEFTD X
T BRI - = 2000 2 FEMALE & O X0
TTE07EA-T00 T TTFIT TEZMW ES - 55 STRAIGHT FEM - SWERT DIDEG FEM 400 5 ORF FEWALE 95 ORF FEMALE SWEFT Xa
PRSI 7 T FIT ZE O 25 - 35 ORF STRAIGHTFEMEE 2000 95 ORF FEMALE 4% ORF_FEWIALE STRAIGHT
5 T RIT T00MM &5 - 45 ORF STRAIGHTFEMEE 3000 IS ORF FEMAL T FEWALE STRAT
T280186-100 A RAT 17530MM 25 45 ORF_STRAIGHT FEMEE 3000 95 ORF FEMAL F FEMALE STRAT
ED1ET- 7 R17 [5853MM 45 - 45 ORF STRAIGHT FEM EIE 2000 45 ORF FEMAL 45 ORF_FEMALE STRAIGH]
T26018E-100 7 FT D042V 45 - 45 ORF STRAIGHT FEM EIE 3000 45 ORF FEMALS RF FEMALE STRAIGHT
0260188-100 & RAT 7183MM 45 - 45 ORF_STRAIGHT FEM EE 2000 45 ORF FEMALS RF FEMALE STRAIGHT
0280190-100 2 4 R17 B382MM 45 - 45 ORF_STRAIGHT FEM-SWEPT S0DEG FEM 3000 45 ORF FEMALE 45 ORF FEMALE SWEPT 20 %80 DEG SW
T280191-100 z 74 1T 4053MM 45 - 45 ORF_STRAIGHT FEM EE 2000 45 ORF FEMALE 45 ORF FEMALE STRAIGHT
363374100 [ /B RZT G30MM 55 £5 ORF_STRAIGHT FEM - SWEPT G0DEG FEM 4000 &5 ORF FEMALE 65 ORF_FEMALE SWEPT B0 =) TX B0 DEG SWEPT)|
T070E10-100 T A RAT G2TMM 45 - 45 ORF_SWEPT BUD0EG EE @270 3250 75 ORF FEMALE SWEPTHD 5 ORF FEMALE SWEPTED 2l B0 EE @ 270
WHERE USED DESCRIPTION ary SUPPLIER NUMEER (linden)
7178 SAE ADJ X &5 OFF Mk fn fee T
776 SAE ADJ X 45 ORF MM 00
BRAKE MANIFOLD 7716 SAE ADJ KBS ORF MW G0
513084-000 45 ORF FEMALE 1620 TESTPOINT ___ LINDENPN SNAT0 X 1 20141450404 K1
45 ORF MALEFEMALE 45 ELEOW
TEST POINT. MINIMESS 4 SAE MALE
514520000 |7/16 SAE ADJ X 45 ORF_MM 20 F]
STAEIS000___ |76 SAE ADJ 7S ORF MM JE0EG ELEOW T TR
STAE3A000 |GG SAE ADJ 765 OFF WM 25055 ELEOW 7
SI0GO5000__ [TEST POINT. TTAEWALE ORDEN PREATSTZ100 T
MAMIFOLD STISTERE (4% DR WALEFEVALE T 7
513084001 T SEET 45 O _
51453 @ BSP X 45 ORF FEM BARRELNUT (LINDEN PN Z0T4648-040% X 1 & 20141454 X 1)
TOHBE0000 716 SAE % BS ORF MM S1R
514536-000__[2/16 SAE X 45 ORF MM 45DEG ELEOW
514537000 |Vonberg check valve 1004K -0.015 [0.015 ORIFICE] 7
03670 45 ORF MALEIFEMALE SWIVELRUN T ]
MASTER YL 19539000 |GG SAE X45 OFF MM STR T pis Y L 0
513084002 5035003 4% ORF MELEFEWALE 45 ELBOW 7 =
[EXTEND CVL 573084-| 513305000 |76 GAE ADJ X 45 OFF MMISTR il A
003 514535000 [2/16 SAE ADJ X 45 ORF MM STR 1 T014145-0608
TURNTABLE MOTOR 514538000 | W16 SAZ X 45 ORF MM STR 3 I 0121250008
§13084-004 514520000 [7/16 SAE ADJ X 45 ORF MM 80 2 | 202-4145-0404
HELAC ROTATOR 514555000 |45 ORF MALEFEMALE 00 T I 25400408
513084005 514520000 |7/16 SAE ADJ X 45 ORF MM 00 1.6 Ori7ee Fined] 2 [ 2024145-04041.8
SLEWRING GREASE| 513120000 |9MM X 1/8 B5F MALE STUD 1 [ 2010-4088
POINT 513084-005 §13121000 |EMM X 1/8 BSP FEMALE BULKHEAD PUSHIN 1 | 2018-7125
E13068.000 |65 ORFS MALEFEVALE 00 DEGREE ELEOW 7 TOEAEARIE0
R 14540000 [B16 SAE X 65 ORFS MM STR 7 5T
07 03570 [E5 ORFS MIETM FEM RUN TEE ] TAEEETEE
4542 1718 ORFS MALE/FEW TEST FOINT TEE_TINDEN PN ENATT X 1 & JIZAEA0-I605K 1 & 200415 T T
545000 |3 NPT X8 5 ORFS MM STR T TO1-4552-0812
3z ZNPT X 85 ORFS MMSTR T 45520808
OILTANK 513084- 45000 [BS ORES MME SWIVEL ERANCH TEE 1 21945400808
545000 3 T T0805
547000 |65 ORES MALE X B5 ORFS FEM REDUCER 1 A
1 [ESORFS NOT T TR0
A46JE PARTS MANUAL Mon Feb 08 04:11:51 UTC 2021 236



theglatform

HYDRAULIC KIT CE

EW FOWER STI084- | 5440000 [0718 SAE K65 ORFS MW STR T T TS
003 5 T@ SAE KBS ORFSSTR T i AT
MALE TE MALE ORFF STR 7 TR
RETURN FILTER 1 - = TS SAC ADY XS ORFS WWED T AT A
513084010 [0 MALE - 02 FEMALE ORFF RUNTEE 2 20440450808
4 MALE - 02 FEMALE REDUGER 2 EEEa
1718 UNF X & ORFS MM STR T FESCERF
ACCUMULATOR 45 ORF S 7.5 ORES TUSE REDUCER 1 FEE
513084011 E DRFS TUBE NUT T 3252 6000500
75 ORF WAL FEMALE T T TR
STEER CYL 512372000 |9118 SAE ADJ % 25 ORFS MMED 3 T AR
RISER CYL 3000 o1 SAE K4S ORES MM TR 7 T P E S )
FOOM RAISE CYL 518530000 |21 SAE %45 ORES MM TR, 3 T PR
WOTOR BRAKES 718 SAE ADJ % 45 ORFS MW 80 7 T A AE A0
STAVECYL (518 SAE %45 ORFS MW STR 7 T 1A TAE-0608
JB CYL (5718 SAE ADJ X 45 ORFS MM 80 (1-3mm Orfcs Fitea) Z T TEATAEDE0N S
T T T T T TOATE - 17022072 TRAWHG R
[ | [ [ [ [SFEET 1of1 [ 509900-100
- DRAWN
SSUE o BY - PW
cN ECR 26454 APPROVE
:Ij@ 1,
Wy
1|~
Iy
I . e
I | | x |
NOTES

ALL HOSES TO HAVE A PLAIN BLACK OUTER COVERING

ALL HOSES TO BE TESTED TO 1.5 TIMES THE WORKING PRESSURE

ALL HOSES TO BE CLEANED TO 'NAS 10 SPECIFICATIONS, AND ENDS PLUGGED OR CAPPED
ALL HOSES TO BE CLEARLY MARKED WITH THE UpRight PART NUMBER

ANGULAR DISPLACEMENT CONVENTION - END A IS ALWAYS PLACED FURTHEST AWAY AND VERTICALLY UF. END B IS THEN TURNED CLOCKWISE FROM THE VERTICAL DATUM

oooo googn

EEN

g UOM

= 509900-100 A

HYDRAULIC KIT & FITTINGS KIT

EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:51 UTC 2021

237




theglatform

STEERING CYLINDER ASSEMBLY

HYDRAULICS

I\,_I__zi » /:/ - 1 .
s L F < {»\\t?‘) |_/..3-.\'|
l» P I b of =
S, KO KSB U -
' {L—f— b ’G) TORQUE TO 75FTILBS
l r__?,J
ggoond ogoond HRN RN UuoM
- 0260464 A STEERING CYLINDER ASSEMBLY EA
1 068456-001 STEERING CYLINDER EA
2 5560249 CAPSCREW 1/2-13 x 2-1/2 EA
INCH LONG HEX HEAD GRADE 8
3 986359 FLATWASHER 1/2" EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:51 UTC 2021

238




theglatform

STEERING CYLINDER ASSEMBLY

goon goon HEN g uoM
984519 NUT HEX LKG .500-13 GRS8 EA
5035318 STRAIGHT THREAD 90° EA
ELBOW

A46JE PARTS MANUAL Mon Feb 08 04:11:51 UTC 2021

239




theglatform

STEERING CYLINDER

HYDRAULICS
¥
o
o ) ) Ci
3 g N .
o
ERERERN goon HEN g UOM
- 068456-001 C STEERING CYLINDER EA
- 068456-011 SEAL KIT HYDRATECH EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:51 UTC 2021

240




theglatform

STEERING CYLINDER

goon goog g ud uoM
- 0260732 SEAL KIT ROSENBOOM 1 EA
1 PNNA BACK-UP RING 2 EA
2 PNNA O-RING 2 EA
3 PNNA SNAP RING SPIRAL 2 EA
4 PNNA DISO-PAK 1 EA
5 PNNA ROD WIPER 2 EA
6 PNNA LOADED U-CUP 2 EA
7 PNNA WEAR RING 2 EA
8 PNNA O-RING 1 EA

A46JE PARTS MANUAL Mon Feb 08 04:11:51 UTC 2021

241




theglatform

MASTER LEVEL CYLINDER

HYDRAULICS

S
NEEY

O
Ta))

9 @j 2
o r’L‘ j
3
718

242

A46JE PARTS MANUAL

Mon Feb 08 04:11:51 UTC 2021



theglatform

goagd goog

g

ud

uoM

- 116374-000 E

1 6018978
* 6047168
2 062642-036
* 0260735
* 0260307
* 6047140
3 PNNA

4 PNNA

) PNNA

6 PNNA

7 PNNA

8 PNNA

MASTER LEVEL CYLINDER

COUNTER BALANCE VALVE
(3000 PSI) ROSENBOOM

COUNTER BALANCE VALVE -
HYDRATECH FISHER
ROSENBOOM

BEARING HYDRATECH FISHER
ROSENBOOM

SEAL KIT ROSEMBOOM-(ITEMS
8-16 INCLUDED IN SEAL KIT)

SEAL KIT HYDRATECH -
INCLUDES ITEMS 3 THROUGH 8

SEAL KIT FISHER — INCLUDES
ITEMS 3 THROUGH 8

PISTON SEAL

SEAL RETAINER

ROD SEAL

ROD WIPER

STATIC SEAL O-RING
STATIC SEAL B/U RING

P R R R R R

EA
EA

EA

EA

EA

EA

EA

EA
EA
EA
EA
EA
EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:51 UTC 2021

243




theglatform

RISER BOOM LIFT CYLINDER

HYDRAULICS

+=
4444444441._

@
i (N |

! g
| |
ro1 @
k|
T

N SR

‘ l‘"'l\' . 1|©

L
® ODEEE BB

A46JE PARTS MANUAL

Mon Feb 08 04:11:52 UTC 2021

244



theglatform

goon goon g g uoM
- 116370-000 C RISER BOOM LIFT CYLINDER EA
7 2509842 GARLOCK BEARING FISHER EA
9 511498-006 CB VALVE (3100) ROSENBOOM EA
FISHER
20 6047170 SEAL KIT ROSENBOOM EA
* 6047143 SEAL KIT FISHER EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:52 UTC 2021

245




theglatform

MAIN BOOM LIFT CYLINDER

HYDRAULICS
P L T—IJ
c— T —+1—
O DE . )
I
1L
L.
o~ — N -
8 .g !

DETAIL A

Cylinder Identification Location
RMT cylinders — RMT logo, Snorkel part number and date code stamped

near base end of cylinder.

Fisher/Hydratech cylinders — Manufacturer number, Snorkel part number
and date code stamped on top of counterbalance valve block.

goon goon g g UuoM
- 116371-000 CYLINDER, BOOM RAISE EA
1 6047167 COUNTER BALANCE VALVE EA
ROSENBOOM FISHER
* 6047171 SEAL KIT ROSENBOOM EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:52 UTC 2021

246




theglatform

MAIN BOOM LIFT CYLINDER

goog goog g ud uoM
* 6047144 SEAL KIT FISHER 1 EA
2 PNNA PISTON SEAL 1 EA
3 PNNA WEAR RING 1 EA
4 PNNA PISTON SEAL 1 EA
5 PNNA RETAINING RING 1 EA
6 PNNA SEAL RETAINER 1 EA
7 PNNA ROD SEAL 1 EA
8 PNNA STATIC SEAL O-RING 1 EA
9 PNNA STATIC SEAL B/U RING 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:52 UTC 2021

247




theglatform

RISER BOOM LIFT CYLINDER

HYDRAULICS

g

i —
N
il

. - =y o

b < P

SN K=Y

DETAIL A

A46JE PARTS MANUAL Mon Feb 08 04:11:52 UTC 2021 248



theglatform

goagd goog

g

ud

uoM

- 116371-000 B
1 6047167

*

6047171
6047144
PNNA
PNNA
PNNA
PNNA
PNNA
PNNA
PNNA
PNNA

*

© 0 N o o b~ WDN

RISER BOOM LIFT CYLINDER

COUNTER BALANCE VALVE
ROSENBOOM FISHER

SEAL KIT ROSENBOOM
SEAL KIT FISHER
PISTON SEAL

WEAR RING

PISTON SEAL
RETAINING RING

SEAL RETAINER

ROD SEAL

STATIC SEAL O-RING
STATIC SEAL B/U RING

=

P P P P P P P R R PR

EA
EA

EA
EA
EA
EA
EA
EA
EA
EA
EA
EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:52 UTC 2021

249




theglatform

MAIN BOOM EXTEND CYLINDER

HYDRAULICS

| /®
| ]
Cylinder Identification Location
RMT cylinders — RMT logo, Snorkel part number and date code stamped
near base end of cylinder.
Fisher/Hydratech cylinders — Manufacturer number, Snorkel part number
and date code stamped on top of counterbalance valve block.
116372-000 B
oo oo 0 O RN UuoM
- 116372-000 B BOOM EXTEND CYLINDER 1 EA
1 511497-007 CB VALVE, (2000) 1 EA
* 0260309 SEAL KIT HYDRATECH - 1 EA
INCLUDES ITEMS 2 THROUGH 7

A46JE PARTS MANUAL

Mon Feb 08 04:11:52 UTC 2021

250




theglatform

MAIN BOOM EXTEND CYLINDER

oooo goog g ud uoM

* 0260744 SEAL KIT RMT — INCLUDES 1 EA
ITEMS 2 THROUGH 7

* 6047145 SEAL KIT FISHER — INCLUDES 1 EA
ITEMS 2 THROUGH 7

2 PNNA PISTON SEAL 1 EA

3 PNNA WEAR RING 1 EA

4 PNNA STATIC SEAL O-RING 1 EA

) PNNA STATIC SEAL O-RING 1 EA

6 PNNA SEAL RETAINER 1 EA

7 PNNA ROD SEAL 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:52 UTC 2021

251




theglatform

JI

B BOOM CYLINDER

HYDRAULICS

o= ENE e
— - | |.®
s ,i = =/
— e - f_-
(X Vo R\ =
N7 WA S . o
_-'J_} ti’l@s{' Kj'_‘ | <O N w T :I —
2 3 4
(3) (4
PISTON ASSEMBLY
Cylinder Identification Location
RMT cylinders — RMT logo, Snorkel part number and date code stamped
near base end of cylinder.
Fisher/Hydratech cylinders — Manufacturer number, Snorkel part number
and date code stamped on top of counterbalance valve block.
116373-000 A
oo ogood 0 O oo UuoM
- 116373-000 B JIB BOOM CYLINDER EA
1 0260516 COUNTER BALANCE VALVE 1 EA
HYDRATECH FISHER
ROSENBOOM
* 0260305 SEAL KIT HYDRATECH 1 EA
* 0260760 SEAL KIT ROSENBOOM 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:52 UTC 2021

252




theglatform

JIB BOOM CYLINDER

goog goog g ud UOM
* 6047142 SEAL KIT FISHER 1 EA
2 PNNA ROD SEAL 1 EA
3 PNNA STATIC SEAL BACK-UP RING 1 EA
4 PNNA STATIC SEAL O-RING 1 EA
5 PNNA STATIC SEAL O-RING 1 EA
6 PNNA PISTON SEAL 2 EA
7 PNNA WEAR RING 2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:52 UTC 2021

253




theglatform

SLAVE LEVEL CYLINDER FISHER ROSENBOOM

HYDRAULICS
(1)) () () OIOOMONC
(o)
PAINT FREE |' |o
1 7 ]

;

[
NN
TOROUE 0 500N /"

4 USE LOXEAL 55-03 s

TORQUE TO 700Nm=—" 94

A46JE PARTS MANUAL Mon Feb 08 04:11:53 UTC 2021 254



theglatform

goagd goog g ud uoM

- 6047123 E SLAVE LEVEL CYLINDER FISHER EA
ROSENBOOM

* 6047146 SEAL KIT FISHER EA

* 6047138 SEAL KIT PB ROSENBOOM EA

1 6047168 COUNTER BALANCE VALVE - EA
HYDRATECH FISHER
ROSENBOOM

2 2509842 GARLOCK BEARING FISHER EA

Not Shown 2509847 BEARING PB ROSENBOOM EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:53 UTC 2021

255




theglatform

SLAVE LEVEL CYLINDER PB

HYDRAULICS

OONOONOOO OIOOMONC
)

PAINT FREE
r | o
1 Ji fl
[
TORQUE 10 500Nn ——/"
8 USE LOXEAL 55-03 — >
TORQUE TO 700Nm=—" 94

A46JE PARTS MANUAL Mon Feb 08 04:11:53 UTC 2021 256



theglatform

goagd goog g ud uoM
- 6047123 E SLAVE LEVEL CYLINDER FISHER EA
ROSENBOOM
83 KIT ITEM SUPPLIED WITH KIT EA
84 KIT ITEM SUPPLIED WITH KIT EA
85 KIT ITEM SUPPLIED WITH KIT EA
86 KIT ITEM SUPPLIED WITH KIT EA
87 KIT ITEM SUPPLIED WITH KIT EA
88 KIT ITEM SUPPLIED WITH KIT EA
89 KIT ITEM SUPPLIED WITH KIT EA
90 KIT ITEM SUPPLIED WITH KIT EA
91 KIT ITEM SUPPLIED WITH KIT EA
92 KIT ITEM SUPPLIED WITH KIT EA
93 KIT ITEM SUPPLIED WITH KIT EA
94 KIT ITEM SUPPLIED WITH KIT EA
97 6047168 COUNTER BALANCE VALVE - EA
HYDRATECH FISHER
ROSENBOOM
102 KIT ITEM SUPPLIED WITH KIT EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:53 UTC 2021

257




theglatform

PLATFORM ROTATOR ASSEMBLY

HYDRAULICS
ERERERN goon HEN g UOM
- 116320-000 B PLATFORM ROTATOR HELAC EA
* 8080152 SEAL KIT EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:53 UTC 2021

258




theglatform

PLATFORM ROTATOR ASSEMBLY

goon goon g g uoM
1 062642-025 BRG 1.251D 1.4060D 1.75L EA
2 062642-023 BEARING SLEEVE 1.25 1D X 1.41 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:53 UTC 2021

259




theglatform

A46JE SOFTWARE CHANGE JUNE 2019 AND AFTER

ELECTRICAL

5. ABIRY DF
6 A AUS AAGIRT ANSI | 9. AMSIRT CF | 10, AMMGIRT AUS ASGIRT AUS
1% 15% 0% Fi L% 0% Flo
TI% TN 65% 6% TN 65% 5%
100% TN T TN TN 5% TSR
1% 15% 0% % 2% 20% 0%
7% TN 65% 5% TN 5% 5%
100% TR T TSR TR 5% TR
1.58 205 208 205 205 205 205
108 055 055 055 055 055 055
1% 20% 0% 5% 0% 0% 1% 1% 1%
5% S1% 3% 3N 1% nx 3% K 5% 35N
1% 0% 5% 0% 0% 1% % 1%
35% 1% EiLY % 1% nx X 5% 5K 5%
1.58 108 105 105 105 105 105 158 158 158
105 055 Q. o35 055 105 105 108
0.2 o 025 015 05 0.5 o o 01 025
D15 055 o055 055 o035 055 035 0.1 015 Ols
So% 0% S0% S0% % 0% 0% SO% 0% 0%
0% 0% 50% % 0% 50% 0% SO% 0% 0%
5% A% a0 A% A% a0% A% 5% 5% 5%
0.758 0.75 0.758 0.755 0.755 orss 0.758 0.75 0758 0.758
0.00s [ 025 [ 035 [F3 3 0.00s [ 0.00s
v 007 007 0oV W07 00V 0oV 0w Tov v
LTS I FIT 5% 25K Ze%: Z:x 3K 1K IS
™ ™ % EL FL3 T ™ =) %
1550 o a 1550 1] []
135 2135 35 2135 2135 7135
[~ 0% % 6N ] L2
Fl- 0% % Fl= 0% Fl
3% 3% 3% 5% 5% 5% 5% 5% 5% A A0 A%
20% 0 0% [ 0% B 5% 0% 0% 5% 5% 5%
0% 0% 0% 5% 5% 5% 5% 5% 5% [ Ao %
0% % % [ 0% BO% L= A% BOX 5% 5% 5%
[E) Qs [ 085 O8S 085 oS 085 o0& 055 055 0.55
025 0 0.25 025 0.25 025 0.25 0.25 0.25 [E7) 025 0.25
5 5 55 5 5 55 5 55 55 £ El S
2% 2% % 5% 0% 0% 25% 20% 20% 40N 0%
5% &% 55% TO% TO%. TO%. TO% 0% TO% 5% =3
0% 0% 20% 5% 0% 0% 5% 0% 0% 0% 4o %
S5% 55% 5% 5% 5% 5% €% &5% 5% 3 =) %
[ OB 0.5 [ (13 [ 08 085 3 055 [ 058
[ [ [ 03 [ [E7 035 o3 03s [0 ) [
55 ) 55 ) ) 55 ) ) 5 £ ) Ss
0% 0% 0% FE 0% % FE % 0% 0% [ %
(53 3 5% S0% 0% 0% SO% B0% 0% SN =3 5%
0% 0% 0% 5% 40% AT% 5% % 0% % 4% %
60X 0% 0% S0% 0% 0% SO% B0% 0% C23 % 3
a8 afs [ [ [ [ [ 085 3 (3 [ Q58
[E] s 0.25 035 035 [ES [E] 035 E 05 [ 025
125 1% 125 128 1 128 12 13 13 13 128 125
10% 0% 10% 5% 5% 5% 2% 25% 5% 1) I EL
0% % 0% 3% A% AT% 3% 4% 4% 45% 45K 5%
10% 0% 1% 5% 5% 5% 25% 25% 2% Er) I Ere
0% % 0% e ATR ATR EC AT% aT% A% 45K A5%
0.8 0.8 0.8 oss 08s 085 oss 0.85 oss 0ss %% 055
03s [E 0.2 0.2s 02 s 0.1s 0 0.2 02 03 025

A46JE PARTS MANUAL Mon Feb 08 04:11:53 UTC 2021 260



theglatform

A46JE SOFTWARE CHANGE JUNE 2019 AND AFTER

el [ |2
e el (5] leleleieilelefoi AA#AWW Beisal sssisblaE] 8 mmmmm o) -ale
i %187 3
2
=) g el ™
mm UG S ,&A,mm ElpEicia sl 8 mmmmm m ~{Bfe
: ! "R P
2 g 2 o[2]sle
8 | [slalalnl=l el el el L&Limu lelelalolel felefslelslslai] 8 mmmmm o fK
2 B 215
g g 2llz| |3 | |g
1 | (et lelseia] alefepepeieials m&&%mm Bt ssseeeeel || §H508 M Bl
g - El
=0 I 4
mL el (a2l [eleleleinialalals N&L&mm BiglEiaiasl [s[s{e[elelelelE] 7mmm,m m e
2 " 23] |< 8
I | [Eeeemelelar) (emmememasl 18002 ees 8 mwm.m m -l
3 2l |«
ni el e (el g 7m Tmmow o
B Bl °
5] | el a1 5 EEL o0
i afefeilal feleleieiefelals Blalelal : mwmnm g e
g e 2.1 |«
B | [eeeieiee] [meaemeis [0RT elisi mmmmmmm& : mmm,mm o
t) £
El i . g ] mm-w
i | [Helpeiretnae) [smemeemess (00es Moo wemansgl B || RHE m -l
% g <[ 57 m
181 | el el R0 el sl g
13 2|3 2| :ﬁsﬁ:a 2|8[2 uwm m m
m B R RS i&&imu sislel7He| fella(elelisie] B m
m_m g mmmm um g m .m
m“ g B[z mM s lmmmmm. g m E
i T _

261

54 UTC 2021

11:

Mon Feb 08 04

A46JE PARTS MANUAL



theplatform

A46JE SOFTWARE CHANGE JUNE 2019 AND AFTER

.-‘;:‘Mm ill;ﬂ I\AI:S:IP! l.-l‘uf;’l'ﬂ l;l-;;::ﬂ ll::::lls ln;:g’m| !.-l;;l‘ﬁ )n.l:;‘:llﬂ M-lllu::ﬂ li:::ﬂ ﬁ.l’.lollm‘u!
ERERERN goon HEN g UOM

* 21510508 A A46JE SOFTWARE CHANGE EA
JUNE 2019 AND AFTER

1 * TIRE AND WHEEL ASSEMBLY * EA
GNM OTR

2 * TIRE AND WHEEL ASSEMBLY * EA
GNM OTR

Not Shown * TIRE AND WHEEL ASSEMBLY * EA
GNM OTR

Not Shown * TIRE AND WHEEL ASSEMBLY * EA
GNM OTR

A46JE PARTS MANUAL Mon Feb 08 04:11:54 UTC 2021 262



theglatform

AB46E CE CONVERSION

ELECTRICAL
NO IMAGE AVAILABLE
(BOM FOR REFERENCE ONLY)
oooo oooo 0o 0o UoM
- 0260678 B AB46E CE CONVERSION EA
1 0260745 WIRE HARNESS VALVE BLOCK EA
2 0260037 WIRE HARNESS TO HORN — EA
ITEM NOT SHOWN
3020081 SW TGL DPDT (M/ON) SEALED EA
4 3069524 LIGHT RED LED 12V EA
3028813 KEYED SELECTOR SWITCH EA

(MARCH 2014 AND BEFORE)

A46JE PARTS MANUAL

Mon Feb 08 04:11:55 UTC 2021

263




theglatform

AB46E CE CONVERSION

oo gogg HN U UOM

6 3028814 CONTACT BLOCK 1 EA

7 3028810 PUSH/PULL EMERGENCY STOP |1 EA

8 3040293 DIODE 1 EA

9 3040341 (F;DI\\I CONTACT SIZE 16 16/18 3 EA

10 3040650 SOCKET CONTACT -12 6 EA
DEUTSCH-DEU

11 0260210 WIRE HARNESS, OVERLOAD 1 EA
MODULE

12 0260229 MANUAL OPERATOR AB46ECE |1 EA
UPRIGHT

13 0260230-1 CAM CE RISER SWITCH 1 EA

14 0260232 WIRE ASSEMBLY MAIN BOOM 1 EA
SWITCH CE

15 0260234 MOUNTING BRACKET 1 EA

16 0260236 WIRE ASSEMBLY 1 EA

17 0260347 ASS'Y. LIMIT SWITCH 1 EA

18 0260390-3 GUARD WELDMENT PINION 1 EA
GEAR

19 0260416-0 WLDMT MNT LIMIT SW 1 EA

20 0260589 WIRE 2 R.375 R.375 13 BLK 6 EA

21 0260590 WIRE 2 R.375 R.375 80 RED 1 EA

22 3020103 LEVEL SENSOR 3.5 DEGREE 1 EA

23 3020140 SWITCH LIMIT MINIATURE 1 EA

24 3040070 NUT LKG HUB .500 APPLETON: |2 EA
P/N BL50 REG 801

25 3040711 CONN 90 .500 .375-.500 EA

26 056021-008 \I\I/IVSSher SpringWasher DIN127B |4 EA

27 058503-020 BOLT SKTCAPSCREW DIN912 4 EA

M8 X20MM

A46JE PARTS MANUAL

Mon Feb 08 04:11:55 UTC 2021

264




theglatform

AB46E CE CONVERSION

gogo gogno HRN RN UOM

28 056069-008 WASHER, STEELFLATWASHER 4 EA
DIN12M8 FLAT WASHER DIN
125

29 056066-004 NUT NYLOCK DIN985 M4 8.0 2 EA
ZP

30 056069-005 Washer SteelFlatWasher 4 EA
DIN125A

31 5563094 SCREW, RD HD M4 X 30 MM EA

32 5563095 SCR RNDHD M4-0.70 35MM 2 EA
PHL

33 5563089 BLT HEXHD M12-1.75 X 12MM | 4 EA
DIN

34 5563114 SCR RNDHD M5-0.8 45MM PHL EA

35 056066-005 Nut NylockNut DIN985 M5 8.0 EA
Zi

36 A26006D ELECTRICAL SCHEMATIC AB46 1 EA
E CE

37 116347-000 OVERLOAD CONTROLLER 1 EA
GP107

38 116346-000 overload cell - CE ONLY BEFORE | 1 EA
SN 01-0004 (Not illustrated)

39 3040469 RELAY SPDT 12V 30AMP SONG |3 EA

40 3220096 OVERLOAD FAULT DETECTION 1 EA

41 3040057 TERMINAL STRIP 18 CIRCUIT 1 EA

42 3040341 PIN CONTACT SIZE 16 16/18 9 EA
GA-

43 3040700 LOCK WEDGE 8-PIN REC 1 EA

44 0361233 DIODE ASSEMBLY 2 EA

45 0170335 DIODE WIRE 3 EA

46 0260499 INDICATOR ASSEMBLY 1 EA
DISCONNECT (E CE)

47 102244-000-0 TOEBOARDCAGE ENTRY-AU 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:55 UTC 2021

265




theglatform

CHASSIS WIRING ANSI A46JE-04-000158 AND BEFORE CE A46JE-04-010859 AND BEFORE

ELECTRICAL

NG . "?‘;" @
Ei\#) $ . - l \l i - f{ . l H/ZE'——I : GROUND
. s = °® ’7—;21 ns
= | : @ ® & @ ®
CONTROLLER @ R S / /
PANEL ASSY 3 =0 Lo s
- e ‘“‘%ﬁ — ] ns 2 nz7
OO H -
@ N [T ® @ ||&
L?ﬁ"‘“\b = [ cws ﬁ!i/ o ‘ ] :’fﬁx‘
"""C j——— ;__ ¥0) | ® [ [
;?/}-’T | &= |
,;', z I ]
O] ) ‘-.‘ (:k.t;: .
‘ S5
: 2"
] @ o
e 0 [ gm
| = —
= 5 —
‘_'? . .:' WIL_|M . |
oo oood oo oo UOM
- A26008C B CHASSIS WIRING EA
1 0351039 DIODE ASSY R10l R10I-SEE 3 EA
DRAWI
2 0260211 BATTERY WIRE RIGHT SIDE 1 EA
3 0260212 BATTERY WIRE LEFT SIDE 1 EA
4 0260213 BATTERY WIRE CENTER 1 EA
5 0260214 WIRE 2 R3121 R3121 36 BLK 1 EA
6 0075268 WIRE 2/0 R375 R375 13 BLK 6 EA

A46JE PARTS MANUAL Mon Feb 08 04:11:55 UTC 2021 266



theglatform

CHASSIS WIRING ANSI A46JE-04-000158 AND BEFORE CE A46JE-04-010859 AND BEFORE

Ooodn gogg HREN U UOM
7 0351107 \S/\F/)IRE 10 R3131 R2501 48 WHT |2 EA
8 0350727 WIRE 2 R3131 R3131 66 RED 2 EA
9 0350758 \SAIQRE 10 R3131 R2501 24 WHT |1 EA
10 0073940 WIRE 2/0 R375 R375 80 1 EA
11 0162244 WIRE 2 R312 R375 20 RED 4 EA
12 0090430 WIRE 4 R3131 R3751 15 1 EA
13 0161408 WIRE 2 R3131 R3131 10 BLK 2 EA
14 0161746 WIRE 2 R3751 R3751 26 BLK 1 EA
15 584926 WIRE 2 R375 R375 9 BLK 1 EA
16 3040268 BOOT BTRY CABLE END BLK 6 EA
17 3040269 Boot Cable Entry Black 1/0 GA 18 EA
18 3040270 BOOT BTRY CABLE END Y-TYPE |5 EA
19 010154-001 COVER BATTERY TERMINAL 16 EA
20 0260141 WIRING HARNESS, E CHASSIS 1 EA
21 0260144 WIRING HARNESS, DRIVE 1 EA
CONTROLLER
22 0260145 WIRING HARNESS, BOOM 1 EA
CONTROLLER
Not Shown 0260531 WIRING HARNESS, BOOM 1 EA
CONTROLLER CE
23 0260033 WIRING HARNESS LEVEL 1 EA
SENSOR
24 0260140 WIRING HARNESS, BRAKE 1 EA
RELEASE VALVE
25 3040046 TERM MALE250FI 22/18 5 EA
26 0150440 WIRE 2 R312 R312 9 RED 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:55 UTC 2021

267




theglatform

CHASSIS WIRING HARNESS ANSI A46JE-04-000158 AND BEFORE CE A46JE-04-010859 AND

BEFORE

ELECTRICAL

LOCATION A
nc/
CONVERTER

LOCATION B
CHARGER

110.00

/—LEICATE JOINT NEAR CONNECTOR
1C

LOCATION F
CONTROL BOX

@j

LOCATION C
B- TERMINAL
CONTROLLER
LOCATION D
MAIN PUMP PIN LOCATIONS
CONTACTOR FOR J13
CONNECTOR
LOCATION E
EM PUMP OCATE JOINT PIN# WIRE#
CONTACTOR . “ %SIDE LOOMING ,; ]acz:
= (3600 &= g 862/?
NOTES! E SgB
1. HARNESS TO BE BUILT PER ES-6-2, ES-6-3, G 3
& ES-6-4. H 3
2. ALL PIGTAIL LENGTHS ARE TO BACK OF
CONNECTORS, UNLESS OTHERWISE SPECIFIED.
3. PERMANENTLY MARK CONNECTORS J13 AS SHOWN.
4, PERMANENTLY LABEL WIRE #'S AS SHOWN.
S. USE BLACK 16GA WIRE FOR ALL #3 WIRES,
6. 12 CONDUCTOR CABLE CAN BE USED IN PLACE OF
SINGLE CONDUCTOR WIRES LOOMED TOGETHER.
Ooodn oo 0 O RN UoM
- 0260141 E WIRING HARNESS, E CHASSIS 1 EA
1 3220129 CONN DEUTSCH 8-PIN 12GA 1 EA
RECPT
2 3044854 TERM R101 12/10 4 EA
3040649 PIN CONTACT -12 DEUTSCH 8 EA
4 3011641 WIRE 16GA SINGLE A/R EA
CONDUCTOR WHT
5 3220121 CONN, 4 PIN MINI SR, RECEP 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:55 UTC 2021

268




theglatform

CHASSIS WIRING HARNESS ANSI A46JE-04-000158 AND BEFORE CE A46JE-04-010859 AND

CONDUCTOR WHT

BEFORE
oooo goon HEN g uoM
6 3220122 CONTACT, MINI SR, FEMALE 4 EA
3049803 CONNECTOR 2-PIN DEUTSCH EA
PLUG
8 3044836 TERM R375I1 12/10 1 EA
3011601 WIRE 16GA SINGLE A/R EA
CONDUCTOR BLK
10 3044856 TERM R312I1 12/10 1 EA
11 3049807 LOCK WEDGE 2-PIN DEUTSCH 1 EA
PLUG
12 3040698 SOCKET CONTACT SIZE 16 2 EA
14/16GA
13 3011441 WIRE 14GA SINGLE A/R EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:55 UTC 2021

269




theplatform

CHASSIS HARNESS PG ANSI AFTER A46JE-04-000159 AND PG CE AFTER A46JE-01-010860

ELECTRICAL

goon goon 00 go uoM
- 0260809 F CHASSIS HARNESS PG CE AFTER EA
S/N A46JE-01-010860 AND
AFTER S/N A46JE-01-010860
1 3220129 CONN DEUTSCH 8-PIN 12GA 1 EA
RECPT
3028827 PIN 12GA DEUTSCH 6 EA
3049813 CONNECTOR 12-PIN PLUG EA
3040342 SOCKET CONTACT SIZE 16 1 EA
16/18GA

A46JE PARTS MANUAL

Mon Feb 08 04:11:56 UTC 2021

270




theglatform

CHASSIS HARNESS PG ANSI AFTER A46JE-04-000159 AND PG CE AFTER A46JE-01-010860

oooo goon HEN g UOM

5 3040342 SOCKET CONTACT SIZE 16 17 EA
16/18GA

6 3220242 CONNECTOR HOUSING 3 EA
RECEPTACLE 6 POS--2 ROW

7 3220183 CONNECTOR AMP 6 PIN PLUG 1 EA

8 3049803 CONNECTOR 2-PIN DEUTSCH 3 EA
PLUG

9 3049807 LOCK WEDGE 2-PIN DEUTSCH 3 EA
PLUG

12 3220026 SOCKET 16/18 GA AMP 15 EA

13 3044158 TERM R6I 4 EA

14 3220181 CONN AMP 2PIN P/N:1-480698- EA
0

15 3044161 TERM R10I1 16/14 2 EA

16 3044854 TERM R101 12/10 3 EA

17 3044163 -TERM R312I1 16/14 3 EA

18 961089 TERM R101 16/14 3 EA

19 3040047 TERM FEM250FI 22/18 1 EA

20 3040047 TERM FEM250FI 22/18 2 EA

21 3011241 WIRE 12GA SINGLE A/R EA
CONDUCTOR WHT

22 3011641 WIRE 16GA SINGLE A/R EA
CONDUCTOR WHT

23 3011661 WIRE 16GA SINGLE A/R EA
CONDUCTOR RED

24 3011601 WIRE 16GA SINGLE A/R EA
CONDUCTOR BLK

25 3011241 WIRE 12GA SINGLE A/R EA
CONDUCTOR WHT

26 3011251 WIRE 12GA SINGLE A/R EA
CONDUCTOR BLK

27 3040293 DIODE 2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:56 UTC 2021

271




theglatform

CHASSIS ELECTRICAL ASSEMBLY A46JE PG OCTOBER 2019 AND AFTER

ELECTRICAL

GROUME CoNTREL B6K |,
b JON
: @ "3\%_@_/ _—
SUONCN
o NN\
O I
EM POVER [j 3 /_/';D ‘E@ 'CEJ-\‘
& P B Bfsm li{-fé é ®
o Eﬁg E ﬁm BACK
1 ﬁ,@ N i‘\ ’:" © §
(u FE"I_‘,J ’A.E“ B 17)F1
ﬂ’ eee k"‘ - nG@y e @ @ ‘
olm e. o 'ﬁﬁl e e H
1 v qL_r H @) i |“L-.'r"::a o
\ F1(7) o ‘;,:_i ‘l .‘\ (1)
ogoood ogoood 0O oo UoM
Not Shown 0260867 P2 CHASSIS ELECTRICAL EA
ASSEMBLY A46JE PG OCTOBER
2019 AND AFTER
1 0260809 CHASSIS HARNESS, A46JE PG 1 EA
2 0260211 BATTERY WIRE RIGHT SIDE 1 EA
3 0260212 BATTERY WIRE LEFT SIDE 1 EA
4 0260213 BATTERY WIRE CENTER 1 EA
5 0260214 WIRE 2 R3121 R3121 36 BLK 1 EA
6 0075268 WIRE 2/0 R375 R375 13 BLK 8 EA
7 0351107 WIRE 10 R3131 R2501 48 WHT |1 EA
SP
8 0350727 WIRE 2 R3131 R3131 66 RED 2 EA
A46JE PARTS MANUAL Mon Feb 08 04:11:56 UTC 2021 272




theglatform

CHASSIS ELECTRICAL ASSEMBLY A46JE PG OCTOBER 2019 AND AFTER

Ooodn gogg HREN U UOM

9 0350758 \S/\F/)IRE 10 R3131 R2501 24 WHT |1 EA
10 0073940 WIRE 2/0 R375 R375 80 EA
11 0162244 WIRE 2 R312 R375 20 RED 3 EA
12 0073781 WIRE 16 R10Il R61 6 EA
14 010154-001 COVER BATTERY TERMINAL 16 EA
16 3040268 BOOT BTRY CABLE END BLK 2 EA
17 3040269 Boot Cable Entry Black 1/0 GA 27 EA
18 0371891 WIRE 2 R3751 R3131 39 RED EA
19 0080484 WIRE 2/0 R375 R375 13 RED 2 EA
20 0260952 WIRE 6 R3131 R3131 48 WHT 1 EA

SP - WIRE TO BE STAMPED F1

AND F2
21 A26034A CHASSIS ASSY A46JE PG 0 EA

DRAWING ONLY

A46JE PARTS MANUAL

Mon Feb 08 04:11:56 UTC 2021

273




theglatform

CHASSIS ASSEMBLY PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND

AFTER
ErECTRICAL

N

e ]IS =l

ZN il "“‘1’" @ ® ¢ .
) F bk .U HE
gadn goaon HRN g uoM
- 0260867 M CHASSIS ASSEMBLY PG A46JE EA
1 0260809 CHASSIS HARNESS, A46JE PG 1 EA
2 0260211 BATTERY WIRE RIGHT SIDE 1 EA
3 0260212 BATTERY WIRE LEFT SIDE 1 EA
4 0260213 BATTERY WIRE CENTER 1 EA
) 0260214 WIRE 2 R3121 R312] 36 BLK 1 EA
6 0075268 WIRE 2/0 R375 R375 13 BLK 8 EA

A46JE PARTS MANUAL Mon Feb 08 04:11:56 UTC 2021 274



theglatform

CHASSIS ASSEMBLY PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND

AFTER
Ooodn gogg HREN U UOM

7 0351107 \S/\F/)IRE 10 R3131 R2501 48 WHT |1 EA
8 0350727 WIRE 2 R3131 R3131 66 RED 2 EA
9 0350758 \SAIQRE 10 R3131 R2501 24 WHT |1 EA
10 0073940 WIRE 2/0 R375 R375 80 1 EA
11 0162244 WIRE 2 R312 R375 20 RED 3 EA
12 0073781 WIRE 16 R10I R61 6 1 EA
14 010154-001 COVER BATTERY TERMINAL 16 EA
16 3040268 BOOT BTRY CABLE END BLK 2 EA
17 3040269 Boot Cable Entry Black 1/0 GA 27 EA
18 0371891 WIRE 2 R3751 R3131 39 RED EA
19 0080484 WIRE 2/0 R375 R375 13 RED 2 EA
20 0260952 WIRE 6 R3131 R3131 48 WHT EA

SP - WIRE TO BE STAMPED F1

AND F2
Not Shown A26034A Q CHASSIS ASSEMBLY PG A46JE EA

(DRAWING)

A46JE PARTS MANUAL

Mon Feb 08 04:11:56 UTC 2021

275




theglatform

CHARGER ASSEMBLY 48 VOLT GLOBAL INPUT ANSI CE A46JE-04-171000363 AND BEFORE

ELECTRICAL
)
oo oood oo oo UOM

- 0260459C CHARGER ASSEMBLY 48V EA
GLOBAL INPUT, ANSI/CE
BEFORE MARCH 26, 2014

1 0260021 CHARGER 48V, GLOBAL INPUT EA

2 058492-025 BOLT HEXSETSCREW DIN933 EA
M8 X 25MM 8.8 ZP

3 056069-008 WASHER, STEELFLATWASHER EA
DIN12M8 FLAT WASHER DIN
125

4 056066-008 NUT NYLOCKNUT DIN985 M8 EA
8.0 ZP

5 056066-004 NUT NYLOCK DIN985 M4 8.0 EA
/P

A46JE PARTS MANUAL

Mon Feb 08 04:11:57 UTC 2021

276




theglatform

CHARGER ASSEMBLY 48 VOLT GLOBAL INPUT ANSI CE A46JE-04-171000363 AND BEFORE

goog goog

g

ud

uoM

6 512459-010

HHCS M4 X 0.7 x 10 G8.8 ISO

4017 DIN 933

2

EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:57 UTC 2021

277




theglatform

CHARGER ASSEMBLY 48VOLT PG ANSI A46JE-04-171000364 AND AFTER

ELECTRICAL

\_\\v

-

XS A
A\ Goc
ooono oooo aad 0oad UOM
- 0261070C CHARGER ASSEMBLY 48V EA
PG/ANSI AFTER A46JE-04-
000159 AND PG/CE AFTER
A46JE-01-010860
1 500595-025 Bolt, SktButCapScrew DIN9427 |4 EA
2 056066-004 NUT NYLOCK DIN985 M4 8.0 2 EA
/P
3 056066-008 NUT NYLOCKNUT DIN985 M8 4 EA
8.07ZP
4 056069-004 Wshr, SteelFlatWshr M4 DIN125 | 2 EA
056069-008 WASHER, STEELFLATWASHER 8 EA
DIN12M8 FLAT WASHER DIN
125

A46JE PARTS MANUAL Mon Feb 08 04:11:57 UTC 2021 278



theglatform

CHARGER ASSEMBLY 48VOLT PG ANSI A46JE-04-171000364 AND AFTER

goon goon HEN g uoM
6 0261069-8 PLT, CHARGER DISPLAY EA
512459-010 HHCS M4 X 0.7 x 10 G8.8 I1SO EA
4017_DIN 933
8 3050130 CHARGER 48V GLOBAL EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:57 UTC 2021

279



theglatform

CHARGER ASSEMBLY 48VOLT CE

ELECTRICAL

—515098-001 (s)

goon goon HEN g uoM
- 0261164 A CHARGER ASSEMBLY 48V CE EA
1 058492-025 BOLT HEXSETSCREW DIN933 4 EA
M8 X 25MM 8.8 ZP
2 056066-004 ?Igﬂ- NYLOCK DIN985 M4 8.0 2 EA
3 056066-008 gtéTZIF\)IYLOCKNUT DIN985 M8 4 EA

A46JE PARTS MANUAL Mon Feb 08 04:11:57 UTC 2021

280




theglatform

CHARGER ASSEMBLY 48VOLT CE

BEFORE sn01-00975

0000 oooo 00 00 UoM
4 056069-008 WASHER, STEELFLATWASHER | 8 EA
DIN12M8 FLAT WASHER DIN
125
5 0261069 PLT, CHARGER DISPLAY 1 EA
512459-010 HHCS M4 X 0.7 x 10 G8.81SO |2 EA
4017 DIN 933
Not Shown | 3050134 CHARGER 48V GLOBAL CE, 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:57 UTC 2021

281




theglatform

BATTERY CHARGER ASSEMBLY 48V - 12V A46JE

ELECTRICAL
PIGTAIL LENGIH_‘._..
-~ SOLDER AND SHRNK TUBE SWRELNBEL
M X AIALS
A BACK— A o
\ N:OI.E — N ’ —-\L—w—'\_ D,
hY Y I
L Ll & mwm O Gk
o J / »— {108 - C14)—— AT sw_./?(il: 8)
srown -/ Y ) [1sAcE (O |
TET%ON AROUND WIRES AND BASE OF RETAINER. "/I EI’]B\
oo gogg HREN U UOM
- 0260756 G BATTERY CHARGER ASSEMBLY EA
A46JE
1 510870-000 CONVERTER 48V-12V 10A 1 EA
2 3044852 TERM R61 12/10 1 EA
3 3044856 TERM R3121 12/10 1 EA
4 961089 TERM R101 16/14 2 EA
5 3011251 WIRE 12GA SINGLE 3FT EA
CONDUCTOR BLK

A46JE PARTS MANUAL

Mon Feb 08 04:11:58 UTC 2021

282




theglatform

BATTERY CHARGER ASSEMBLY 48V - 12V A46JE

oooo goog g ud uoM

6 3011611 WIRE 16GA SINGLE 14" EA
CONDUCTOR BRN

7 3011661 WIRE 16GA SINGLE 14" EA
CONDUCTOR RED

8 3014742 WIRE 12GA BLUE SINGLE 14" EA
CONDUCTOR

Not Shown 3220158 HEAT SHRINK WRAP 3/16 DIA 10IN EA

10 509740-002 10 AMP blade fuse 1 EA

11 509741-000 FUSE HOLDER 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:58 UTC 2021

283




theglatform

CONVERTER ASSEMBLY 48 VOLT DC TO 12 VOLT DC

ELECTRICAL

A46JE PARTS MANUAL Mon Feb 08 04:11:58 UTC 2021 284



theglatform

oooo goon HEN g uoM

- 0260461 A CONVERTER ASSY - 48 VDC TO EA
12 vDC

1 3220098 CONVERTER, 48VDC TO 12VDC EA

2 056069-006 WSHR STEELFLATWSHE M6 EA
DIN125A

3 058491-020 HHCS M6 X 1 X 20 G8.8 DIN EA
933

4 056067-006 NUT HEX NUT M6 DIN934 ZINC EA
PLATED

A46JE PARTS MANUAL

Mon Feb 08 04:11:58 UTC 2021

285




theglatform

CONTACTOR ASSEMBLY 48 VOLT

ELECTRICAL
ERERERN goon HEN g UOM
- 0260497 B CONTACTOR ASSEMBLY - 48V EA
1 3087794 CONTACTOR 48V NO 1 EA
2 0351039 DIODE ASSY R10l R10I-SEE 1 EA
DRAWI

A46JE PARTS MANUAL Mon Feb 08 04:11:58 UTC 2021 286




theglatform

CONTACTOR ASSEMBLY 48 VOLT

goon goon g g uoM
3 984099 NUT HEX .313-24 2 EA
4 984059 NUT HEX 10-32 2 EA
) 987109 WSHR LOCK .313 2 EA
6 5560654 WSHR LOCK #10 SPLIT TYPE 2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:58 UTC 2021

287




theglatform

CONTACTOR PG 12VOLT ASSEMBLY ANSI A46JE-04-000159 AND AFTER CE A46JE-01-010860 AND
AFTER

ELECITRICAL

A46JE PARTS MANUAL Mon Feb 08 04:11:58 UTC 2021 288



theglatform

oooo goon g g uoM
- 0260891 B CONTACTOR, PG 12V NO 1 EA
ASSEMBLY CE AFTER S/NA46JE-
01-010860
1 3087836 LINE CONTACTOR 12V NO 1 EA
2 0351039 DIODE ASSY R10l R10I-SEE 1 EA
DRAWI
3 984099 NUT HEX .313-24 2 EA
4 984059 NUT HEX 10-32 2 EA
) 987109 WSHR LOCK .313 2 EA
6 5560654 WSHR LOCK #10 SPLIT TYPE 2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:58 UTC 2021

289




theglatform

ELECTRICAL PANEL ASSEMBLY ANSI A46JE-04-000158 AND BEFORE CE A46JE-01-010859 AND

BEFORE
ELEC ITRICAL
(5) —~
— TN i 6 J
(12) \ i
A DRIVE
\\ - CONTACTOR
\3/’
T 8 RS
B p\ o BELOW FUSES
ke B Y\ )~
N 7
1 ' 5 mnn —~8)
©) - — - /3\
o] f-!\ o '\\ (@ h____ﬁ . S o
© = " (3)
= :’"":] / ﬁc | (o ) )
%ﬁmt CONTROLLER 4 oall BOOIL.: = Fﬁ
CONTACTOR :
WA ﬁliﬂj 7 (3)
BoOM OFE& 7 # s
CONTROLLER < 9 [ G ﬁl A @
oy = sy ) = ’ /] &
[©: ©: ©) 7 172N
NN Wy (8)
ok T @).FO)
= o \\E:/»"' ﬁ-/
-l ““(/-/‘ ki = N
|l<;\
Mo
DETAIL A 0260440 D
gooo goon g gud UOM
- 0260440 E ELECTRICAL PANEL ASSEMBLY EA
1 010148-003 Fuse - 350 A 1 EA
2 010148-004 FUSE BUSS 125 AMP 1 EA
3 010149-000 FUSE BLOCK 2 EA
4 0260022 PUMP CONTROLLER, 48V 600A |1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:58 UTC 2021

290




theglatform

ELECTRICAL PANEL ASSEMBLY ANSI A46JE-04-000158 AND BEFORE CE A46JE-01-010859 AND

BEFORE
oooo goon HEN g uoM
) 0260025 MTG PLATE, CONTROLLER 1 EA
6 0260497 CONTACTOR 48V NO ASSEMBLY | 2 EA
7 3087791 MOTOR CONTROLLER 1 EA
8 3220106 BUS BAR, CU, 2 CIRCUIT 1 EA
9 3220107 BUS BAR CU 2 CIRCUIT 90DEG 2 EA
10 056201-006 WASHER, LOCK M6 4 EA
11 5563122 i%REW SKTBTNHD M6 - 1.0 X 4 EA
12 5563123 iCéREW SKTBTNHD M6 X 1. X 8 EA
13 5563125 SCR FLH SKT CP M5 - .8 X 20 4 EA
14 984909 NUT, HEX LKG M10 EA
15 5560695 BoLT HEX HD M10-1.50 3 EA

X45MM GR 8.8

A46JE PARTS MANUAL

Mon Feb 08 04:11:58 UTC 2021

291




theglatform

PG ELECTRICAL PANEL ASSEMBLY APRIL 2019 AND AFTER

ELECTRICAL

@
! \ \ o L
i G | | o[ |9
B+
® ® ’E =
1* (Wee) © @ @
i 4 B88 , ’](;@' =
1P ) Sal
J
* ofl ‘e llko
| (‘5' M0
¢ (]
M2A
] +0
P4
1] T 0
t _D ©
| o
oo oo 0 O 0o UoM
- 0260818 B ELECTRICAL PANEL PG EA
ASSEMBLY CE AFTER S/N
A46JE-01-010860 AND ANSI
AFTER S/N A46JE-04-000159
1 056021-006 WASHER SPRING WASHER M6 | 4 EA
DIN 127B GR8.8 ZP
2 056021-008 Washer SpringWasher DIN127B | 7 EA
M8
3 0260806 MTG PLATE PG CONTROLLER 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:58 UTC 2021

292




theglatform

PG ELECTRICAL PANEL ASSEMBLY APRIL 2019 AND AFTER

Ooodn oo 0 O RN UuoM
4 0260891 CONTACTOR 12V NO 2 EA
ASSEMBLY
010149-000 FUSE BLOCK 2 EA
512942-000 SEM 600 PGT 21 510 611 1 EA
512943-000 P600 PUMP MOTOR 1 EA
CONTROLLER
8 3220107 BUS BAR CU 2 CIRCUIT 90DEG 2 EA
9 500595-020 E/Iolt, SktButCapScrew DIN9427 7 EA
10 5563125 SCR FLH SKT CP M5 - .8 X 20 EA
11 5563279 SBHCS M6 X 1.0 X 12 GR 10.9 EA
BLK FINISH
12 010148-003 Fuse - 350 A 2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:58 UTC 2021

293




theglatform

LEVEL SENSOR ASSEMBLY

ELECTRICAL

A
- e
— _ gty
_ L= _
. >
E— ——
|.'\ ':__,:._‘ 1

gogn

googn

EEN

g

UOM

0260460 A
3020040
3020103

LEVEL SENSOR ASSY
LEVEL SENSOR 5 DEGREE
LEVEL SENSOR 3.5 DEGREE

EA
EA
EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:58 UTC 2021

294



theglatform

LEVEL SENSOR ASSEMBLY
goon goon HEN go uoM
2 058491-020 HHCS M6 X 1 X 20 G8.8 DIN 4 EA
933
3 056069-006 WSHR STEELFLATWSHE M6 8 EA
DIN125A
4 056067-006 NUT HEX NUT M6 DIN934 ZINC | 4 EA

PLATED

A46JE PARTS MANUAL

Mon Feb 08 04:11:58 UTC 2021

295




theglatform

BATTERY DISCONNECT PANEL ASSEMBLY

ELECTRICAL
4 2
.._-\-.:; \ _.9.
'..9.. Sy
%)
ooog ooog 00 0o UuoOM
- 0260456 E BATTERY DISCONNECT PANEL EA
ASSEMBLY
1 0260183 DISCONNECT SW PANEL 1 EA
2 3020049 Switch, Battery Disconnect 1 EA
Not Shown 3020061 Battery Disconnect Nut 1 EA
3 3069521 INLET FLANGE 1 EA
Not Shown 3069542 FRONT COVER FOR 3069521 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:59 UTC 2021

296




theglatform

BATTERY DISCONNECT PANEL ASSEMBLY

oooo goon HEN g uoM
4 5560357 BLT HEX HD M8-1.25 25MM GR | 2 EA
8.8
6560613 WASHER FLAT M8 ZP EA
056066-008 NUT NYLOCKNUT DIN985 M8 EA
8.0 ZP
7 056066-004 NUT NYLOCK DIN985 M4 8.0 3 EA
ZP
8 512459-010 HHCS M4 X 0.7 x 10 G8.8 I1SO 3 EA
4017_DIN 933
9 056059-004 WASHER FLAT M4 ZP 6 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:59 UTC 2021

297




theglatform

BATTERY DISCONNECT PANEL ASSEMBLY PG A46JE-04-000159 AND AFTER

ELECTRICAL

A46JE PARTS MANUAL Mon Feb 08 04:11:59 UTC 2021 298



theglatform

Ooooo oooo aad aoad UOM
- 0260803 B BATTERY DISCONNECT PANEL 1 EA
ASSEMBLY PG AFTER S/N
A46JE-04-000159
1 0260183 DISCONNECT SW PANEL 1 EA
2 056066-004 NUT NYLOCK DIN985 M4 8.0 3 EA
ZP
3 056066-008 NUT NYLOCKNUT DIN985 M8 2 EA
8.0 ZP
4 056069-004 Wshr, SteelFlatWshr M4 DIN125 EA
056069-008 WASHER, STEELFLATWASHER 4 EA
DIN12M8 FLAT WASHER DIN
125
6 3020061 Battery Disconnect Nut 1 EA
7 3040069 CIRCUIT BREAKER 25AMP 1 EA
8 3040252 Circuit Breaker 15AMP 1 EA
9 3069521 INLET FLANGE 1 EA
Not Shown 3069542 FRONT COVER FOR 3069521 1 EA
10 3220019 CIRCUIT BREAKER 10 AMP 1 EA
11 512459-016 BLT HEXHD M4 X 0.7 X 16MM | 3 EA
DIN 933 8.8 ZP
12 058492-025 BOLT HEXSETSCREW DIN933 2 EA
M8 X 25MM 8.8 ZP
13 0260804 DECAL 12V CHARGING 1 EA

PROTECTION

A46JE PARTS MANUAL

Mon Feb 08 04:11:59 UTC 2021

299




theglatform

BATTERY DISCONNECT PANEL ASSEMBLY PG A46JE-04-000159 AND AFTER

ELECTRICAL

A46JE PARTS MANUAL Mon Feb 08 04:11:59 UTC 2021 300



theglatform

oood goon 00 00 UoOM
- 0260803 C BATTERY DISCONNECT PANEL 1 EA
ASSEMBLY PG AFTER S/N
A46JE-04-000159
1 0260183 DISCONNECT SW PANEL 1 EA
2 056066-004 NUT NYLOCK DIN985 M4 8.0 3 EA
ZP
3 056066-008 NUT NYLOCKNUT DIN985 M8 2 EA
8.0 ZP
4 056069-004 Wshr, SteelFlatWshr M4 DIN125 EA
056069-008 WASHER, STEELFLATWASHER EA
DIN12M8 FLAT WASHER DIN
125
6 512459-016 BLT HEXHD M4 X 0.7 X 16 MM EA
DIN 933 8.8 ZP
3040069 CIRCUIT BREAKER 25AMP 1 EA
8 3040252 Circuit Breaker 15AMP 1 EA
3069521 INLET FLANGE 1 EA
10 3220019 CIRCUIT BREAKER 10 AMP 1 EA
11 058492-025 BOLT HEXSETSCREW DIN933 2 EA
M8 X 25MM 8.8 ZP
12 3020061 Battery Disconnect Nut 1 EA
13 0260804 DECAL 12V CHARGING 1 EA
PROTECTION

A46JE PARTS MANUAL

Mon Feb 08 04:11:59 UTC 2021

301




theglatform

OUTLET ASSEMBLY AT CHASSIS

ELECTRICAL
~ A
() Sp
AN
T?:x. )
."Ir .‘:?‘Hjj/ (__.—-;:?\ s
IL.;\‘_(/( ,7‘\’::%\:%‘ \H‘:: .
. p '\"\\1;‘ ,‘{'_//{"l ", S \
oy by / (v /"' - Ay
._\__2__ JI\ f/ Ao ~\\_ /k\ \ 7\)
“\\‘ //_),:;) |,|| \:':‘V%\ \\ I. C‘_/ ) -._3_‘:4
Ny | NN\
WL )
o WA &
- o
@ / |
fo
il /
- .»-') ‘.H":L
S -
/"-H‘::?]
Q-
oo ogood 0o oo UoM
- 0260462 A OUTLET ASSY AT CHASSIS EA
1 3045278 OUTLET -5278C-W EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:59 UTC 2021

302




theglatform

OUTLET ASSEMBLY AT CHASSIS

goon goon g g uoM
2 5563098 BLT HEXHD M4-0.7 X 20MM EA
3 5563100 NUT, HEX, M4 X 0.7 DIN 934 EA

A46JE PARTS MANUAL

Mon Feb 08 04:11:59 UTC 2021

303




theglatform

LOWER CONTROL PANEL ANSI A46JE-04-000158 AND BEFORE

ELECTRICAL

A46JE PARTS MANUAL Mon Feb 08 04:12:00 UTC 2021 304



theglatform

LOWER CONTROL PANEL ANSI A46JE-04-000158 AND BEFORE

—— . C ;-.
= ||t L5
.,f':. | | I I
~ 4:UL_
IS I o
== ] =l
_‘ilu.—l [

A46JE PARTS MANUAL Mon Feb 08 04:12:00 UTC 2021 305



theglatform

LOWER CONTROL PANEL ANSI A46JE-04-000158 AND BEFORE

LOWER COWNTROL EOX

= = = = =

= /= &/ —

Connector Connects To Part# Page #
J7 BOOM FUNCTION VALVE 0260143 | Eecrcal-63
Ja BOOM FUNCTION VALVE 0260143 | Secmeal-g2
Jg UPPER CONTROLS - 11 0260029 | Eeciial-71
J10 UPPER CONTROLS - J2 0260029 | Seemeal-71
J11 UPPER CONTROLS - J3 0260032 | Pecircal-75
J12 UPPER CONTROLS - J4 0260032 | Pecrcal-75
J13 CHASSIS WIRE HARNESS 0260141 | Blecrical-57
J14 UPPER CONTROLS - J5 0260031 | Secmeal-73
J15 LEVEL SENSCR 0260033 | Pecrcal &7
J17 BRAKE RELEASE VALVE 0260140 | Pecircal -85
J18 DOWN LIMIT SWITCH 0260036 | Blectrical-77
J19 BOOM EXTEND LIMIT SWITCH 0260038 | Secmeal-73
J20 HORN 0260037 | Eectial -1
J21 DRIVE CONTROLLER 0260144 | Secmeal-=2
J22 BOOM CONTROLLER 0260145 | Fecmaal-&1
J23 MOTION ALARM 0260484 | Pecircal-33
J24 AMBER BEACON 0260429 | Blectrical-85

Sy
3
kS

BRRRN

=

Ele

A46JE PARTS MANUAL

Mon Feb 08 04:12:00 UTC 2021

306



theglatform

LOWER CONTROL PANEL ANSI

A46JE-04-000158 AND BEFORE

oooo gogn HEN g UOM
= 0260053 C LOWER CONTROL PANEL - ANSI EA
1 0260115 WLDMT, CONTROL BOX, 1 EA

LOWER
2 67893-002 DIN RAIL, 14" LG 1 EA
3 29925-001 CORD GRIP 3/4" 1 EA
) 3220112 RELAY, 48VDC, 1 POLE 2 EA
6 3220113 RELAY SOCKET 1 POLE DIN 5 EA
MAGNEC
4 68773-002 TWO PIN WEDGE 2 EA
68698-004 END CAP TERMINAL BLOCK 3 EA
9 67661-001 RELAY SPST 12 VOLT DC 3 EA
10 68698-000 BLOCK TERMINAL ORANGE 4 EA
11 68698-001 BLOCK TERMINAL TAN 30 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:00 UTC 2021

307




theglatform

LOWER CONTROL PANEL ANSI A46JE-04-000158 AND BEFORE

oooo goon HEN g uoM
14 3220118 PANEL NUT, RECEPTACLE 2 EA
15 3220114 RELAY 48V DC, 2 POLE 1 EA
18 68698-002 BLOCK TERMINAL BLUE 11 EA
19 3220115 RELAY SOCKET, 2 POLE, DIN 1 EA
21 67660-006 END BLOCK TERMINAL 6 EA
22 67893-001 DIN RAIL 4 in LG 2 EA
23 67662-005 CLIP ) EA
25 3220117 RETAINER CLIP, 2 POLE RELAY |1 EA
27 68773-004 JUMPER 4 PIN 1 EA
28 3049837 CONNECTOR 12-PIN BHD 4 EA
29 3049849 -LOCK WEDGE 12-PIN DEUTSCH | 4 EA
REC

30 3049971 DEUTSCH 8-PIN BLKHD RCPT 4 EA
CONN-

31 3040700 LOCK WEDGE 8-PIN REC 4 EA

32 3220110 CONN, 4-PIN 16 GA RECPT, EA
BLKHD

33 3049891 LOCKWEDGE 4 PIN 1 EA

34 3220105 CONNECTOR, 3-PIN BHD 1 EA

35 3049823 LOCK WEDGE. 3-PIN 1 EA

36 3220088 DEUTSCH RND 8 PIN 12GA 1 EA
RCPT CONN

37 3220128 CONN DEUTSCH 8 SCKT 12GA 1 EA
RECEPT

201 0260019 PANEL WELDMENT, CONTROL 1 EA
BOX

202 3028810 PUSH/PULL EMERGENCY STOP |1 EA

203 0260078 PLACARD LOWER CONTROL 1 EA
BOX

204 3070001 HOURMETER 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:00 UTC 2021

308




theglatform

LOWER CONTROL PANEL ANSI A46JE-04-000158 AND BEFORE

oood goon 00 00 UoOM

205 3020080 TOGGLE SWITCH 1 EA

206 3020018 SWITCH TOGGLE DPDT 7 EA
MOM/OFF/MOM

207 3220019 CIRCUIT BREAKER 10 AMP 1 EA

208 3040069 CIRCUIT BREAKER 25AMP 1 EA

209 3028842 SINGLE NC CONTACT BLOCK 2 EA

210 3020081 SW TGL DPDT (M/ON) SEALED 1 EA

211 3020097 Switch, Toggle - Honeywell 2NTI- | 1 EA
3

212 3020087 KEY SWITCH EA

213 3069524 LIGHT RED LED 12V EA

301 3011641 WIRE 16GA SINGLE A/R EA
CONDUCTOR WHT

302 3040293 DIODE 4 EA

304 3011601 WIRE 16GA SINGLE A/R EA
CONDUCTOR BLK

401 3040649 PIN CONTACT -12 DEUTSCH 6 EA

402 3040341 PIN CONTACT SIZE 16 16/18 79 EA
GA-

403 3049804 CONNECTOR 2-PIN DEUTSCH 5 EA
RECEP

404 3011601 WIRE 16GA SINGLE A/R EA
CONDUCTOR BLK

405 3011641 WIRE 16GA SINGLE A/R EA
CONDUCTOR WHT

406 3040650 SOCKET CONTACT -12 8 EA
DEUTSCH-DEU

409 3049808 LOCK WEDGE 2-PIN DEUTSCH 5 EA

RECEP

A46JE PARTS MANUAL

Mon Feb 08 04:12:00 UTC 2021

309




theglatform

LOWER CONTROL PANEL - CE

ELECTRICAL

e

LR — z] ——

S ]

= nh“I_F' — o W (]

U iy T 1rs I

el el L ——
2,1 & NS ¥
== ,\]'.‘f tg :—ﬂi.' _'_E
— _ * o ‘ ‘\

W T ||g
2 - 4

A46JE PARTS MANUAL Mon Feb 08 04:12:00 UTC 2021 310



theglatform

LOWER CONTROL PANEL - CE

A46JE PARTS MANUAL Mon Feb 08 04:12:01 UTC 2021 311



theglatform

LOWER CONTROL PANEL - CE

LOWERCONTROLBOX
y | = :
e » e "

¥

Connector Connects To Part# Page #
57 B0O0M FUNCTION VALVE 0260143
48
B
J10
1
12 UPPER CONTROH
13 CHASSIS WIRE HARNESS 0260141
14 UPPER CONTROLS - J5
J15

N7

BRAKE RELEA:

DOWN LiMT

AMBER BEACON

A46JE PARTS MANUAL

Mon Feb 08 04:12:01 UTC 2021

312



theglatform

LOWER CONTROL PANEL - CE

oooo goon HEN g UOM

- 0260082 E LOWER CONTROL PANEL EA

1 0260115 WLDMT, CONTROL BOX, 1 EA
LOWER

2 29925-001 CORD GRIP 3/4" 1 EA

3 3040700 LOCK WEDGE 8-PIN REC 4 EA

4 3049823 LOCK WEDGE. 3-PIN 1 EA

) 3049837 CONNECTOR 12-PIN BHD 4 EA

6 3049849 -LOCK WEDGE 12-PIN DEUTSCH | 4 EA
REC

7 3049891 LOCKWEDGE 4 PIN 1 EA

8 3049971 DEUTSCH 8-PIN BLKHD RCPT 4 EA
CONN-

A46JE PARTS MANUAL

Mon Feb 08 04:12:02 UTC 2021

313




theglatform

LOWER CONTROL PANEL - CE

oooo goon 00 go UuoM
9 3220088 DEUTSCH RND 8 PIN 12GA 1 EA
RCPT CONN
10 3220105 CONNECTOR, 3-PIN BHD 1 EA
11 3220110 CONN, 4-PIN 16 GA RECPT, 1 EA
BLKHD
12 3220112 RELAY, 48VDC, 1 POLE 2 EA
13 3220113 RELAY SOCKET 1 POLE DIN 5 EA
MAGNEC
14 3220114 RELAY 48V DC, 2 POLE 1 EA
15 3220115 RELAY SOCKET, 2 POLE, DIN 1 EA
16 3220117 RETAINER CLIP, 2 POLE RELAY |1 EA
17 3220118 PANEL NUT, RECEPTACLE 2 EA
18 67660-006 END BLOCK TERMINAL 6 EA
19 67662-005 CLIP 5 EA
20 67893-001 DIN RAIL 4 in LG 2 EA
21 67893-002 DIN RAIL, 14" LG 1 EA
22 68698-000 BLOCK TERMINAL ORANGE 4 EA
23 68698-001 BLOCK TERMINAL TAN 32 EA
24 68698-002 BLOCK TERMINAL BLUE 9 EA
25 68773-002 TWO PIN WEDGE 2 EA
26 68773-004 JUMPER 4 PIN 1 EA
27 67661-001 RELAY SPST 12 VOLT DC 3 EA
28 3220128 CONN DEUTSCH 8 SCKT 12GA 1 EA
RECEPT
200 0260019 PANEL WELDMENT, CONTROL 1 EA
BOX
201 3028810 PUSH/PULL EMERGENCY STOP |1 EA
202 3028814 CONTACT BLOCK 7 EA
203 0260199 PLACARD, LOWER CONTROL E- |1 EA

DRIVE CE

A46JE PARTS MANUAL

Mon Feb 08 04:12:02 UTC 2021

314




theglatform

LOWER CONTROL PANEL - CE

oooo goon HEN g uoM
204 3069524 LIGHT RED LED 12V 2 EA
205 3070001 HOURMETER 1 EA
206 3020081 SW TGL DPDT (M/ON) SEALED 2 EA
207 3020018 SWITCH TOGGLE DPDT 7 EA
MOM/OFF/MOM

208 3220019 CIRCUIT BREAKER 10 AMP 1 EA

210 3028813 KEYED SELECTOR SWITCH 1 EA
(MARCH 2014 AND BEFORE)

211 3040069 CIRCUIT BREAKER 25AMP 1 EA

301 3011641 WIRE 16GA SINGLE A/R EA
CONDUCTOR WHT

302 3040293 DIODE 5 EA

304 3011601 WIRE 16GA SINGLE A/R EA
CONDUCTOR BLK

401 3040650 SOCKET CONTACT -12 6 EA
DEUTSCH-DEU

402 3040341 PIN CONTACT SIZE 16 16/18 82 EA
GA-

403 3049804 CONNECTOR 2-PIN DEUTSCH 5 EA
RECEP

404 3011601 WIRE 16GA SINGLE A/R EA
CONDUCTOR BLK

405 3011641 WIRE 16GA SINGLE A/R EA
CONDUCTOR WHT

406 3040650 SOCKET CONTACT -12 8 EA
DEUTSCH-DEU

409 3049808 LOCK WEDGE 2-PIN DEUTSCH ) EA

RECEP

A46JE PARTS MANUAL

Mon Feb 08 04:12:02 UTC 2021

315




theglatform

LOWER CONTROL PANEL PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND
AFTER

ELECTRICAL

A46JE PARTS MANUAL Mon Feb 08 04:12:02 UTC 2021 316



theglatform

LOWER CONTROL PANEL PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND

AFTER

! BOX BACK

L e
|-=-re

2| e sn s
—T—3—|_ H—E—

[nim

LA

CoTEn

' BOX SIDE

ERERERN goon HEN g UOM
- 0260859 F LOWER CONTROL PANEL PG EA
ANSI AFTER A46JE-04-000159
AND PG CE AFTER A46JE-O1-
010860
1 0260811 WLDMT GRND CONTROL BOX EA
2 0260810 WLDMT PANEL GRND EA
CONTROL BOX
0260825 DIN RAIL 6" LG EA
67660-006 END BLOCK TERMINAL EA
68698-004 END CAP TERMINAL BLOCK EA
A46JE PARTS MANUAL Mon Feb 08 04:12:03 UTC 2021 317




theglatform

LOWER CONTROL PANEL PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND

AFEFTER

AT TLT\

HREREEN HEREEN LU N UOM
6 68698-001 BLOCK TERMINAL TAN 11 EA
7 68773-004 JUMPER 4 PIN 1 EA
8 3220088 DEUTSCH RND 8 PIN 12GA 1 EA
RCPT CONN
9 3049837 CONNECTOR 12-PIN BHD 4 EA
10 3220118 PANEL NUT, RECEPTACLE EA
11 3049849 -LOCK WEDGE 12-PIN DEUTSCH | 4 EA
REC
12 3028810 PUSH/PULL EMERGENCY STOP |1 EA
13 3028832 SELECTOR SWITCH IDEC (APRIL |1 EA
2014 AND AFTER)
14 3020080 TOGGLE SWITCH 2 EA
15 29925-001 CORD GRIP 374" 1 EA
16 5560673 SCR TRHD 10-24 1.00 6 EA
17 974689 SCR RDH MACH 10-24 .75 2 EA
18 974659 SCR RDH MACH 10-24 .500 20 EA
19 975089 SCR RDH MACH .25-20 .75 2 EA
20 5560034 NUT LKG 10-24 28 EA
21 3020016 %witch, Toggle - Honeywell INTI- | 7 EA
22 3069524 LIGHT RED LED 12V EA
23 986009 WSHR FLAT 10 4 EA
24 0260812 PLACARD PG LOWER CONTROL EA
PANEL
25 0260844 PLACARD PG DISPLAY LOWER 1 EA
CONTROL PANEL
26 0260828 BRKT EZ-CAL DISPLAY 1 EA
27 3087803 EZCal Panel - Trionics 1 EA
28 068792-000 BRACKET 1 EA
29 3030185 GP400C ECU 210 510508 A46 |1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:03 UTC 2021

318




theglatform

LOWER CONTROL PANEL PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND

AFTER
oooo goon HEN g uoM

30 058491-020 HHCS M6 X 1 X 20 G8.8 DIN 2 EA
933

31 056069-006 WSHR STEELFLATWSHE M6 2 EA
DIN125A

32 056066-006 Nut NylockNut DIN985 M6 8.0 2 EA
Zi

101 0260813 HARNESS INTERNAL PG GRND 1 EA
BOX

102 0070730 WIRE 16 R61 R61 5.5 2 EA

103 0070747 WIRE 16 R6I R6I 3 EA

104 3011641 WIRE 16GA SINGLE A/R EA
CONDUCTOR WHT

105 3044158 TERM R6I 1 EA

106 960359 TERM SPADEGI 18-14 GA 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:03 UTC 2021

319




theglatform

LOWER CONTROLS TO BRAKE RELEASE VALVE WIRING HARNESS

ELECTRICAL

Brake Release Valve

| [59]
J17 — Location
L _-'4‘ Lower Control Panel
. —E A - N7 |:
518 ' 7
{51 123
14
l?
Connector J17 Pin ID
Pin # Wire #
1 164
2 159A
3 _
4
goomd agoond 00 RN UuoM
- 0260140 A WIRING HARNESS, BRAKE 1 EA
RELEASE VALVE
1 3049888 CONNECTOR 4-PIN 1 EA
2 3049890 LOCK WEDGE 4-PIN 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:03 UTC 2021

320




theglatform

LOWER CONTROLS TO BRAKE RELEASE VALVE WIRING HARNESS

oooo goon HEN g uoM

3 3040342 SOCKET CONTACT SIZE 16 7 EA
16/18GA

4 3011803 CABLE 18GA/3 CONDUCTOR A/R EA
WIRE

) 3049803 CONNECTOR 2-PIN DEUTSCH 2 EA
PLUG

6 3049807 LOCK WEDGE 2-PIN DEUTSCH 2 EA
PLUG

7 3040047 TERM FEM250FI 22/18 2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:03 UTC 2021

321




theglatform

LOWER CONTROLS TO BOOM FUNCTION VALVE WIRING HARNESS

ELECTRICAL
S o = S B RS &
& v
&
LOCATION B :— ; i
good goond 00 RN UuoM
- 0260143 B WIRE HARNESS VALVE BLOCK - | 1 EA
ITEM NOT SHOWN
1 3049803 CONNECTOR 2-PIN DEUTSCH 16 EA
PLUG
2 3040342 SOCKET CONTACT SIZE 16 49 EA
16/18GA
3 3049807 LOCK WEDGE 2-PIN DEUTSCH 16 EA
PLUG

A46JE PARTS MANUAL

Mon Feb 08 04:12:03 UTC 2021

322




theglatform

LOWER CONTROLS TO BOOM FUNCTION VALVE WIRING HARNESS

oooo goon g g uoM

4 3011641 WIRE 16GA SINGLE A/R EA
CONDUCTOR WHT

6 3011601 WIRE 16GA SINGLE A/R EA
CONDUCTOR BLK

7 3049813 CONNECTOR 12-PIN PLUG 1 EA

8 3049814 LOCK WEDGE 12-PIN DEUTSCH |1 EA
PLUG

9 3049829 CONNECTOR 8-PIN PLUG 1 EA

10 3049842 LOCK WEDGE 8-PIN PLUG 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:03 UTC 2021

323




theglatform

LOWER CONTROLS TO DRIVE CONTROLLER WIRING HARNESS

ELECTRICAL
J21 - Location o 5) 6 Drive
Lower Control Panel 3 Controller
s
|21 = —— [
" 123
". 1 .,"-' 2 ." .. 4
(=
o
w
7
. Drive
Contactor
Connector J21 Pin ID Connector J23 Pin ID
Pin # Wire # Description Pin # Wire # Description
1 82D 48V INPUT 1 82D 48V INPUT
2 17 FORWARD 2 17 FORWARD
3 18 REVERSE 3 18 REVERSE
- 83A FOOT SW INPUT 4 43A FOOT SW INPUT
5 34 CUT BACK SP #1 5 34 CUT BACK SP #1
6 70 CUT BACK SP #2 6 70 CUT BACK SP #2
7 159 BRAKE RELEASE 7 159 BRAKE RELEASE
8 82D LINE CONTACTOR 8 3B LINE CONTACTOR
9 3D LED FAULT LIGHT 9 3D LED FAULT LIGHT
10 204 ACCEL POT INPUT 10 204 ACCEL POT INPUT
1 NOT USED 11 NOT USED
12 NOT USED 12 NOT USED
0280144 A
gooo gooo gd gd UOM
- 0260144 A WIRING HARNESS, DRIVE 1 EA
CONTROLLER
1 3049813 CONNECTOR 12-PIN PLUG 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:03 UTC 2021

324




theglatform

LOWER CONTROLS TO DRIVE CONTROLLER WIRING HARNESS

oooo goon HEN g uoM

2 3040342 SOCKET CONTACT SIZE 16 10 EA
16/18GA

3 3011641 WIRE 16GA SINGLE A/R EA
CONDUCTOR WHT

4 3049814 LOCK WEDGE 12-PIN DEUTSCH |1 EA
PLUG

) 3220047 CONN 16 PIN MOLEX 1 EA

3220048 PIN FEMALE MOLEX 10 EA
7 3044854 TERM R101 12/10 2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:03 UTC 2021

325




theglatform

LOWER CONTROLS TO BOOM CONTROLLER WIRING HARNESS ANSI

ELECTRICAL
J22 — Location (2 Boom
Lower Control Panel o Controller
\
\
Jee =
\ Je4
/ /- \/ N
2 (5
\_/ \ Y, l'\?. ) 6 )
Connector J22 Pin ID Connector J24 Pin ID
Pin # Wire # Description Pin # Wire # Description
1 82D 48V INPUT 1 82D 48V INPUT
2 3D FAULT SIGNAL 2 160 FLOW A
3 160 FLOW A 3 162 FLOW "C" SIGNAL
4 162 FLOW "C" SIGNAL 4 161 FLOW "B" SIGNAL
5 161 FLOW "B" SIGNAL 5 163 FLOW "D" SIGNAL
6 163 FLOW "D" SIGNAL 6 164 FLOW "E" SIGNAL
7 164 FLOW "E" SIGNAL 7 NOT USED
8 16A ACCEL POT INPUT 8 3D FAULT SIGNAL
9 NOT USED 9 NOT USED
10 NOT USED 10 16A ACCEL POT INPUT
" NOT USED 1 NOT USED
12 NOT USED 12 NOT USED
oo oo oo UoM
= 0260145 B WIRING HARNESS, BOOM 1 EA
CONTROLLER
1 3049829 CONNECTOR 8-PIN PLUG 1 EA
2 3040342 SOCKET CONTACT SIZE 16 8 EA
16/18GA
3 3011641 WIRE 16GA SINGLE A/R EA
CONDUCTOR WHT

A46JE PARTS MANUAL

Mon Feb 08 04:12:04 UTC 2021

326




theglatform

LOWER CONTROLS TO BOOM CONTROLLER WIRING HARNESS ANSI

goon goog g ud uoM
3049842 LOCK WEDGE 8-PIN PLUG EA
3220047 CONN 16 PIN MOLEX EA
3220048 PIN FEMALE MOLEX EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:04 UTC 2021

327




theglatform

LOWER CONTROLS TO BOOM CONTROLLER WIRING HARNESS CE

ELECTRICAL

J22-L

ocation

Lower Control Panel

| ]

Boom

3) 5 6 Controller

J22  f—

1Y

o

1) 24

Connector J22 Pin ID

—

J24

D3

e [

Connector J24 Pin ID

Pin # Wire # Description Pin# Wire # Description
1 82D 48V INPUT 1 82D 48V INPUT
2 3D FAULT SIGNAL 2 160 FLOW A
3 160 FLOW A 3 162 FLOW "C" SIGNAL
4 162 FLOW "C" SIGNAL 4 161 FLOW "B" SIGNAL
5 161 FLOW "B" SIGNAL 5 163 FLOW "D" SIGNAL
6 163 FLOW "D" SIGNAL 6 164 FLOW "E" SIGNAL
7 164 FLOW "E" SIGNAL 7 NOT USED
8 16A ACCEL POT INPUT 8 NOT USED
9 NOT USED 9 NOT USED
10 NOT USED 10 16A ACCEL POT INPUT
11 NOT USED 1 NOT USED
12 NOT USED 12 NOT USED
oo oo 0 O 0o UOM
- 0260531 A WIRING HARNESS, BOOM 1 EA
CONTROLLER CE
1 3049829 CONNECTOR 8-PIN PLUG 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:04 UTC 2021

328




theglatform

LOWER CONTROLS TO BOOM CONTROLLER WIRING HARNESS CE

oooo goon HEN g uoM

2 3040342 SOCKET CONTACT SIZE 16 8 EA
16/18GA

3 3011641 WIRE 16GA SINGLE A/R EA
CONDUCTOR WHT

4 3049842 LOCK WEDGE 8-PIN PLUG 1 EA

) 3220047 CONN 16 PIN MOLEX 1 EA

6 3220048 PIN FEMALE MOLEX 8 EA

7 3044162 TERM R2501 16/14 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:04 UTC 2021

329




theglatform

LOWER CONTROLS TO UPPER CONTROLS WIRING HARNESS 12/8 CONDUCTOR

ELECTRICAL
PIN OUTS FOR CONNECTOR J5 AND J14
PIN# REX# REXCOLOR WIRE#

A 2 RED 2
B T RED/BLACK 2
C 1 BLACK 3
D 4 ORANGE 4
E & YELLOW 5
F 8 BLUE/BLACK 1D
G 3 BLUE 83
H 6 BROWN 82A

@ U] | u1a I U5 —Hl)[@
3)
ooon Oooog 0o ogd UoOM

- 0260031 F UPPER CONTROLS WIRE 1 EA
HARNESS 12/8 MARCH 2014
AND AFTER

1 3220099 CONN DEUTSCH 8PIN 12GA 2 EA
RECEP

2 3040650 SOCKET CONTACT -12 12 EA
DEUTSCH-DEU

3 3010006 CABLE 12GA/8 CONDUCTOR A/R EA

A46JE PARTS MANUAL Mon Feb 08 04:12:04 UTC 2021

330




theglatform

LOWER CONTROLS TO UPPER CONTROLS WIRING HARNESS 18/19 CONDUCTOR

ELECTRICAL
30415
1 L2)5

J11

J3

J4

(R

~— 4.00——=

PIN #

PIN #

o261 an

PIN OUTS FOR CONNECTOR J12 AND J4

1

o~ o AWM

WIRE®# REX # REX COLOR

18 16 BROWN/RED

213 9 ORANGE/BLACK

73C 18 RED/BLUE

161 6 BROWN

169 1 BLACK

155C 14 ORANGE/RED
- 13 BLUE/RED

214 8 BLUE/BLACK

PIN OUTS FOR CONNECTOR J11 AND J3

WIRE# REX# REX COLOR
160 10 YELLOW/BLACK
6 1 BROWN/BLACK
162 17 BLACK/BLUE
34 7 RED/BLACK
163 19 ORANGE/BLUE
125/38A 15 YELLOW/RED
29 3 BLUE
NONE NONE -
159 4 ORANGE
3A/204 2 RED
170 5 YELLOW
17 12 BLACK/RED

A46JE PARTS MANUAL

Mon Feb 08 04:12:04 UTC 2021

331



theglatform

oooo goon HEN go uoM

- 0260032 E WIRE HARNESSUPPER EA
CONTROLS 18/19

1 3049829 CONNECTOR 8-PIN PLUG 2 EA

2 3049842 LOCK WEDGE 8-PIN PLUG 2 EA

3 3049813 CONNECTOR 12-PIN PLUG 2 EA

4 3049814 LOCK WEDGE 12-PIN DEUTSCH | 2 EA
PLUG

) 3040342 SOCKET CONTACT SIZE 16 30 EA
16/18GA

6 3010005 CABLE 18GA/19 CONDUCTOR A/R EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:04 UTC 2021

332




theglatform

LEVEL SENSOR WIRE HARNESS JANUARY 2008

ELECTRICAL
PIN WIREY DESCRIPTION LOCATION A PIGTAIL A LOCATIONB PIGTAILB TOTAL
TERMINALS LENGTHS TERMINALS LENGTHS LENGTH
A 1D AUX CIRCUIT 400 TEM 5 400
73 TILT ALARM SIGNAL | [TEMS 1, 2 AND 3 400 ITEM 5 400 g5’
G 3 GROUNLC 4.00 TEM 5 400
oood oood 0ad 04 UOM
- 0260033 B LEVEL SENSOR WIRE HARNESS 1 EA
JANUARY 2008
1 3049820 DEUTSCH CONN DTO06-3S 1 EA
2 3049822 DEUTSCH WEDGE W3S 1 EA
3 3040342 SOCKET CONTACT SIZE 16 3 EA
16/18GA
4 3011803 CABLE 18GA/3 CONDUCTOR A/R EA
WIRE
5 3040047 TERM FEM250FI 22/18 3 EA

A46JE PARTS MANUAL Mon Feb 08 04:12:05 UTC 2021

333




theglatform

HORN WIRING HARNESS

ELECTRICAL
—— r— LOCATIONA PIGTAILA LOCATIONB PIGTAIL B TOTAL
DESCRIPTION TERMINALS  LENGTH  TERMINALS LENGTH LENGTH
i 294 | HORN MEMS 1, 2 ITEM 5 —
2 3 | GROUND AND 3 490 ITEM 5 “00 28
gooo gooo RN g UuoM
- 0260037 C WIRE HARNESS TO HORN - EA
ITEM NOT SHOWN
1 3049803 CONNECTOR 2-PIN DEUTSCH 1 EA
PLUG
2 3049807 LOCK WEDGE 2-PIN DEUTSCH 1 EA
PLUG
3 3040342 SOCKET CONTACT SIZE 16 2 EA
16/18GA
4 3011802 CABLE 18GA/2 CONDUCTOR A/R EA
WIRE 18/2 TYPE SJOBLACK
JACKETCABL
5 3040047 TERM FEM250FI 22/18 2 EA

A46JE PARTS MANUAL Mon Feb 08 04:12:05 UTC 2021

334



theglatform

MOTION ALARM WIRING HARNESS JULY 2016 AND AFTER

ELECTRICAL

J23 — Location
Lower Control Panel

Connector J23 and Motion Alarm Pin ID

Motion Alarm

Pin # Wire # Description
1 39 MOTION ALARM
2 3 GROUND
uogo goga 0o 0o UuoOM
= 0260484 B MOTION ALARM WIRING 1 EA
HARNESS JULY 2016 AND
AFTER
1 3049803 CONNECTOR 2-PIN DEUTSCH 1 EA
PLUG
2 3049807 LOCK WEDGE 2-PIN DEUTSCH 1 EA
PLUG
3 3040342 SOCKET CONTACT SIZE 16 2 EA
16/18GA
4 3011802 CABLE 18GA/2 CONDUCTOR A/R EA
WIRE 18/2 TYPE SJOBLACK
JACKETCABL
5 3049952 TERM R2501 22/18 2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:05 UTC 2021

335




theglatform

HARNESS TURNTABLE PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860AND

AFTER

ELECTRICAL

[y
o

6f
164

-
o~
=]
=

168

[e=—1

=

SEE NOTE 5

L)

n
= o
3]

- o (] ny
o - ] | e i Inal

{=4

o
o

~

ol

o

2

ey

27

n
o

23

ro
=

WIRE NUMBERS, TYP

PIGTAIL LENGTHS

b}

11
i1
i1
it
i

OCATION C

1143 [4.501

WIRE DESCRIPTION TERM PINt | LOC TERM Loc
168 |HIGH SPEED ST ITEN 2 ]
16BR FOOT SWITCH POVER ITEM 2 |JB-12| A ITEM 2 b}
164 |LOW FLOW SPEED TMEM2 | a9 A ITEM 2 3
16AR | FOOT SWITCH POVER mEM2 | B0 A ITEN 2 ]
20 |STEER RIGHT mEMa | B8 A ITEN 2 ]
19 |STEER LEFT ITEM 2 JB-1 A ITEM £ )]
13 |LEVEL UP ITER 2 Ja-6| A ITEM 2 1
18 |LEVEL DOWN ITEM 2 BT A ITEN 2 ]
220 |JB WP ITEM 2 B2 A ITEM 2 )]
216 | JIB DO TMEM2 | B3| A ITEM 2 3
228 |MAIN BOON UP MEME | J7-+| A ITEN 2 3
218 |MAIN BOOM IOWN mEMa | TS| A ITEN 2 ]
14 |BOOM EXTEND ITEM 2 J6| A ITEM £ )]
15 | BOOM RETRACT IEME | -7 A ITEM 2 3
287 |RISER UP IEm2 |J7-10| A ITEN 2 )]
214 |RISER DOWN IEM 2 | J7-11 | A ITEM 2 )]
27 |PLATF ROTATE CCW IMEMa | a5 A ITEM 2 1
26 |PLATF ROTATE CW ITEM 2 -4 A ITEM 2 1
23 [SWING LCW mEMa | 73| A ITEN 2 ]
24 [SWING LW mema | 72| A ITEM 2 E]
3 [GROUND CNOTE 5 IEME  |J7-12| A ITEN 2 3

A46JE PARTS MANUAL

Mon Feb 08 04:12:05 UTC 2021

336



theglatform

oooo goon HEN g uoM

- 0260864 B HARNESS T/T PG CE AFTER S/N EA
A46JE-01-010860 AND PG ANSI
AFTER S/N A46JE-04-000159

1 3049803 CONNECTOR 2-PIN DEUTSCH 18 EA
PLUG

2 3040341 PIN CONTACT SIZE 16 16/18 57 EA
GA-

3 3049807 LOCK WEDGE 2-PIN DEUTSCH 18 EA
PLUG

4 3011641 WIRE 16GA SINGLE A/R EA
CONDUCTOR WHT

) 3011601 WIRE 16GA SINGLE A/R EA
CONDUCTOR BLK

6 3049813 CONNECTOR 12-PIN PLUG 2 EA

3049814 LOCK WEDGE 12-PIN DEUTSCH EA

PLUG

A46JE PARTS MANUAL

Mon Feb 08 04:12:05 UTC 2021

337




theglatform

HARNESS CHASSIS PG A46JE

ELECTRICAL

o =
==
00O
gooo goog gd gd UOM
- 0260809G HARNESS CHASSIS PG A46JE EA
1 3220129 CONN DEUTSCH 8-PIN 12GA 1 EA
RECPT
3028827 PIN 12GA DEUTSCH 6 EA
3049813 CONNECTOR 12-PIN PLUG 1 EA
3049814 LOCK WEDGE 12-PIN DEUTSCH |1 EA
PLUG
5 3040342 SOCKET CONTACT SIZE 16 17 EA
16/18GA
6 3220622 CONN 3-PIN AMP 3 EA
3220183 CONNECTOR AMP 6 PIN PLUG EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:06 UTC 2021

338




theglatform

HARNESS CHASSIS PG A46JE

oooo goon HEN g uoM

8 3049803 CONNECTOR 2-PIN DEUTSCH 3 EA
PLUG

9 3049807 LOCK WEDGE 2-PIN DEUTSCH 3 EA
PLUG

13 3044158 TERM RG6I 4 EA

14 3220181 CONN AMP 2PIN P/N:1-480698- EA
0

15 3044161 TERM R10I 16/14 2 EA

16 3044854 TERM R101 12/10 3 EA

17 3044163 -TERM R3121 16/14 4 EA

18 961089 TERM R101 16/14 3 EA

19 3044836 TERM R375I1 12/10 1 EA

20 3040083 TERM FEM250FI 16/14 2 EA

22 3011641 WIRE 16GA SINGLE A/R EA
CONDUCTOR WHT

23 3011661 WIRE 16GA SINGLE A/R EA
CONDUCTOR RED

24 3011601 WIRE 16GA SINGLE A/R EA
CONDUCTOR BLK

25 3011241 WIRE 12GA SINGLE A/R EA
CONDUCTOR WHT

26 3011251 WIRE 12GA SINGLE A/R EA
CONDUCTOR BLK

27 3040293 DIODE 2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:06 UTC 2021

339




theglatform

WIRE HARNESS DOWN LIMIT SWITCH PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND

AFTER

ELECTRICAL

19'-1"

4.00"

Ji8

B

N

WIRE]

70

L0 N0 = |—

70A

70C

2.50°

o

LONG

/0C

70A

70

A46JE PARTS MANUAL

Mon Feb 08 04:12:06 UTC 2021

340



theglatform

WIRE

oooo goon HEN g uoM

- 0260895 A WIRE HARNESS DOWN LT SW EA
PG CE AFTER S/N A46JE-0O1-
010860

1 3049820 DEUTSCH CONN DT06-3S 1 EA

3049822 DEUTSCH WEDGE W3S EA

3 3040342 SOCKET CONTACT SIZE 16 3 EA
16/18GA

4 3011803 CABLE 18GA/3 CONDUCTOR A/R EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:06 UTC 2021

341




theglatform

DOWN LIMIT SWITCH WIRING HARNESS

ELECTRICAL

J18 — Location
Lower Control Panel

GConnector J18 and Down Limit Switch Pin ID
Pin # Wire # Description
1 10 PWR TO LT Sw
2 70 PWR FROM LT SW

Down Limit Switch

gogd goog g

gd

UuoM

- 0260036 B DOWN LIMIT SWITCH WIRING
HARNESS JANUARY 2008 AND
AFTER

CONNECTOR 2-PIN DEUTSCH
PLUG

LOCK WEDGE 2-PIN DEUTSCH
PLUG

SOCKET CONTACT SIZE 16
16/18GA

CABLE 18GA/2 CONDUCTOR
WIRE 18/2 TYPE SJOBLACK
JACKETCABL

1 3049803

2 3049807

3 3040342

4 3011802

A/R

EA

EA

EA

EA

EA

A46JE PARTS MANUAL Mon Feb 08 04:12:07 UTC 2021

342




theglatform

BOOM SWITCH CONFIGURATIONS ASSEMBLY CE JUNE 2009 AND AFTER

ELECTRICAL

Boom Stow
Switch y
15
== 14
an " L
n'*::— \ ‘oll.
E-E"_-_ ' i) e Lo

= -‘—__‘_‘k_'_—:} :-J_-_":‘:_‘.;Fi-_;,\ I
Riser Lift - || e Ay e [ e oo g (L
Iser L — ] et R " AR o et
Switch T e '
* 11 Q" e _____,'ﬂ;___‘_‘k_‘_‘_‘—* 2
H Y " L —_ O
12 .i o e e - L
1% P \ o ot 12
e '\D_"_' : 15
ADJUST SWITCHTO
r' WHERE ROLLER ARM
MAKES CONTACT WITH | =
CAM EUT CAN EWING
Eﬁg.F'EHEE.TDLﬂCFGHM 8|9
v
I N 1 610
] 1 T T
'WHERE BOT TOM LOBE
LTETHEEE
ROLLER TO BE
0000320
BETLA
REAR VIEW
SECTION HH
ALE1:2
Boom Stow
Riser Lift
Switch

SWITCH HARNESS

KOTE:

1 MOUNT ALL SWITCHES

2. BOTH SWITCHES MUEST ACTTVATE IN CCW D

3. EOTH SWITCHES WIRED M NORMALLY CLOSED POSITION.
4. CHECH ENGAGEMENT OF SBWITCHES AFTER INSTALLATICN

WHEN BICO8 13 I THE REET FOSITION,
RECTION.

A46JE PARTS MANUAL

Mon Feb 08 04:12:07 UTC 2021

343



theglatform

oooo goon HEN g uoM
- 0260433 B BOOM SWITCH EA
CONFIGURATIONS ASSEMBLY
CE JUNE 2009 AND AFTER
1 0260230 CAM, CE RISER SWITCH 1 EA
2 0260231 BOOM LIFT LIMIT SWITCH-CE |1 EA
3 0260235 RISER LIFT LIMIT SWITCH-CE |1 EA
4 PNNA MAIN BOOM REF EA
) PNNA RISER REF EA
6 5560355 WSHR LOCK M8 6 EA
7 5560357 sleéT HEX HD M8-1.25 25MM GR | 2 EA
8 5560356 WSHR LOCK 10 1 EA
5560627 BLT HEX HD M8-1.25X35MM 1 EA
10 5560613 WASHER FLAT M8 4 EA
11 5560595 SHCS M10X1.5X20 G8.8ISO 4 EA
4762
12 0260487 HOSE GUARD, RISER 2 EA
13 0260505 HOSE GUARD, 1ST RISER 2 EA
14 0260504 HOSE GUARD, 2ND RISER EA
15 058491-016 BOLT HEXSETSCREW DIN933 28 EA
M6 X 16MM 8.8 ZP
16 056021-006 WASHER SPRING WASHER M6 28 EA

DIN 127B GR8.8 ZP

A46JE PARTS MANUAL

Mon Feb 08 04:12:07 UTC 2021

344




theglatform

RISER LIFT LIMIT SWITCH CE JUNE 2008 AND AFTER

ELECTRICAL

e

NOTES: — ) 7

T. NOTE ORIENTATION OF SWITCH ARM 14 52 .

2. SWITCH MUST ACTIVATE IN CCW = JH
DIRECTION. ND NC pin
3. WIRE IN NORMALLY CLOSED (NC] 13 21 .
CONTACTS. — ) 7

4. APPLY LOCTITE 242 REMOVABLE : o a
THREADLOCKING COMPOUND TO TEMS Y | -

A46JE PARTS MANUAL Mon Feb 08 04:12:07 UTC 2021 345



theglatform

oooo goon g g uoM
- 0260235 B RISER LIFT LIMIT SWITCH CE EA
JUNE 2008 AND AFTER
1 3020140 SWITCH LIMIT MINIATURE 1 EA
2 0260234 MOUNTING BRACKET 1 EA
3 0260236 WIRE ASSEMBLY 1 EA
4 5563094 SCREW, RD HD M4 X 30 MM 2 EA
) 3040070 NUT LKG HUB .500 APPLETON: |1 EA
P/N BL50 REG 801
6 3040711 CONN 90 .500 .375-.500 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:07 UTC 2021

346




theglatform

BOOM LIFT LIMIT SWITCH CE FEBURARY 2014 AND AFTER
ELECTRICAL

(4)

."g'\::
S

II'I- | '.I 1|| I_I : | o

| P QJ I| \O ——

L) NO NE | T ) |

I| 1 _.I; :?\l; \: -_//Jf. /

L. lﬁJ - | |7_’ ] KO \:—_,}:/

I"'I T T l/

A46JE PARTS MANUAL

Mon Feb 08 04:12:07 UTC 2021

347



theglatform

goog gooo HRN RN UOM
- 0260231 G BOOM LIFT LIMIT SWITCH CE EA
FEBURARY 2014 AND AFTER
1 0260038 WIRE HARNESS EXT LIMIT EA
SWITCH
2 0260232 WIRE ASSEMBLY MAIN BOOM EA
SWITCH CE
0260347 ASS'Y. LIMIT SWITCH EA
0260416 LIMIT SWITCH MOUNT EA
WELMENT
5 056066-005 Nut NylockNut DIN985 M5 8.0 EA
Zi
6 056069-005 Washer SteelFlatWasher EA
DIN125A
7 3040070 NUT LKG HUB .500 APPLETON: EA
P/N BL50 REG 801
8 3040711 CONN 90 .500 .375-500 EA
5563114 SCR RNDHD M5-0.8 45MM PHL EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:07 UTC 2021

348




theglatform

WIRE HARNESS EXT LIMIT SWITCH JUNE 2008 AND AFTER

ELECTRICAL
(4)
/)q.__..
191 4 e
Strip insulation
o back .44in and tin.
1123
J19 — Location ' o Boom Extend
Lower Control Panel Limit Switch
Connector J19 and Boom Extend Limit Switch
Pin ID
Pin # Wire # Description
1 70 PWR TO EXT SW
2 70A PWR FROM EXT SW
good goond 04 0 UOM
- 0260038 D WIRE HARNESS EXT LIMIT EA
SWITCH JUNE 2008 AND AFTER
1 3049803 CONNECTOR 2-PIN DEUTSCH 1 EA
PLUG
2 3049807 LOCK WEDGE 2-PIN DEUTSCH 1 EA
PLUG
3 3040342 SOCKET CONTACT SIZE 16 2 EA
16/18GA
4 3011802 CABLE 18GA/2 CONDUCTOR A/R EA
WIRE 18/2 TYPE SJOBLACK
JACKETCABL

A46JE PARTS MANUAL Mon Feb 08 04:12:07 UTC 2021 349



theplatform

LOWER CONTROLS TO UPPER CONTROLS WIRING HARNESS JULY 2009 AND AFTER

ELECTRICAL
= 5.00 - - 5.00 = o
/‘(3)(4)@
OOO—FT < > (? 5
- . PFOOs
(2 ] —— =8 \‘\—‘— s [ [
2.00 = 5.00
= 561 -
PIN OUTS FOR CONNECTOR J1 AND J9 PIN QUTS FOR CONNECTOR J2 AND J10
WIRE# | PIN# | REX # REX COLOR PIN # | WIRE #| REX# REX COLOR
111 1 12 BLACK/RED 1 19 16 BROWN/RED
24 2 11 BROWN/BLACK 2| 22C 9 ORANGE/BLACK
23 3 17 BLACK/BLUE 3| 21C 18 RED/BLUE
228 4 7 RED/BLACK 4 26 10 BROWN
21B 5 19 ORANGE/BLUE 5 27 1 BLACK
14 [ 15 YELLOW/RED & 13 14 ORANGE/RED
15 F 4 6 BROWN 7 12 13 BLUE/RED
16A 8 3 BLUE 8 20 8 BLUE/BLACK
16B ] 4 ORANGE
22A 10 2 RED
21A 11 5 YELLOW
NONE 12| NONE -
godoo gooo 0o ad UoM
- 0260029 G LOWER CONTROLS TO UPPER EA
CONTROLS WIRING HARNESS
JULY 2009 AND AFTER
1 3049829 CONNECTOR 8-PIN PLUG 2 EA
2 3049842 LOCK WEDGE 8-PIN PLUG 2 EA
3 3049813 CONNECTOR 12-PIN PLUG 2 EA
4 3049814 LOCK WEDGE 12-PIN DEUTSCH |2 EA
PLUG
5 3010005 CABLE 18GA/19 CONDUCTOR A/R EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:07 UTC 2021

350




theglatform

LOWER CONTROLS TO UPPER CONTROLS WIRING HARNESS JULY 2009 AND AFTER

goog goog

g

ud

uoM

6 3040342

SOCKET CONTACT SIZE 16

16/18GA

38

EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:07 UTC 2021

351




theglatform

PLATFORM CONTROLS HARNESS JUNE 2016 AND BEFORE

ELECTRICAL
O,
(8)
% 3
ot = Wi / [[E] ol e e
: SH!‘?’D 'ru-.w ?0 m H-NK 7 56 -6 (l; 2 YIJ:‘W :' 31; !:-L;:z
ogoood ogoood 0O oo UoM
- 0260904 C PLATFORM CONTROLS EA
HARNESS JUNE 2016 AND
BEFORE
1 3049813 CONNECTOR 12-PIN PLUG 1 EA
2 3049814 LOCK WEDGE 12-PIN DEUTSCH |1 EA
PLUG
3 13849-996 CONNECTOR 1 EA
* 3040342 SOCKET CONTACT SIZE 16 18 EA
16/18GA
* 13853-03 SEAL PIN DT #16 3 EA
6 13819 CABLE-10 CORE, 0.5MM2 678" EA
SHIELDED IGUS CF211.05.05.02

A46JE PARTS MANUAL

Mon Feb 08 04:12:08 UTC 2021

352




theglatform

PLATFORM CONTROLS HARNESS JUNE 2016 AND BEFORE

goon goog g ud uoM
7 3049818 HEAT SHRINK WRAP 1in X3in |1 EA
8 13850-92 BACKSHELL HD10- 9 WAY 1 EA
DEUTSCH
9 13851-92 COMPRESSION NUT HD10- 9 1 EA
WAY DEUTSCH

A46JE PARTS MANUAL Mon Feb 08 04:12:08 UTC 2021

353



theglatform

PLATFORM CONTROL BOX ASSEMBLY ANSI A46JE-04-000158 AND BEFORE

ELECTRICAL

7~
i
y z
// of p
7 & 07 “
.// ‘~ —t
_,!3\ / - o ,-[ t
- . / / ,';i;‘_.. ’\
N= ) ‘
& : 'Iff’
i =
Vv
[ = e — 5
: L1 L Lk
- —_
Ll Ll 7@
o1 b (e Tl
I_I R ‘
R G S
[ amen=t [ [l [ ‘1] rn B] -

A46JE PARTS MANUAL

Mon Feb 08 04:12:08 UTC 2021

354



theglatform

PLATFORM CONTROL BOX ASSEMBLY ANSI A46JE-04-000158 AND BEFORE

-
%
IRIVE
RELAY
| |
LT
TILT
RELAY
Ff
‘ e u‘
.
10

21A oc —
JOYSTICK
SWING 22A R %T/RET B
I—— [l [ R |
i | i e g [ I |
— | — ===
= i
PLAT LEV F— N
BOOM
13 l SPZED
T =l 5 T
218
EMER PWR £ f HORM -
— -
‘ [ Wi alal | | - | |
I I f
- ﬁ ‘
ALl ] ‘ ' ;
- » » -
! > 5 10 Ou |
5
011203 201z
0
a2a
TTERY
INDICATOR - CIRCUIT " "
REAKET Connector Connects To Part# | Page#
J1 LOWER CONTROLS - J9 0260029 | Becnkai-71
J2 LOWER CONTROLS -J10 0260029 | Becnei—71
J3 LOWER CONTROLS - J11 0280032
Ja LOWER CONTROLS - J12 0280032
J5 LOWER CONTROLS -J14 0260031
JB FOOT SWITCH 0260142 | Benea—57

A46JE PARTS MANUAL

Mon Feb 08 04:12:08 UTC 2021

355



theglatform

PLATFORM CONTROL BOX ASSEMBLY ANSI A46JE-04-000158 AND BEFORE

o

- I DRIVE/STEER JOYSTICK
+ v = = S e EeEEl
LJ 7 o ol T B=
s |2 e ] [% 2 (o3
EF e ) w2 ]
i ™ "‘}f{f" ' j = e o
C + h N - e
e L : I [ A -
A ‘
Ll TEL
Ooon oo 0 O 0o UOM
- 0260077 D UPPER CONTROL PANEL - ANSI EA
1 0260002 WELDMENT PLATFORM EA
CONTROL BOX
2 0260013 PLACARD UPPER CONTROL BOX EA
TOP
3 0260215 PLACARD UPPER CONTROL BOX EA
FRONT
4 3028810 PUSH/PULL EMERGENCY STOP EA
480652 ALARM97DBA DUAL TONE EA
12/24V
6 3020013 Switch, Toggle - Honeywell INTI- EA
2
7 3020015 Switch, Toggle - Honeywell INTI- EA
6

A46JE PARTS MANUAL

Mon Feb 08 04:12:08 UTC 2021

356




theglatform

PLATFORM CONTROL BOX ASSEMBLY ANSI A46JE-04-000158 AND BEFORE

0000 0000 00 0o UOM

8 3020018 SWITCH TOGGLE DPDT 7 EA
MOM/OFF/MOM

9 3020080 TOGGLE SWITCH 1 EA

10 0163252 RHEOSTAT ASSEMBLY 1 EA

11 3028843 RHEOSTAT KNOB 1 EA

12 3040433 TERMINAL STRIP (12) .188 TAB |2 EA

13 3049837 CONNECTOR 12-PIN BHD 2 EA

14 3049971 DEUTSCH 8-PIN BLKHD RCPT | 2 EA
CONN-

15 3220019 CIRCUIT BREAKER 10 AMP EA

16 3220088 DEUTSCH RND 8 PIN 12GA 1 EA
RCPT CONN

17 3220089 DEUTSCH 4-PIN BLKHD CON 1 EA
DTP04--4P-L012

18 68801-000 WELDMENT HAND SUPPORT |1 EA

19 3220101 CONTROLLER, SINGLE AXIS 1 EA
W/TOG

20 3028842 SINGLE NC CONTACT BLOCK 1 EA

21 3040469 RELAY SPDT 12V 30AMP SONG | 3 EA

22 3070034 BATTERY INDICATOR 1 EA

201 3040341 (F;x\l CONTACT SIZE 16 16/18 |30 EA

202 3040649 PIN CONTACT -12 DEUTSCH 10 EA

203 3049849 -LOCK WEDGE 12-PIN DEUTSCH | 2 EA
REC

204 3040700 LOCK WEDGE 8-PIN REC 2 EA

205 3220090 LOCK, WEDGE 4-PIN DEUTSCH | 1 EA

206 3011241 WIRE 12GA SINGLE A/R EA
CONDUCTOR WHT

207 3011251 WIRE 12GA SINGLE A/R EA

CONDUCTOR BLK

A46JE PARTS MANUAL

Mon Feb 08 04:12:08 UTC 2021

357




theglatform

PLATFORM CONTROL BOX ASSEMBLY ANSI A46JE-04-000158 AND BEFORE

CONDUCTOR WHT

oooo goon HEN g uoM
301 0361233 DIODE ASSEMBLY 7 EA
302 3045279 TERMINAL STRIP STRAP EA
303 3011851 WIRE 18GA SINGLE A/R EA
CONDUCTOR BLK
304 3011801 WIRE 18GA SINGLE A/R EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:08 UTC 2021

358



theglatform

UPPER CONTROL BOX ASSEMBLY CE A46JE-01-010859 AND BEFORE

ELECTRICAL

] S IR I B W
e
—_ i — 7
_ - M W '-‘:{_
12 : :I,.#J'
.\h'r--'\ ) —t .‘: /
&
[ T e j—
; [l 00 [
- o o
L L il
> | o1 4 () e 2
e o e o O ‘
2 FTE S
= m - |M ”/;3..1]- =l [ 1 ] |B Il E] 1
g1 [0
A46JE PARTS MANUAL Mon Feb 08 04:12:08 UTC 2021 359



theglatform

UPPER CONTROL BOX ASSEMBLY CE A46JE-01-010859 AND BEFORE

: o L ) e EXTARE \; )

EE | ] =] ;
14
' LT —
SFEED,
58 =
STEER =D _4'—
RELAY
I = I Sl RANG
n —
E
"
— e
ETemal TN TSN R 4 b ' 5
\ ; e 5 | |
— ul I { 1 = I | | =
I = e " | =
[| : ‘ T 1T E
- 1 — T ] 31 :
‘ ' ‘ ‘ T ‘ ‘ 3 = :I ‘ : ‘
| | | — [—
[
[
= ]
=
I =1
; H |
|
RIv ]
,,,,, OCKOUT
Sy . )
— = it S put f—
H e : ﬂ 3 T aLarm | - Connector Connects To Part # Page #
I LOWER CONTROLS - J9 0260029 | Searen-71
J2 LOWER CONTROLS - J10 0260028 | Setrea=T1
J3 LOWER CONTROLS - JH1 0250032 | Sesrea-75
4 LOWER CONTROLS - J12 0250032 | Sesrea-75
Js LOWER CONTROLS - J14 0260031 | Searca—73
J6 FOOT SWITCH 0260142 | Sesren-37
430 PLATFORM OVERLOAD MODULE | 0260210 [ seerea-=2

A46JE PARTS MANUAL Mon Feb 08 04:12:08 UTC 2021 360



theglatform

UPPER CONTROL BOX ASSEMBLY CE A46JE-01-010859 AND BEFORE

— = - ‘ T DEM DRIVE JOYSTICK
e == e 5 == =N
= [ E o | E_“_'] _[:
i O S ) & - H
: _ e L_l__f ,‘, 4 . = @ = 2
= = — e ® it SR
R - ; 2] - £ *
[EA= = Tt o on ] 7T R N o=
=l M., ‘ l | | — N
= | B - __ — :
eibiin ] e -]
L .
= . =
= g = -
a5 I] 3 =] . EAULT DETECTOR
) ] =
Il IR T Y
ik P .
oooad oooad 00 oo UuoM
- 0260081 B UPPER CONTROL PANEL - CE EA
1 0260013 PLACARD UPPER CONTROL BOX EA
TOP
2 0260216 WELDMENT PLATFORM EA
CONTROL BOX
3028810 PUSH/PULL EMERGENCY STOP EA
480652 ALARM97DBA DUAL TONE EA
12/24V
5 3020013 Switch, Toggle - Honeywell INTI- EA
2
6 3020015 Switch, Toggle - Honeywell INTI- EA
6
7 3020018 SWITCH TOGGLE DPDT EA
MOM/OFF/MOM
A46JE PARTS MANUAL Mon Feb 08 04:12:09 UTC 2021 361




theglatform

UPPER CONTROL BOX ASSEMBLY CE A46JE-01-010859 AND BEFORE

oooo goon g g uoM
8 3020080 TOGGLE SWITCH 1 EA
3040433 TERMINAL STRIP (12) .188 TAB |1 EA

10 3040469 RELAY SPDT 12V 30AMP SONG | 6 EA

11 3049837 CONNECTOR 12-PIN BHD 2 EA

12 3049971 DEUTSCH 8-PIN BLKHD RCPT 3 EA
CONN-

13 3069524 LIGHT RED LED 12V 1 EA

14 3220019 CIRCUIT BREAKER 10 AMP 1 EA

15 3220088 DEUTSCH RND 8 PIN 12GA 1 EA
RCPT CONN

16 3220089 DEUTSCH 4-PIN BLKHD CON 1 EA
DTPO4--4P-LO12

17 3220096 OVERLOAD FAULT DETECTION |1 EA

18 68801-000 WELDMENT HAND SUPPORT 1 EA

19 3220101 CONTROLLER, SINGLE AXIS 1 EA
W/TOG

20 446836 SWITCH, PUSH/PULL 1 EA
EMERGENCY STOP

21 0163252 RHEOSTAT ASSEMBLY 1 EA

22 0260215 PLACARD UPPER CONTROL BOX | 1 EA
FRONT

23 3040057 TERMINAL STRIP 18 CIRCUIT 1 EA

24 3040777 KNOB RHEOSTAT 1 EA

25 3070034 BATTERY INDICATOR 1 EA

201 3040341 CPEEAI\\I CONTACT SIZE 16 16/18 39 EA

202 3040649 PIN CONTACT -12 DEUTSCH 10 EA

203 3049849 -LOCK WEDGE 12-PIN DEUTSCH | 2 EA
REC

204 3040700 LOCK WEDGE 8-PIN REC 3 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:09 UTC 2021

362




theglatform

UPPER CONTROL BOX ASSEMBLY CE A46JE-01-010859 AND BEFORE

oooo goon HEN g uoM
205 3220090 LOCK, WEDGE 4-PIN DEUTSCH 1 EA
206 3011241 WIRE 12GA SINGLE A/R EA

CONDUCTOR WHT
207 3011251 WIRE 12GA SINGLE A/R EA
CONDUCTOR BLK
301 0361233 DIODE ASSEMBLY EA
302 0170335 DIODE WIRE EA
303 3045279 TERMINAL STRIP STRAP 2 EA
304 3011851 WIRE 18GA SINGLE A/R EA
CONDUCTOR BLK
305 3011801 WIRE 18GA SINGLE A/R EA
CONDUCTOR WHT

A46JE PARTS MANUAL

Mon Feb 08 04:12:09 UTC 2021

363




theglatform

PLATFORM CONTROL BOX PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND
AFTER

ELECTRICAL

M Figoooo]

@

A46JE PARTS MANUAL Mon Feb 08 04:12:09 UTC 2021 364



theplatform

PLATFORM CONTROL BOX PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND
AFTER

 BOX FRONT

BOX BOTTOM

A46JE PARTS MANUAL Mon Feb 08 04:12:09 UTC 2021 365



theglatform

PLATFORM CONTROL BOX PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND

AFTER

BOX BACK IBOX LD

IBOX FRONT

BOX BOTTOM

oooO o000 0o 00 UOM
- 0260873 J UPPER CONTROL BOX PG A46JE EA
1 3028860 JOYSTICK SINGLE AXIS 1 EA
W/ROCKER PG CONTROL
68801-000 WELDMENT HAND SUPPORT 1 EA
3 3220089 DEUTSCH 4-PIN BLKHD CON 1 EA
DTPO4--4P-L012
3069524 LIGHT RED LED 12V 1 EA
3070034 BATTERY INDICATOR 1 EA
0260860 RHEOSTAT ASSY PG 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:09 UTC 2021

366




theglatform

PLATFORM CONTROL BOX PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND

GRADE 5 PLT-SAME AS 970189

AFTER
Ooodn oo 0 O RN UuoM
7 480652 ALARM97DBA DUAL TONE 1 EA
12/24V
8 3028843 RHEOSTAT KNOB 1 EA
9 3028810 PUSH/PULL EMERGENCY STOP |1 EA
10 975089 SCR RDH MACH .25-20 .75 4 EA
11 974449 SCR RDH 8-32 .750 4 EA
12 974659 SCR RDH MACH 10-24 .500 4 EA
13 974479 SCR RDH 8-32 1.00 4 EA
14 5560004 NUT LKG .250-20 4 EA
15 0260814 WLDMT PLATF PG CONTROL 1 EA
BOX
16 5560198 NUT HEX LKG 8-32 12 EA
17 5560034 NUT LKG 10-24 4 EA
18 13847-996 RECEPTACLE FLANGE HD10-9- EA
96P 9 WAY
19 3020013 gwitch, Toggle - Honeywell INTI- | 1 EA
20 3020016 ;witch, Toggle - Honeywell INTI- | 7 EA
21 3020080 TOGGLE SWITCH EA
22 5563269 SBHCS M3 X .5X 12 GR 10.9 4 EA
BLK FINISH
23 5569711 GROMMET .438ID 1 EA
.688DIAX.125GRV
24 986019 WSHR FLAT .250 EA
25 056066-003 NUT NYLOCK M3 DIN 985 ZP 4 EA
26 056066-004 ;lllDJT NYLOCK DIN985 M4 8.0 EA
27 970049 BLT HEXHD .250-20 1.00 GR5- 2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:09 UTC 2021

367




theglatform

PLATFORM CONTROL BOX PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND

AFTER
0ooo 0Dooo 00 00 UOM

28 0260894 PLACARD FRONT BLANK PLAT |1 EA

BOX
29 0261168 PLACARD PLATF CONT BOX 1 EA
30 67893-001 DIN RAIL 4 in LG 1 EA
31 67660-006 END BLOCK TERMINAL 2 EA
32 68698-004 END CAP TERMINAL BLOCK 1 EA
33 68698-001 BLOCK TERMINAL TAN 4 EA
Not Shown | 68773-002 TWO PIN WEDGE 2 EA
35 68698-002 BLOCK TERMINAL BLUE 1 EA
36 3030173 GP440 1 EA
37 514404-001 FLASHING BEACON BLUE 1 EA
38 1431549 BRKT, GP440 UPR CTL 2 EA
39 986169 WASHER, FLAT, #8, NARROW, |8 EA

PLTD (SAE)
40 974439 RS%UND HEAD SCREW 8-32 X 4 EA
101 0260815 HARNESS INTERNAL PG PLATF | 1 EA

BOX
102 0070730 WIRE 16 R6l R61 5.5 7 EA
103 0070747 WIRE 16 R6l R61 3 1 EA
104 0070753 WIRE 16 R6| R61 12 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:09 UTC 2021

368




theglatform

PLATFORM CONTROL BOX PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND
AFTER

ELECITRICAL

@

A46JE PARTS MANUAL Mon Feb 08 04:12:10 UTC 2021 369



theglatform

PLATFORM CONTROL BOX PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND
AFTER

L3t
3 HE
{3}

BOX FRONT BOX BOTTOM

A46JE PARTS MANUAL Mon Feb 08 04:12:10 UTC 2021 370



theglatform

PLATFORM CONTROL BOX PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND
AFTER

BOX BACK IBOX LD

iBOX FRONT BOX BOTTOM
0Dooo 0Dooo 00 00 UOM

- 0260873 K UPPER CONTROL BOX PG EA
AFTER A46JE-04-000159

1 3028860 JOYSTICK SINGLE AXIS 1 EA
W/ROCKER PG CONTROL

68801-000 WELDMENT HAND SUPPORT 1 EA

3 3220089 DEUTSCH 4-PIN BLKHD CON 1 EA

DTPO4--4P-L012
3069524 LIGHT RED LED 12V 1 EA
3070034 BATTERY INDICATOR 1 EA

A46JE PARTS MANUAL Mon Feb 08 04:12:10 UTC 2021 371



theglatform

PLATFORM CONTROL BOX PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND

AFTER
oo oo 00 U UOM
6 0260860 RHEOSTAT ASSY PG 1 EA
7 480652 ALARM97DBA DUAL TONE 1 EA
12/24V
8 3028843 RHEOSTAT KNOB 1 EA
9 3028810 PUSH/PULL EMERGENCY STOP |1 EA
10 975089 SCR RDH MACH .25-20 .75 4 EA
11 974449 SCR RDH 8-32 .750 4 EA
12 974659 SCR RDH MACH 10-24 .500 4 EA
13 974479 SCR RDH 8-32 1.00 4 EA
14 5560004 NUT LKG .250-20 4 EA
15 0260814 WLDMT PLATF PG CONTROL 1 EA
BOX
16 5560198 NUT HEX LKG 8-32 12 EA
17 5560034 NUT LKG 10-24 4 EA
18 13847-996 RECEPTACLE FLANGE HD10-9- EA
96P 9 WAY
19 3020013 gwitch, Toggle - Honeywell INTI- | 1 EA
20 3020016 %witch, Toggle - Honeywell INTI- | 7 EA
21 3020080 TOGGLE SWITCH EA
22 5563269 SBHCS M3 X .5 X 12 GR 10.9 4 EA
BLK FINISH
23 5569711 GROMMET .438ID 1 EA
.688DIAX.125GRV
24 986019 WSHR FLAT .250 EA
25 056066-003 NUT NYLOCK M3 DIN 985 ZP 4 EA
26 056066-004 ?IET NYLOCK DIN985 M4 8.0 EA
27 970049 BLT HEXHD .250-20 1.00 GR5- |2 EA

GRADE 5 PLT-SAME AS 970189

A46JE PARTS MANUAL

Mon Feb 08 04:12:10 UTC 2021

372




theglatform

PLATFORM CONTROL BOX PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND

AFTER
0ooo 0Dooo 00 00 UOM
28 0260894 PLACARD FRONT BLANK PLAT |1 EA
BOX
29 0261168 PLACARD PLATF CONT BOX 1 EA
30 67893-001 DIN RAIL 4 in LG 1 EA
31 67660-006 END BLOCK TERMINAL 2 EA
32 68698-004 END CAP TERMINAL BLOCK 1 EA
33 68698-001 BLOCK TERMINAL TAN 4 EA
Not Shown | 68773-002 TWO PIN WEDGE 2 EA
35 68698-002 BLOCK TERMINAL BLUE 1 EA
36 3030173 GP440 1 EA
37 514404-001 FLASHING BEACON BLUE 1 EA
38 1431549 BRKT, GP440 UPR CTL 2 EA
39 986169 WASHER, FLAT, #8, NARROW, |8 EA
PLTD (SAE)
40 974439 RS%UND HEAD SCREW 8-32 X 4 EA
101 0260815 HARNESS INTERNAL PG PLATF | 1 EA
BOX
102 0070730 WIRE 16 R6l R61 5.5 7 EA
103 0070747 WIRE 16 R6l R61 3 1 EA
104 0070753 WIRE 16 R6| R61 12 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:10 UTC 2021

373




theglatform

PLATFORM CONTROL BOX ASSEMBLY PG A46JE-04-000159 AND AFTER

ELECTRICAL

A46JE PARTS MANUAL Mon Feb 08 04:12:10 UTC 2021 374



theglatform

PLATFORM CONTROL BOX ASSEMBLY PG A46JE-04-000159 AND AFTER

BOX BACK BOX LID
\@ -

A

)

A H PLATF CW/TCW

H RALSE/LOWER E-POWER

LIGHT

: *o i

BOX FRONT BOX BOTTOM

A46JE PARTS MANUAL Mon Feb 08 04:12:11 UTC 2021 375



theglatform

oood oooad 00 oo UuoM
- 0260808 H PLATF CONT BOX ASSY PG CE 1 EA
E/DRIVE AFTER S/N A46JE-01-
000159
1 13847-996 RECEPTACLE FLANGE HD10-9- |1 EA
96P 9 WAY
2 056066-003 NUT NYLOCK M3 DIN 985 zZP 4 EA
68801-000 WELDMENT HAND SUPPORT EA
0260814 WLDMT PLATF PG CONTROL 1 EA
BOX
5 0260860 RHEOSTAT ASSY PG 1 EA
6 0260863 PLACARD PLATF CONT BOX 1 EA
7 0260894 PLACARD FRONT BLANK PLAT |1 EA
BOX
8 3028810 PUSH/PULL EMERGENCY STOP |1 EA
480652 ALARM97DBA DUAL TONE 1 EA
12/24V
10 970049 BLT HEXHD .250-20 1.00 GR5- |2 EA
GRADE 5 PLT-SAME AS 970189
11 974449 SCR RDH 8-32 .750 4 EA
12 974659 SCR RDH MACH 10-24 .500 4 EA
13 975089 SCR RDH MACH .25-20 .75 4 EA
14 986019 WSHR FLAT .250 2 EA
15 3020013 Switch, Toggle - Honeywell INTI- | 1 EA
2
16 3020016 Switch, Toggle - Honeywell INTI- | 7 EA
7
17 3020080 TOGGLE SWITCH 3 EA
18 3028843 RHEOSTAT KNOB 1 EA
19 3028860 JOYSTICK SINGLE AXIS 1 EA
W/ROCKER PG CONTROL
20 3069524 LIGHT RED LED 12V 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:11 UTC 2021

376




theglatform

oooo goon HEN g uoM
21 3070034 BATTERY INDICATOR 1 EA
22 3220089 DEUTSCH 4-PIN BLKHD CON 1 EA

DTPO4--4P-LO12
23 5560004 NUT LKG .250-20 4 EA
24 5560034 NUT LKG 10-24 4 EA
25 5560198 NUT HEX LKG 8-32 4 EA
26 5563269 SBHCS M3 X .5 X 12 GR 10.9 4 EA
BLK FINISH
27 5569711 GROMMET .438ID 1 EA
.688DIAX.125GRV
28 67893-001 DIN RAIL 4 in LG 1 EA
29 67660-006 END BLOCK TERMINAL 2 EA
30 68698-004 END CAP TERMINAL BLOCK 1 EA
31 68698-001 BLOCK TERMINAL TAN 4 EA
32 68773-002 TWO PIN WEDGE 2 EA
33 68698-002 BLOCK TERMINAL BLUE 1 EA
101 0260815 HARNESS INTERNAL PG PLATF |1 EA
BOX
102 0070730 WIRE 16 R61 R61 5.5 EA
103 0070747 WIRE 16 R61 R61 3 EA
104 0070753 WIRE 16 R61 R61 12 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:11 UTC 2021

377




theglatform

HARNESS INTERNAL PLATFORM BOX PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-
010860

ELECTRICAL

=
)
=
>
® ® @) @ By e i
o o ] &
EE gi ©) §§ E; E; (1) Ed (O 8 (4 g REF "z REF &
] a a El 2 2 a 1 T I
L I 1 I i : I I — Il TRl
b R o] 5 e G MG
2 [l
A 5 ) [ er ] — [ eeie PG * ] .| % E:._T‘.ﬁ%
] e e e ] e Eeere) s B ]
3 | = | B | wma | [z | & g TS T 2 | 92 | e e I ECE TR [® Jow| @ | 2a T | &
T E © | EC 3 | 10 3 £ f— £ N ) = T - | D T | v |
o Cad T 3 e |- A @Al | ® 2 ) & | m
A e AR [E(=|n = 3
R L TN Y CAMH AND CAML TO
a 15 b 18 - BE TWISTED PAIR.
& | e ® | %

A46JE PARTS MANUAL Mon Feb 08 04:12:11 UTC 2021 378



theglatform

HARNESS INTERNAL PLATFORM BOX PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-
010860

TO LOCATION B

LOCATION C

TO LOCATION A

A46JE PARTS MANUAL Mon Feb 08 04:12:11 UTC 2021 379



theglatform

HARNESS INTERNAL PLATFORM BOX PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-

010860

m_aomcw H_BOUMGGW _RIERHF _RIEERDUWN _BOOMEXI H_BOUMRET m- :’!- H_JIBDVWN H_PLATF RAISE H_FLATFLOW H_FLATFG‘N .ﬁﬂ EEE l ﬁ'ﬁ H_BOOM P _aoomxmu m-!:= - LIGHT
Ia‘wl‘:‘“llc:wlzrlIc:"lxllcfllzzlIcrl?:rllfwlﬁllcrl:llc:wl::lIc?'l"’:llc:"l?:l ITITIIC:WI‘:"“I :IH:H IC:MI:IIQ‘WI:"IIO:VI:?I‘
© ©O© 0O © O 0O 0O o O 0O ©0 o - © © g @O
S T I S S T S SO S R O e R B S i
& 4 & 4 & & s -
2 =] E.— E e B EE 1=
& L &3 b 48 £ @) EH] &2
&
e e e | [ | ] e e ] | ] | e e
0 g © © vy U U © o © 0O © 0O O ©
S S R T i R O S S S | O | R B I
L L 4 L & i
B B B B B B
&2 & & g8 L £
A46JE PARTS MANUAL Mon Feb 08 04:12:11 UTC 2021 380



theglatform

HARNESS INTERNAL PLATFORM BOX PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-

010860
WIRE DEVICE LEFT DEVICE RIGHT
CIRCUIT| AWG |COLOR| CONN TERM CONN TERM
5 16 WHT RT-3 ITEM 5 RANGE-1 ITEM 7
2C 16 WHT RT-2 ITEM 5 E-STOP-1 ITEM 10
4C 16 WHT RT-1 ITEM 5 PP14-5 ITEM 5
169 16 WHT RT-5 ITEM 5 PP14-9 ITEM 5
155C 16 WHT RT-8 ITEM 5 PP14-8 ITEM 5
73B 16 WHT PP5-1 ITEM 5 ALARM-1 ITEM 8
214 16 WHT PP5-2 ITEM 5 LIGHT-1 ITEM 9
1D 16 RED PP5-3 ITEM 5 J4-H ITEM 6
3 16 BLK PP5-7 ITEM 5 J4-E ITEM &
3 16 BLK PP6-6 ITEM 5 T1 NOTE 5
PP7-1 16 WHT PP7-1 ITEM5 |BOOCM SPEED-1 ITEM 5
PP7-5 16 WHT PP7-5 ITEM5 |BOOM SPEED-Z ITEMS5
3 16 BLK PP7-6 ITEMS |BOOM SPEED-3 ITEMS
CANH 16 WHT PP11-1 ITEM 5 J4-A ITEM 6
CANL 16 WHT PP11-2 ITEM 5 Ja-B ITEM 6
13 16 WHT PP14-1 ITEM 5 | PLATF RAISE-1 ITEM 7
12 16 WHT PP14-2 ITEM 5 PLATF LOW-1 ITEM 7
34 16 WHT PP14-3 ITEM & RANGE-1 ITEM 7
9 16 WHT PP14-7 ITEM 5 J6-3 ITEM 14
22B 16 WHT PP15-1 ITEM 5 BOOM UP-1 ITEM 7
21B 16 WHT PP15-2 ITEM5 |BOCM DOWN-1 ITEM 7
22A 16 WHT PP15-3 ITEM 5 RISER UP-1 ITEM 7
21A 16 WHT PP15-4 ITEM5 |RISER DOWN-1 ITEM 7
22C 18 WHT PP15-5 ITEM 5 JIB UP-1 ITEM 7
21C 16 WHT PP15-6 ITEM 5 JIB DOWN-1 ITEM 7
14 16 WHT PP15-7 ITEM 5 BOOM EXT-1 ITEM 7
15 16 WHT PP15-8 ITEM 5 BOOM RET-1 ITEM 7
24 16 WHT PP15-9 ITEM 5 BOOM CW-1 ITEM 7
23 16 WHT PP15-10 ITEM 5 BOOM CCW-1 ITEM 7
26 16 WHT PP15-11 ITEM 5 PLATF CW-1 ITEM 7
27 16 WHT PP15-12 ITEM 5 PLATF CCWW-1 ITEM 7
29 16 WHT PP15-13 ITEM 5 HORN-1 ITEM 7
BA 16 WHT PP15-14 ITEM 5 E-POWER-1 ITEM 7
2 16 WHT J4-D ITEM & E-STOP-1 ITEM 10
6 16 WHT J4-F ITEM 6 E-POWER-1 ITEM 7
2A 16 WHT J4-G ITEM 6 RANGE-1 ITEM 7
82A 16 WHT J4-J ITEM 6 J6-4 ITEM 14
2B 16 WHT J6-1 ITEM 14 HORN-1 ITEM 7
83 16 WHT J6-2 ITEM 14 BCI-1 ITEM 9
16 BLK ALARM-1 ITEM 8 T1 NCTE 5
16 WHT T2 NOTE 5 GUARD-1 ITEM 7
9A 16 WHT PP14-11 ITEM 5 GUARD-1 ITEM 7
3 16 BLK T1 NOTE 5 BCI-1 ITEM 9
3 16 BLK T1 NOTE 5 LIGHT-1 ITEM 9
COMMON 16 WHT T2 NOTE 5 E-STOP-1 ITEM 10
COMMON 18 WHT T2 NOTE 5 HORN-1 ITEM 7
PP14-10| 16 WHT PP14-10 ITEM 5 T3 NCTE 5

A46JE PARTS MANUAL

Mon Feb 08 04:12:12 UTC 2021

381



theglatform

oooo goon HEN g uoM
- 0260815 G HARNESS INTERNAL PG PLATF EA
BOX CE AFTER A46JE-01-
010860
- 0260815G HARNESS INTERNAL PG PLATF EA
BOX CE AFTER A46JE-01-
010860
1 3220199 CONNECTOR AMP 3 PIN 1 EA
2 3220183 CONNECTOR AMP 6 PIN PLUG 3 EA
3 3220146 CONNECTOR AMP 1 EA
4 3220142 CONNECTOR AMP 15 PIN PLUG | 2 EA
) 3049986 AMP SOCKET CONTACT 39 EA
6 3040341 PIN CONTACT SIZE 16 16/18 8 EA
GA-
7 3044158 TERM R6I 23 EA
3044158 TERM R6I EA
9 3040083 TERM FEM250FI 16/14 4 EA
10 960359 TERM SPADEGI 18-14 GA EA
11 3011601 WIRE 16GA SINGLE A/R EA
CONDUCTOR BLK
12 3011641 WIRE 16GA SINGLE A/R EA
CONDUCTOR WHT
13 3011661 WIRE 16GA SINGLE A/R EA
CONDUCTOR RED
14 3220249 WIRE SEAL, 3 POS 2 EA
15 3220257 WIRE SEAL 6 POS 3 EA
16 3220253 WIRE SEAL, 9 POS 1 EA
17 3220259 WIRE SEAL 15 POS 2 EA
18 3040649 PIN CONTACT -12 DEUTSCH 4 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:12 UTC 2021

382




theglatform

HARNESS PLATFORM CONTROL PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND

AFTER
ELECTRICAL
FOE
~— |
B 561_6/1 o
-]
N2 J4
CAV | CKT [COLOR| cAV | ckT |coLor CAV | CKT |COLOR| cAav | ckT |coLor
1 [CANH| YW | 7 2A  |ORNG A [CANH| YLW | F 6 |BLUE
2 [CANL[GRN | 8 1D | RED B [CANL | GRN | G 2A | ORNG
3 [SHIELD 9 82A | BMW c H 1D | RED
4 2 | WHT | 10 - D WHT | 82A | BMW
5 3 [ BLK | 44 - - E BLK
6 6 |BLUE | 12 - -

A46JE PARTS MANUAL

Mon Feb 08 04:12:12 UTC 2021

383



theglatform

oooo goon HEN g uoM
- 0261003 A HARNESS PLATFOR CONTROL EA
PG CE AFTER A46JE-01-010860
1 3049813 CONNECTOR 12-PIN PLUG 1 EA
2 3049814 LOCK WEDGE 12-PIN DEUTSCH |1 EA
PLUG
13849-996 CONNECTOR 1 EA
3040342 SOCKET CONTACT SIZE 16 18 EA
16/18GA
) 13853-03 SEAL PIN DT #16 3 EA
3014761 SHIELDED CABLE 18/9 & 20/2 | 56.5 EA
7 3049818 HEAT SHRINK WRAP 1in X3in |1 EA
8 3220272 BACK SHELL 1 EA
3220273 COMPRESSION NUT 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:12 UTC 2021

384




theglatform

HARNESS INTERNAL UPPER CONTROL BOX PG A46JRT-04-000361 AND AFTER

ELECTRICAL

r
5
)
3
(=]
»

@) g
B B P @ B 8| et et
! L I 1 T
3 Kl r - | Tt
ot 5 T © ©
= Mnrm = [= wwm — = mnm — - MP’VW WI "."n::; - Mm:m — E MFPI:‘N — EFHW? W“W ﬁ:g. %-mﬂé
S e A e B e CEe e B s
N S T = | [ X I ) EN 2 T N 3 |
A ' MY D) s OO T
oo oo 00 HRN UoOM
- 0260815 G HARNESS INTERNAL PG PLATF EA
BOX CE AFTER A46JE-01-
010860
1 3220199 CONNECTOR AMP 3 PIN 1 EA
3220183 CONNECTOR AMP 6 PIN PLUG 3 EA
3 3220146 CONNECTOR AMP 1 EA

A46JE PARTS MANUAL Mon Feb 08 04:12:12 UTC 2021 385



theglatform

HARNESS INTERNAL UPPER CONTROL BOX PG A46JRT-04-000361 AND AFTER

oooo goon g g uoM
3220142 CONNECTOR AMP 15 PIN PLUG | 2 EA
3049986 AMP SOCKET CONTACT 39 EA
3040341 ZLI\\I CONTACT SIZE 16 16/18 8 EA
3044158 TERM R6I 23 EA
8 3044158 TERM R6I 2 EA
3040083 TERM FEM250FI 16/14 4 EA
10 960359 TERM SPADEGI 18-14 GA 3 EA
11 3011601 WIRE 16GA SINGLE A/R EA
CONDUCTOR BLK
12 3011641 WIRE 16GA SINGLE A/R EA
CONDUCTOR WHT
13 3011661 WIRE 16GA SINGLE A/R EA
CONDUCTOR RED
14 3220249 WIRE SEAL, 3 POS 2 EA
15 3220257 WIRE SEAL 6 POS 3 EA
16 3220253 WIRE SEAL, 9 POS 1 EA
17 3220259 WIRE SEAL 15 POS 2 EA
18 3040649 PIN CONTACT -12 DEUTSCH 4 EA

A46JE PARTS MANUAL Mon Feb 08 04:12:12 UTC 2021 386




theglatform

JOYSTICK SINGLE AXIS WITH ROCKER PG CONTROL

ELECTRICAL

NOTES:

2.50v +0.15v IN CENTER

1. FROGRAM HALL SFME0RS FOR THE FOLLOWING
CUTPFUTS WITH 5.00v INFUT;
0.59v £0.15v IN "B DIRECTION

4.80v £0.15v IN “A° DIRECTION

FiN_ | GOLOR | AWG FUNCTION
1| BRN | 20 A/8 OUT
2 | — | -- N/C
3 [ — | - N/C
¢« | ORN | 20 POWER JOVSTICK CONNECTOR:
5 _— —_— H_l/c @ @ @ @ CONNECTOR I:CI AWG CONTACTS | 24 AWG CONTACTS
& GRN 20 GND () @ @ @ 05326 | 05.372 05.413
7 — | - N/C p
1% |@00d
o | YEL | 24 | ROCKER C"
0 | _wio 74| ROCKER D"
M — | — N/C
12 | RED | 24 | ROCKER COM
A
=
S=A §3 {ouT)
§ S §—°
-+
— TOP o |lw
= DRECTION Eﬁ
— ;]
— - b
9 | {GND)
[ SPRING RETURN | ga &
e
FEs &
2r |5
3 POS. WOMENTARY 28 AL
0 ROCKER WITH BOOT 8 [
) =
B8

A46JE PARTS MANUAL

Mon Feb 08 04:12:12 UTC 2021

387



theglatform

oooo goon HEN g uoM

- 3028860 C JOYSTICK SINGLE AXIS WITH 1 EA
ROCKER PG CONTROL

1 3028861 BOOT, DROP IN MTG, CS3 1 EA
86MM SQ B15.101.6610 RO

2 3028862 BUSHING, BOOT, BRASS 11MM 1 EA
CS3 A15.1016686 REV

3 3028863 MICROSWITCH, BH & RH 1 EA
HANDLE D3V-16G-1A26K-19

4 3028864 MICROSWITCH ASSEMBLY BH & | 1 EA
RH A25.1018114 ROO

) 3028865 ACTUATOR, BH HANDLE ++ G4 |1 EA
05

6 3028866 RING, RETAINING, BOOT, BH, 1 EA
CS3 A15.101.6287 R4

3049993 CONNECTOR 1 EA
8 3049986 AMP SOCKET CONTACT 12 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:12 UTC 2021

388




theglatform

PLATFORM AC POWER ANSI INSTALLATION

ELECTRICAL
| - - & '.. B ) A2
® 2,
@ o]
()
0 ©
ON - 2 8.
\* O)
(@) NN
T 2)
= 6 D
\,__/ -
il |3\
oogongd oogod oogd 00 UuoM
- 0260500 C PLATFORM AC ASSEMBLY EA
INSTALLATION US
1 0071582 JUMPER WIRE 1 EA
2 0074979 Enclosure 1 EA
3 0162060-5 PLATE OUTLET BOX MTG 1 EA
4 3040252 Circuit Breaker 15AMP 1 EA
5 3040624 Recepticle Outlet 20AMP 1 EA
6 3040625 Enclosure Face 1 EA
7 056069-008 WASHER, STEELFLATWASHER 4 EA
DIN12M8 FLAT WASHER DIN
125
8 056066-008 NUT NYLOCKNUT DIN985 M8 2 EA
8.0 ZP
9 058492-020 Bolt HexSetScrew DIN933 M8 x |2 EA
2
10 5569978 SCR HEXHD 8-32 .375 THD 4 EA
CUTTING

A46JE PARTS MANUAL

Mon Feb 08 04:12:13 UTC 2021

389




theglatform

PLATFORM AC POWER ANSI INSTALLATION

goon goog g ud uoM
12 3040110 NUT LKG HUB .750 SAMEAS EA
962129
13 3040116 CONN .75 .500-.625 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:13 UTC 2021

390




theglatform

HARNESS POWER TO PLATFORM ASSEMBLY

ELECTRICAL

105°'-0*

ADD SHRINK TUBE e
AR (5) ARPemue U
cav WIRE CAY WIRE ?'ITLiu MULTI PUIN CONNECTORS SHALL BE GREASED INTERNALLY
1 YELLOW 7 BLUE ET- P-’\I?/\(zua’?\lgﬁ CONNECTORS SHALL BE INDIVIDUALLY BAGGED
2 GREEN a ORANGE T0 HELP KEEP CLEAN
SHIELD 9 |YLLW/BLK
5 srown |11 [LuE/Bik
oo oo 0 O 0o UoM
- 0113742 C HARNESS POWER TO EA
PLATFORM
1 3014761 SHIELDED CABLE 18/9 & 20/2 105 EA
2 3049813 CONNECTOR 12-PIN PLUG 2 EA
3 3049814 LOCK WEDGE 12-PIN DEUTSCH |2 EA
PLUG
4 3040342 SOCKET CONTACT SIZE 16 24 EA
16/18GA
5 3220281 BOOT 12 PIN DEUTSCH 2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:13 UTC 2021

391




theglatform

PLATFORM FOOT SWITCH ASSEMBLY

ELECTRICAL

5
| —— O
C 0) (NC
C s)
2| |o| |«
O 2
3
/ 4
1
Foot switch wiring shown for
Linemaster switch
N
- :
—1
/

Foot switch wiring shown for
Square D switch

A46JE PARTS MANUAL Mon Feb 08 04:12:13 UTC 2021 392



theglatform

oooo goon g g uoM
- 0071800 H PLATFORM FOOT SWITCH EA
ASSEMBLY
1 3020021 Foot Switch EA
* 3020037 REPLACEMENT SWITCH, EA
SQUARE D SWITCH, 4 POLE
* 3020038 REPLACEMENT SWITCH, EA
LINEMASTER SWITCH
0070596 WIRE ASSY FOOT SWITCH EA
3040116 CONN .75 .500-.625 EA
3040110 NUT LKG HUB .750 SAMEAS EA
962129
5 0070967 CORROSION INHIBITOR STICK- EA
BACK
6 0060373 JUMPER SWITCH TERMINAL EA
STRAP

A46JE PARTS MANUAL

Mon Feb 08 04:12:13 UTC 2021

393




theglatform

WIRE HARNESS E-DRIVE FOOT SWITCH

ELECTRICAL

NOTES:

1. PERMANENTLY LABEL DEUTSCH
CONNECTOR AS: J6

'PIN # WIRE #| COLOR

T
DESCRIPTION !
| .-

{LOCATION B PIGTAIL B | i
° TERMINALS | LENGTHS ' TERMINALS | LENGTHS ' LENGTH

LOCATION A PIGTAIL A

2. PERMANENTLY LABEL WIRE #'S 1] E8 [WHRE JPLTFPWR(12V) — J . MEMS5 T 8s0 T \
AT LOCATION B. 277 89 "BLACK|FTSWSIGNAL@8V) ' MEMS1.2 ... " MEMS™ " 350 ' g0
37| "9 I'GREEN|PWRTOPLTFCTR | AND3 I UMEM S asi | !
3. STRIP WIRES BACK .38 AND 4 | 82A , RED |PLTFPWR{4BV) . | . MEME | 450 |
SOLDER -
goog goog g gud UOM
- 0260142 D WIRE HARNESS E-DRIVE FOOT EA
SWITCH
1 3220108 CONNECTOR 4-PIN 12GA PLUG |1 EA
2 3220109 WEDGE LOCK 4-PIN EA
3 3040650 SOCKET CONTACT -12 4 EA
DEUTSCH-DEU
4 3011204 CABLE 12GA/3 CONDUCTOR A/R EA
WIRE
) 3044853 TERM R8I 12/10 4 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:14 UTC 2021

394




theglatform

PLATFORM OVERLOAD MODULE WIRING HARNESS

ELECTRICAL

J30 — Location
Upper Control Panel j J30

Connector J30 Pin ID

P2

[

J2 and J3 — Location

Platform Overload Module

P3

[

Connector P2 Pin ID

Pin # Wire # Description Pin # Wire # Description

1 1D AUX POWER 1 - -

2 3 GROUND 2 - -

3 170 HI RANGE 3 - -

4 213 FAILSAFE OUTPUT 4 - -

5 214 OVERLOAD LAMP 5 - -

8 29 HORN 6 - -

7 - - 7 - -

8 - - 8 - -
g - -
10 170 HI RANGE
11 3 GROUND
12 1D AUX POWER

Connector P3 Pin ID
Pin # Wire # Description

9 - -
2 29 HORN
3 214 OVERLOAD LAMP
4 213 FAILSAFE OQUTPUT
5 - -
6 - -

A46JE PARTS MANUAL

Mon Feb 08 04:12:14 UTC 2021

395



theglatform

goog goog

g

ud

uoM

1 0260210 B

PLATFORM OVERLOAD
MODULE WIRING HARNESS

EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:14 UTC 2021

396




theglatform

PLATFORM OVERLOAD SYSTEM AT LOWER CONTROLS

ELECTRICAL

7
\/ /./ Overload Fault Detection

: QOverload Fault Detection Connections
Lower Control Panel — Inside

Wire # Color Function
3/J3 BLACK GROUND
21310219 WHITE CONTROL
ONTROL Cr=2 28B/J9 RED INFUT
FAULT DETECTOR 28C/J9B RED/WHITE OUTPUT
TERLDICE |7 a E T ! :
I i‘ o | o
i) ! 2 E
m "
g {n]
-
Q
=
m
)
k.6
3 |’ ]
3 83

Overload Fault Detection Wiring — Lower Control Panel

A46JE PARTS MANUAL Mon Feb 08 04:12:14 UTC 2021 397



theglatform

goon goog g ud uoM
- AB46EUCPOS PLATFORM OVERLOAD SYSTEM EA
AT UPPER CONTROLS
1 3220096 OVERLOAD FAULT DETECTION EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:14 UTC 2021

398




theglatform

PLATFORM OVERLOAD SYSTEM AT UPPER CONTROLS

ELECTRICAL

Overload Control Connections

Cable Function

Platform Overload Sensor
Mounted between platform
mounting bracket and rotator.

P1 DIAGNOSTICS

P2 INFUT

P3 OuUTPUT

P5 OVERLOAD SENSOR

Overload Fault Detection Connections

Wire # Color Function
% 3 BLACK GROUND
- ISR (B 213 WHITE CONTROL
[ Y Y o I A | 9 RED INFUT
1= [ 1 & g RED/MWHITE QUTPUT
T
HppenControl Panel — Inside
—A— Overload Fault Detection
| BTN TS TS TS i Hi
:‘; uB _;; _]n B ] ,L 2o — 3_61
Ll n.e 3 s Tom 4.2
El

CROUMD  CONTROL

FAULT DETEC

ouUTPUT

TO=

IWPUT

Overload Fault Detection Wiring — Upper Control Panel

A46JE PARTS MANUAL Mon Feb 08 04:12:14 UTC 2021

399



theglatform

o000 oooo 00 0o UuoM

- AB46EUCPOS PLATFORM OVERLOAD SYSTEM EA
AT UPPER CONTROLS

1 116347-000 OVERLOAD CONTROLLER EA
GP107

2 0260210 WIRE HARNESS, OVERLOAD EA
MODULE

3 116346-000 overload cell — CE ONLY BEFORE EA
SN 01-0004 (Not illustrated)

4 3220096 OVERLOAD FAULT DETECTION EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:14 UTC 2021

400




theglatform

TIRES FOAM FILLED NON-MARKING ELECTRIC

OPTIONS

NO IMAGE AVAILABLE

(BOM FOR REFERENCE ONLY)

oood oood 00 0o UuoM
* 0260153 A TIRES FOAM FILLED NON- EA
MARKING ELECTRIC
1 0073298 Decal, Foam Tyres EA
2 116351-003-1 LII\F/QIE/WHEEL ASSY FOAM FILL EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:15 UTC 2021

401




theplatform

TOW PACKAGE

OPTIONS

A |

A46JE PARTS MANUAL Mon Feb 08 04:12:15 UTC 2021 402



theglatform

TOW PACKAGE

A46JE PARTS MANUAL Mon Feb 08 04:12:15 UTC 2021 403



theglatform

TOW PACKAGE

/” ACKAGE VALVE
/

5064003
/FTE ROCR-85-65

s © {

o & 036

/:

50640

036706
{ FTG TEE

f
|

{ 5060505
/ [F18 nip
. f

5 &y {

!

oy > | RETURN LINE 'rJLI':;HI
30,0 | | |
O
O T~—gxisTiNG 30

b - Zl 374¢ pIPE 1
E Q) s o0 EXISTING
HOSE \

TG RDCR-65-43—

0070280
HOSE-4-45-45 235 B

SWWL RUN-B3-85 STL A

090402
/ HISE-6-65-63 108 100R2

0070639

NP MALEFIENTIEN STL HOSE-4-45-4S B 100R1

{
5036703 - | 5065705 A
AFT6 TEE SWVL RUN-45-45 § 7 | \_\FI[’. ADPTR STRTHD-6B-6S STLHPH
5065703
/ / PTG ADPTR STRTHD-68-45 STL
/ !
{ !
f i

|

64001 |
TG RDCR-65-45 / ]
/
/ !
\ / / \

3064001
P10 RDCR-68-45 W/0 NUT

_—

5036703 & i 037005 B
F 10 TEE SWVL RUN-45-48 $TL | T FTG ELBIDSWVL-6S-6S STI
i [ [
o H] |
- | I |
I
J
I
|

036105
FTG TEE STRTHD RUM-6B-65 5TL

I

\,

| | 010616
; / VALVE-HYDRAF
/ Lspes75
\ [ F16 ADPTR STRTHD-6B-65 STL-PH &

I _an
20280
\isf-z-as-ds EEETY
RETURN TO TANK

STEER CYLINDER

goog goog

g gd

UuoM

0260541 E
0260540
0111464
0152346

A W DN

0260538
2690001

7 0260536

TOW PACKAGE
DOUBLER 1
CHASSIS BRKT WELDMENT 1

TOW BAR WELDMENT UNO41 1
4X4

STEERING LUG 1

BUSHING, 1 INCH SPHERICAL 1
PLAIN

WELDMNT TIE ROD 1

EA
EA
EA
EA

EA
EA

EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:15 UTC 2021

404




theglatform

TOW PACKAGE
oooo goon HEN g uoM

8 0110943 WELDMENT PIN DRAG 1 EA

0111465 WLDMT TIE ROD 1 EA
10 0260539 GUSSET 1 EA
11 0421606 TOW BAR PIN 1 EA
12 0111520 ROTATION STOP 1 EA
13 5550005 CLP EXH 1.75 1 EA
14 0110833 DRAG LING PIN WLDMT 1 EA
15 0110836 CRADLE DRAG LINK 2 EA
16 5560668 BLT HEXHD .500-13 3.75 GR5 2 EA
17 986359 FLATWASHER 1/2" 2 EA
18 987139 WSHR LOCK .500 2 EA
19 984149 NUT, .500-13 2 EA
20 5561550 HAIRPIN COTTER, LEITZKE 3 EA

#2108
21 5580002 PIN SNAPPER 1 EA
22 0260542 SUPPORT WELDMENT 1 EA
23 0152354 BRACKET FLOAT VALVE 1 EA
24 6010616 FLOAT VALVE 1 EA
25 970029 BLT .25-20 .750 2 EA
26 5560004 NUT LKG .250-20 4 EA
27 986019 WSHR FLAT .250 2 EA
28 970169 BOLTHEXHD .250-20 2.00 GRS |2 EA
29 5065707 ELG ADPTR STRTHD-6B-6S STL- |3 EA
30 5065705 FTG ADPTR STRTHD-6B-4S STL EA
33 5064001 ADAPTER STRAIGHT TUBE 3 EA
REDUCER -6 JIC TO 4 JIC

Not Shown 5063905 FTG NUT -6S STL 3 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:15 UTC 2021

405




theglatform

TOW PACKAGE
0000 oooo 00 00 UOM

35 5230026 FTG RDCR-6S-4S W/O NUT 1 EA

36 0421613 DECAL TOWING INSTRUCTIONS | 1 EA

Not Shown | 0090760 DECAL STEERING FLOAT VALVE |1 EA
TOW PACKAGE

Not Shown | 0260474 CHASSIS ASSY, AB46JE A/R EA

39 0181466 DECAL TOP/BOTTOM 1 EA

50 0020280 g)OSE-4-4S-4S 235 (SEE PAGE |2 EA

Not Shown | 0020266 HOSE -6-6S-6S 24 2 EA

51 5036706 FTG TEE SWVL RUN-8S-8SSTL | 1 EA
(SEE PAGE 2)

Not Shown | 5031305 FTG TEE FEM PIPE -12N-12N 1 EA
STL

52 5064003 FTG RDCR-85-6S W/O NUT STL | 1 EA
(SEE PAGE 2)

53 5036703 FTG TEE SWVL RUN-4S-4SSTL |2 EA
(SEE PAGE 2)

Not Shown | 5036705 FTG TEE SWVL RUN-6S-6S STL |3 EA

Not Shown | 5035305 FTG ELBOOSTRTHD-6S-6SSTL |3 EA

54 5065705 FTG ADPTR STRTHD-6B-4S STL |3 EA

Not Shown | 5065707 I;'Il:IG ADPTR STRTHD-6B-6S STL- | 2 EA

55 0070839 HOSE -4-4S-4S 8 100R1 (SEE |1 EA
PAGE 2)

56 0090402 HOSE-6-65-6S 108 100R2 (SEE |1 EA

PAGE 2)

A46JE PARTS MANUAL

Mon Feb 08 04:12:15 UTC 2021

406




theglatform

AMBER BEACON LIGHT

OPTIONS

i e
ERERERN goon HEN g UOM

- 0260259 E OPTION BEACON LIGHT AB46 EA

1 515417-000 BRACKET, BEACON EA

2 514404-000 BEACON WITH GUARD ANBER EA
FLASHING

3 512630-012 HHCS M6X1X12 G10.9 ISO EA
4017

4 056069-006 WSHR STEELFLATWSHE M6 EA
DIN125A

) 0260429 WIRING HARNESS, AMBER EA
BEACON

- 3040341 PIN CONTACT SIZE 16 16/18 EA
GA-

A46JE PARTS MANUAL

Mon Feb 08 04:12:16 UTC 2021

407




theglatform

AMBER BEACON LIGHT

goon goog g ud uoM
- 3049804 CONNECTOR 2-PIN DEUTSCH 2 EA
RECEP
- 3049808 LOCK WEDGE 2-PIN DEUTSCH 2 EA
RECEP
6 3220158 HEAT SHRINK WRAP 3/16 DIA | 6" EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:16 UTC 2021

408




theglatform

BEACON LIGHT A46 JULY 2019 AND AFTER

OPTIONS

Elil]lii'

Jo—
! )
i D -
A P e
o i X
5
. =3
T

NOTES:
1. FASTEN HARNESS (ITEM#1) TO EXISTING HOSE BUNDLES
AND SECURE UNDER RISER ARM REST PADS

SACK OF GROUND
/conmm BO

409

A46JE PARTS MANUAL Mon Feb 08 04:12:16 UTC 2021



theglatform

oot gogg HREN U UOM

- 0260259 F BEACON LIGHT A46 JULY 2019 EA
AND AFTER

1 515417-000-3 BRACKET, BEACON EA

2 512630-012 HHCS M6X1X12 G10.9 I1SO EA
4017

3 056069-006 WSHR STEELFLATWSHE M6 6 EA
DIN125A

4 0260429 WIRING HARNESS, AMBER 1 EA
BEACON

Not Shown - Base Assembly - EA

6 515611-000 BEACON ASSY AMBER 2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:16 UTC 2021

410




theglatform

AMBER BEACON WIRING HARNESS

OPTIONS
5) X238
[47] |.
000 =1, (2)3
'| ’?‘ ’?l 1
J24 — Location 40
Lower Control Panel — Amber Beacon
ooono ooond 0o 00 UuoM

- 0260429 C WIRING HARNESS, AMBER 1 EA
BEACON

1 3049803 CONNECTOR 2-PIN DEUTSCH 3 EA
PLUG

2 3049807 LOCK WEDGE 2-PIN DEUTSCH 3 EA
PLUG

3 3040342 SOCKET CONTACT SIZE 16 6 EA
16/18GA

4 3011802 CABLE 18GA/2 CONDUCTOR A/R EA
WIRE 18/2 TYPE SJOBLACK
JACKETCABL

5 3011802 CABLE 18GA/2 CONDUCTOR A/R EA
WIRE 18/2 TYPE SJOBLACK
JACKETCABL

A46JE PARTS MANUAL

Mon Feb 08 04:12:16 UTC 2021

411




theglatform

LIGHT PACKAGE

OPTIONS

Reference Driving
Light Option
0180127

NN ||ﬁ-]'|_

Reference Upper Controls
Courtesy Light Option
0072012

1 f.'p"r Eﬁdﬂﬂﬁﬂéﬁ{ﬁ.ﬂu._ —

Reference Platform

= I".

o\ \ _ 0080768

o

e . )
P e R Work Light Option

Reference Driving
Light Option
0180127

A46JE PARTS MANUAL Mon Feb 08 04:12:16 UTC 2021 412



theglatform

RED REAR

goon goog g ud uoM
- A26019A B LIGHT PACKAGE EA
1 0072012 PLATF BOX COURTESY LIGHT EA
2 0080768 OPT PLATF WORK LIGHTS EA
3 0260593 OPTION DRIVING LIGHTS WITH EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:16 UTC 2021

413




theglatform

HEADLIGHT TAIL LIGHT WORK LIGHT PG

OPTIONS
% A ;@ ;{‘5 | \?\?\"\\ :
@ ~ ©
b a N | i \\\\\
(\ . o [{‘n - ™ ke { :
A g AN
)X DA
R :
h 8 © ©e0
: " 80 6.0 116
oo oo 0 O 0o UoM
- A26035A A HEADLIGHT TAIL LIGHT WORK EA
LIGHT PG

2 0260719 BRKT LIGHT C/W 2 EA
3 987179 WSHR LOCK .750 2 EA
4 971339 BLT HEXHD .750-10 X 250 GRS | 2 EA
5 0260721 LED OVAL LIGHT ASSY 4 EA
6 0260722 LED TAIL LIGHT ASSY 2 EA
7 5560649 SCR TRHD #10-24 1.00 6 EA
8 5560034 NUT LKG 10-24 6 EA
9 0260717 LIGHT MNT WLDMT 2 EA
10 0100555 CLAMP 2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:17 UTC 2021

414




theglatform

HEADLIGHT TAIL LIGHT WORK LIGHT PG

Ooodn oo 0 O RN UuoM
11 970519 ﬁAl_IIDSCREW 3/8-16 X 2-1/4"LG |2 EA
12 970279 BLT HEXHD .313-18 1.50 GR5 2 EA
13 5560031 NUT HEX LKG .313-18 4 EA
14 970009 Capscrew 1/4-20 x 1/2 inch lon |7 EA
15 5560033 .375-16UNC HEX LOCK NUT 2 EA
16 5093019 CLP CUSH .375 VINYL COATED |7 EA
17 986019 WSHR FLAT .250 Ve EA
18 987099 WSHR LOCK .250 7 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:17 UTC 2021

415




theglatform

HEADLIGHT TAIL LIGHT WORK LIGHT PG WIRING

OPTIONS
® o @ O [@] O o 0 g~
o
A ¥
THTRSES .
é I © b
ogdogno goond 00 04 UOM

- A26035AA-2 HEADLIGHT TAIL LIGHT WORK EA
LIGHT PG WIRING

1 0260721 LED OVAL LIGHT ASSY REF EA

2 0260722 LED TAIL LIGHT ASSY REF EA

3 0260898 WIRE HARNESS PLATF WORK 1 EA
LIGHTS

4 0260897 WIRE HARNESS DRIVE/TAIL 1 EA
LIGHTS

5 0181376 DECAL 1 EA

6 0421477 WIRE 16 R61 NONE 14 3 EA

7 3049986 AMP SOCKET CONTACT 1 EA

8 3040115 CONN .500 .375-.500 2 EA

A46JE PARTS MANUAL Mon Feb 08 04:12:17 UTC 2021 416




theglatform

HEADLIGHT TAIL LIGHT WORK LIGHT PG WIRING

goon goon g g uoM
9 3040070 NUT LKG HUB .500 APPLETON: |2 EA
P/N BL50 REG 801
10 0072012 PLATF BOX COURTESY LIGHT 1 EA
11 0181376 DECAL 1 EA
12 3020013 2 EA

Switch, Toggle - Honeywell INTI-
2

A46JE PARTS MANUAL

Mon Feb 08 04:12:17 UTC 2021

417




theglatform

HALOGEN DRIVING LIGHTS WITH RED REAR LIGHTS MAY 2013 ABD AFTER

OPTIONS
[y T N
I : W e : ELS
. ST E Rl
: I___ ____“J [ CUT HOLE fu|mn
e iy 7. i :\
0180127 E
oo oo 0 O 0o UoM
- 0180127 E HALOGEN DRIVING LIGHTS EA
WITH RED REAR LIGHTS MAY
2013 AND AFTER
1 3067619 HALOGEN FLOOD LIGHT 2 EA
- 3069528 LED WORK LIGHTS 2 EA
2 3060017 TURN SIGNAL LIGHT 2 EA
- 3069533 LIGHT RED LED 12V STOP-TAIL |2 EA
3 3020013 Switch, Toggle - Honeywell INTI- | 1 EA
2
4 3011601 WIRE 16GA SINGLE 30 FT EA
CONDUCTOR BLK
5 3040083 TERM FEM250FI 16/14 5 EA
A46JE PARTS MANUAL Mon Feb 08 04:12:17 UTC 2021 418




theglatform

HALOGEN DRIVING LIGHTS WITH RED REAR LIGHTS MAY 2013 ABD AFTER

oooo goon 00 go UuoM
6 3040082 TERM MALE250FI 16/14 4 EA
7 5093019 CLP CUSH .375 VINYL COATED |10 EA
8 3040068 CIRCUIT BREAKER 20 AMP EA
9 PNNA M SCREW 10-24 X1 LG PANHD | 8 EA
PLTD
10 PNNA NUT 10-24 ESNA 9 EA
11 0181376 DECAL EA
12 5569003 GROMMET .188ID 2 EA
.313DIAX.125GRV
13 3040469 RELAY SPDT 12V 30AMP SONG |1 EA
14 PNNA M SCREW 10-24 X 1/2 LG 1 EA
TRUSS HD PLTD
15 3044599 TERM FEM2501 22/18 EA
16 3044161 TERM R10I 16/14 4 EA
17 3044142 'II:'ERM, 250 TAB 12/10, MALE EA
18 0181031 WIRE 12 R10 FEM250FI 11 1 EA
19 0073057 WIRE 12R10l FEM250FI 5.5 2 EA
20 0181187 JUMPER WIRE 1 EA
21 0073250 WIRE 18 R10l FEM 1881 17 2 EA
DIO
22 0073781 WIRE 16 R10Il R61 6 1 EA
23 3090019 TUBE FLEXGARD .250 ID 30 FT EA
24 PNNA CAPSCREW 1/4-20 X 3/4 LG HH | 10 EA
GRS
25 PNNA WASHER 1/4 FLAT 10 EA
26 PNNA NUT 1/4-20 ESNA 10 EA
27 3044852 TERM R61 12/10 1 EA
28 3220079 TERM FEM1881 12/10GA 3 EA
29 0152564 WIRE 12 R61 REM250FI 19 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:17 UTC 2021

419




theglatform

HALOGEN DRIVING LIGHTS WITH RED REAR LIGHTS MAY 2013 ABD AFTER

goon goon g g uoM
30 0182278 DECAL LIGHTS CIRCUIT EA
BREAKER
31 3040065 TERM FEM250FI 12/10 FULLY EA
INSU

A46JE PARTS MANUAL

Mon Feb 08 04:12:17 UTC 2021

420




theglatform

DRIVE LIGHTS PG ANSI A46JE-04-000159 AND AFTER AND CE A46JE-01-010860 AND AFTER

OPTIONS

NO IMAGE AVAILABLE

(BOM FOR REFERENCE ONLY)

gooo goog gd gd UOM
- 0260900 DRIVE LIGHTS PG EA
1 0181376 DECAL 1 EA
2 0260719-8 BRKT LIGHT C/W 2 EA
3 0260721 LED OVAL LIGHT ASSY 2 EA
4 0260722 LED TAIL LIGHT ASSY 2 EA
) 0260897 WIRE HARNESS DRIVE/TAIL 1 EA
LIGHTS
6 0421477 WIRE 16 R61 NONE 14 3 EA
7 3020013 gwitch, Toggle - Honeywell INTI- | 1 EA
8 3040070 NUT LKG HUB .500 APPLETON: |1 EA
P/N BL50 REG 801
9 3040115 CONN .500 .375-.500 1 EA
10 3049986 AMP SOCKET CONTACT 1 EA
11 5560034 NUT LKG 10-24 6 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:18 UTC 2021

421




theglatform

DRIVE LIGHTS PG ANSI A46JE-04-000159 AND AFTER AND CE A46JE-01-010860 AND AFTER

Ooodn gogg HREN U UOM
12 5560649 SCR TRHD #10-24 1.00 6 EA
13 970009 Capscrew 1/4-20 x 1/2 inchlon |7 EA
14 971339 BLT HEXHD .750-10 X 2.50 GRS | 2 EA
15 986019 WSHR FLAT .250 7 EA
16 987099 WSHR LOCK .250 7 EA
17 987179 WSHR LOCK .750 2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:18 UTC 2021

422




theglatform

LIGHT PACKAGE LED PG

OPTIONS
NO IMAGE AVAILABLE
(BOM FOR REFERENCE ONLY)
oooo oooo 0o 0o UoM
- 0260901 A LIGHT PACKAGE LED PG EA
1 0072012 PLATF BOX COURTESY LIGHT |1 EA
2 0260899 WORK LIGHTS PG 1 EA
3 0260900 DRIVE LIGHTS PG 1 EA
4 A26035A HEAD/TAIL/WORK LIGHT PG |1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:19 UTC 2021

423




theglatform

HARNESS DRIVING LIGHTS TAIL LIGHTS PG ANSI A46JE-04-000159 AND AFTER

OPTIONS

A46JE PARTS MANUAL Mon Feb 08 04:12:19 UTC 2021 424



theglatform

oooo goon HEN g uoM

- 0260897 A HARNESS DRIVING/TAIL LIGHTS EA
PG CE AFTER S/N A46JE-0O1-
010860

- 0260897A HARNESS DRIVING/TAIL LIGHTS EA
PG CE AFTER S/N A46JE-01-
010860

1 3011802 CABLE 18GA/2 CONDUCTOR A/R EA
WIRE 18/2 TYPE SJOBLACK
JACKETCABL

2 3049803 CONNECTOR 2-PIN DEUTSCH 4 EA
PLUG

3 3049807 LOCK WEDGE 2-PIN DEUTSCH 4 EA
PLUG

4 3040342 SOCKET CONTACT SIZE 16 8 EA
16/18GA

) 3049986 AMP SOCKET CONTACT 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:19 UTC 2021

425




theglatform

HARNESS DRIVING LIGHTS TAIL LIGHTS PG ANSI A46JE-04-000159 AND AFTER

OPTIONS

A46JE PARTS MANUAL Mon Feb 08 04:12:19 UTC 2021 426



theglatform

oooo goon HEN g uoM

- 0260897A 1 HARNESS DRIVING/TAIL LIGHTS EA
PG CE AFTER S/N A46JE-0O1-
010860

- 0260897A HARNESS DRIVING/TAIL LIGHTS EA
PG CE AFTER S/N A46JE-01-
010860

1 3011802 CABLE 18GA/2 CONDUCTOR A/R EA
WIRE 18/2 TYPE SJOBLACK
JACKETCABL

2 3049803 CONNECTOR 2-PIN DEUTSCH 4 EA
PLUG

3 3049807 LOCK WEDGE 2-PIN DEUTSCH 4 EA
PLUG

4 3040342 SOCKET CONTACT SIZE 16 8 EA
16/18GA

) 3049986 AMP SOCKET CONTACT 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:19 UTC 2021

427




theglatform

AIRLINE TO PLATFORM STEEL PLATFORM

OPTIONS

NO IMAGE AVAILABLE

(BOM FOR REFERENCE ONLY)

ERERERN goon HEN g UOM
- 0260200-0 AIRLINE TO PLATFORM STEEL EA
PLATFORM
1 0260294 AIR HOSE, PLATF MNT AB46J 1 EA
RT E - ITEM NOT SHOWN
2 0260295 AIR HOSE, TRNTBL MNT 1 EA
AB46RT E - ITEM NOT SHOWN
5010024 -HOSE .50 ID AIR HOSE 75 EA
5093004 CLP CUSH .750 VINYL COATED EA
5260013 -FTG ADPTR MALE -8N-8 2 EA
BARBED
6 5550010 CLP WORM DRV .50-1.06 2 EA
SAE#10
7714203 FTG PLUG .375 NPT SQ HD BLK | 2 EA
8 7734704 90' STREET ELBOW-1/2 in NPT |1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:20 UTC 2021

428




theglatform

AIRLINE TO PLATFORM ALUMINUM PLATFORM

OPTIONS

NO IMAGE AVAILABLE

(BOM FOR REFERENCE ONLY)

ERERERN goon HEN g UOM
- 0260447 AIRLINE TO PLATFORM EA
ALUMINUM PLATFORM
1 0080759 ANGLE 1 EA
2 0260295 AIR HOSE, TRNTBL MNT 1 EA
AB46RT E - ITEM NOT SHOWN
5010024 -HOSE .50 ID AIR HOSE 75 EA
4 5093004 CLP CUSH .750 VINYL COATED |3 EA
5260013 -FTG ADPTR MALE -8N-8 EA
BARBED
6 5550010 CLP WORM DRV .50-1.06 2 EA
SAE#10
7714203 FTG PLUG .375 NPT SQ HD BLK | 2 EA
8 7734704 90' STREET ELBOW-1/2 in NPT |1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:21 UTC 2021

429




theglatform

EXTREME PROTECTION KIT

OPTIONS

NO IMAGE AVAILABLE

(BOM FOR REFERENCE ONLY)

ERERERN goon HEN g UOM
- 0260651 EXTREME PROTECTION KIT EA
1 0071654 PLATFORM CONTROL BOX EA
COVER TB ATB
0260649 OPTIONAL BOOM BRUSH KIT EA
0260654 OPT SANDBLAST KIT EA
0261073 ASSY SANDBLAST COVER EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:21 UTC 2021

430




theglatform

SANDBLAST KIT

OPTIONS

NO IMAGE AVAILABLE

(BOM FOR REFERENCE ONLY)

ERERERN goon HEN g UOM
- 0260654 C SANDBLAST KIT EA
1 0260652 BELLOWS, CYLINDER BOOM 1 EA
RISER, AB46 — ITEM NOT
SHOWN
2 0260653 BELLOWS, CYLINDER BOOM 1 EA
RISER, AB46 — ITEM NOT
SHOWN
3 5550030 CLP WORM DRV 1.50-2.50 3 EA
SAE#32
4 0260659 BELLOWS, MASTER CYLINDER, |1 EA
AB46 - ITEM NOT SHOWN
) 0261067 BELLOWS STEERING CYLINDER | 2 EA
6 0261068 BELLOWS AXLE CYLINDER 2 EA
7 0261072 JIB CANVAS COVER 1 EA
8 058491-025 Bolt HexSetScrew DIN933 M6 x | 2 EA
2

A46JE PARTS MANUAL

Mon Feb 08 04:12:22 UTC 2021

431




theglatform

SANDBLAST KIT
goon goon HEN g uoM

9 056069-006 WSHR STEELFLATWSHE M6 2 EA
DIN125A

10 056021-006 WASHER SPRING WASHER M6 2 EA
DIN 127B GR8.8 ZP

11 5550060 CLP WORM DRV 2.50-4.50 7 EA
SAE#64

12 5550050 CLP WORM DRV 2.75-3.75 6 EA

SAE#52

A46JE PARTS MANUAL

Mon Feb 08 04:12:22 UTC 2021

432




theglatform

SANDBLAST COVER ASSEMBLY

OPTIONS
R T ACCUMULATOR DOWN INSIDE
2. ROTALE HORN JO.CAY BELOW COVERS.
wsgmr <k
o & | ® G
87 ;x’
ooond ooond 0o 00 UuoM
- 0261073 A SANDBLAST COVER ASSEMBLY EA
1 0261074-8 PLT COVER SANDBLAST LH 1 EA
2 0261075-8 PLT COVER SANDBLAST RH 1 EA
3 0261076-8 PLT COVER SANDBLAST OIL 1 EA
4 0261077-8 PLT COVER SANDBLAST BOX 1 EA
5 970449 HHD BLT .375-16 X .750 GR5 5 EA
6 970469 HHD BLT .375-16 X 1.00 GR5 2 EA
7 986299 WASHER, FLAT, .375 7 EA
STANDARD, PLATED

8 5560033 .375-16UNC HEX LOCK NUT 2 EA

A46JE PARTS MANUAL Mon Feb 08 04:12:22 UTC 2021

433




theglatform

SANDBLAST COVER ASSEMBLY

goog goog g ud uoM
9 5563141 BLT HX WSHR HD M8-1.25X25 |5 EA
DOG PT
10 5563142 TAPPED BARREL U-MAX 5 EA
M8X1.25
11 5563170 TRIM-LOK .188 RUBBER EDGE - |5 EA
ITEM NOT SHOWN

A46JE PARTS MANUAL Mon Feb 08 04:12:22 UTC 2021

434



theglatform

OPTIONAL BOOM BRUSH KIT

OPTIONS

~ BTERMEDWITE OO i BEOd

- LOCATE SOl BAUSHES

T ; oo KIHTLY BELOW THE
q pof | BOTIOM OF THE INSTALLED
& . S TOé BRLSH
\

El - BELOW THE BRUSH HOLOER
I UEE 4% FLAT WREHERS

q Q- Fof SHiMBING

-

WOTES:
ERLSH SHANES HOLES N SLE FA0 MOUNT MATCH TO EXISTIMG Tris
5 ThE DMLY BALSH THAT FAS ROUES LOCATED FROM EUSTING HOLES

oy H BOOME.
1 ~_2__,' 3 El L 2 HOLES ™ BOOWS ARE LOCATED BY USING ASSEMBLED BRUSH ES AS
CFUILLING TEMPLATES. MANK HOLE LOCATIONS ™ BOOMS TO MATCH
ASLSIMEL LD BMUSHLES
tl 3 DMLL AND TAF HOLES FON THAEADS CALLED OUT N TAOLE ON SHEET 2
11213 4 -hc A.I.l.LlI 15 RESPONGIELE rm \-swu EXAMINMNG THE HOLE
NS BLFDNE DINRLLING AWCED DAMAGLE TO SUDE PADE
Al."LI" 1Pﬂ. HOLE LOCATIONS |h THE BRUSHES AS RETT. TO AFTAM
g E’- THIS EEELLT VEAFY EACH DIVENSDON PRION 1O BECKRMNG WOR
S R & MCHT AND LEFT S0E BHUSHES REQUIME SHMMING TO ADJUST FOR
BOO0M WELD USE 38 FLAT WASHERS AE NECUMED 10 PREVEN
CNETONTION OF THE INSTALLED LIESH
E REFERENCE TD BICHT SN0 LE BASED LPOK STRMORI N 'H.
B EASKET AT THE CONTROLS - 1N THE OPERATORS POSITION N T
" = R " = A Vi) e e T MSCHIME FLATION
= T |
VIEW A-A amy 1my
INTERMEDIATE BOOA ERLISHES INSTALLED - MTERMEDIATE BOOM
VIEW B-B
BAEE BOOM EFJSHEE INSTALLED
INTERMEDIATE BOOR BRUSH
SATCH THE HOLES EXETIRG (W THE SLDE ~BASE BOOM RIGHT BRUSH
PAD BRACKET AMD DRLL BRUSH INSTALL ]
THE BRUSH 'WITH [T DOLTS AKD LOCK WhISHERS h—‘— B—_
Lo - DASE DOCM DRUSH
USING THE ASSEMD LD DRUCSH AS A TOMPLATE; LOCATE, A =
DRILL, AMO TAW® WOLES DRLL AMD TAP &S5 CALLID CUT OY TARLE
WELALLY CHECH MOA CLEARANRCE WIMH THE SLIDE PADS
IMITLL THE DRUSH WTH () BOLTS WITH (OCK WREHERL
frreeen N e
_BASE BOOM TP BOOM
LERT SDE
% b
il L B RISHT SIDE OF BOOMS
= L ! (ASSUMING OPERATOR'S
- TOF SIDE OF BOOMS POZSITION [N PLATFORM)
% E
< =
A B
RIOHT SDE
- INTERMEDNATE BOOM -MTERMEDIATE BOCM RIGHT BRUSH
ROUND CORMERS
s 5 DM A
i & DIM C
P o
r .gc‘ COB4455 BRUSH HOLLER
|/ ALLBANUM EXTRUSICN
[=
ALUMINUM BRUEH HOLDER. CUT FROM 0084470 BRUSH HOLDER
72" LENGTH PROVIDED. ESE DI A ™ TAELE ALLBINUM EXTRUEION
D000
50" BRUSH - [T
=
-
g
=
OOB48E BRISH
CUT TO LEMGTH - CUT BRUSH HOLDER
LENGTH MINIS 1
FIESHED GUT L =Ncrr3 OF THE BRLUEH HOLDER ARE LESTED M
— THE TABILE ObNEXT FAGE
OE4ET BRLIBH ELIDE BRIUEH INTO THE OFEN CHANMEL OF THE CUT ERUSH
CUT TO LERETH - CUT BRUSH HOLDER HOLDER AMD POSITION THE BRUBH IN THE CENTER OF THE CUT
[ENGTH MMLE 18 EFLISH HOLDER'S LENGTH. CRIMP THE E OF THE BRLSH A17052F C

EMCE
OLDER TO LOCH THE BRUSH INTO THE CHAMNEL

A46JE PARTS MANUAL Mon Feb 08 04:12:23 UTC 2021 435



theglatform

OPTIONAL BOOM BRUSH KIT

TABLE OF ASSEMBLED BRUSH LENGTHS FOR AB46 (NOTE 4)

DIMENSIONS DIM A DM B |DIM C DIM D |REQD

BASE BOOM RIGHT BRUSH 8 1/4" 1 7/8" |1 7/8" 172" 1

BASE BOOM LEFT BRUSH 6" 1/2" 172" 172" 1

BASE BOOM TOP BRUSH 6 3/4" /8" frg" 172" 1

gogg gogg HN U UOM

= 0260649 E OPTIONAL BOOM BRUSH KIT 1 EA
1 986019 WSHR FLAT .250 6 EA
2 987099 WSHR LOCK .250 12 EA
3 970029 BLT .25-20 .750 12 EA
4 0084468 BRUSH 1 EA
) 0084469 BRUSH HOLDER 90 DEG 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:23 UTC 2021

436




theglatform

OPTIONAL BOOM BRUSH KIT

goon goon HEN g uoM
6 0260733 BRUSH HOLDER MTG BRKT 3 EA
A17052F BOOM BRUSH ASSEMBLY REF EA
DRAWING ONLY

A46JE PARTS MANUAL

Mon Feb 08 04:12:23 UTC 2021

437




theglatform

MOTION ALARM AB46
OPTIONS
Strain Relief —_
 EHEg e
i e
Back of Lower 8
Control Box
Use terminal
screws included —,
with alarm
+[WHITE) e
39
o2 W <
~(BLACK)} A \
_\,.2./.
y -;;- = — __.:I%
Use mounting Ve © I
screw included — ™ i
with alamm YW |
=S ||
[ I
] l ﬁ
. A

L Tumntable Front Plate

A46JE PARTS MANUAL

Mon Feb 08 04:12:23 UTC 2021 438



theglatform

goon goon g g uoM
- 0260260 A MOTION ALARM AB46 EA
2 0260484 WIRING HARNESS, MOTION EA
ALARM
1 3040593 ALARM 97 DECIBEL EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:23 UTC 2021

439



theglatform

UPPER CONTROL BOX COVER ASSEMBLY METAL

OPTIONS
\
@ -"_'.L':-:J
-y 6600
oo oo 0o oo UoM
- 0261218 B UPPER CONTROL BOX COVER EA
ASSEMBLY METAL
1 0261208 WLDMT, UCB COVER 1 EA
2 0261215 WLDMT, UCB COVER FRONT 1 EA
3 5560618 BLT SKTHD SHLDR .375 .375 2 EA
HEX .313-18 .500 GR8
4 5560031 NUT HEX LKG .313-18 EA
986269 WSHR FLAT .313 4 EA

A46JE PARTS MANUAL Mon Feb 08 04:12:23 UTC 2021

440




theglatform

UPPER CONTROL BOX COVER

OPTIONS

I ]

YT F—. PR A _lH
Front .
00
e, Fa '\_.—"'2"\]
OO T S
I il
Rear
Steel Platforms
I . I
S o L Lot —
900 |
oo 1]
Front
(2)
:'\1/‘:
llll (I ”
L" . J
Rear

Aluminum Platforms

T
[
Py

Side View
Cover Installed

When upper controls are
- in use, secure cover to
rear of control box

|

Side View
Cover Stowed

Y
4

b

Side View
Cover Installed

When upper controls are

- inuse, secure cover to
rear of control box

Side View
Cover Stowed

A46JE PARTS MANUAL Mon Feb 08 04:12:23 UTC 2021

441



theglatform

oooo goog g ud uoM

- 0071654 D UPPER CONTROL BOX COVER EA

1 PNNA SNAP FASTENER - INCLUDED EA
WITH COVER

2 5560657 POP RIVET 1/8 INCH EA
ALUMINUM #RVT-AD48 ABS

3 5560656 RVT POP .125 DIA .375 DMD EA
STL

* 5560656 RVT POP .125 DIA .375 DMD EA
STL

4 0073076 UPPER CONTROL BOX COVER - EA
STANDARD

* 0074782 UPPER CONTROL BOX COVER - EA
FIRE RESISTANT

A46JE PARTS MANUAL

Mon Feb 08 04:12:23 UTC 2021

442




theglatform

FALL RESTRAINT ASSEMBLY 6' STEEL PLATFORM

OPTIONS
goon goon 00 g UuoM
- 0261096 B FALL RESTRAINT ASASEMBLY 6' EA
STEEL PLATFORM
1 0182139 CLAMP, PFAS LANYARD MOUNT | 16 EA
2 0182140 DOUBLER, PFAS LANYARD 4 EA
MOUNT
0182147 DECAL, DO NOT LIFT EA
0182149 DECAL, DANGER PFAS FALLING EA
HAZARD
5 0261094 BRKT REAR BUMPER MNT RH 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:23 UTC 2021

443




theglatform

FALL RESTRAINT ASSEMBLY 6' STEEL PLATFORM

STANDARD, PLATED

Ooodn oo 0 O RN UuoM
6 0261095 BRKT, REAR BUMPER MNT LH EA
0360891 BRACKET, PFAS LANYARD 4 EA
ATTACHMENT
8 0360892 D Ring, Fall Restraint 4 EA
1430794 BRACKET , FRONT BUMPER EA
MOUNT
10 5560033 .375-16UNC HEX LOCK NUT 24 EA
11 5563028 U-BOLT, .375-16 X 1.5D 4 EA
12 5563029 BLT HEXHD .375-16 3.25 GR8 16 EA
13 986299 WASHER, FLAT, .375 24 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:23 UTC 2021

444




theglatform

PERSONAL FALL ARREST LANYARD ATTACHMENT

OPTIONS

181389 5FT STL
K/r-gLATFOHH.REF
P
atl

P =
\PERSO AL FALL

ARREST ANCHORAGE
(4 PLACES)

: ERSONAL FALL
4 RESTRAINT ANCHORAGE
FALL ARREST ANCHOR

INSTALLATION ARROW DOWN

TYP 4 CORNERS

DETAIL A
SCALE 0.375
TYP 4 CORNERS

ERERERN goon HEN g UOM
- 0182146 C PERSONAL FALL ARREST EA
ANCHORAGE
1 0182138 BRACKET, PFAS LANYARD 4 EA
MOUNT
0182139 CLAMP, PFAS LANYARD MOUNT | 16 EA
3 0182140 DOUBLER, PFAS LANYARD 4 EA
MOUNT
4 0182147 DECAL, DO NOT LIFT 8 EA
0182149 DECAL, DANGER PFAS FALLING | 4 EA
HAZARD
6 0360891 BRACKET, PFAS LANYARD 4 EA
ATTACHMENT

A46JE PARTS MANUAL Mon Feb 08 04:12:23 UTC 2021

445




theglatform

PERSONAL FALL ARREST LANYARD ATTACHMENT

NOT SHOWN

Ooodn oo 0 O RN UuoM
7 0360892 D Ring, Fall Restraint 4 EA
8 986299 WASHER, FLAT, .375 24 EA
STANDARD, PLATED
9 5560033 .375-16UNC HEX LOCK NUT 24 EA
10 5563028 U-BOLT, .375-16 X 1.5D EA
11 5563029 BLT HEXHD .375-16 3.25 GR8 EA
* 0182150 PFAS USERS MANUAL - ITEM EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:23 UTC 2021

446



theglatform

SWING GATE INSTALLATION AB46

OPTIONS

( 8 aDD ELUE
L\' J LOCK-TITE

/ ~
/ u“f . REF.

i

DETAIL BT/~ =~

g Aw

PARTIAL “IEW FROM
INSIDE OF FLATFORM

A46JE PARTS MANUAL Mon Feb 08 04:12:24 UTC 2021 447



theglatform

Ooodn gogg HREN U UOM
= 0260648 C SWING GATE INSTALLATION EA
AB46
1 0420198 WLDMT, GATE SWING SIDE EA
2 0420235 BLOCK HINGE GATE STEEL 2 EA
PLATFORM
986359 FLATWASHER 1/2" EA
0071837 TORSION SPRING BASKET 1 EA
MODIF.
5 988179 COTTER PIN, 1/8 DIA. X 1" LG. 2 EA
6 0420632 PIN 0.50 4.859 GRIP 1 EA
7 5010007 HOSE VACUUM .156 ID 4.0MM | 3 IN EA
8 2667500 95 BALL KNOB-1-3/8 X 1/2-13 |1 EA
9 0181485 END CAP 2 EA
10 970009 Capscrew 1/4-20 x 1/2 inchlon |1 EA
11 302555 KNOB ROUND .25-20NC 1 EA
FEMALE-DIM
12 970279 BLT HEXHD .313-18 1.50 GR5 2 EA
13 300492 LATCH LH TRAY ROTARY LOCK |1 EA
14 970239 BLT HEXHD .313-18 .750 GR5 2 EA
15 987109 WSHR LOCK .313 2 EA
16 986269 WSHR FLAT .313 4 EA
17 0421519-5 PLT LATCH MNT SWING GATE 1 EA
18 972259 BLT FLSKTHD .313-18 1.00 2 EA
19 0421530 PLT, TAPPED 1 EA
20 0421529-5 WLDMT STRIKER SWING GATE 1 EA
21 5560031 NUT HEX LKG .313-18 4 EA
22 2572007 BRG .500ID .6250D .625 4 EA
- A26018A SWING GATE INSTALL EA
AB46JE/JRT

A46JE PARTS MANUAL

Mon Feb 08 04:12:24 UTC 2021

448




theglatform

PLATFORM BUMPGUARD SYSTEM CE

OPTIONS

DETAIL K
SCALET:5

HOLES DRILLED %55
FORITEMS 12,13 & 17

. /12 DRILL 027

SEEINDD 16 JHOLE FOR GLAND
MOUNT ANGLES /5 2105 '
FASTENED WITH M# x 25 £ NYLOC NUTS . 5

O8] -

T [ SECTION E£
SCALE1-10
50 | 50 35 n
" )MOUNT ANGLES CRILLED AND. ! Lo
* JTAPRED Ms % 1 0 TO FIT SPRING KEZPERS T Gal 1
} L7 B el
SECTION A-A
SCALET:S
FASTENED WITH 1/4 UNC :ABl:E ED TO RAILS l:lsl'\G 18 - Y
% NYLOC NUTS, BOTH ERDS, CUENG AROUAD NAIDE OF oo
F FLaTFORM. | 19 3 -
o i i
= = = = . . SELF ADHESIVE CABLE TIE PADS USED | SECTION F-F
Hr‘ = B H it AROUND INSIDE OF PLATFORM AS REQD,
3 o
0Lzl ‘ W | PART NUMBER |Revision DESCRIPTION N
= I B |E 48 8 i 514214000 | 01 | PLATFORM WELDMENT -6 FOOT| 1
- i PRV 00 FRAIE WELDMENT 1
TE £ ‘ (3 0 3 015234 SENSOR BRACKET 2
! 1 0151381 0 SPRING KEEPER 8
‘ 5 0151362 00 MOUNT ANGLE 4
8 W i z 0151406 TARGE - PROX. SWITCH 7
P 7 | B ‘ 7 5530013 COMPRESSION SPRING 1
== = 0= 0 7 5 0151405 CHAIN ASSEMBLY T
LU U i ; T I I 7. PHOTOELECTRIC SWITCH 2
= =— ump - T
T - 10 | T Ee ] A LAT, CONT BOX ASSY, 1
— 16 T 3040465 o] RELAY SPOT 12V Z0ANE
. SEcTion g8 FIT RUBBER GROMMET | 12 5563020 00 MS FLAT WASHER DIN 125
(Y (2 2072 SCAIE1-10 TO SUT 16mm HOLE 3| 056066005 A M5 NYLOCK NUT - 8
) (2 A2 BOTH SIDES i 2020080 SWIGL SPDT /ON] SEALED
COVER KIT AND FOAM INSULATION 5 0151407 SWITCH DECAL
HELD TN PLACE USING CABLE TIES - AR { & | 508583000 CABLE GLAND - 3/4 NPT
6) (s 7 [ 505082012 BUTTON HD SCREW M5 x 121G
g 5 | 514206000 IGUS CHAIN FLEX 3 CORE CABLE| A/R
E T0mm SPLIT PLASTIC COMNDUT | _A/R
FOAM INSULATION - 35mm /D | 23 mis
a0 F55004 COVER 1T 1

A46JE PARTS MANUAL Mon Feb 08 04:12:24 UTC 2021 449



theglatform

PLATFORM BUMPGUARD SYSTEM CE

goon goon 00 g UuoM

- 514211-000 PLATFORM BUMPGUARD EA
SYSTEM CE

1 514214-000 PLATFORM WELDMENT - 6 1 EA
FOOT

2 514213-000 FRAME WELDMENT 1 EA

3 0182340 SENSOR BRKT 2 EA

4 0181381 SPRING KEEPER 8 EA

) 0181382 SPRING KEEPER MOUNT ANGLE | 4 EA

6 0181406 ;I'I\,?\SRI_CIS_ET PROXIMITY SWITCH 2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:24 UTC 2021

450




theglatform

PLATFORM BUMPGUARD SYSTEM CE

oooo goon HEN g uoM
7 5530013 SPRING-COMPRESSION 1.50 1 EA
0.D. X
8 0181408 CHAIN ASSY 1 EA
9 3020098 ASSY PHOTOELECTRIC SWITCH | 2 EA
10 0260079 PLAT, CONT BOX ASSY, 1 EA
11 3040469 RELAY SPDT 12V 30AMP SONG | 3 EA
12 5563020 WASHER FLAT M5 3 EA
13 056066-005 ?_ut NylockNut DIN985 M5 8.0 3 EA
|
14 3020080 TOGGLE SWITCH 1 EA
15 0181407 PLAC PROXIMITY SW OVERRIDE | 1 EA
16 508583-000 CABLE GLAND - 3/4" NPT 1 EA
17 505082-012 BUTTON HD SCREW M5 x 12 LG | 3 EA
18 514206-000 IGUS CHAIN FLEX 3 CORE A/R EA
CABLE
19 PNNA 10mm SPLIT PLASTIC CONDUIT | A/R EA
20 PNNA FOAM INSULATION - 35mm I/D |23 mts | EA
21 998004 COVER KIT 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:24 UTC 2021

451




theglatform

AB46 TOOL TRAY
OPTIONS
|
| |
|
ERERERN goon HEN g UOM
- 0260595 C A46 TOOL TRAY EA
1 5560004 NUT LKG .250-20 2 EA
2 5560291 SCR SLFTPG .313 .75 TYPE B 2 EA
3 970029 BLT .25-20 .750 2 EA
4 0260596 AB46 TOOL TRAY WLDMT 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:24 UTC 2021

452




theglatform

PLATFORM WORK LIGHTS 2 FLOOD A46JE-04-0001585 AND BEFORE CE A46JE-01-010859 AND

BEFORE
OPTIONS
. S [ —H Tl
= ] : lid H —
) o= T
[ooooeorooen ol A | ' é
[= ] [=—Z | 1=
— = B \
- ‘ - )
= =T T ]
| EF I
T % T THLE '
0 n
1 | _T—__
gogg gogno 0o RN UoOM
- 0080768 H PLATFORM WORK LIGHTS 2 EA
FLOOD A46JE-04-0001585 AND
BEFORE CE A46JE-01-010859
AND BEFORE
1 3067620 LIGHT FLOOD WITH CLAMP - 2 EA
HALOGEN
Not Shown 3069528 LED WORK LIGHTS 2 EA
2 5093019 CLP CUSH .375 VINYL COATED 7 EA
3 3090019 TUBE FLEXGARD .250 ID 7 EA
4 5569003 GROMMET .188ID 1 EA
.313DIAX.125GRV

A46JE PARTS MANUAL

Mon Feb 08 04:12:24 UTC 2021

453




theglatform

PLATFORM WORK LIGHTS 2 FLOOD A46JE-04-0001585 AND BEFORE CE A46JE-01-010859 AND

BEFORE
oooo goon HEN g uoM
) 970029 BLT .25-20 .750 7 EA
6 986019 WSHR FLAT .250 7 EA
7 987099 WSHR LOCK .250 7 EA
8 3040082 TERM MALE250FI 16/14 3 EA
9 3011601 WIRE 16GA SINGLE 6.66 EA
CONDUCTOR BLK
10 3040114 CONNECTOR 1 EA
11 3044161 TERM R10I1 16/14 1 EA
12 3040038 FUSE HOLDER 1 EA
13 3040039 FUSE 10 AMP AGC- -BUSS: 10 1 EA
AMP AGC
14 3040083 TERM FEM250FI 16/14 3 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:24 UTC 2021

454




theglatform

WORK LIGHTS PG ANSI A46JE-04-000159 AND AFTER CE A46JE-01-010860 AND AFTER

OPTIONS

NO IMAGE AVAILABLE

(BOM FOR REFERENCE ONLY)

ERERERN goon HEN g UOM
- 0260899 WORK LIGHTS PG EA
1 0100555 CLAMP 2 EA
2 0181376 DECAL 1 EA
3 0260717-5 LIGHT MNT WLDMT 2 EA
4 0260721 LED OVAL LIGHT ASSY 2 EA
) 0260898 WIRE HARNESS PLATF WORK 1 EA
LIGHTS
6 3040070 NUT LKG HUB .500 APPLETON: |1 EA
P/N BL50 REG 801
3040115 CONN .500 .375-.500 1 EA
8 5560031 NUT HEX LKG .313-18 2 EA
5560033 .375-16UNC HEX LOCK NUT 2 EA
10 970279 BLT HEXHD .313-18 1.50 GR5 2 EA
11 970519 ﬁAl_ITSCREW 3/8-16 X 2-1/4"LG |2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:25 UTC 2021

455




theglatform

WIRE HARNESS PLATFORM WORK LIGHTS ANSI A46JE-04-000159 AND AFTER CE A46JE-01-010860 AND
AFTER

OPTIONS

= 4] [ 3 ] |™

A46JE PARTS MANUAL Mon Feb 08 04:12:25 UTC 2021 456



theglatform

oooo goon HEN g uoM

- 0260898 A WIRE HARNESS PLATFORM EA
WORK LIGHTS ANSI A46JE-04-
000159 AND AFTER CE A46JE-
01-010860 AND AFTER

1 3011802 CABLE 18GA/2 CONDUCTOR A/R EA
WIRE 18/2 TYPE SIOBLACK
JACKETCABL

2 3049803 CONNECTOR 2-PIN DEUTSCH 4 EA
PLUG

3 3049807 LOCK WEDGE 2-PIN DEUTSCH 4 EA
PLUG

4 3040342 SOCKET CONTACT SIZE 16 8 EA
16/18GA

) 3044158 TERM R6I 1 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:25 UTC 2021

457




theglatform

PLATFORM BOX COURTESY LIGHT

OPTIONS

—a25——|——a25——

(4)
AIRILL 742* DIA ran [PUT/._.
/ 2 HOLES ' A ‘8' a0 .
Y :./ \.: @I l:’ -\.:__/ \\I: H - (6‘\.
u o \J
ATTACH TO CIRCUIT BREAKER
FROM E-STOP FOR A46JRT  ({])
f‘f@ - _.k\\\u
J [i=)

=) /1;

-.\:JJ_,. /\,_.
L ‘ . ..’_::..-%-EIDF’ILL Jg* D14 1 HOLE

[ OF EOX
ooaOoad oooad 0o 0o uoM
- 0072012 F PLATFORM BOX COURTESY EA
LIGHT
1 0072004 LIGHT BRACKET WLDMT 1 EA
2 5560648 SCR RDHD 10-24 .750 2 EA
3 5560034 NUT LKG 10-24 2 EA
4 5569003 GROMMET .188ID 1 EA
.313DIAX.125GRV
5 3040038 FUSE HOLDER 1 EA
A46JE PARTS MANUAL Mon Feb 08 04:12:26 UTC 2021 458




theglatform

PLATFORM BOX COURTESY LIGHT

oo gogg HREN U UOM
6 3040039 FUSE 10 AMP AGC- -BUSS: 10 EA
AMP AGC

3060008 COURTESY LIGHT EA
8 3020013 gwitch, Toggle - Honeywell INTI- EA
9 0181376 DECAL EA
10 3044158 TERM R6I EA
11 3044161 TERM R10I1 16/14 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:26 UTC 2021

459




theglatform

TILT LIGHT
OPTIONS
PLATFORM CONTROL BOX
‘2
N
’ [@ ]
.l 4
P |
R =
—[l_ [H]
gooo gooo RN ad UoM
- 0260684 A TILT LIGHT EA
1 3069524 LIGHT RED LED 12V 1 EA
2 0081384 DECAL, TILT LAMP (From SN 1 EA
TL37J-01-00291)
3 0071536 WIRE 18 FEM188I FEM188I 25 |2 EA

A46JE PARTS MANUAL

Mon Feb 08 04:12:26 UTC 2021

460




theglatform

TILT LIGHT
goon goon HEN g uoM
4 0075234 DECAL CSA COMPLIANCE EA
* A26012A INSTALLATION CSA OPTION — EA
ITEM NOT SHOWN

A46JE PARTS MANUAL

Mon Feb 08 04:12:26 UTC 2021

461




theglatform

CSA A46JE PACKAGE

OPTIONS

PLATFORM CONTROL BOX

L !
: et INDICATOR LIGHT !
I REF ) I
H .
| . | _,
! 3) ' |
! |
! |
i |
H :
! |
(2]
’ P —_— - "\I_
]
H— [6]
. o] ™ @ =]
i ]
e =
—[l— 8]
goon oo RN g UOM
- 0260525 CSA A46JE PACKAGE EA
1 3069524 LIGHT RED LED 12V 1 EA
2 0081384 DECAL, TILT LAMP (From SN 1 EA
TL37J-01-00291)

A46JE PARTS MANUAL Mon Feb 08 04:12:26 UTC 2021 462



theglatform

CSA A46JE PACKAGE

goon goog g ud uoM
3 0071536 WIRE 18 FEM188I FEM188I 25 EA
4 0075234 DECAL CSA COMPLIANCE EA
Not Shown 0260427 MANUAL INSP&MAINT EA
CHECKLIST AB

A46JE PARTS MANUAL

Mon Feb 08 04:12:26 UTC 2021

463




theglatform

CSA A46JE A46JE-04-000159 AND AFTER

OPTIONS

NO IMAGE AVAILABLE

(BOM FOR REFERENCE ONLY)

ERERERN goon HEN g UOM
- 0260930 CSA A46JE PG EA
1 0075234 DECAL CSA COMPLIANCE EA
2 0260427 MANUAL INSP&MAINT EA
CHECKLIST AB

A46JE PARTS MANUAL

Mon Feb 08 04:12:27 UTC 2021

464




theglatform

PINION GUARD INSTALLATION A46

OPTIONS

A46JE PARTS MANUAL Mon Feb 08 04:12:27 UTC 2021 465



theglatform

goon goog g ud uoM
- 0261237 A PINION GUARD INSTALLATION EA
A46
1 0260390-8 GUARD WELDMENT PINION EA
GEAR CE
2 5563089 BLT HEXHD M12-1.75 X 12MM EA

DIN

A46JE PARTS MANUAL

Mon Feb 08 04:12:27 UTC 2021

466




theglatform

CSA A46JE PG

OPTIONS

NO IMAGE AVAILABLE

(BOM FOR REFERENCE ONLY)

ERERERN goon HEN g UOM
* 0260930 A CSA A46JE PG EA
1 0075234 DECAL CSA COMPLIANCE EA
2 0260427 MANUAL INSP&MAINT EA
CHECKLIST AB

A46JE PARTS MANUAL

Mon Feb 08 04:12:27 UTC 2021

467




Maintenance

Every person who maintains, inspects, tests or repairs
the aerial platform must be qualified to do so. Mainte-
nance functions must be performed by maintenance
personnel who are qualified to work on the aerial
platform.

AcCaution
Welding current can be very intense. Damage to
electronic components can result. Connect the
ground clamp as close as possible to the area
being welded. Disconnect the battery cables and
any microprocessors and control modules before
welding on the machine.

If it becomes necessary to weld aerial platform com-
ponents as a method of repair, take all precautions to
prevent damage to electronic circuitry and devices on
the machine. This includes, but may not be limited to,
disconnecting battery cables and electronic devices.

Do not modify this aerial platform without prior writ-
ten consent of the Snorkel Engineering Department.
Modification may void the warranty, adversely affect
stability or affect the operational characteristics of the
aerial platform.

Maintenance Schedules

The manufacturer has established a preventative
maintenance schedule to detect any defective,
damaged or improperly secured parts and provide
information regarding lubrication and other minor
maintenance items.

This schedule includes the following:
« Daily Prestart Inspection

» Frequent Inspection and Maintenance — Every
90 Days or 150 Hours

« Annual Maintenance — Every 500 Hours

The Daily Prestart Inspection must be performed by a
trained operator. All other maintenance and inspection
must be performed by a trained service technician
only. Retain a copy of these forms for your records.

All placards and decals on the machine must be in
place and legible. Use the Placards and Decals parts
page in the Repair Parts section of this manual to
check these placards and decals.

Snorkel recommends that you make additional cop-
ies of the preventative inspection and maintenance
checklists for your use in performing these inspections.

AWarning

The potential for accident increases when operat-
ing an aerial platform that is damaged or malfunc-

tioning. Death or serious injury can result from
such accidents. Do not operate the aerial platform
if it is damaged or malfunctioning.

Repair all defects before returning the machine to
service.

General Information

The parts drawings located in the Repair Parts section
are designed for use as a guide for proper disassem-
bly of the machine and components, as well as, for
parts replacement.

Hydraulic fluid escaping under pressure can

Maintenance

ADanger

have enough force to inject fluid into the flesh.
Serious infection or reaction will result if medical
treatment is not given immediately. In case of
injury by escaping hydraulic fluid, seek medical
attention at once.

Always refer to the hydraulic system installation draw-
ings and the electrical wiring diagram before removing
or disassembling associated parts.

When disassembling or reassembling components,
complete the procedural step in sequence. Do not
partially disassemble or assemble one part, then start
on another. Always check your work to assure that
nothing has been overlooked.

Keep the following in mind when disassembling or
assembling the machine.

Always be conscious of weight.

Never attempt to lift heavy objects without the
aid of a mechanical device.

Do not allow heavy object to rest in an unstable
condition.

Always make sure the work platform is in the
stowed position, blocked or the weight removed
by a suitable lifting device before removing any
components from the machine.

When raising a portion of the machine, be sure
that adequate blocking is properly positioned.
Do not depend solely on the lifting device to hold
and secure weight.

If a part resists removal, check to see if all
fasteners, electrical wiring, hydraulic lines, etc.,
have been removed or that other parts are not
interfering.

Parts should be thoroughly inspected before restoring
to service at the time of reassembly. Burrs, nicks or
scratches may be removed from machines surfaces
by honing or polishing with a #600 crocus cloth,

A46JE/AB46JE — 0260194

Maintenance — 1



Maintenance

followed by a thorough cleaning with an approved
cleaning solvent, and blown dry with compressed air.
Do not alter the contour of any part. If this operation
does not restore the part to a serviceable condition,
replace the part.

Replace all o-rings, seals and gaskets at reassem-
bly. Use new roll pins or cotter pins. Dip all packing
rings and seals in hydraulic oil before reassembling
in cylinder and manifolds. Replace any part having
imperfect threads. In general, machines that have
been disassembled can be reassembled by reversing
the order of disassembly.

The service life of a machine can be increased by
keeping dirt and foreign materials out of the vital
components. Shields, covers, seals and filters help to
keep air and oil supplies clean. However, these items
must be maintained on a scheduled basis in order to
function properly.

Clean surrounding areas, as well as the opening
and fittings before disconnecting air or oil lines. As
soon as a line or component is disconnected, cap
or cover all openings to prevent the entry of dirt or
foreign materials.

New parts should remain in their container until they
are ready to be used.

Clearly mark or tag hydraulic lines and electrical
wiring connections when disconnecting or removing
them from the machine. This will assure that they
are correctly reinstalled.

Proper assembly is critical to the successful rebuild-
ing of any machine. Carefully, inspect any parts
which are to be reused. If in doubt, replace.

“Safety First” is a good slogan.
Replace any guards and protective devices that have

been removed to carry out maintenance and repair
work.

Maintenance — 2

A46JE/AB46JE — 0260194



Daily Prestart Inspection

Item

Inspect For

Ok

Operator’s Manual

In place, all pages readable and intact

Electrical System

Batteries

Condition and charged for proper operation

Battery fluid level and terminals

Proper level/clean, connectors tight

Battery charger and condition indicator

Proper operation

Cables and wiring harness

No wear or physical damage

Hydraulic System

Fluid level Between full and add marks
Fluid filter Verify operation in the green zone
Hoses, tubes and fittings No leaks

Tires

Solid non-marking

Good condition

Wheels

All wheel lug nuts present and properly torqued

Lower Control Station

Operating controls

Proper operation

Emergency stop and emergency power

Shuts off lower controls/proper operation

Level Sensor

Sounds tilt alarm

Flashing Light

Proper operation

All Motion Alarm

Sounds when machine is operated and/or driven

Structures

Weldments — Chassis, turntable, booms, platform,
etc.

Welds intact, no damage or deformation

Slide pads

In place, no damage or deformation

Fasteners

In place and tight

Upper Control Station

Guardrail system and lanyard anchors

Welds intact, no damage or deformation

Operating controls

Proper operation

Emergency stop and emergency power

Shuts off upper controls/proper operation

Horn

Sounds when activated

Electrical power outlet — GFCI

Proper operation

Placards and Decals

In place and readable

Date:

Performed by:

A46JE/AB46JE — 0260194

Maintenance — 3

Maintenance



Maintenance

Maintenance — 4

A46JE/AB46JE — 0260194



Frequent Inspection and Maintenance — Every 90 Days or 150 Hours

Item Procedure Information Ok
Chassis
Structural Check for damage and cracked welds
Steering cylinder pins and retaining Verify that all fasteners are in place
bolts
Steering linkage Check for proper operation
Tires Check for wear and damage
Hydraulic tubes and hoses Check for leaks, wear, and damage
Torque drive and steer wheel lug Torque lug bolts/nuts to proper value on machine
nuts per placard on wheel placard
Right drive motor Check for leaks
Left drive motor Check for leaks
Turntable
Structural Check for damage and cracked welds
Torque turntable top bolts Torque to proper value 190 ft Ibs
Torque turntable bottom bolts Torque to proper value 190 ft Ibs

Hydraulic tubes and hoses

Check for leaks, wear, and damage

Cowling

Check for wear/damage and that fasteners are in
place and are tight

Wire harness

Check for wear/damage and that fasteners are in
place and are tight

Tilt alarm

Check for proper operation

Lower Booms

Structural

Check for damage and cracked welds

Boom lift cylinder retaining bolts

Verify that all fasteners are in place and are tight

Boom lift cylinder and holding valve

Check for leaks, wear, damage, and for proper
operation

Riser lift cylinder forged pin retainer/
retaining bolt

Verify that all fasteners are in place and are tight

Riser lift cylinder and holding valve

Check for leaks, wear, damage, and for proper
operation

Master level cylinder forged pin
retainer

Verify that all fasteners are in place and are tight

Hydraulic tubes and hoses

Check for leaks, wear, and damage

Electrical Wires

Check for wear and damage

Left Hand Access Door

Boom control valve

Check for leaks, wear, damage, and for proper
operation

Boom circuit system pressure

Check maximum system pressure

2,700 to 2,800 psi

Filter minder gauge

Check for proper operation

Battery Trays

Battery Terminals

Clean terminals and check cable connections

Electrolyte Check for proper fluid level Add distilled water if necessary
Cables and wiring harness Check for wear and damage
Battery charger Check for proper operation Ensure batteries are fully

charged

Drive Control Compartment

Hydraulic pump

Check for proper operation

Hydraulic oil reservoir

Check for wear/damage/leaks

Hydraulic oil reservoir filler/
breather cap

Verify that all fasteners are in place and are tight

Hydraulic oil reservoir fluid level

Check for proper level

Above 10°F (-12°C)
ISO VG32

Below 10°F (-12°C)
1ISO VG15

Continued on next page...

A46JE/AB46JE — 0260194

Maintenance — 5

Maintenance



)
)
S
0]
S
Q
S

Frequent Inspection

and Maintenance — Every 90 Days or 150 Hours

Iltem Procedure Information Ok
Drive Control Compartment
Hydraulic oil return filter Replace after the first 50 hours, every 90 days or
150 hours thereafter
Inspect filter for foreign matter that could indicate
component wear
Drive system control valve Verify that all fasteners are in place and are tight
Upper Booms
Structural Check for damage and cracked welds
Electrical wires Check for wear and damage
Extension cylinder pins, snap rings, Verify that all fasteners are in place and are tight
and forged pin retainers
Extension cylinder and holding valve | Check for leaks, wear, damage, and for proper
operation
Jib cylinder pin and retainer bolt Verify that all fasteners are in place and are tight
Jib cylinder and holding valve Check for leaks, wear, damage, and for proper
operation
Slave level cylinder pin caps and Verify that all fasteners are in place and are tight. | 12 ftlb

retainer bolt

Torque to proper values.

Slave level cylinder holding valves

Check for leaks, wear, damage, and for proper
operation

Hose carrier assembly

Check for residue buildup/proper operation

Hydraulic hoses and tubes

Check for leaks, wear, and damage

Platform rotator, pin and forged pin
retaining system

Verify that all fasteners are in place and are tight

Platform rotation holding valve

Verify that all fasteners are in place and are tight

Rotator mounting bolts

Verify that all fasteners are in place and are tight

Platform

Structural

Check for damage and cracked welds

Lanyard anchors

Check for wear and damage

Platform gates

Check for damage/proper operation

Platform mounting bolts

Verify that all fasteners are in place and are tight

Operator’s Manual

Proper manual in document holder

Lower Control Station

Station selector switch in the lower
controls position

Check for proper operation

With the selector in the lower
controls position, the upper
controls do not work

Station selector switch in the upper
control position

Check for proper operation

With the selector in the upper
controls position, the lower
controls do not work

Start switch

Check for proper operation

Drive fault light

Check for proper operation

The ground operation switch or
foot switch must be depressed
to check the drive fault light

If the drive fault light is flashing
or not lit the machine will not
drive

Audible alarms

Check for proper operation

Turntable rotation CW — CCW

Check for proper operation — full cycle

65 to 80 seconds for each
direction

Riser boom Up — Down

Check for proper operation — full cycle

Up: 25-30sec Down: 15-20 sec

Main boom Up — Down

Check for proper operation — full cycle

Up: 25-30sec Down: 18-23 sec

Jib boom Up — Down

Check for proper operation — full cycle

Up: 14-18 sec Down:20-25sec

Boom extension In — Out

Check for proper operation — full cycle

Ext: 12-16 sec Ret: 26 - 30 sec

Platform leveling Up — Down

Check for proper operation — full cycle

Platform rotation CW — CCW

Check for proper operation — full cycle

Full cycle: 14 to 18 seconds

Maintenance — 6

A46JE/AB46JE — 0260194




Frequent Inspection

and Maintenance — Every 90 Days or 150 Hours

Item

Procedure

Information

Ok

Lower Control Station

Emergency power, all functions

Check for proper operation

Emergency stop

Check for proper operation

Hour meter Check for proper operation
Upper Control Station
Foot switch Check for proper operation Functions should be operational

when foot switch is engaged

Battery condition indicator

Check for proper operation

Boom speed knob

Check for proper operation

Horn

Check for proper operation

Turntable rotation CW — CCW

Check for proper operation

Riser boom lift Up — Down

Check for proper operation

Main boom lift Up — Down

Check for proper operation

Jib boom lift Up — Down

Check for proper operation

Emergency power, all functions

Check for proper operation

Emergency stop

Check for proper operation

Gradual start to stop, drive/steer
controls

Check for proper operation

Drive speed limit switch, main boom
lift

Check for proper operation

Drive speed limit switch, tip boom
extend

Check for proper operation

Drive speed limit switch, riser boom
lift — CE only

Check for proper operation

110 volt AC power to platform

Check for proper operation

Boom extension In — Out

Check for proper operation

Platform leveling Up — Down

Check for proper operation

Platform rotation CW — CCW

Check for proper operation

Drive range — booms stowed

Check for proper operation

Slow speed only with boom raised

Drive speed

Boom down and retracted
High — 2.8 to 3.2 mph

50 ftin 10.6 to 12.1 seconds

Boom up or extended
Low — 0.7 to 0.8 mph

50 ftin 42.6 to 48.7 seconds

Placards and Decals

Check for damage and readability

Order replacements as necessary

Refer to Parts Manual for part
numbers

Optional Equipment

Air line to platform

Check for proper operation

All motion warning alarm

Check for proper operation

Flashing light

Check for proper operation

Tow Package

Check for proper operation

CSA

Check for proper operation

Performed by:

Date:

A46JE/AB46JE — 0260194

Maintenance — 7

Maintenance



)
)
S
0]
S
Q
S

Frequent Inspection and Maintenance — Every 90 Days or 150 Hours

Item

Procedure

Information

Ok

Daily maintenance

Perform maintenance as per schedule

Retain copy of checklist

Preventive inspection maintenance checklist

Perform inspection, complete form

Retain copy of checklist

Placards and decals inspection

Inspect using drawing and parts listing
in Section 1 — Repair Parts Manual

Replace any missing or unreadable
decals/placards

Door hinges and latches

Lubricate

SAE 10W oil or spray lubricant

Rotation bearing Lubricate Extreme pressure grease
Above 10°F (-12°C) — NLGI Grade 2
Below 10°F (-12°C) — NLGI Grade 1
Rotation bearing teeth and pinion Lubricate Open gear lubricant — ASTM D 445

Gear hubs

Check fluid level, fill if low

Gear lubricant — SAE Grade 80W-90

Platform rotator

Check for proper operation

Repair or replace if not working properly

Platform controller

Check smooth operation & speeds

Batteries

Check specific gravity

1.260/1.275 at 80° F

Charging system

Check operation

Performed by:

Date:

Maintenance — 8

A46JE/AB46JE — 0260194




Annual Maintenance — Every 500 Hours

Item

Procedure

Information

Ok

90 day or 150 hour maintenance

Perform maintenance per schedule

Retain copy of checklist

Hydraulic oil reservoir

Clean and replace fluid

Above 10°F (-12°C)
ISO VG32

Below 10°F (-12°C)
ISO VG15

Hydraulic return filter

Replace

After first 50 hours, then at recom-
mended interval

Hydraulic reservoir suction filter

Clean and reinstall

Hydraulic pressures

Boom pump setting

Maximum pressure:
2,750-2,800 psi

Function pressures: check at manifold,
except level

Steer right/left:
2,700-2,800 psi

Riser boom down:
1,600-1,700 psi

Main boom down:
1,600-1,700 psi

Extend:
1,600-1,700 psi

Jib Down:
1,600-1,700 psi

Rotate:
1,600-1,700 psi

Platform rotate:
1,500-1,600 psi

Level Pressure: install gauge between
valve and slave cylinder

Level:
2,000-2,050 psi

Gear hubs

Replace fluid

Gear lubricant — SAE Grade 80W-90

Swing drive

Replace fluid

Gear lubricant — SAE Grade 80W-90

Performed by:

Date:

A46JE/AB46JE — 0260194

Maintenance — 9

Maintenance



Maintenance

Maintenance — 10

A46JE/AB46JE — 0260194



Major Repairs

Date Part Number Part Description Repair Performed

Maintenance

A46JE/AB46JE — 0260194 Maintenance — 11



Maintenance

Maintenance — 12

A46JE/AB46JE — 0260194



10 3 7

N\
A (%7 OZO .
N 5

\ g r"-\

Lubrication Points

Lubrication

Specific lubricants as recommended by Snorkel,
should be used in maintaining the unit. If in doubt
regarding the use of lubricants other than those listed,
contact Snorkel Customer Service Department for
evaluation and recommendation.

Refer to the above lubrication illustration to locate
component item numbers.

Service all fittings as indicated on the Frequent Main-
tenance schedule and lubrication illustration. Wipe
away all excess lubricant from exposed surfaces. Over
lubrication can collect dirt and foreign matter which
acts as an abrasive. Lubrication of accessory equip-
ment should be in accordance with the manufacturer's
recommendations.

Rotation Bearing

Rotation bearing — Item 1. Pressure gun lubricate
bearing at recommended interval using lubricant as
outlined in the maintenance schedule. Rotate while
lubricating. The lubrication fitting is located on the rear
of the turntable.

Rotation Gear Teeth and Pinion

Rotation gear teeth and pinion — ltem 2. Gear teeth
and gear box pinion should be lubricated with a spray-
on type open gear lubricant.

Swing Drive

Swing drive — Item 3. To check oil level, remove check
plug located on the side of the gear box. Unit s full if oil
is level with bottom of fill hole or just starts to run out.

Gear Hubs
Gear hubs — Item 4. To check and fill Gear hubs:

1. Rotate wheel until bottom of filler/drain plug is
about 1 inch above horizontal centerline.

2. Remove plug with drive ratchet and extension.
3. Fill until lubricant is level with bottom of fill hole.

Note
Do not overfill gear hubs as they are not vented and need
air space for expansion of oil to prevent damage to hubs.

Platform Rotator
Platform Rotator — ltem 5. Platform rotators will require
lubrication only if disassembled for repairs. Consult
factory for proper lubricant if replacement of platform
rotator is required.

Hydraulic Oil Reservoir

Hydraulic oil reservoir — Item 6. The fluid level should
be visible in the bottom of the sight gauge and should
be checked with the machine in the stowed position.

The interior of the reservoir should be wiped out and
cleaned each time the hydraulic oil is changed. The
reservoir filler/breather cap should be removed and
the cap strainer cleaned with Kerosene, fuel oil, or
other solvent at this time.

Itis absolutely necessary that only new, clean hydrau-
lic oil is added.

A46JE/AB46JE — 0260194

Maintenance — 13

Maintenance



Maintenance

Note

If it becomes necessary to add or use an oil other
than the recommended fluid, it is important that it be
compatible and equivalent to the factory fill. Local oil
suppliers can generally furnish this information.

If questions still remain, contact the Snorkel Customer
Service Department for further information.

Hydraulic Oil Return Filter

Return filter — Item 7. The hydraulic oil return filter is
located on the control valve behind the door on the
right side of the turntable

The filter element is a throw-away type filter and
should be changed after the initial break-in period
(approximately 50 hours operation time).

The filter is equipped with a hydraulic pressure gauge
to indicate the filter element condition. A by-pass relief
within the filter base is provided and is set to by-pass
at 25 psi. If pressure readings are above 25 psi, the
filter should be changed.

The filter condition should be checked at the 90 day or
150 hour Preventive Inspection Maintenance interval
or more frequently under extreme working conditions.

The filter condition indicator is accurate only when
the pump is discharging maximum flow, which occurs
only during full speed driving. This requires that the
indicator be observed while the unit is in motion,
booms fully retracted and in stowed position, drive
range switch in “LO” position, and drive controller
fully forward. Oil temperature should be at least 90°
F (32° C).

AWwarning
Use extreme caution while observing the condi-
tion indicator because of the motion of the drive
wheels. The condition indicator is best observed
from outside of the tract of the vehicle wheels
to avoid possible personal injury or machine
damage.

When changing the filter element, the oil inside of
the filter element, should be examined for deposits
of metal cuttings, which is present, could indicate
excessive wear in some of the system components.

Suction Strainer

Suction strainer — Item 8. Two 100 mesh strainers
are located within the hydraulic oil reservoir, one on
the inlet and one on the outlet, and filters the pump
suction flow.

The strainers should be cleaned at the time interval
shown in the maintenance schedule chart, using
Kerosene, fuel oil or other solvent and a soft bristled
brush.

Inspect the filter wire cloth for damage. Holes in
the filter cloth leak dirt into the pump and other vital
hydraulic components. If element is damaged, replace.

When the filter has been thoroughly cleaned, reinstall
in suction line and tighten securely.

Door Hinges and Latches

Door hinges and latches — Item 9. After lubricating,
remove any excess lubricant or over spray so it will
not collect dirt or debris.

Slide Pads

Slide pads — Item 10. Check slide pads for excessive
wear and replace as required. Slide pads do not re-
quire lubrication.

Batteries

Batteries — ltem 11. The batteries will have longer
life if the water level is maintained and they are
kept charged. In cold weather the batteries should
be maintained at full charge to keep from freezing.
Extremely low or dead batteries can freeze in cold
weather. Make sure connections are clean and tight.

Make sure charging equipment is operating properly.

ADanger
Lead-acid batteries produce flammable and explo-
sive gases. Never allow smoking, flames or sparks
around batteries. Lead-acid batteries contain
sulfuric acid which will damage eyes or skin on
contact. When working around batteries, always
wear a face shield to avoid acid in eyes.

If acid contacts eyes, flush immediately with clear
water and get medical attention. Wear rubber gloves
and protective clothing to keep acid off skin, if acid
contacts skin, wash off immediately with clear water.

Battery Care and Maintenance

The following information about battery care and
maintenance was supplied by Interstate Batteries and
is reprinted here with their permission.

1. New batteries need to be cycled several times
before reaching full capacity (20-50 cycles, de-
pending on type). Usage should be limited during
this period.

2. Always recharge batteries fully, immediately after
use. Batteries perform best when they are fully
charged. More capacity and longer life will result
from this practice.

3. The deeper the discharge, the fewer number
of cycles a lead-acid battery will deliver. Deep
discharges deteriorate the battery quicker than
lighter shallow cycles.

Maintenance — 14

A46JE/AB46JE — 0260194



10.

1.

12.

13.

14.

. Battery cables should be intact and connectors

kept tight at all times. Systematic inspection is
recommended.

. Vent caps should be kept in place and tight during

vehicle operation and battery charging.

. Batteries should be kept clean — free of dirt and

corrosion — at all times. Always keep the top of
batteries clean. A film on top of the battery can
cause the current to migrate between the posts,
accelerating self discharge.

. Never let the electrolyte level of a lead-acid bat-

tery fall below the plates. Lack of maintaining the
electrolyte in a lead-acid battery causes damage
to the exposed portion of the plate which reduces
capacity.

. Always check electrolyte level before charging.

Do not add water to individual cells unless plates
are exposed. Batteries should be watered after
charging unless the plates are exposed before
charging. If exposed before charging, the plates
should be covered by approximately 1/8” of water.
Check water level after charging. Water should be
kept 1/4" below the bottom of the fill tube in the
cell cover.

. Water used to replenish batteries should be dis-

tilled or treated to not exceed 200 T.D.S. (total
dissolved solids... parts per million). Particular
care should be taken to avoid metallic solids (iron).

A fully charged battery will give you the best and
longest service. Be sure the batteries are fully
charged before testing or using. A fully charged
battery, without a drain or load, after the surface
charge has dissipated, is 6.35 volts for a 6 volt
battery.

Batteries should not be discharged below 20% of
capacity (approximately 1.8 volts per cell under
normal operating load; 1.98 volts open circuit;
1.145 specific gravity). Proper battery sizing will
help avoid excessive discharge.

Battery chargers should be sized to fully charge
batteries in an eight hour period. Chargers should
be kept in proper operating condition.

Do not use a mismatched charger of any type; i.e.,
a 12 volt charger on a 24 volt pack or a 24 volt
charger on a 12 volt pack. An undersized charger
will never get the job done, no matter how long
it tries. An oversized charger will cause excess
gassing and heat that could possibly result in a
battery meltdown and/or explosion.

Never charge a lead-acid battery with a sealed
(gel cell) battery charger. The lead-acid battery
needs higher voltage to finish its charge. Without

15.

16.

17.

18.

19.

20.

it the battery will never come back to 100% and
sulfation can occur.

Always allow batteries to cool off after charging.
The cooling time is very important because heat
is generated during the recharge and discharge
cycles. Without the cooling time the heat grows,
accelerating grid corrosion which is one of the
major causes of battery failure. Charging practice
should enable batteries to cool before use.

Deep cycle batteries need to be equalized peri-
odically. Equalizing is an extended, low current
charge performed after the normal charge cycle.
It helps keep cells in balance. Actively used bat-
teries should be equalized once per week. Man-
ually timed chargers should have the charge time
extended approximately 3 hours. Automatically
controlled chargers should be unplugged and
reconnected after completing a charge cycle.

In situations where multiple batteries are con-
nected in series, parallel or series-parallel, a
replacement battery's should be of the same size,
age and usage level as the companion batteries.
Do not put a new battery in a pack that has 50 or
more cycles. Either replace all the batteries with
new batteries or install a good used battery's in
place of the bad. New batteries should be given
a full charge before use.

Periodic battery testing is an important preventa-
tive maintenance procedure. Hydrometer read-
ings of each cell (fully charged) give an indication
of balance and true charge level. Imbalance could
mean the need for equalizing and is often a sign
of improper charging or a bad cell. Voltage checks
(open circuit, charged and discharged) can locate
a bad cell or weak battery. Load testing will pick
out a bad cell when other methods fail. The point
is to look for the abnormal. A weak cell or battery
will cause premature failure of companion cells
or batteries respectively.

As batteries age, their maintenance requirements
change, Generally their specific gravity is higher
and gassing voltage goes up. This means longer
charging time and/or higher finish rate (higher
amperage at the end of charge). Usually, older
batteries need to be watered more often and their
capacity decreases.

“Opportunity charging”, a short partial charge
during an extended duty cycle, is a controversial
subject. Generally, the practice is a “crutch” to
make up for undersized batteries. The correct
approach is to install adequate battery capacity. If
this is impossible because of lack of space in the
battery compartment or extreme operating con-
ditions (24 hour intermittent use, as an example),
“opportunity charging” is better than excessive
battery discharging. However, the practice can

A46JE/AB46JE — 0260194

Maintenance — 15

Maintenance



W)
Q
L~
N
L~
g
1S
N
S

cause batteries to overheat, require more watering
and usually will shorten battery life. “Opportunity
charging” is a trade off; something to avoid if pos-
sible. One charging cycle per day is preferable.

. Extreme temperatures can substantially affect

battery performance and charging. Cold reduces
battery capacity and retards charging. Heat in-
creases water usage and can result in overcharg-
ing. Very high temperature can cause “thermal run
away” which may lead to an explosion or fire. If
extreme temperature is an unavoidable part of an
application, consult a battery/charger specialist
about ways to deal with the problem.

22.

23.

24.

An overly discharged battery might need to be
cycled a few times before it can recover fully. If a
battery begins to heat before coming up to a full
charge, it might be necessary to discharge the
battery and recharge it a few times. The charge and
discharge cycle might help the current acceptance
of the battery and facilitate its recovery to a usable
condition.

Inactivity can be harmful to deep cycle batteries.
If they sit for several months, a “boost” charge
should be given — more frequently in warm cli-
mate (about once a month) than in cold (every
2-3 months).

Never store a battery in a discharged state. The
sulfate that forms during discharge can make the
battery impossible to recharge fully.

Maintenance — 16

A46JE/AB46JE — 0260194



Fastener Torque Chart — Standard System Q
Bolt SAE Grade SAE Grade SAE Grade SAE Grade Q
Grade lor?2 5 6 8 m
O & D © B
Indeterminate Minimum Medium Best ‘E
Definition Qualit Commercial Commercial Commercial -~
y Quality Quality Quality N
Low Medium Medium Carbon Medium Carbon §
Material Carbon Carbon Steel Alloy Steel
Steel Steel Quenched and Quenched and
Tempered Tempered Tempered
Minimum Tensile - . . .
Strength 64,000 psi. 105,000 psi 133,000 psi. 150,000 psi
Bolt Size Recommended Torque Value (ft lbs)
1/4 5 7 10 10.5
5/16 9 14 19 22
3/8 15 25 34 37
7/16 24 40 55 60
1/2 37 60 85 92
9/16 53 88 120 132
5/8 74 120 167 180
3/4 120 200 280 296
7/8 190 302 440 473
1 282 466 660 714

Torque chart information:

« Consult manufacturers’ specific recommendations, when available.

» The chart may be used with both coarse and fine thread fasteners lightly lubricated.
« Increase torque by 20% when multiple tapered tooth (shake proof) lock washers are used.
« The torque values are given in foot-pounds.

« Inch/pound equivalent may be obtained by multiplying by 12.

A46JE/AB46JE — 0260194 Maintenance — 17



Maintenance

Fastener Torque Chart — Metric System

Capscrew Grade 8.8 Grade 10.9
In-LBS In-LBS FT-LBS | FT-LBS Clamp In-LBS In-LBS | FT-LBS | FT-LBS Clamp

Size Dry Lubed Dry Lubed | Load (Ib) Dry Lubed Dry Lubed | Load (Ib)
M4 - 0.7 27 20 861 36 24 1,173
M5 -0.8 55 41 1,394 72 60 1,895
M6 - 1.0 93 70 1,971 132 96 2,686
M8 - 1.25 228 168 19 14 3,591 312 228 4,889
M8 -1.0 240 180 20 15 3,844 336 252 5,232
M10-1.5 37 28 5,693 51 38 7,744
M10 - 1.25 39 30 6,008 54 41 8,171
M12 -1.75 65 49 8,273 89 66 11,257
M12 -1.25 71 53 9,037 96 72 12,297
M14-2.0 103 77 11,285 140 107 15,354
M14-1.5 114 85 12,263 155 114 16,691
M16 - 2.0 162 122 15,404 221 166 20,963
M16 - 1.5 173 129 16,388 236 177 22,311
M18 - 2.5 222 167 19,423 235 176
M18-1.5
M20 - 2.5 317 236 24,042 428 321 32,720
M20 - 1.5 350 262 26,695 479 358 36,316
M22 -2.5 428 321 30,651 452 339
M22 -1.5
M24 - 3.0 546 409 34,642 745 557 47,141
M24 - 2.0 594 446 37,676 811 605 51,277
M27 - 3.0 796 597 45,039 1,084 811 61,292
M27 - 2.0 863 645 58,785 1,173 848 66,226
M30 - 3.5 1084 811 55,054 1,475 1106 74,915
M30 - 3.0 1121 841 56,908 1,527 1143 77,444
M30 - 2.0 1202 900 60,932 1,630 1224 | 82,917

Rev D

Torque chart information:
» Consult manufacturers’ specific recommendations, when available.
« The chart may be used with both coarse and fine thread fasteners lightly lubricated.
+ Increase torque by 20% when multiple tapered tooth (shake proof) lock washers are used.
» Foot/pound equivalent may be obtained by dividing by 12.
« Inch/pound equivalent may be obtained by multiplying by 12.
« Newton/meter equivalent may be obtained by multiplying inch/pound by 0.1130.

« Newton/meter equivalent may be obtained by multiplying foot/pound by 1.3558.

Maintenance — 18 A46JE/AB46JE — 0260194



FooT I =(|Z Zllal |zl
SWITCH ] o2 ZIPEIP = 48A
MAINVSR/NETROL 3 s 9 EE <2 MASTER BTRY
o 1 Y Y E 82 DISCONNECT
[} - =
o => < ©
v Nl = CHARGER ' 6V BATTERY
z
[ o
[ PLATFORM CONTROL BOX Lt L s GROUND CONTROL BOX — o Q/g
BT o] |« ~ alef~] el M CONVERTER
é 8|8 @ ol 55|55 8 L5 ‘n N CESIINELG Jisa 3
s o aanl | 55 5 82#\‘ N |'] op [48V INPUT fe
J5-3 1l g 2 — 25 AMP . 1 O =
=t <ﬁ\ 1D CIRCUIT .
J5A 1S la-a INTERLOCK 28 N BREAKER | @{i‘;u@
CB [ bsE 168 i POWER o J
5l | 1ea SHUTOF F o
i 10 AMP 2 RELAY | 824 | |
5G| 1T U14-G 83 EE PLT/BASE L 100 A
3 V/W 1D 1C J13-B L CUSE
JS-F | &) 14-F © T h
= i o
J5c | Jiac i L
e @ 33A | | 48B 225 A
- o
160 & R L e
5 J13-C
NI N T PN 14 3 = ‘wj‘ 48cC
Ji-7 L T T ij9-7 ® 15 —t @ P e
E i i EXT 48V COIL ©
“ 160 B MILLIPAK et
1604 L T / 5
® —— ® 0o ® en 5 POWER J13-G | 3
—o 21A NI N o 21A o— RELAY I
RISER ro RISER 3 824 s ‘5’
[ 61 @ o
61 3 i
® b I P IR s iwi
; N 1 N
24 J1 = - Py | 48V COIL .
o —>= JI-3 (9 J5-3 @ 23 o—7 1D —
SWING [ SWING BRAKE RELEASE ‘ ‘
RELAY Emer PWR
162A || €2 1D [ _s|is9a o EMER PWR 4BV motor
@ loJ o ] || bumk [T
R J1-4 = iJ9-4 228 T - =q SOLENOID A
[ K 5 [0 Jo-5 .. B oo . e 1o° . 1 1
. .
MAIN Il MAIN || 48]’3{) N ‘ ‘
KA g A7 [HJomo P 838 48V COIL J13-F L | 3 |t
o 2:’7 " —‘:: o—r1 83 [ ol " V! ) b N ]
“ I Soc Je-2i 11 igi0-2 PN ooc I 6A 13— ] 6A 3 ‘ : #© ‘
DRIVE . 1T Je 5 | [ =3 ® 21C o— 6 5 [ AR
RELA JIB p JIB 38 . PN ®* ‘ & E ‘
oy lelt] g - \ \ 6l = ® ne Ke [ T
® [ o6l Ll 0e ® = EMER PWR L Junwer B
2 2 T = 2 o—o y T
aliime RELAY
LEVEL . I - LEVEL
o b
34 3B, o 1614 v 161 o
. 5 ‘ ” 9| Jo—4 || io-as ® o6 2
27 Je-5 4 pi0-5 27 o
cTEER PLATF _ROT = ‘ ‘ . PLATF ROT
RELAY 23 s il s 168 TS DRI o
Lon o T e ‘ 28 ‘] CONTACTDI
‘ L 3 7 160 5 7 38t® 48C B+ o " = e
® J3LE e f I 6 ® 164 ° 1 °
K3l | 9 L J3-3% . 4 iJ11-3 162 EMER PWR
: K ® Jei-8 - 82D 3B SEVCON
c A A | po » Ja-4 i | | jvie-4 161 ® - = MILL IPAK
L 61A - N Je1-7 | 3 159 L
© |19 J3-2i 1 1 §Ji-2 - c TRACTION
st S @ EMER © [ i ‘ ‘ CONTROLLER
; PWR [ _ FAULT Jei-1 82D
163 J3-5 i i J1-5 ont - 48 VOLT INPUT <PIN 1
L 3D o 3D -
7 lél Jil-7 ’ ® 1 1 LED FAULT OUTPU PIN 2> B H
K i
JOYSTICK [} J21-5 v 34 RN
I L: e » CUT BACK SPEED 1 (PIN 5)
o o L
38A | HORN_ RELAY Jetd = 834
T < FS1 (PIN 4>
DRIVE SPEED el 1D 3]
@ SHOWN IN LOW ‘g ? o224 !
(@] o
DRIVE [P 34 J3-4i 1, iJ11-4 . 3 3 12|
20K oo e 2 o
1598 Jas || L i=
c ‘ 204 EEERGE KS Je1-10 ‘B‘ 204
‘ t = INPUT FROM ACCEL POT (PIN 10>
Ll L Jet-e - 70
‘ :j i i ] ! ! CUT BACK SPEED #2 (PIN 6>
i [
' FwD 17 J3-12 b1 jun-1e Je1-e || 17 ) .
L | | T FORWARD CPIN 2)
L
. IR _ J21-3
. Rev 18 Jal i i Jie-1 | | 18 REVERSE PIN 3
K4
D3 ~ A
3 J43 L) ) 1e-3 e ° 3 TILT RELAY ® J17-4 H ® 3 BRAKE AL\/[
—_— <L
, ‘ Jimc 1D 73D J17-1 i 164 l-BEAKE
= o | 0] 0] ~ a © Q o - o
R N < m < ST T i | 7Y ) 70 NMoTroT 17-2 l=| “
alal alad af o U < < o e - [BRAKE ]
2 2] @ 3 S 0 2 wlaladf o oo aooa R b I S St PRESS
. - S350 35S 5 3 3 515159 D ) ) S|l 3o ‘« 1594 | SWITCH
3 AR 2om o P 2 COND 1664  FLASHING —h oo 3
E 73 RELAY N S TN 0 FL i’ T A 3
= < = , BN N BEACOI =
0 3 . -t Y 47 3 3
70 = - Alol al ol o < g s = > 5o
) o =z
. 73 o I I ] ot 7| B g ~
~ 1D o OPT MOTION
70A @ L o T T T T T o ALARM
704
DRIVE SPEED @ ToLL 3 SEVCON e 1 4 16 7‘ 8 9‘] 10 1‘1 12 i 14 PUKP MOTOR
R : motor
TIP BOOM SWITCH T ioe Millipak >
(SHOWN RETRACTED) CSHOWN LEVELS PUMP B+ o
CONTROLLER A 48B
DRIVE SPEED B- B+
BASE BOOM SWITCH ’ 83B 3
NO CHASSIS GROUND (SHOWN CRADLED> SW 3-160-100%
CONMECTORS J7-J23 LOCATED IN GROUND CONTROL BOX SW 4-162-50% L0<1g
CONNECTORS J1-J6 LOCATED IN PLATFORM CONTROL BOX. SW 5-161-507 PUMP MOTOR
SW 6-163-50% CONTACTOR
SW 7-164-95%



FooT - > (>
SWITCH 5 3 ] ol SIS - o
MAIN CONTROL [ \ ul|8]|~||2 VAS Tey
VALVE A =lo | i 2 " MASTER BTRY
o o||5 =15 ||] | ¥ 82 DISCONNECT
: [ S 2] 9 ] [w
o = || ©
2 | % CHARGER &V BATTERY
I RELAY ~a
"3 PLATFORM CONTROL BOX Q][] 13 COND 1864 Qastel [ ] | | D GROUND CONTROL BOX [ ° ke ol +$
81wl vl <+ ~ o] ™ w| s ool =f g~ o] © CONVERTER oV .I_CV
o 9 o bl ol o of of o & LS I L L3 | 82 J13-A @ ©
§ o ® N INIFN I NN N
N g 3 il eza us—a o doaenl L L L ) SZAb N [T sep[A8V WIT o oL
u . . o J5-B i JMi 2 1 25 AMP L —H O . V'I-SV
2 = wﬁ\ CIRCUIT . ©
N—® JS-AT S J14-A INTERLOCK 28 BREAKER | | @1'%7@ e
10 AMP CB ‘{i PSB 168 Vol oien L 'é
& S ‘ ‘ 1c ® AC POWER 6v
= a SOURCE_WHEN
qEPDFDFMr S 23 Js-c | 1Tt U14-G EEN PLT/BASE . p 100 4 PLUGGED TN %
3 ) - =] B F
‘ID J5-F !5 J14-F # # USE ¥
i 6v
6B [ 3 Js—c i || ba-c P [
[ - o
48B 25 A
Sk Cl o | FES] © T |
. FUSE
160A 60 _ . 8
[ o ) — - 5 J13-C ||
14 JI-61 - iJ9-6 . 14 ﬂ 48C
o — = Ji—7: I Tj9-7 S 15 o——‘ P oo =
EXT i i EXT 48V COIL &
& 160 38 MILLIPAK et
1604 L e S
@ D_‘BQA Ji-10 ! Ue-1o ® een 5 POWER J13-G I 3
®— 21A Jiii [ [ Jo-11 ® 214 o—f RELAY i
RISER e RISER 3. aoa - 5
p 61 !
® cHela ) - L Ke I :
4 Ji-2 | g J9-2 P 24 48V COIL A ‘ ‘
®— I3 I ENEEE] o 23 1D =
SWING o SWING BRAKE RELEASE ‘ ‘
1624 (=] BB RELAY L JAAVAAN
2 2 1 EMER PWR g
[ L)J O o 1D 1594 i i R PUR -
So3 Ji-4§ 190 fg9-4 228 T SOLENDID y
o —L2E Nt .. 218 oo 3 159 - i N
r
MAIN RN MAIN KL | | T ‘ i ‘
Gl g L [ i 838 48V CHIL J13-F P ! 5ol
K 3- [l 1 - N
o T 83 > 3
a e boc Je—2i 11 ijg-2 PN 2oC I o | 6A J13-D ] oA 3 | £ %Q |
DRIVE | |@—a2C J2=5 [ [ ii0- P 2IC o— ¢ 3 [ N AT
RE B I 38 g
JIB i i — . . ‘ |
o 1614 6l o ne K6 [ T
T * szl ! o6 3 2T ® EMER PWR L e B0
) 1 Jo—7_ 0= '! 2 o RELAY IEREIE
LEVEL . 1 LEVEL
o b
3A 3B, o 16lA » 161 o
9 e ® Jo-4 ‘ ‘ 10-4 ® e _oi —
o7 Jo5 L L Ji0-5 ® 27 o
STEER PLATFE ROT o ‘ ‘ PLATF ROT
RELAY 33 es il io-s lee rjEDTLEPR DEII:I\A]EAEESEP
21 | [ iJio-1 38 4 g o o
o . 160 S b7 38 ) 480 oe Fi it B4 Fe e
o s LIl
Py — " 9 16A o [ o
1 J11-3 SRS EMER PWR s oD 5 SEVCON
C A i | | iJie-4 161 ® ’ ] s et LINE CONTACTOR ¢PIN 8> MILLIPAK
—@ .| T
o 101 Lo Ja1-7 | | = 157 TRACTION
sTeep ! ‘ ‘ 284 — BRAKE RELEASE (PIN 7>
5 Il o CONTROLLER
X = FAuULT Jei-1 eech
163 i i J11-5 e ! ! = 48 VOLT INPUT (PIN D>
1D D -
L 3D 3D -
i J11-7 [ ] % [ LED FAULT OUTPUT CPIN 25 B
v 3 J21-5 o 34
JUYSTICK !("‘ . = — CUT BACK SPEED 1 (PIN 5
o e N :
38A | HORN_RELAY Jete Ll g3a Fe1 PIN 45
4
DRIVE SPEED = 3 1D son ]
PN, SHOWN INLOW 1|8 o Iy
= e
DRIVE [P 34 J3-4i gyl J1-4 e 5 3 12|
20K oo — 2
159B J3-9 ‘ ‘ J11-9 >® @1
c \ 204 J3-10 1 | P i-10 <5 J21-10 =l 204
‘ i i = INPUT FROM ACCEL POT (PIN 10>
[ ] P Jei-6 a 70
‘ i i @ ! ! CUT BACK SPEED #2 CPIN 6>
i P
1 WD 17 Js-le e Jei-2 | ] 17
‘ Iy ‘ ‘ . FORWARD <(PIN 2>
P
R 4— [ -1 Jai-3
[ Rev 18 Jat i i Jiert ‘ | 18 REVERSE (PIN 3
K4 o -
.3 SEEC R R NIER ’ 3 LT RELay ® J17-4 P 3 BRAKE VALVE
>
i o ic f N 164 N
o’ D10 —
. | o | ] o ~ @ © —| o = @ . >
IR I i N O Y 1 1) R el R R [ QR RS 5 et
] Y (] e 2 2 L2 || ) ol al o oo IRy Sl & 9 e PRESS
T s o o Do R S 35 DD DD 20 il Sl 2l ol D M 1594 | SWITCH
ALBRM S T OPTIONAL 4 [N LT
{ J i - J 1 2 COND 16GA FLASHING { “—-1' 2 COND 16GA 3
M= -k e el / L BEACON =7
g ; 47 3 B
70 a Qlo| ula| of < 2 >~ o
g - % O w|v| v|lwv z
N 8 3 g [ i 5 -
I 1D OPT MOTION
70A Y L o T T T T T @ ALARM
704
4 "
DRIVE SPEED 'i I SEVCON 2 1 4 i 6 7‘ 8 9‘ 10 1‘1 12 it 1 PUIP MOTOR
S g \ \ motor
TIP BOOM SWITCH TILT SENSOR MillipaK
(SHOWN RETRACTED) CSHEWN LEVELS PUMP B+ | |
CONTROLLER A 48B
DRIVE SPEED B- B+
BASE BOOM SWITCH — " 83B 3
NO CHASSIS GROUND (SHOWN CRADLEDS SW 3-160-100%
COMNECTORS J7-J23 LOCATED IN GROUND CONTROL BOX - SW 4-162-50% e
CONNECTORS Jl-J6 LOCATED IN PLATFURM CONTROL BOX. SW 5-161-50% BUMP MOTOR
SW 6-163-50%4 CONTACTOR

SW 7-164-95%



FooT [ =2 z =
SWITCH I 2ll5]| = s o - o
MAIN CONTROL 2 12 g © 2 MASTER BTRY
VALVE “Hellzl o e e 2 ¥ 82 DISCONNECT
I ] = IS L
n] = [> > 5 ©
ALl CHARCER 6V BATTERY
o) 5| 5 RELAY ‘
=~ — Is - ~ -~ -
"D PLATFORM CONTROL BOX ¢ o GROUND CONTROL BOX e L:ro
Jg-1 L e ol of |0 R =] A K} 5 aon o2 aa CONVERTER )
ol ol o © o o |4y oAb s oo geC | J13- .
e e R EEEERAERERE 8%* % N | | sap[48Y INPLT o
o 5B L fJ14 2 = 1p 3 g?m?@ﬁ Do —{: ) : N
= *ﬁ\ ORINS: o
JS-A | Sl iJ14-A -8A INTERLOCK s8] SOvER BREAKER ! ! prm
10 AMP CB . °sB Vol e Shovoer L .
‘CJ 1 i RELAY 32A ‘ ‘ ]
BOOM oy 10 AMP i 3B T, .
b 83 JS5-G T iJ14-6 83 L0 182A PLT/BASE - [ 100 A
3 SPEED El 1D@/rg 1c ® JI13-B L1 FUSE
¢1D JS-F | & U14-F ! Lo
6 3 s it - .
6B [ 3 Js—c | ] J‘ J14-C ® 3834 ; ‘ ‘ 48B 225 A
SK L_, . FUSE
L
160A 160 —
@ ot o B3 3 U )
l 14 JI-6: -\ 1J3-6 2 14 |i = a8e
®*—> s Ji7 i) ) )97 o 15 ] K3 r(q‘
ExT i i EXT 48V COIL it
* 160 3B MILLIPAK et
® 1604 PN e e P -@ & POWER ||
l 204 JI-10: 4 4 $J9-10 9 — con L, RELAY I=r =
[ = 21A O i1 | | Jo-11 ® 3l A L
RISER Lol RISER 3 824 ‘E‘
o161A | | S . & o
® T e o ke ‘ ‘
l £4, Ji-e iy 92 ® o4 |
*40 23 J1-3 €[ JS=3 @ 23 o 1D —
SWING ) SWING BRAKE RELEASE || L
1< RELAY Ener PWR
® 1628 3| 3 = o hsea Do ENR PR 48 otor
i o—| J
laaB 2] Jo-4 P %T 83 T 159 ! ! SOLENOID ( A
® —ZiE - 131 J5-5 @ 2B —o— v 468 b I
MAIN [} MAIN K1 ‘ ‘ lo o ‘ ‘
— S0 B Lge-g — 38 48V COIL . Lo [ R
AN 4 r‘: o o ; FENY-
a e D -e ooc LR S JI3-D L] oA El ler Ol
, 22C - ) ol T A
IRIVE | (gt oo 57 | NI ry 21C o— 6 3 — b R
RELAY 1B T 1B 38 @ @ \ \
—_ ne K6 [} T
o 1614 ‘ ‘ 61 —o [ 2 I
Of T ® Je-el 1 iio-e ® - =1 b EMER PWR L Jonwrx B |
o — 12 J2—7 | Ji0-7 Y 12 o—| RELAY
LEVEL = Il LEVEL
N 1 1
34 3B, o 1614 D 161
5 ‘ > @ o4 || - ® 26 H‘i
57 Jo5 005 ¢ 57 o]
PLATF ROT S ‘ ‘ PLATF ROT
STEER - 9 . 16B HOUR DRIVE MOTOR
RELAY > Je-8 i | | iJlo-8 . METER CONTACTOR
Je-11 [ ] iJwo-1 . 38 | 29 )
: 38 ~ F1 M1 B+ Fe M2
. 3 & 07 E 48C B+
®- NER S SN NS 160 o 16A ° |
. JU3-3 111 1J11-3 162 EMER PWR oig 22D 3B SEVCON
™~ Jle—4 161 . . ! LINE CONTACTOR <PIN 8>
o Jaa [ e 3 ® ’ . [ N - MILLIPAK
1eth Jz-2i i 1 iJin-e Jelry L \ BRAKE RELEASE (PIN 75 TRACTIDON
EVMER © [ ] 28n o CONTROLLER
PWR [ FAULT Jei-1 ezh
163 " J3-5 i i J11-5 b LIGHT 1 1 48 VOLT INPUT (PIN L
1 3D 21- 3D - @
=" J3- l;l Jii-7 ® e [ LED FAULT OUTPUT (PIN 2> 5
<T 2 . 34
JOYSTICK o e = Jers i i CUT BACK SPEED 1 (PIN 5)
J3-61 i {16
< i Je1-4 i) 83a
38A | HORN_RELAY et FS1 (PIN 4>
T
DRIVE SPEED =l 1D con ||
° SHOWN IN LOW E, ‘ !
Ol {8}
DRIVE 5] 34 J3-4i g J11-4 29 3 3 =
©o_OF —i| = [N}
=0 S9B sas 1 ons L ia
KS J21-10 204
c 204 J3-10 i i J11-10 < INPUT FROM ACCEL POT (PIN 10>
=
| o Jei-6 [] 70
‘ i i @ — CUT BACK SPEED #2 (PIN &>
L
i . -
-1z 17
i L FwWD 17 J3-1 i i Ji1-12 Jel-e ! ! FORWARD <PIN 2>
-
Je21-3
f REV 18 Ja-1 i iJie-l ‘ 18 REVERSE (PIN 3
‘ ‘ - K4 bE] 74 N 3 BRAKE VALVE
5 J4-3 1, | iJ1e-3 . 3 TILT RELAY [ ] @
s & o 4 /
] Zg 7= el 164
0
- D10 —
o |1 o ~ | o - Y —"
Rl I < e Q ' T i iR S R Ji7-2 l=|
[QVIN QA QA BN QU QN V] ] J < o o ™ Ha=H
o o ©| @ 0 g D alalal o al o aoa NI 8 @ «l 1ol PRESS
. o s3] 5| S 3 5 3 S5 DO ) o5 S5 5] o < 1Soa | SWITCH
2 — N
ALARM A= OPTIONAL 41 ¢ :v ~ _
73B T S DAY e o A1 2 COND 16GA  FLASHING Y Y SM—-1 2 COND 16GA 3
3 : RELAY 2 { ] |
® [ = - ) L N BEACON =
L= o 1D 9 2 . -t L 47 3 2
L & L
39 3
Jac 70 2 - Aol 2wl of g g 2 ©
A =] = i g ol oo ( Q0 z
. < & D 73 O =| = =] =~ v =] OPT MOTION
704 o] w L ° T T T T T :u ALARM
'—\- 3
. : 2 4 6 ‘ 8 ‘ 10 ‘ 12 14 PUMP MOTOR
DRIVE SPEED '{ ] = Seveon 3 s 7 9 1 13 48V motor 294
TIP BOOM SWITCH TILT SENiOR MillipaK -
(SHOWN RETRACTED) (SHOWN LEVELS PUMP o Tl
CONTROLLER 48B
DRIVE SPEED B- B+ 5
BASE BOOM SWITCH - 83B
NO CHASSIS GROUND (SHOWN CRADLEDY SW 3-160-100% [ N
CONNECTORS J7-J23 LOCATED IN UND CONTROL BOX SW 4-162-50%
CONNECTORS J1-J6 LOCATED IN P ORM CONTROL BOX. SW 5-161-50% PUMP MOTOR
SW 6-163-50% CONTACTOR

SW 7-164-95%



484 MASTER BTRY
= = = [N 2
FooT L GIRLE]N S E]IS] =1 @ = 82 DISCONNEC
SWITCH == =} =) o v
MAIN CONTROL | 2|51 1T B S| Bl | 2] W
VALVE ool 15 ot & - * 6V BATTERY
s2a IS W = 2= < o CHARGER 5
e E 75 ®
o V) ﬂ i 2| = C—Di o
o| ¢ S ) - C BOX _pe-nc_
T 1P CIND G 1 GROUND CONTROL I e
( o= - " 284 K] 2 13-A 3
B I e B R I I I R I B O B 10 avP 3 826 [ I\ i 28V INPUT
o) bl ol o o of of of & &AL R] S - i Il o
T} 0 J14-H 5 s FREEEEAEAEREE * i G\F 25 AMP Lo 7@ @
b = — i ~ ~
2L 8 ay > CIRCUIT .
BC1} @ L m4i W“‘* 1D BREAKER || @_“lip/m@
i .
3A 3 = INTERLOCK 28 Ll POVER sToP D o
1S 144 o8B 168 L ten SHUTOFF | <4
o) o RELAY -
|5 i —to Jiaen L AC POWER
QU ! K
BOOM S P e3 824 ® 3B 1D*7/ﬁ 1c L] SOURCE
SPEED = | :
5 Ej T KEY Sw s 1 i |
s (5 e P @ SELECTOR |83A o o 225 A
o ot e - ] 13-C ] 125 A FUSE
o ot - 160 o b 3 R o op] FUSE .
S| | @R eis0n pa - =
2| e 14 J-61 -~ ld9-6 = o K3 MILLIPAK <)
213 ? ) 1S Ji=7 | | 1J9-7 L ] T 48V COIL POWER o
AD SaSe | | 0 B RELAY i
VR ] $ = le e wo, :
3B [ ; > =]
PAIE 1604 oo b et ® 228 826 =
EE - I 4 ) =
‘7%«: ET: Jii [ 1Jo-i1 . RISER 3 13-E !u! :
i s
RISER i i — @ = ﬁ
el o o | 48V COIL
65 J13-H
e i e | —
on | e22 S P 23 1D BRAKE RELEASE | |
- = R —— RELAY D EMER PWR B
SWING 1< — 1D 159A i i PUMP Emer PWR [
2 =5 SOLENDID 48V motor a
. 162A !Oﬁ! TH a3 159 L ! [njR 1
[ ] o] TV 228 ! 48B ‘ |
T |Z| iJ9 . 4 CIE oo K1 || o
oA > = INEES] L ] B EM PWR . I Sl
o2 = MAIN RELAY 48V COIL . L veoe
mam -9 @ | yo-o e 83B 18 = oA B | £ !@ |
5 51l PG . R vEr o u%
PAEE Glh] g o s ;’P[‘:I oA e i g ET i
. - -
22C - - Oy 5TC -
501 | | @2 loEie [ | Ji0-35 8 1B |38 —oltor @ L4 ® N R
RELAY J1B P ng " oKe [ EREES ]J
= T vorae |
3B, oo lald] gy | | e ‘ 9 .
LF B Je-6f | | i)lo-e . o OVERLOAD ?
oA L NEEY ] J10-7 ® TEVEL RELAY
LEVEL N I 213 |cTRL 3 g
% P [T 6 — 15 9
P —o —e GRD
3B, e lell] gl SR B I TN Py 2 ‘ @ -
9A i Jo-5 1 1 1 Ulo-5 ' LTS ROt 28B |in ui; LouR f—— Mmgp
PLATE ROT 7 || 163 [ “oc WETER | 3 CONTACTD
s Je-8 i | | iJl0-8 . 38 . Pl vi B+ Fe IvES
Jo—1 i | [ J0d - 4 90 48C [
. D7
v 5 16A
° 1 SEVCON
. 60 3B - :
3- e 11-1 : .—— 21— _ 82D c TOR <PIN 8>
oy 9 J:; “ jn 3 162 EMER PWR Py J21-8 = LINE CONTAC MILLIPAK
REL 3 ! —3 162 =
Q) K ‘ J12—4 161 s @ ’ Jo17 | | L,qj 159 KE RELEASE (PIN 75 TRACTION
e i - ® ) FRAKE RELEA CONTROLLER
== R - S 21-1 i i eeb VOLT INPUT PIN 1>
161A 384 Jel—- 48 V
EMER ‘ ! i o 3D B
! ! : %@
o Ag - Y Ly s L1es 1D 3D J21-9 Ll LED FAULT OUTPUT PIN 35
T
4 -
° Be | } Ji-7 | es ® ® Je1-s L 3 CUT BACK SPEED 1 (PIN 5
B EER — R
° OVERLOAD Je1-4 !ﬁ! 834 )
SN Jii-6 LIGHT HORN RELAY =t FS1 (PIN 4>
JOYSTICK 3 I
Jl2-g 214 1D
213 ol 294 !
3 &
Jig-2 213 ’ ‘2‘
@ 25 3 3 i
20K Jli-4 34 o9 =4 oa
Ji=2 KS Ja1-10 E‘ INPUT FROM ACCEL POT <PIN 10>
=
_ 70 = 7 |
- i i 0 1 Jei-6 Il 0 CUT BACK SPEED #2 (PIN 6>
RIN 170
DRIVE b — 9 Vo 17
1 ! i i jel-e || FORWARD (PIN 2>
i 17 -
Jz-12i 1 112 .
i JWD u || J21-3 || 18 REVERSE (PIN 3>
4 i o 18 ; h 7 \LVE
3C fREV | 18 Ja-1 4§ Jle K4 b ° 174 NP 3 BRAKE /‘L
TILT RELAY _L
, ses | ines| [oee » 3 L . 4
3 DRIVE SPEE ’7‘ 34 L . . -_ 1D 73D, | J17-1 i
teo] 3 RS ] ng ) | w m ‘ D
5 — ol [0 9~ V¥ ow 1D 70 S B X Ji7-2 ;
<T | 1 Sl o] ¢
3|7 RELAY I ! ! \ o ol o af @ N al © « « i} PRESS
3 1 | o ol o I e} Ip} o] af ol agf Y S0 O o D K 1594
© T = = = = 5 SO0 D 20O . )
TILT o = S 513 R R 2 OPTIONAL | 1D 3
ALARM i | -—f, T 7y @ COND 16GA  FLASHING 1T -1
2 2 coND 1eaA T oy 1 P Y BEACON 3
- G . 47 3 el - 3
B * e 2 3 CIND I6GAt 1 o - 2 COND 16GA 39 3
2 = a
214 CE SW NG a alel Yzl oS n ) = OPT MOTION ALARM
3 =2 IV N 0 % L =2
70 5 73 Of = —| =] o] — N
OVERLOAD o 1D T T T T T
LIGHT 70A Y — [} @i
6 cond 1664 ( || — \_1 > 4 6 ‘ 3 ‘ 0 ‘ 12 ‘ 14
(T[T B C 29A
¢SH STE — Millipa oo ol | CAsSIS EROUND
L."® Gpio7 A . LT SENSDR PUMP A Pra 4688 CONNECTORS v205% LOCATED IN GROUND CONTROL 30X
= CONTROC CE S NC g ‘ CONTROLLER B- B+ - 3 CONNECTORS J1-J6 LOCATED IN PLATFORM CONTROL BOX.
MODULE ~ 83B
L - SW 3-160-100% e
o Y 3 SV 4-162-50% PUMP MOTOR
! 12 ° SW 5-161-50% CONTACTOR
BASE BOOM SWITCH SW 6-163-50%

(SHOWN CRADLED> SW 7-164-95%



- 5| [z o =R 48A
FE/EL:H ! ; 2|z S | A A MASTER BTRY
s MAINV%DVVETROL == | S Bllzllallel=1A | 2 82 DISCONNECT
o g 215 ||
@[ =
o] i S S e P e CHARGER * 6V BATTERY
P | < TE |2 RELAY
2= <l w = [ e
2] a I
N “ 13 O I I GROUND CONTROL BOX _pcorc ° v
/PLATFORM CONTROL BOX i s - SEET CONVERTER 12
- Y S Y B g
- - Js-1 ol el o vl vl ol ; ? e - N0 AP 3 go4 — 82 Ji13-A ) — 3
T T o| oo ©f o of ©f ~frfnin| Ll L . N { gon [ 48V INPUT
\‘D “ﬂ _‘L 0 NS 14—H S 9D D O ol el el Hel In] BESN BN ol B BN ‘ F|o 1Y ‘ ‘ @ @ I3
9 o1 5 A US-HE b 25 aMP . —
i — 5 ! [ LO
US-B i iy Ji4 2 ! 1D CIRCUIT . l © |
LN Ce = R EMER BREAKER |l OXRO; —
3 I S-A 1S J14-A INTERLOCK POWER sTOP Do ) ol :g
S0 1o °SB 168 ! 1C evifev
10 AMP CB 1 (=4 ! 16A SHUTOFF ‘ ‘
‘g a|o RELAY b K¢ o
! —to
BOOM < S g g3 | _ols2a e j13-B b AC POWER
B SPEED 82 J5°G H L 3B E@/fo - SOURCE 69‘[ &
‘, Js-F | & Uia-F KEY Sw ! L —0 |0
= . —J
6B [ 3 usc | | ac ® SELECTOR | 834 o |
9 LIGJ\ 1[\;9 Sk [\ ' 225 A
1% | . ES USE
- 160 o . 5 J13-C ‘ ‘ 12 - F
5 [oen @ &, —coe — 23 L 48B 48C
CTRL J1-6 . 9-6 14 aon =y
o 14 oy 9 < 82D
SA 15 o— K3 <T
213 f 5 Ji-7 : : J9-7 P — oo MIDLDLMEESK M
OVERLOAD EXT | e - RELAY et
3 oJ
Vo 5 Coo ‘ 82A J13-G L! 3
Ji-10§ | ' iJ9-10 ¢ EETN T -2 i
Ji-11: [ [ iJ9-11 & 21h B ‘5‘
T RISER 3 13-E g
L 7=
‘ ‘ e ‘ ® P 3 ﬁ
8V COIL ;
e ® 24 ‘ . 48V C J13-H P
== o, D
1S53 @ = BRAKE RELEASE || —
[l SWING RELAY
& = 5] 159 . EMER PWR o
‘%‘ 16 1D i PUMP Emer PWR "’
I LoTe ‘ ‘ SOLENOID 48V motor ! Wl
Nn-44i 190 1y9-4 2cB T 33 159 . | I
=l > ]
A= e .' e EM PWR KT | ] OBl ‘ |
o MAIN RELAY 48V COIL - - 1 3
Sl L Te1 | 835 - i i . | E?‘ '© ‘
L @ T 83 J13-D © 3 -
oA 1 C
Je-2 1 1 J1o-2 ® 325 I T ct N PlE O ET
Je=3: [ [ 110-3 ~ o ~
— L JIB ~_ |38 @ @ ! !
o o & re b [ ‘ 2| )
| Bl ® L 1]
Jo-e6i ! igi0-6 13 ‘ 2sC
Jo=7; 1+ 07 ._! - OVERLOAD
[T LEVEL RELAY
g i i
o " 13 [cTRL 3
) 16l - 6 213 |c ]
2ol
> seea |1 104 ® 26 “"i J —H— o0 ®*
Je-5 {1 1 Ui0-5 > P |
. PLATE ROT 28B |in uui
DRIVE PLATF ROT o \ \ R [ &Ec HDJRR 5 DRIVE wuége
k00T S 16 METE CONTACT
BECAT S > Jes i ido-s . 38 22— et
3D =i | | Jiot 38 20 t@* oc . F ML B+ F2 w2
° o 160 - i b7 164 o [ o—
' J3-1 0 it ) o SEVEON
STEER RELAY @« 3-3 {1 1 [J11-3 162 EMER PWR J21-8 82D LINE CONTACTOR (PIN 8>
9 K— I MILLIPAK
== T a4l | a2 161 ® °® @ ? @ - [ ]
N K 1 Jel=7 L BRAKE RELEASE PIN 7> TRACTION
®- — t61a B 3en o CONTROLLER
20 BN ! ! FAULT Jeil || 48 VOLT INPUT PIN 1>
- _ . s T
c As o J3-5 1! L ion-s | 1e3 p -l s o / } -
o 19 o | =D ° || LED FAULT OUTPUT CPIN 95
B A0 a7 2 iy 2 | 4 L
B creex : = Je1-s L CUT BACK SPEED 1 (PIN 5
‘u OVERLOAD ‘m\
- J3-61 4 {16 LIGHT Jot-4 L
JOYSTICK ‘(DE‘ 3 HORN RELAY = FS1 (PIN 4>
Ja-8{ [®| ule-8 214 ® D I
_iiel o o 213 294 |
7‘4*4 }_é-( Jie-2 213 ‘8‘
? < I 24 e 3 3 i
20K 34 i g i PP e
= 2
9 9 P =
J3-9 ‘ ‘ Ji1-9 KS Jei-10 ‘U‘ INPUT FROM ACCEL POT (PIN 10>
c J3-10% ), iJ11-10 204 -5 =S
DRIVE ' 170 Jere || CUT BACK SPEED #2 (PIN 6
L] | | A Lo 70 B J o
| ‘ ‘ - Jel-2 || FORWARD CPIN 2>
i FWD | 17 Jz-t2il 1 ion-1e 17 .
L § | | o J21-3 || REVERSE PIN 3>
st {REV | 18 J4-1 1) iJle-l 18 = = B} :
’—‘ ‘ ‘ v o2 J17-4 P . 3 BRAKE VALVE
3
5 DRIVE SPEED o NESH R NIERE 73cC ® 3 TILT RELAY _L [} = .
= 3 Js-u || funeu — @ JX @ 1D 7and | | J17-1 O
= D10 el <l o ~ o oo r 1D 70 ul =] =] « ‘Q‘ p
3 i ] Ul = < M © o T ! | fo Ao T ] C\q J17-2 B=1]
3 ’—‘@ 73B RELAY | 1 N | | s adfad| auf g aul cu % QU ISRy K o = PRESS
[ o Z] 212 Z = SISIS]Y S S o8 ] W e <] 1594 § SWITCH
- ) — = = = 5 5 ) ) ) ) ) )
ALARM "l : 02 OPTIONAL [ JTD 5
3 - T I I I N S — ATt 2 COND 16GA FLASHING I Y oS—-1 -
713 ] i e V¢ [ 8[co poAEE T P BEACON =T
s bt 170 3 (3 CIND 3608 | N 47 K3 g ,
< = % 2 COND 16GA 39 ~ 3
214 CE SW (NOY A Z a a ®
3 a a2l B3l 2% o %) g
a A
i o 70 5 75 oo I It =g I 2 = 2 OPT MOTION ALARM
OVERLOAD o2t ol I © 1D ~
LIGHT R ~—_]70a Y L o T T T T T T
TTTT1T] 3
6 COND 16GA h
EEREE QS TIP BODM SWITCH 3 SEVCON e [alelelwle]ln 2on
(SHOWN RETRACTED) 1D MillipoK 3 5 7 9 11 1B e .
ST pig7 TILT SENSOR PUMP MOTOR o+— Yy
S coeo CE SM NO g SHOWN LEVEL | o TR LR a e morer 8B CONNECTORS J7-J2% LOCATED IN GROUND CONTROL BOX
MODULE B— B+ J1-J6 LOCATED IN PLATFORM CONTROL BOX
= 3 N Cc
83B
. B, SW 3-160-100% o
= : 3 SW 4-162-50% .
= = 5 PUMP MOTOR
° SwW S5-161-50% CONTACTOR
BASE BOOM SWITCH SW 6-163-50%

(SHOWN CRADLED> SW 7-164-95%



= 48A )
FooT ot ol P B S S | S 5 MASTER BTRY
& 0 HIRIEElE 82 DISCONNECT
SwiTCH MAIN CONTROL | =11 2N 3| (2] | 2|21 I .
. = 2 . TTER
VALVE e 315 2 @ z||£|I 2 CHARGER 6V BATTERY
T [ IS T 12|51 RELAY ® 5
|- < < | =
|5 a = (e}
a 8 ) N N A DC-DC
. M CONTROL B0X O I 20 S0 ST S = A A I O GROUND CONTROL BOX CONVERTER
‘ AR I8GA -
/PLATFIR Js-1 o= N ool o] wf b vl ofal =] o W — N 32 — KEY Sw o fs7=d J13-4 N 3
P N AR AR AT 10 AMP 3 82A SELECTOR 828 82C N ) n (38 INPUT
o o|lo| o of oo ~n|nn 4L ] L e |o I 1 82D
) S5 2 350 S| BI5] o] 5 ‘ o 25 AMP . *6 @
- 820 JSTH | -y lacH > | an 3 Checlir L l
BCI N -B M J14i o5 O\TL 1D EMER BREAKER | ®JUI4SU\@
2A NS . Fesi STOP '
= £t INTERLOCK POWER > [
3E ! JS-a S 1a-a 8B 16B Vo olea SHUTOFF | 1c
k 3 |10 AMP CB < arr ﬁ\a RELAY . =
‘g‘ Lolgoa 30—re| 13- B AC POWER
M o - it - 82 = ! 3H 1D 1C i SOURCE WHEN
oo 83 us-G | 1Tt U14-G L ] e o o T JGGED IN
3 =l to i i
1D US-F | 8, 14-F ‘ K
= — 83A
" 68 [3 usc l J‘ J14-C e o D 225 »
9 |ouT N9 . 125 A FuU
L a Sk .-
° 160 Jis=C U aen] U
aRD 3, ole0n B H’. o 48t
S s g J-6i - )96 @ = 83 - MILL1paK 82D ]
213 ] 24 S g7 |97 @- 5 48V COIL POWER i
- 1S I EXT TLay I<Ti
DVERLOAD EXT | ‘ [fe0 ] 3G ) 5 = 3
RELAY . . Z 82A J13-G T -
1604 PY b oo eea 3] 824 =t
L Tozza Sl 0B S Siok ®— & . =
9 oA NIESEENN B NI o oy R 13-£ =
RISER . o ool
| | 161 — ® Ke Il
P NEEErETET ! o ‘ 48V COIL J13-H L
o g Js-2 = [
Ji-p | i e &4 o1 _
o | 022 e TS .. 23 o] 1D BRAKE RELEASE | |
[ = =i SWING RELAY
SWING < - EMER PWR
su ig 162]_0 1D 1594 ‘ ‘ e e pue
162A =1 o—ry I 48V m
3B — .
L o] = _ 22B 83 159 L
Sop Ji-4i 2 fy9-4 ® 228 | 48B
[9a | °5T% JI=5 [0[ 1J5-5 ® EM PWR K1 ‘ ‘ o
[ = = MAIN / 48V COIL P
- RELAY . .
MAIN Jio iui . = 83B J13-F 6A 5
- T o z 5 - :
T 3 cial gl T ,‘T o— 83 o[ ea J13-D \ e
Loc Je-2i 11 ioi0-2 ® 2ec I
ELL) 21C Je-3¢ | | {J10-3 "} = JIB ~ 38 oo @ 9 ®
3
JIB o - & ke
TS S—
3B 1614 1 ‘ ‘ .“ 3 28C
s |13 22-6 . Jlo-g r 2 — OVERLOAD ,
2 12 o=+ LEVEL RELAY
LEVEL . "o 21 TRL 3 g
o L 16l o 6 s |OF ]
= Y g S — D °
3B ‘ hgl;m o oa ‘ ‘ 04 Py §;, ‘ —&® GRD
3 2
oA =7 Je-5 L 1 U005 ® PLATE ROT 268 |n u LUk DRIVE MOTOR
PLATE ROT & | 168 e 28C VETER | 3 CONTACTOR
> Je-8 i | | iJio-8 38 u =1 i Br Fo v
146A Je-t ‘ ‘ J10- 29 48C ST o B+
5 ) 164
- _ 160 SEVCIN
® NN LIR N e : @ Jei-8 . 82D LINE CONTACTOR <PIN 8> PAK
STEER RELAY . J3-31 1 1 iJ11-3 162 ® o — E ] MILLI
=4 a4 | | Jied 161 L 2 Jai-7 [ BRAKE RELEASE CPIN 7 TRACTION
) 1 K T i CONTROLLER
163A 3-2i | 1 iJu-2 6 384 Lo
1614 3 _ )
‘ ‘ 38A FAULT 2l ! ! 48 VOLT INPUT CPIN 1>
[ ~ LIGHT P B- H
C As % % S5 L1163 1D 3D J21-9 || LED FAULT OUTPUT (PIN 9
T
L)
-7 | es ® J21-5 L CUT BACK SPEED 1 PIN 55
=
@ steer = ]
5l OVERLDAD o4 led
JOYSTICK \S\ J1-6 LIGHT 5 HORN RELAY ‘q‘ FS1 (PIN 45
|| fuie-s 214 - 1D IS
£ = ol 29a I
DRIV Z Je-2 213 ‘g‘
= © p a2 29 3 3 o
20K RELAY A R it Jii-4 L ‘%i
3-9 -9 KS J21-10 ‘u INPUT FROM ACCEL POT <PIN 10>
FD J11-9
=
- LU0 204 170 =
£ 204 T —— | 70 Y J21-6 ‘ ‘ CUT BACK SPEED #2 (PIN 6>
T
J 146 { . 70 L]
\ . | | J21-2 | ] FORWARD (PIN 2>
LoEwD 17 J3-1af |-t v -
‘ s ‘ ‘ J21-3 REVERSE (PIN 3>
'4—‘7 " Ja-14 0 igle-t 18 o ; = ]
J17-4 3
DRIVE SPEED Jaa ‘ ‘ e 730 * 3 1:\ T RELA @ oa
[>] 34 (] > 73D, J17-1 .
i 3 J3-11 ‘ ‘ Ji1-11 — B Zg L [ | -
‘J m o TV ¢ ok 1c 70 T oI o Jiz-e
TILT — | U - < R N << e oy ol o M ™ PRESS
3 73B RELAY o o | I | ol f ol ¢ S NI Qo ©f w w Ry
C ! JI\ o @ © Q Q Q i g (% g (% ’\',‘ Q lie] - )l i) ) 1594 SWITCH
el — ° S 5| 515 2 - 2 2 OPTIONAL T T
ALARM 7 T Y 1 3
3 P i vy COND™TEGA | | 1 | Ty @ COND 16GA  FLASHING 1D -
2 conn 166 T 1 Il U BEACON =
170 < 7T T 1Th 47 3 D — e 3
pd 3 e & - 2 COND 16GA 39 © -
W (N - < <
CE S a clgl Ylal ol al ¥ g OPT MOTION ALARM
{‘%;“(‘k o 70 = 73 S = =] ] = iz ©
OVERLOAD EEEEEE © 1D o
R A58 70A @ LoTo 3
6 COND 16GA — [ 2 |4 |6 |e 10| u
Q TIP BOOM SWITCH pRE SEVCON R 72 6 1113 29 o .
S RETRACTED> s .
oS o . (SHOWN TILT SENSOR Millipak PUMP MOTOR CﬁTBB NO CHASSIS GROUND H ’
oP107 Sw e CSHOWN LEVELD PuMP A 48V motor CONNECTORS J7-J23 LOCATED IN GROUND CONTROL BOX
CONTROL CE SV e g CONTROLLER ~ CTORS Ji-J6 LOCATED IN PLATFORM CONTROL BOX.
) MODULE N B- B+ 838 3 CONNECTOR
- L
ERBPe P ST [ SW 3-160-100% ——
Em c ~~_] B SW 4-162-50% PUMP MOTOR
o] 2 - T h SW 5-161-50% CONTACTOR
LOAD BASE BOOM SWITCH SW 6-163-50%

CELL (SHOWN CRADLED> SW 7 164 95%



FooT I | Pt R S Z Fd
- wilT| O = > < Ol
SWITCH [ O =15
MAIN CONTROL |4 é e 2 o Rl MASTER BTRY
VALVE == Zllo . \STER BTR
Slle| |2l ] @ == ¢ DISCONNECT
el =G R | ETE
S| <l S CHARGER * 6V BATTERY
ol 5|7 RELAY ° 5 -
»PLATFORM CONTROL BOX ) 5G4 I I GROUND CONTROL BOX pe-nc o &4 o} 6Et
g : S B84 CONVERTER m]_ v
ey YOI T =] e Nm VY ER . KEY sw 13
® I RN EN TN U PN S 524 SELECTOR 828 82c g2 J13-A 3
82 usn | o tutan| | | IHEREEREEEE * or ﬁ\— - N H— sap[28V TWPIT o
BCI -
s ) J5-B H 14 2 bl 3H 3 es o o —® Ol
2 = o EMER SREAK /
3E N—‘JS—A S f14-A INTERLOCK es “’\T* \ STOP BREAKER N ®uu1\43u\@
10 AMP CB bt 288 16B ! X FPOWER : o
< | 16a SHUTOFF ,
IS ot a2 | | 1c
BOOM a3 s.g | bac oleoa S0—re; o =<4
S - 83 [ - ;
R SPEED 2 =t @ | 3 1D0/r‘; 1c J13-B il AC POWER
D JSF LG ek |2 F ‘ @ 1 SOURCE WHEN
68 3 Js- L] Mia-c E— I PLUGGED IN
5 |our w|s A\ ‘ Jo-C H @ 834 ; | ]
lo oo SK °
o
— - 225 A
R v,en/TFL B gjmoA 60 — 3 J13-C ‘ ‘ 125 A FUSE
lo "o JI-6i v iUs-6 14 o L FUSE
213 el —t - N - 48B 480
I S Ji-7 Jo-7 . 15 o— 83 K 82D !
R ExT i EXT 3 MILLIPAK < ‘<r
]
R e e I 160 36 RELAY i
] oo
L oa. | o228 ® 0 i e-w o— cen o1 s2a 824 13-6 o 3
[ e 21A Ji11 | | Jo-i1 ® SiA = It
RISER o RISER 3 3 ‘%
- )
3B o _o61A ‘ ‘ i61 o ® oo!
® - ) — = K2 3 w0
Iz Ji-—2 i g 92 24 T 48V CODIL \ \
[ e k] I3 o 93 '. = —lo | - J13-H L
SWING [} SWING BRAKE RELEASE ‘ ‘
Il o
L62A ‘g‘ 162 PILLAY Vo EMER PWR
M I [T 10 1594 i PUMP Emer PWR
CoB =N 228 T | | SOLENDTD 48V motor
sa |2 =S e 2 - D =
o121 Ji5 0l Jo-5 ® 218 o—o— 83 159 L 8B ——
MAIN o MAIN EM PWR K1 | ] 85 [Tl
[ = — Ji-9f 19 o9 — RELAY 48V COIL .
3 elh] g 1 61 83B U13-F L
[ r‘: o [
® o I boc Je-2i 11 ij0-2 Py oac I 83 A J13D 1 6A 3
@ -1 aic J2=31 { | i3 ® I o\ i N
JIB b JIB > 38 3 )
S}
3B T | S Ko ®
” igj e Je-el ! lio-e \ E =1 ¢ 2ec
@ 12 J2—7: 4 +JI0—7 .Q 12 N
LEVEL - 1 LEVEL OVERLOAD
7 L = o
3B, o 161A P 161 o 213 [cTRL | 3
on | o2t ® oo || boa Py = \_Q‘ A ° _—
— o7 J2-5 | 1 J10-5 ® 27 GRD
PLATF ROT = ‘ ‘ PLATF ROT 28B [N wul
o Oy o ot+— .
> U8l ! !ijo-g 168 Soc 5 DRIVE MOTOR
CONTACTOR
1464 Je-1i | [ iJt0-1 38 o 25 |
B 28B . Fl ML B+ Fe M2
- PASNINELS TSNS WiE 160 P ° 164 48C [ Br
STEER RELAY o U3-31 1 1 1Ji1-3 5 g EMER PWR . " 33
=z N T Jel- - 82 3
g “ Ja-4 i | | iJ1e-4 161 . - - S0 LINE CONTACTOR CPIN 8> MSIEL\L/lCPDANK
1634 ] = i 2 159
3-2 Jii-2 6 Jel-7 C
1614 = — on 384 = BRAKE RELEASE (PIN 7> TRACTION
s | CONTROLLER
[ ~ FAULT Jai-1 82D
¢ J % P J-S 163 LI1GHT 48 VOLT INPUT <PIN 1>
1D 3D - 3
Jet-9 3D - H
11-7 29 g - LED FAULT OUTPUT PIN 9 B
J21-5 34
B OVERLOAD CUT BACK SPEED 1 CPIN 5>
Ji1-6 LIGHT
Jie-g 214 @3 HORN RELAY Jet 834 N
1D T
Jle—2 213 ‘ o | 20a
Jli-4 34 e 3 3
J11-9 L
'UPan-10 204 KS J21-10 204
- INPUT FROM ACCEL POT (PIN 10>
[ 170 170
n = Jel-6 70
i i /0 ‘ CUT BACK SPEED #2 (PIN 6>
L idi-te 17 J21-2 17
W FORWARD (PIN 2>
o - I8 J21-3
18 i i Jiet Lo REVERSE (PIN 3)
K4
DRIVE SP[’E? Ja-3 L e 73cC 3 TILT RELAY Py J17-4 P 3
=] - i LT RE
fe—e
3 J3-11 Ji-11 — <
‘ ‘ L ¢ ® ic 73 J17-1 H! 164
TILT . o] | 0] o ~ N o —|u | w =
3 |73B RELAY al g Y < o R ! | | 1c 70 YT T Ji7-2 ||
EO ol o b o] o adl o Ny N — ol ol o o T
TILT o T ¥ ® n 0 o] af gl af U oW oy Ql o« Ql w© =t PRESS
ALARM ° =l 5 55 S 5 | 21 | D N ) | D | D M 1594 | SWITCH
3 _ 4—-3 NDTEGA OPTIONAL Y = -
13 o7 2 COND 16GASL |V T . - T 2 COND 16GA FLASHING q_ -1 3
g 170 = N 4 A BEACON p
5 ) W 47 3 3
CE SW (N> - v < = - - -
- N S - 2 COND 16GA 39 5 3
. > = WUl ol w|lw| Vv % 9 z
OVERLTAD 3 . = = =] == [s] OPT MOTION ALARM
¢ T Prrtprgt
6 COND 16GA
H TIP BOOM SWITCH 2 4 6 ‘ 8 ‘ 10 ‘ 12 14 °
3 SEVCON = 5
(SHOWN RETRACTED> D MillinaK e} 5 7 9 11 13 294 HORN
TILT SENSOR S ) B+
CE SW (NC> < (SHOWN LEVELD PUMP PUMP MOTOR ol |
IN CONTROLLER A 48V motor °© 8B NO CHASSIS GROUND
L B B+ CONNECTORS J7-U23 LOCATED IN GROUND CONTROL BOX
7 h — - 83B 3 CONNECTORS Ji-J6 LOCATED IN PLATFORM CONTROL BOX
] 3 Sw 3-160-100%
s ] SW 4-162-50% ——
Ah b g PUMP MOTOR
BASE BOOM SWITCH CONTACTOR
(SHOWN CRADLED)




s - IR ~ MASTER BTRY
FooT L 3 < RIS = . DISCONNECT
SWITCH L o 3 [m) (8}
MAIN CONTROL [ o Bll=| 12z allv <2
VALVE o 5 =502 |E o] e °
u = zZ||= L .
A ‘ e o) o 6V BATTERY
4 < < = ¥ <ad—+
oL T G ONTROL 30X o2 N
T T T ¥ GROUND C 'I_
) T ) ‘\g,,,i, [ S i — o 0
> PLATFORM CONTROL BOX PBAT : - 12
J8-1| | n N ool of af v s o|al =l o] o] W . KEY SW B CONVERTER
T o o o of of of & & &L LAY L ' Tio_amP seh SELECTOR 82 Ji3-A ~
ol [0 o © BS80S S S S 5555 555 5] 5 3 iﬁv - N T g2D | 48V INPUT onl.
) ] 82A JS—H J14-H | 25 AMP - I W oy -I.bv
i
82A ESTOP 10 AMP CB B 2 c CIRCUIT | | AC POWER —T1° |
AN oo [0 Téol BREAKER Vo O 1y O SOURCE WHEN —
= INTERLOCK 28 0 e - P 0JTPUT PLUGGED IN i
Jl4-A 1 o8 ! POWER ‘ ‘ = O
— o P W SHuTae 10 AMP 7 P 1c & -I._%V
@ | | 3G ‘ RELA CIRCUIT ‘ ‘
5 7 -c ' BREAKER 3B ¢
N J5-Gi_Th U146 82A |68 m{)/ro i J13-B e ol
(I 6D 4 N 480 ev||l6v
T Js-p |B| Ji4oF = ' ‘ ‘ 48V T
168 L1 J14-C [ — =
Bl Js-Ci v~ 334 Vo CHARGER
9 |ouT |9 BOOM o ) 250 A - -
o ot SK sPreED [ e ‘ ‘ 3 125 A FUSE
GRD 3B, _ol60A 160 — — .3 J13- U 4889 FUSE 48C
3 8 . JI=6! -~ iJ9-6 4 ‘ o3 - =]
13 El = -
213 f 2 I Ji=7 | [ o= 155x* - MILLIPAK i
VERLOAD EXT o - POWER ‘q‘ 12v
RELAY . ‘ ‘ 160 RELAY et 350 A CHARGER
5 1 S 48v dc
‘ °—‘12680: Ji-10: | | J9-10 22A ‘ 82h J13-G Il FUSE A
oA 21h Ji-11 } } Jo-11 glﬁgtp T J 1%1
RISER D IGIR, 5 JI3-F m
161 — Ke ¢
B il o = oo |° ::
‘ ¥y Ji-—zi =l D972 24 GV bbb J13-H [
oA = — T = 23 1
GRD o3 Ji-3 if’i J9-3 SWING 7 BRAKE RELEASE b
RELAY SWING < S 1D RELAY ‘ ‘ IV
3 131 62 1D 1594 " I -
3B N - 162A e L PUMP o
o [ot2E B ! ! L, ' SOLENDID  Emer PVR ‘r W ‘r T
3 6 ooB Ji-4: 2 J9-4 22B 33 159 ‘ ‘ 2V motor ! ' ) '
== ELEN Ky Jis O 5o 518 . 3 kX | o ‘
- i MAIN EM PWR K1 . o
MAIN [ - 48V COIL ! i 3 i
Jiegi o RELAY . ! I T
= — & ug-9 2T . 83B J13-F H ‘ > ‘ ;o k
> = P Il 0o Dec\_"I 83 A J13-D [ p 3 g5 TE. # )
22C Ja-a: , . Jio- 22 Jee-2 < E [
BCI oA oIC oo [ = aIC o—1— | - = I | i
T JIB ~ 38 .
RELAY JIB ‘o Dt R i ol |
- & e L ) E] - J
ac - 6l o e 0 .
1 3B 1614 L o L4 VIR | RH YCTOR
. ‘3: 13 Je-6 ! ! J10-6 13 ‘ 28C L R J f
3 2 o4 o NEE i i Z 12— OVERLOAD
LEVEL _ = L REL
= @ o
5 0 2 CTRL 3
e 34 S5, . 16iA o S D 6l el o
J31: 9A ‘ 26 24 10-4 57 ‘ 6 GRD
R A IVES
. 57 Je- J10-S5 FLATE ROT 28B |iv ouT 3 I
%1\/{ PLATE ROT . J5oE | | e s = of— HOUR DRIVE MOTOR
LOCckD0T A S 168 28C METER CONTACTOR
38 38 PY
1464 J2-1; | ] :J10-1 3 ) 4- F1 M1 e Fe M2
~ ; 48C B+
2 f i 160 il ec
£ 1 £ =
STEER RELAY i [ on-s 162 EMER PWR \ Jei8 - 82D L LINE CONTACTOR <PIN 8 SEVCON
154 A0 K = % i ghley - MILLIPAK
D e - [ ~
J } 163A 61 = s Lon [ Jet - BRAKE RELEASE <PIN 7 IRACTIDON
et . Il CONTROLLER
—J -2 o1 82D
20 EMER 1 384 384 FAULT Jert L - 48 VOLT INPUT PIN D
c Wi b LIGHT
o ns o PWR | g3-5i 1 11115 | 163 D - s1-a I 3D > o—1
BY 9 = ] - L LED FAULT OUTPUT (PIN 9>
| s HORN 7 =l 29 -
g STEER 30 | oA J3-7 iji Ji-7 21-5 ! ! i CUT BACK SPEED 1 (PIN 55
OVERLOAD [
| 9 X - ~
JOYSTICK . Jo6l g e Lot ‘ RELAY Jers S 8eh
IRl HORN ) F 5
oll ., J4-8' @ [ Jle-8 214 = S1 PIN 4>
haea) =t 1D ©
DRIVE » peol 20 als i o224 |2l
- (=4} - cls
3 DRIVE  BOOM J = S
LOCKOUT LOCKOUT S o R 5 o
20K RECAY A RELAY 3=l gy -4 34 29 3 \D\
- 1
b J3-9; | | g -9 = - = S04
Jei-10 O c - - o
C 204 J3-10; 1 1 +Jli-10 204 Ien }D} INPUT FROM ACCEL POT <PIN 10>
170 o =
¢+ 1ae ! ! 7 Jere || 70 CUT BACK SPEED #2 (PIN &)
¢+ L 70 1
! \ \ Jei-e { { 17 N
v FwD 17 J3-12; 1 Jii-1e 17 1 FORWARD (PIN 2>
{ i .
4 J21-3 Vo 18 -
T s act 1 1 e 15 \\4\ REVERSE (PIN 2>
K4 :
[V R — J17-4 - 3 BRAKE VALVE
DRIV ‘\P:} J4-3 | J12-3 73C 5 L TILT RELAY L "‘ o
3c ] < | mere U
— 3 J3-11 i i Ji-11 — Zf J17-1 e 164
~ of +| | 9 ~ ® il al = =] w ! =l o D>
| |~ o T | ] ! N R J7-2 = | srree
S 738 S o ! ol ol ol al o NN o o m o =} -
RO2 o o o o N n el &l al adl Y ey al © Ol o o PRESS
TILT — — — = = - ) DD b} ) ) ) A SWITCH
ALARM ° 50O ) S S B N 159
3 COND_16GA OPTIONAL [ N N
3 5 cAND 166GA (T - 1 -, 2 COND 16GA  FLASHING [ D 3
- 2eon 166a C2D L ¢ e caple. v P BEACON Ne
A L0 3 o . a7 3 2
el — e 3
CE SW (NO> - P - - 2 COND 16GA 39 o)
= a o Ul—| of < o N =
B 70 & 0|2 212 va 7 — 3 OPT MOTION ALARM
A P U A 3
EERES 1D ©
L =T | tLp RERAEAN
3
o f 5 ‘ ‘ ‘ 1 14 NO CHASSIS GROUND
;E TIP BOOM SWITCH DLl 2 SEVCON e e & 7 & g 10 11 e 3 294 CONNECTORS J7-J23 LOCATED IN GROUND CONTROL BOX
(SHOWN RETRACTED) MLl K s : HORN CONNECTORS Ji-J6 LOCATED IN PLATFORM CONTROL BOX.
" Gpio7 TILT SENSOR PL?MP ISV — B+ Tl
5| CONTROL CE SW (NC> « (SHOWN LEVELD N o A 48V motor 488
MODULE E CONTROLLER B Bs
il SwW 3-160-100%
o o B ] S SW 4-162-50% N
ol h 5 PUMP MOTOR
_ - Sw S5-161-50% CONTACTOR
BASE BOOM SWITCH SW 6-163-50%

(SHOWN CRADLED> SW 7-164-95%



PLATFORM BOX GROUND BOX o
1 P1 P10 P1 GF"MU! 1 o - 14 P15 GPaooC] 1 D]SPLAY!
I \7\1\1\\\\\4\\\7\\\1\i I [EIEIKES [hduhdidq [1e[«[s[s[oh [1[ele[7[B5h HﬂHﬂﬂH i
[ 1 Ji13
! } I s 164
‘ fa :
] + ] ;
T J PRESS
T T SWITCH
LOAD CELL [
CE ONLY Ja Jla I
PLATF 7—‘ ul
RA]S[/;EIW Ao ‘
— .2
o2 o= ‘
BOOM RANGE
UP/DIVN 3 o1
[ |
- =
) I GUARD e
—on il
RISER — {=]
UP/DOVH =13
o E-POVER
22h o
P e . — | =13
=
]
JIB EMER — ”‘Hﬁ
UP/DOVN STOP PLATE
) B e RAISE/LDV =
. i — I
e | —" E
CHASSIS — P
BO0M DRIVE NNy EEyRyR g PLATF S| P
EX/RET LIGHTS DPT g X cw/eey &4 o i
e Y| 5% @
- BLUE . J7 21 M ® S
PLATF WIORK A RISER h
BOOM LIGHTS OPT Js UP/DOWN & @
CW/COW 47 e E—
GUARD 22k
— [
big Jis—| LIGHT , o -
e e -
A 300 noR
il J19 A misi O O+
cw/tew \
- JZU/ LIGHT 15 B &l g
. R - N2
%27 L] 34 | 3o " n S
JQ3/ cu/eey g =
/ 22 - - @
S g ul | g
Jea 2 | > - nl g
E-POVER B0 ‘m‘ 48V CHARGER el 2
L2t UP/DDWN J 3508 RED [BLK % =[n
PLATF BOX e =) LO OH
LIGHTS 0PT oane | $ e -
Eo— Lea,~ 14 o 208
PLATF | PLATF UPDOWN
PLATF BOX | PLATF BOX VIRK VIRK 1
LIGHT CPT | LIGHT OPT LIGHT DPT | LIGHT OPT 220 6A 3
=
Iveal
DRIVE v
— = _ 3
il ‘\J
AMBER \“ “ “ “
BEACON s & ’—{, ’—{, ’—{f
L % »ﬁ LIGHT CPT a8v
d
ANBER
BEACON
3 47 CHASSIS
j IRIVE
RISER SWITCH LIGHT T
SHOWN DOWN 4
il
° 3 ALARM
70A S CHASSIS
CONNECTOR PAIRINGS TAL
4 J70 Jig Jet LIGHT tPT
A-CANH 2-24 1-70 1-82A 3 HDRN
B-CANL 3-23 2-70a 2-1c .
D-2 4-228 3-700 3-28 TVISTED PAIRS EXTEND SVITCH 204 EM PUMP
£-3 5218 J9 4-2 GP44D! SHOVN RETRACTED y
F-6 6-14 1-70 6-CANEH P11, PI1-2 7 CHASSIS M
G-2A 7-1! 2-708 7-CAN2L GP400C: ° TAIL
H-1D 10-22A 3-70D 8-1D P1-1, P1-2 708 LIGHT tPT
J-82a -2 J2n 9-6A P12-1, P12-2 T
Ji2 12-3 1-29 10-3 P6OD: —
1-CANH U8 2-3 11-159A pe-1, Pe-2
2-CANL 1-19 Je3 12-164 P3-1, P3-2
4-2 2-aec 1-39 a3 SEM 600
5-3 3-21C 2-3 £-3 Pa-1, Pe-2
66 1-2, Jea: F-838
7-2A 5-27 1-47 G-3
8-1) 6-13 2-3 H-3
9-82A 7-12
8-20




PLATFORM BOX GROUND BOX N
PS P6 P7__ P10 Pl Pl4 P! 6P 440] P2 pa Ps P6 15 GPaooc) [DISPLAY]
(d5E) (HEEE HEDE | {2 BLS7EE s I (1 o0 ([2TSETESE0 | | R |
[ T ‘ [l J13
L [ 5 164
- ‘ b
] . HiH
I PRESS
- } I SVITCH
. I [
LOAD CELL ’_g7
CE ONLY z z ER J4 Ji2 J\
f EEEESE PLATF.
— RAISE/LOV o
heED | 1L HALL EFFECT 3 o
912 o
GUARD g
LIGHT l:eﬂ ) BO0M RANGE
UP/DOWN oot Jet
@3_4 19 7 STER o -
o ° =1
JOYSTICK 218 GUARD PR
FALLT LT . ml
LIGHT RISER — | Flg
UP/DOVN 5] 3
2 3 e S— E-POVER Y
T R | B
353 JiB ENER L Ao}
PLATF
UP/DDN STP YEY RAISE/LDV 5
& — ol 2
— ot I . CH| —
SNORKEL. e | 2 oy .
GUARD CHASSIS — % b
BLK s NEVEENRyREEY PLATF o B p
EX/RET LIGHTS OPT cv/cew +/ oY 2
e P55 [ — o
LuE] — o J7 Y M ® 8
BRN R
PLATF VIRK RISER
BOOM LIGHTS TPT JS/ UP/DOWN )
v/t 7 o
Lo GURD Z) |
=) _ LIGHT o
FooT — Jis ; 5 | B - %
SWITCH L —— A BOOM vo3
EX/RET
e 1o FALT 20 r@ O
ov/cV »
[ JEO/ LIGHT w0 | e “’_E
— 14 3 BO0M 2 Cn s
%21 L g 3 o B =
JES/ 1| cvoov > z
=) o
— o2 H - @ IS
[: ) An o
JE4/ E-POVER " 88 48V CHARGER > e OF}
jod
3OO \ o~ <
L6 28 UP/DOVN 3504 RED BLK o =T
PLATF BOX e 628, LO A
LIGHTS TPT ENABLE o218 S o=z
© L%~ 1 T2
PLATE | PLATF UPTDOVN —
PLATF BOX | PLATF BOX VIRC IR o
LIGHT DPT | LIGHT CPT LIGHT DPT | LIGHT DPT 8384 3
210 Iral
DRIVE
= = &
MASTER
3508 SVITCH
i x| Uy fil == =]
BEACN CHASSIS [N\ + - -
3 7 IRIVE A 48V
LIGHT 0PT & K o
12V CHARGER |BRN
ANBER @ b 3 3LK
BEACDN PR BLUE
3 7 CHASSIS M POVER
RIVE o
RISER SVITCH LG PT ®
SHOWN DOVN o)
e
7 4 AOION
° ALARM
704 CHASSIS —12v
CONNECTOR PAIRINGS = TAL
J4 a7 e Jau LIGHT 0PT
A-CANH e-24 1-70 1-82A 3 '
B-CANL 3-23 270 2e e rye— EXTEND SVITCH M PUMP
D-2 4-228 3-70C 3-28 TWISTED PAIRS X TEND Sl 294
£-3 5-218 U9 a-2 GP440s i
F-6 6-14 1-70 6-CAN2H PLI-1, P11-2 7 CHASSIS
G-2h 7-15 2-708 7-CANZL GPADOCH ° TAL
H-1D 10-22A 3-70D 8-1D P1-1, P1-2 708 LIGHT DPT
J-82A 1-21A  J2o 9-6D Pla-1, P12-2
Jie 12-3 1-294 10 Pe00:
1-CANH U8 = 11-15%A pe-1, Pe-2
2-CANL 1-19 23 12-164 P3-1, P3-2
4-2 e-gec 1-39 a3 SEM 600
5-3 3-21C 2-3 £-3 Pe-1, Pe-2
6-6 4-26 a4 F-838
7-28 5-27 1-47 G-3
8-10 6-13 -3 H-3
9-82A 7-12
8-20




GP440 1/0 LIST

GP400C I/0 LIST

TERM 170 TYPE DESTINATION
PP1-1 +5V
PP1-2 + DIFF
PP1-3 — DIFF
PP1-4 GND LOAD CELL
PP2-2 + DIFF
PP2-3 — DIFF
PP2-4 GND
PP5-1 2A OUTPUT ALARM
PPS-2 2A OUTPUT O0/L TILT LIGHT
PP5-3 SUPPLY TBM B+
PP5-7 GND TBM B-
PP5-8 2A OUTPUT GUARD LIGHT
PP6-6 GND GROUNDS
PP7-1 ANALOG INPUT
PP7-5 +SV RHEOSTAT
PP/7-6 GND
PP10-1 | ANALOG INPUT
PP10-4 |+5V
PP10-6 | GND JOYSTICK
PP10-9 | DIGITAL INPUT
PP10-10 [ DIGITAL INPUT
PP10-12 | BATTERY +
PP11-1 CAN HIGH CANBUS TO GP400
PP11-2 | CAN LOW
PP14-1 DIGITAL INPUT PLATFORM LEVEL UP
PP14-2 |DIGITAL INPUT PLATFORM LEVEL DOWN
PP14-3 | DIGITAL INPUT DRIVE HIGH SPEED
PP14—7 | DIGITAL INPUT FOOT SWITCH
PP14-10 [ DIGITAL INPUT GUARD PROX SWITCH
PP14-11 | DIGITAL INPUT GUARD OVERRIDE SWITCH
PP15-1 DIGITAL INPUT AIN BOOM UP
PP15-2 | DIGITAL INPUT AIN BOOM DOWN
PP15-3 | DIGITAL INPUT RISER UP
PP15-4 | DIGITAL INPUT RISER DOWN
PP15-5 | DIGITAL INPUT JIB UP
PP15-6 [ DIGITAL INPUT B _DOWN
PP15-7 | DIGITAL INPUT TELE EXTEND
PP15-8 | DIGITAL INPUT TELE RETRACT
PP15-9 [DIGITAL INPUT SWING C
PP15-10 | DIGITAL INPUT SWING CCW
PP15-11 | DIGITAL INPUT PLATFORM CW
PP15-12 | DIGITAL INPUT PLATFORM CCW
PP15-13 | DIGITAL INPUT HORN
PP15-14 [ DIGITAL INPUT EMERGENCY POWER
PP15-15 | DIGITAL INPUT DRIVE LIGHTS

TERM I/0 TYPE DESTINATION
P2-1 CAN HIGH CANBUS TO GP440
pP2-2 CAN LOW
P4-1 HIGH SIDE PWM PLATFORM LEVEL UP
P4-4 HIGH SIDE PWM PLATFORM LEVEL DOWN
P4-5 HIGH SIDE PWM STEER RIGHT
P4-7 HIGH SIDE PWM GUARD LIGHT
P4-8 HIGH SIDE PW BOOM_DOWN
P4-9 HIGH SIDE PW STEER LEFT
P4-10 HIGH SIDE PWM BOOM UP
P4-12 SAFE HIGH PWM DRIVE CONTACTOR
P4-15 SAFE HIGH SIDE BRAKE RELEASE
PS-6 HIGH SIDE 2A J/L TILT LIGHT
PS-7 HIGH SIDE PWM BOOM RETRACT
PS-8 HIGH SIDE PWM BOOM EXTEND
PS5-9 HIGH SIDE 2A SWING C
PS-11 HIGH SIDE PWM JIB DOWN
PS-12 HIGH SIDE 2A SWING CCW
PS-15 HIGH SIDE PWM JIB UP
P6-4 HIGH SIDE 2A RISER UP
P6-5 HIGH SIDE 2A RISER DOWN
P6-7 HIGH SIDE 2A PLATFORM CW
P6-10 HIGH SIDE 2A PLATFORM CCW
P6-11 HIGH SIDE 2A DRIVE LIGHTS
P6-12 HIGH SIDE 2A HORN
P6-13 HIGH SIDE 2A MOTION ALARM
P6-14 HIGH SIDE 2A AMBER BEACON
P7- DIGITAL INPUT P600 PS-3
P7-2 DIGITAL INPUT P600 P5-5
P7-4 DIGITAL INPUT P600 PS5-4
P7-5 DIGITAL INPUT ENABLE
P7-6 DIGITAL INPUT EMERGENCY POWER
P7-9 DIGITAL INPUT PLATFO LEVEL UP
P7-10 DIGITAL INPUT PLATFORM LEVEL DOWN
P7-14 DIGITAL INPUT PRESSURE SWITCH
P8-13 GND BATTERY -

P9-1 RS232

Po9-2 RS232 DISPLAY

P9-3 RS232

P9-4 RS232

Ple-1 CAN HIGH CANBUS TO P600

P12-2 CAN LOW

P14-1 DIGITAL INPUT PLA RM ROTATE CW
P14-2 DIGITAL INPUT PLA RM ROTATE CCW
P14-6 DIGITAL INPUT RISER UP

P14-7 DIGITAL INPUT RISER DOWN

P14-8 DIGITAL INPUT RISER LIMIT SWITCH N/O
P14-9 DIGITAL INPUT BOOM LIMIT SWITCH N/O
P14-10 DIGITAL INPUT BOOM LIMIT SWITCH N/C
P15- DIGITAL INPUT BOOM EXTEND

P15-2 DIGITAL INPUT BOOM RETRACT

P15-3 DIGITAL INPUT SWING C

P15-4 DIGITAL INPUT SWING CCW

P15-5 DIGITAL INPUT BOOM UP

P15-6 DIGITAL INPUT BOOM DOWN

P15-7 DIGITAL INPUT JIB UP

P15-8 DIGITAL INPUT JIB DOWN

P15-9 DIGITAL INPUT RISER LIMIT SWITCH N/C
P15-10 BATTERY + SWITCH COMMONS

P15-11 BATTERY + LIMIT SWITCH COMMONS




i ! i
i
P P2 P5 P6 P7 P10 P11 PI4 P15 | ! ‘ P2 P4 PS5 P6 P7 P8 P9 P12 Pl4 Pl vy .
! 1]5]6] [1]4]¢][o]1d17 \1\2\3\7\10\11\ \1\2\3\4\5\6\7\8\9\1@11\12\13{14\13 ! ! 0T2]  [Telsl7[elonoid [Tel7[8]ofag [4[s[7hdipidi4 [iT2[4[s[¢[ofdi4 [[d [112[3]4] [112] [112[s[7]8]2[id \1\2\3\4\5\6\7\8\91d1m LMQ\SM‘ ‘
‘ T TR R PR R R BIPR o  a e  E EE h Sn S Eu e en S ER SRy pe s s E s AR S SE NI
| | A | ol
~ UL
| \ . jumnn o .
‘ | i [ } - 1 i i PSI
T |
; M= | | e
I S ; !
‘ LOAD CELL L> \ [ [ ! )
F‘q £
! CEONLY = leiol 1412 J } 3 159
‘ 5 e —F PLATF ‘ ‘ '
SE/LOV
| goom |1| INGNDOUT ' RASELOW HORN | ' e } b ]59
' seep || L HALLEFFECT ' | 813 ) 2 ' I ! \ \ 1 A
\ | | B \ | |
i i i
i ! ' B0OM RANGE i ' — ! U
‘ ‘ ‘ UP/DOWN J U ‘ ‘ ' 121
‘ ! ! S — ‘ ! \ --
i [ S i
‘ 9218 GUARD ‘ ‘ i
- 9A .
i RISER 9 © ' i — | !
UP/DOWN i
‘ Y E-POWER ‘ ! ‘
i o i
| TS e i | 1 ;
! B EMER ! i ‘
i UP/DOWN i PLATE |
‘ ! J 7 B— SO ‘ ‘ KEY RAISE/LOW i
1  — 2]: | 1 ' 873 ‘
i SNORKEL e st i L Q12 !
GUARD e e e e B e e e e
! ax BOOM DRIVE ! q PLATF |
i EX/RET LIGHTS OPT i CW;CCW |
IS — . PIS15 / Ly — |
< o o~
‘ BLUE s v J7 | ‘
I N A I
‘ R PLATF WORK ‘ RISER |
BOOM LIGHTS OPT 18— UP/DOWN ‘
! cwjcew Lo 1 GUARD ) LY — '
54 LGHT — i
‘ FooT o | 18— , oA | |
' SWITCH ' 500M
i i O !
| ’ i 28 (129) PLATE | 9 — tx/k:L i
———————
82A 83 48V cwjccw FAULT
| ‘ , % b 20— wi | Y s ‘ g
< ! 2
‘ 2 ‘ LI Py 34 BOOM ‘ 5
' U3 — CWiCCW
52 i
i
el e e N _ o o
J24 EPOVIER 300M ! Al 48V CHARGER 2
) i
oA 30x Léo—2l UP/DOWN ‘ SYAJ 350A RED BIK "
o
LIGHTS OPT 3 I P ‘ oS o
| L mchrow P& BAsLE 2218 |
i LB, 1B ‘
PLATF PLATF 3 _ UP/DOWN ' o
PLATF BOX PLATF BOX WORK WORK 20 I |
LIGHI OPT | LIGHT OPT UGHTOPT | LGHT OPT 12 e ‘ 838 3
Q21C VAN -
13 1
DRIVE
PLATFCCW _ H. J ov
- = % et e A <€—M}—M}—M}—M
210 ?‘ — + + + +
2¢C
MASTER
STEER LEFT AVBER A swiren }J
BEACON CHASSIS x i + ‘ ‘ + ‘ ‘ + ‘ ‘ + ‘ ‘
. e DRIVE 48V
L = LIGHT OPT B
>
AVBER i : f) 3 s -
BEACON
3 47 CHASSIS
ORIV EM POWER
RISER SWITCH HCHT OPT
SHOWN ELEVATED ,
70C
0,2
CONNECTOR PAIRINGS TOA CRASSIS
J4: J7: Jis: J21: TAIL
A-CANH 224 1-70 -82A IGHT OPT |
B-CANL 323 2-70A 21C
D-2 4-228 3-70C 328 —( g —e
£3 5218 119: 42 TWISTED PAIRS EXIEND SWITCH EM PUMP
F-6 614 1-70 6-CAN2H GP440: SHOWN EXTENDED )
G-2A 7-15 2-708B 7-CAN2L 511-1, P11-2 7 70D CHASSIS QA/
H-1D 10-22A 370D 81D GP400C: ° TALL
J-82A 11-21A 120: 9-6D P1-1, P12 708 LIGHT OPT
2 12-3 1-29A 10-3 P12-1,P12-2
1-CANH J8: 23 11-159A P600: — >< e
2-CANL 1-19 123; 12164 P2-1, P22
42 2:22C 1-39 ns: P31 P32
53 321C 23 E3 SEM 600
6-6 4-26 J24: F-83B P2-1,P2-2
7-2A 527 1-47 G-3
81D 613 23 H-3
9-82A 7-12
8-20
1-3
2-168R




GP440 1/O LIST

GP400C I/O LIST

1/O TYPE DESTINATION
P +5V
P + DIFF
P - DIFF
P GND LOAD CELL
P + DIFF
P - DIFF
P GND
P 2A OUTPUT ALARM
P 2A OUTPUT O/LTILT LIGHT
P SUPPLY TBM B+
P GND TBM B-
P 2A OUTPUT GUARD LIGHT
P GND GROUNDS
P ANALOG INPUT
P +5V RHEOSTAT
P GND
P ANALOG INPUT
P +5V
P GND JOYSTICK
P DIGITAL INPUT
P DIGITAL INPUT
P BATTERY +
P CAN HIGH CANBUS TO GP400
P CAN LOW
P DIGITAL INPU PLATFORM LEVEL UP
P DIGITAL INPU PLATFORM LEVEL DOWN
P DIGITAL INPU DRIVE HIGH SPEED
P DIGITAL INPU FOOT SWITCH
P DIGITAL INPU GUARD PROX SWITCH
P DIGITAL INPU GUARD OVERRIDE SWITCH
P DIGITAL INPU MAIN BOOM UP
P DIGITAL INPU MAIN BOOM DOWN
P DIGITAL INPU RISER UP
P DIGITAL INPU RISER DOWN
P DIGITAL INPU JIB UP
P DIGITAL INPU 1B DOWN
P DIGITAL INPU ELE EXTEND
P DIGITAL INPU ELE RETRACT
P DIGITAL INPU SWING CW
P DIGITAL INPU SWING CCW
P DIGITAL INPU PLATFORM CW
P DIGITAL INPU PLATFORM CCW
P DIGITAL INPU HORN
P DIGITAL INPUT EMERGENCY POWER
P DIGITAL INPUT DRIVE LIGHTS

TERM I/O TYPE DESTINATION
P2-1 CAN HIGH CANBUS TO GP440
P2-2 CAN LOW
P4-1 HIGH SIDE PWM PLATFORM LEVEL UP
P4-4 HIGH SIDE PWM PLATFORM LEVEL DOWN
P4-5 HIGH SIDE PWM STEER RIGH
P4-7 HIGH SIDE PWM GUARD LIGHT
P4-8 HIGH SIDE PWM BOOM DOWN
P4-9 HIGH SIDE PWM STEER LEFT
P4-10 HIGH SIDE PWM BOOM UP
P4-12 SAFE HIGH PWM DRIVE CONTACTOR
P4-15 SAFE HIGH SIDE BRAKE RELEASE
P5- HIGH SIDE PWM HIGH FLOW
P5-6 HIGH SIDE 2A O/LTILT LIGHT
P57 HIGH SIDE PWM BOOM RETRACT
P5-8 HIGH SIDE PWM BOOM EXTEND
P5-9 HIGH SIDE 2A SWING C
P5-11 HIGH SIDE PWM JIB DOWN
P5-12 HIGH SIDE 2A SWING CCW
P5-15 HIGH SIDE PWM IB UP
Pé-4 HIGH SIDE 2A RISER UP
P6-5 HIGH SIDE 2A RISER DOWN
P&-7 HIGH SIDE 2A PLATFORM CW
P6-10 HIGH SIDE 2A PLATFORM CCW
P6-11 HIGH SIDE 2A DRIVE LIGHTS
P6-12 HIGH SIDE 2A HORN
P6-13 HIGH SIDE 2A MOTION ALARM
Pé-14 HIGH SIDE 2A AMBER BEACON
P7-1 DIGITAL INPU P400 P5-3
P7-2 DIGITAL INPU P00 P5-5
P7-4 DIGITAL INPU P400 P5-4
P7-5 DIGITAL INPU ENABLE
P7-6 DIGITAL INPUT EMERGENCY POWER
P7-9 DIGITAL INPU PLATFORM LEVEL UP
P7-10 DIGITAL INPU PLATFORM LEVEL DOWN
P7-14 DIGITAL INPU PRESSURE SWITCH
P8-13 CGND BATTERY -

P9- RS232

P9-2 RS232 DISPLAY

P9-3 RS232

P9-4 RS232

P12-1 CAN HIGH CANBUS TO P400

P12-2 CAN LO

P14-1 DIGITAL INPU PLATFORM ROTATE CW
P14-2 DIGITAL INPU PLATFORM ROTATE CCW
P14-6 DIGITAL INPU RISER UP

P14-7 DIGITAL INPU RISER DOWN

P14-8 DIGITAL INPU RISER LIMIT SWITCH N/O
P14-9 DIGITAL INPU BOOM LIMIT SWITCH N/O
P14-10 DIGITAL INPU BOOM LIMIT SWITCH N/C
P15-1 DIGITAL INPU BOOM EXTEND

P15-2 DIGITAL INPU BOOM RETRACT

P15-3 DIGITAL INPU WING C

P15-4 DIGITAL INPU WING CCW

P15-5 DIGITAL INPU BOOM UP

P15-6 DIGITAL INPU BOOM DOWN

P15-7 DIGITAL INPU JIB UP

P15-8 DIGITAL INPU JIB DOWN

P15-9 DIGITAL INPU RISER LIMIT SWITCH N/C
P15-10 BATTERY + SWITCH COMMONS
P15-11 BATTERY + LIMIT SWITCH COMMONS




o 4

i
7777777

! = it = 1 SWING
LT AT

. e e il
. 5 =L L1 ) Ak A |
2 > | ] 2 < PLATFORM ‘ S ‘
¥ M ! I = 2 ROTATE !
5 ! . ! I 1 t—<o>— !
s N O s I e | |
B - oy | st L 1 LG ﬁﬂﬂ\ N R
u 11 oL 1 [[ﬂj =
| ‘ lawc‘Lﬁ’P?”iﬁJ Luj“jr B WWW]%TOOWW” - GPM*%
e J 1 s | [ =
I 035 )( >< 0.5 GPM
] ORIFICE — 29
ORIFICE
LEFT RIGHT STL STR RZD BMR BMU BMD JBU JBD PLU PLD PRL PRR TRL TRR
T T T T T 1 7 T 1T R T T N
| \
« i i «
\ L , \
| L |
BR| | BR \ |
A T - | s A . |
| — — — — S ] |
| BRAKE BRAKE \ T \
| APPLY RELEASE s | oD SHEDX SHEXE  <HEXE X SHADE | D |
\ % % Sl = ‘ . L 1600@ |
\ L?‘ \_?1 | - 1500 R |
i Pl 4 \
| GP | sl |
| BRAKE | |
| VALVE ‘E( 020 oo 1 |
| BLOCK s w 1 |
————————————————— — | 2750 |
PS PSI = ‘
ST - |
750 PSI oo
= | i |
T |
i |
L N
! ! RLIL:N M
F,I@‘, _ Wl o ! | TgLJ;CRR]N

,,,,,,,,,

SUCTION
STRAINER




SWING

2 % 3100PSI [ e —
m L L1 e | | . o And|
Z = ] 2 T PLATFLRM ‘ S—— ‘
= = i ‘r - i = 2 ROTATE ! L o]
g D R R I ] | :
: i [V@;ﬂj 1 setrs [ @ i ‘ ﬁﬁﬁgﬂ T 1T
J s | ! 4oL 1 I S B
: L] ol 1:[@ 1100 05 G|
BRAKES | 100PT S s h )(
= 035 >< S0P Vo5 oy
I ORIFICE — >< )( ‘
ORIFICE
LEFT RIGHT L BVR BMU|  |BMD  JBU] [JBD PLU]  PLD PRL PRROTRL TR
| 7
\ \
| ﬂ[} |
\ L ] \
\ L — \
BR| | BR \ \
A i m— - TR ] |
| | | - . . - 1L |
| BRAKE BRAKE | | r |
| APPLY RELEASE i ie | L X, %W;V(F% D e A D S R S |
1 1 GPM Pl | =1 |
‘ % % ‘ ! [ 1600 !
i L?‘ L?‘ i | | N 1500 ™ L’*ﬂ ‘
: | | ey |
| | GP | gl |
| BRAKE | |
| VALVE @ 0 1] PB}
LBLDCK ORIFICE T N 1 ‘
fffffffffffffffff S E— | % |
PS TP =
PRESSURE | M[E |
W0 | * |
] | o |
T ‘ \
} \
T e
i . | ETUQRN <EM
z FILTE
F‘,IC;H, ‘ > ‘ 10 MICRON
| 3L |
L
|
SUCTTON
STRAINER




BRAKE BRAKE

APPLY RELEASE X T[XJ% A% X | oL

=

|
IEHJ SWING
10
7]
% 2 3100PSI -
= = M
B 2 B L £ Y VE JJ
g = ] 2 z PLATFORM
& /A = 2 ROTATE
« L3 ’—<T>—‘
Ll J r
Z 3250PSI - Y[]],,L
1 ] [ Sl -
1 ¢-———
—l 1
— v-—[]]:': F[[’l_Y'L 1100 05 GPM
BRAKES 3100PSI p S— PSI >
3100PSI N
3100pST | 300ES 035 > 05 GPM
\/\/\ J 2000PSI L ORIFICE ] 029) ><
ORIFICE
LEFT RIGHT STL STR RzU RZD BME BMR BMU BMD  JBU JBD PLU PLD PRL PRR TRL TRR
)
BR BR \
N %ﬂ] > L4
_ ’ _ —4

[]

P2
% é P — o 4T
G >— 1500
= = Pﬂﬁﬂj
GP )

BRAKE
vALVE IRIFICE i p
BLOCK D
N T -
PRESSURE [ T
SW (NGY [° —
750 PSI —
|
T
OUTLET TANK
PORT PORT (PLUGGED) roS
L = EM
> AUX. OUTLET PORT | O
O (PLUGGED) =
o —
0= 3750 PSI )
asS FULL BY-PASS
: AUX. TANK PORT
(PLUGGED) RETURN
FILTER
@ 10 MICRON
#sucnm
STRAINER




SWING

o o ]
% g 3100PSI ‘r——g——vﬁfjf 77777 ‘
2 3 ﬁ T 2 2 PLATFORM \ S i
o = ‘ v - ‘ = %) ROTATE i L i
Aemi| TR | :
- S N N O I o — | Y{:IEQ ;il;kiii e — - I
I | o] ool T Wi B
fffffff j [ ==
BRAKES J L e PsI ‘E)?
)( 3100PSI — —=
035 >< >< 0.5 GPM
ORIFICE
ol e ML S 21— ) - i JBD Bl |JBD PLU|  |PLD PRL PRRTRJ_TRR iiiiii .
| |
\ j ) |
| |
A S |
| |
BR BR |
T . MR ——1 1T |7 |
| | SN — - - L ] |
| |
| BRAKE BRAKE \ | |
S RELEASE | | IO SIS MEDE SRR SN SR |
P1 |
T % E | P \ t MDJ \
= = | | i | |
\ |
| | E 5] 0 i |
| i |
| BRAKE | | H |
. VALVE i oo | - |
L BLoeK | | - |
| il |
| o |
| ] |
T | i
OUTLET TANK ‘ ‘
- _ o FORT 9 ?%T,%PLUGGED’ Lo ] o ——————— _
|G \ EM
R wAUX. OUTLET PORT
‘ O ‘(PLUGGED)
o0 ;
SR (i K
i i ] VAllY TANK PApT &2 ‘ a ‘
| - s e 18
! ! FILTER A
i ‘ w ‘

i 10 MICRON

O

L

Lo 1 i

-

SUCTION
STRAINER




theglatform

A

5" ALUMINUM PLATFORM ASSEMBLY
500# GRAVITY GATE WITH OVERLOAD
OCTOBER 2019 AND AFTER
5" ALUMINUM PLATFORM ASSEMBLY
550# CE PG SWING GATE WITH SNORKEL
GUARD AND OVERLOAD OCTOBER 2019
AND AFTER
5" ALUMINUM PLATFORM ASSEMBLY
550# WITH SNORKEL GUARD AND
OVERLOAD OCTOBER 2019 AND AFTER .
109

5" ALUMINUM PLATFORM ASSEMBLY
500# GRAVITY GATE OCTOBER 2019 AND

5" ALUMINUM PLATFORM ASSEMBLY
550# PG WITH SWING GATE AND SNORKEL
GUARD OCTOBER 2019 AND AFTER ....105
5" ALUMINUM PLATFORM ASSEMBLY 500#
CE GRAVITY GATE OCTOBER 2019 AND

5' ALUMINUM PLATFORM ASSEMBLY 500#
GRAVITY GATE OCTOBER 2019 AND

5'STEEL PLATFORM ASSEMBLY SWING
GATE HANDRAIL WITH PADS OCTOBER
2019 AND AFTER
5'STEEL PLATFORM ASSEMBLY WITH
BUMP GUARD WITH PADDING
5'STEEL PLATFORM ASSEMBLY WITH

SWING GATE BUMP GUARD SYSTEM AND

OVERLOAD APRIL 2017 AND AFTER
6' STEEL PLATFORM ASSEMBLY WITH BUMP
GUARD SYSTEM PADDING AND OVERLOAD
SEPTEMBER 2018 AND AFTER
6' STEEL PLATFORM ASSEMBLY DOUBLE
HANDRAIL SNORKEL GUARD
6' STEEL PLATFORM ASSEMBLY 227KG PG WITH
OVERLOAD AND BUMP GUARD
6' STEEL PLATFORM ASSEMBLY 500# ANSI
GRAVITY GATE SEPTEMBER 2008 AND AFTER .
122

6' STEEL PLATFORM ASSEMBLY 500# CE ANSI
PG GRAVITY GATE WITH OVERLOAD JULY 2019
AND AFTER
6' STEEL PLATFORM ASSEMBLY 500# CE ANSI PG
GRAVITY GATE WITH OVERLOAD NOVEMBER
2016 AND AFTER
6' STEEL PLATFORM ASSEMBLY ANSI BUMP
GUARD ASSEMBLY WITH PADDING AND
OVERLOAD
6' STEEL PLATFORM ASSEMBLY CE WITH
PADDED DOUBLE HANDRAILS AND OVERLAOD

OCTOBER 2019 AND AFTER .................... 166
6' STEEL PLATFORM ASSEMBLY WITH BUMP
GUARD AND PADDED DOUBLE HANDRAILS
OCTOBER 2019 AND AFTER .................... 163

6' STEEL PLATFORM ASSEMBLY WITH BUMP
GUARD SYSTEM AND PAD OCTOBER 2019 AND

6' STEEL PLATFORM ASSEMBLY WITH BUMP
GUARD SYSTEM AND PAD OCTOBER 2019 AND

A46JE PARTS MANUAL

Mon Feb 08 04:12:29 UTC 2021 503



theglatform

AFTER ... . 139
A26006EA ELECTRICAL SCHEMATIC CE
A26006EA WIRING UPDATE ............. 492

A46JE ELECTRICAL SCHEMATIC A26007DD
A46JE HYDRAULIC SCHEMATIC A26007DD
CHANGED THE ROUTING OF THE HOSE
BETWEEN THE PUMP AND RESERVOIR

A46JE ELECTRICAL SCHEMATIC ANSI
A26002B
A46JE ELECTRICAL SCHEMATIC ANSI CE
A26037AA
A46JE ELECTRICAL SCHEMATIC ANSI

A26002C UPDATED WIRES ON JOYSTICK

0260006 AND 0260077 .................... 487
A46JE ELECTRICAL SCHEMATIC ANSI
A26002D ... 488

A46JE ELECTRICAL SCHEMATIC ANSI CE

A26037AD ADDED 10A CIRCUIT BREAKER .

495
A46JE ELECTRICAL SCHEMATIC ANSI CE
A26037AF UPDATED BOOM SWITCH LOGIC

A46JE ELECTRICAL SCHEMATIC CE
A26006BA
A46JE ELECTRICAL SCHEMATIC CE

A26006CA ADDED OVERLOAD CONTROL

OVERLOAD SENSOR .................... 490
A46JE ELECTRICAL SCHEMATIC CE
A26006DA ADDED DUAL INDICATOR
LIGHTS TO UPPER CONTROL BOX ..... 491

A46JE ELECTRICAL SCHEMATIC CE A26006FB

ADDED EMERGENCY POWER ................. 493
A46JE HYDRAULIC SCHEMATIC A26007AA ... 499
A46JE HYDRAULIC SCHEMATIC A26007BA

ADDED ACCUMULATOR ....................... 500

A46JE HYDRAULIC SCHEMATIC A26007DE
UPDATED INTERNALS OF CONTROL VALVE AND

BRAKE VALVE ... . ... 502
A46JE MAINTENANCE ... ... .................. 468
A46JE SOFTWARE CHANGE JUNE 2019 AND
AFTER .. 260
AB46 TOOL TRAY .............................. 452
AB46E CE CONVERSION ... .................... 263
ACCUMULATOR ASSEMBLY .................. 230
AIRLINE TO PLATFORM ALUMINUM PLATFORM
................................................... 429
AIRLINE TO PLATFORM STEEL PLATFORM .. 428
AMBER BEACON LIGHT ....................... 407
AMBER BEACON WIRING HARNESS ... ... ... 411
ANTI BUCKLE WEAR PAD ASSEMBLY
SEPTEMBER 2008 AND AFTER .................. 65

BATTERY DISCONNECT PANEL ASSEMBLY ..
BATTERY DISCONNECT PANEL ASSEMBLY PG
A46JE-04-000159 AND AFTER .............. 298, 300
BATTERY TRAY COVER ASSEMBLY MAY 2013
AND AFTER
BEACON LIGHT A46 JULY 2019 AND AFTER ..409
BOOM INSTALLATION PG A46JE A46JRT MARCH
2018 AND AFTER

296

A46JE PARTS MANUAL

Mon Feb 08 04:12:29 UTC 2021 504



theglatform

BOOM LIFT LIMIT SWITCH CE FEBURARY
2014 AND AFTER
BOOM SWITCH CONFIGURATIONS
ASSEMBLY CE JUNE 2009 AND AFTER . 343
BRAKE VALVE ASSEMBLY
BRAKE VALVE ASSEMBLY PG A46JE-04-
000159 AND AFTER
BRAKE VALVE BEFORE A46JE-04-000159
194

BRAKE VALVE PG CE AFTER A46JE-01-
010860
CHARGER ASSEMBLY 48 VOLT GLOBAL
INPUT ANSI CE A46JE-04-171000363 AND

BEFORE ... ... . . ... 276
CHARGER ASSEMBLY 48VOLT CE ..... 280
CHARGER ASSEMBLY 48VOLT PG ANSI

A46JE-04-171000364 AND AFTER ........ 278

CHASSIS ASSEMBLY A46JE PG OCTOBER

2019 AND AFTER ... ..................... 10
CHASSIS ASSEMBLY A46JE PG/ ANSI/ CE
AFTER S/N A46JE-04-000159 ............. 192

CHASSIS ASSEMBLY ANSI BEFORE A46JE-
04-000159 AND CE BEFORE A46JE-01-010860

CHASSIS ASSEMBLY PG ANSI A46JE-04-
000159 AND AFTER PG CE A46JE-01-010860
AND AFTER
CHASSIS ELECTRICAL ASSEMBLY A46JE
PG OCTOBER 2019 AND AFTER
CHASSIS HARNESS PG ANSI AFTER A46JE-
04-000159 AND PG CE AFTER A46JE-01-

010860
CHASSIS HOSE ASSEMBLY A46JE PG OCTOBER
2019 AND AFTER
CHASSIS WIRING ANSI A46JE-04-000158 AND
BEFORE CE A46JE-04-010859 AND BEFORE ... 266
CHASSIS WIRING HARNESS ANSI A46JE-04-000158
AND BEFORE CE A46JE-04-010859 AND BEFORE
268

CONTACTOR ASSEMBLY 48 VOLT
CONTACTOR PG 12VOLT ASSEMBLY ANSI A46JE-
04-000159 AND AFTER CE A46JE-01-010860 AND

AFTER .. 288
CONVERTER ASSEMBLY 48 VOLT DC TO 12
VOLTDC ... 284

CSA A46JE PG

CSA A46JE A46JE-04-000159 AND AFTER ... ... 464
CSA A46JEPACKAGE .......................... 462
DECAL PLACARD AB46JE FRENCH
INSTALLATION SEPTEMBER 2019 AND AFTER .
187

DOWN LIMIT SWITCH WIRING HARNESS ... .. 342

DRIVE LIGHTS PG ANSI A46JE-04-000159 AND
AFTER AND CE A46JE-01-010860 AND AFTER . 421
DUAL PROPORTIONAL CONTROL VALVE .... 219
ELECTRICAL PANEL ASSEMBLY ANSI A46JE-04-
000158 AND BEFORE CE A46JE-01-010859 AND
BEFORE
EMERGENCY POWER ASSEMBLY ANSICE AS
A46JE-04-000159 AND AFTER CE A46JE-01-010860
AND AFTER

A46JE PARTS MANUAL

Mon Feb 08 04:12:29 UTC 2021 505



theglatform

EMERGENCY POWER UNIT 12 VOLT ... 229
EMERGENCY POWER UNIT 48 VOLT ANSI

227

EMERGENCY POWER UNIT ASSEMBLY
A48VOLT ... 225
EXTREME PROTECTIONKIT ............ 430
FALL RESTRAINT ASSEMBLY 6' STEEL
PLATFORM .. ... ... ... ... ... .......... 443
FRONT HUB ASSEMBLY DECEMBER 2008
AND AFTER ... ... .. ... . ... .. ... ..., 19
GENERAL INFORMATION, A46JE ......... 1
HALOGEN DRIVING LIGHTS WITH RED
REAR LIGHTS MAY 2013 ABD AFTER .. 418
HARNESS CHASSIS PG A46JE ........... 338

HARNESS DRIVING LIGHTS TAIL LIGHTS
PG ANSI A46JE-04-000159 AND AFTER .424,
426

HARNESS INTERNAL PLATFORM BOX PG
ANSI A46JE-04-000159 AND AFTER PG CE
A46JE-01-010860
HARNESS INTERNAL UPPER CONTROL
BOX PG A46JRT-04-000361 AND AFTER .385
HARNESS PLATFORM CONTROL PG ANSI
A46JE-04-000159 AND AFTER PG CE A46JE-

01-010860 AND AFTER ................... 383
HARNESS POWER TO PLATFORM
ASSEMBLY ... 391

HARNESS TURNTABLE PG ANSI A46JE-04-
000159 AND AFTER PG CE A46JE-01-

010860AND AFTER
HEADLIGHT TAIL LIGHT WORK LIGHT PG

................................................... 414
HEADLIGHT TAIL LIGHT WORK LIGHT PG
WIRING ... 416
HORN WIRING HARNESS ... .................. 334
HYDRAULICKITCE ............................ 236
HYDRAULIC OIL RETURN FILTER ASSEMBLY

232

HYDRAULIC PLUMBING ...................... 234
HYDRAULIC POWER UNIT ASSEMBLY ....... 221
HYDRAULIC POWER UNITDC ................. 223
JIBBOOM CYLINDER .......................... 252
JOYSTICK SINGLE AXIS WITH ROCKER PG
CONTROL ... ... . 387
LANGUAGE KIT SPANISH A46JE ............. 186
LEVEL SENSOR ASSEMBLY ................... 294

333

LIGHT PACKAGE ............................... 412
LIGHT PACKAGELEDPG ...................... 423
LOWER BOOM ASSEMBLY AUGUST 2017 AND
AFTER . 47
LOWER BOOM ASSEMBLY ORFF BEFORE PG
JULY 2017 AND AFTER ... ....................... 43
LOWER CONTROL PANEL ANSI A46JE-04-000158
ANDBEFORE ... .. ... ... ...................... 304

LOWER CONTROL PANEL PG ANSI A46JE-04-
000159 AND AFTER PG CE A46JE-01-010860 AND

AFTER .. 316
LOWER CONTROL PANEL-CE ................ 310
LOWER CONTROLS TO BOOM CONTROLLER

WIRING HARNESS ANSI ... .................... 326

A46JE PARTS MANUAL

Mon Feb 08 04:12:29 UTC 2021 506



theglatform

LOWER CONTROLS TO BOOM
CONTROLLER WIRING HARNESS CE ... 328
LOWER CONTROLS TO BOOM FUNCTION

VALVE WIRING HARNESS .............. 322
LOWER CONTROLS TO BRAKE RELEASE
VALVE WIRING HARNESS .............. 320
LOWER CONTROLS TO DRIVE
CONTROLLER WIRING HARNESS ... .. 324

LOWER CONTROLS TO UPPER CONTROLS
WIRING HARNESS 12/8 CONDUCTOR .. 330
LOWER CONTROLS TO UPPER CONTROLS
WIRING HARNESS 18/19 CONDUCTOR . 331
LOWER CONTROLS TO UPPER CONTROLS
WIRING HARNESS JULY 2009 AND AFTER .

350

MAIN BOOM EXTEND CYLINDER ...... 250
MAIN BOOM LIFT CYLINDER ......... .. 246
MAIN MANIFOLD VALVE ASSEMBLY
A46JE-04-000158 AND BEFORE A46JE-01-
010859 AND BEFORE .................... 213

MAIN MANIFOLD WITH PROPORTIONAL
VALVE ASSEMBLY PG A46JE-04-000159
AND AFTER A46JE-01-010860 AND AFTER
215

MAIN MANIFOLD WITH PROPORTIONAL
VALVE HYDRA FORCE JANUARY 2017 AND

MAIN VALVE E-DRIVE ASSEMBLY ORFF
211

MASTER LEVEL CYLINDER
MOTION ALARM AB46

MOTION ALARM WIRING HARNESS JULY 2016

AND AFTER ... .. .. . 335
OPTIONAL BOOM BRUSHKIT ................. 435
OUTLET ASSEMBLY AT CHASSIS ............. 302
PERSONAL FALL ARREST LANYARD
ATTACHMENT ... ... ... ... 445
PG ELECTRICAL PANEL ASSEMBLY APRIL 2019
AND AFTER ... .. .. . 292
PINION GUARD INSTALLATION A46 .......... 465
PLACARDS AND DECALS SPANISH NON ANSI

183

PLACARDS AND DECALS A46JE .......... 177, 180
PLATFORM ASSEMBLY CE A46JE ............. 82

PLATFORM BOX COURTESY LIGHT ........... 458
PLATFORM BUMPGUARD SYSTEM CE ........ 449
PLATFORM CONTROL BOX ASSEMBLY ANSI
A46JE-04-000158 AND BEFORE ............. ... 354
PLATFORM CONTROL BOX ASSEMBLY PG
A46JE-04-000159 AND AFTER ................... 374

PLATFORM CONTROL BOX PG ANSI A46JE-04-
000159 AND AFTER PG CE A46JE-01-010860 AND
AFTER
PLATFORM CONTROL BOX PG ANSI A46JE-04-
000159 AND AFTER PG CE A46JE-01-010860 AND

BEFORE ... .. .. 352
PLATFORM FOOT SWITCH ASSEMBLY ........ 392
PLATFORM INSTALLATION A46JE A46JRT ..... 76

PLATFORM OVERLOAD MODULE WIRING

A46JE PARTS MANUAL

Mon Feb 08 04:12:29 UTC 2021 507



theglatform

HARNESS .. ... . . 395
PLATFORM OVERLOAD SYSTEM AT

LOWER CONTROLS ..................... 397
PLATFORM OVERLOAD SYSTEM AT UPPER
CONTROLS ... ... .. ... ... 399
PLATFORM ROTATOR ASSEMBLY ..... 258

PLATFORM WORK LIGHTS 2 FLOOD A46JE-
04-0001585 AND BEFORE CE A46JE-01-
010859 AND BEFORE
..... 244,248
RISER LIFT LIMIT SWITCH CE JUNE 2008

AND AFTER ... ... .. ... ... ... ... ... ... 345
SANDBLAST COVER ASSEMBLY ....... 433
SANDBLASTKIT ........................ 431
SLAVE LEVEL CYLINDER FISHER
ROSENBOOM ............................ 254
SLAVE LEVEL CYLINDERPB ... ... .. ... 256
SNORKEL GUARD ASSEMBLY A46JE
A46JRT .. . 173
SNORKEL GUARD KIT AB46 SERIES
AUGUST 2015 AND BEFORE ... ... ... .. 175
STEERING CYLINDER ................... 240
STEERING CYLINDER ASSEMBLY ...... 238
STEERING SPINDLE ASSEMBLY LEFT
HAND MAY 2012 AND AFTER ........... 17
STEERING SPINDLE ASSEMBY RIGHT
HAND MAY 2012 AND AFTER ............ 15
SWING DRIVE A46JE A46JRT ............ 210

SWING DRIVE ASSEMBLY NOVEMBER 2015
AND BEFORE

SWING GATE INSTALLATION AB46 .... 447

TIRE WHEEL ASSEMBLY FOAM FILLNMW .. 21
TIRES FF NON-MARK ANSI CE STANDARD .... 22
TIRES FOAM FILLED NON-MARKING ELECTRIC ..
401

TOP BOOM ASSEBLY PG ANSI A46JE-04-000159
AND AFTER AND PG CE A46JE-01-010860 AND

AFTER . 57
TOP BOOM ASSEMBLY A46JE-04-000158 AND
BEFORE CE A46JE-01-010859 AND BEFORE . .. .. 53
TOP OUTER BOOM ORFF PG ASSEMBLY MAY
2008 AND AFTER ... ... .. ... ... ............ 61
TORQUE DRIVE HUB REGGIANNA RIDUTTORI
A46JE A46JRT .. ... ... .. 205
TORQUE DRIVE HUB OMNI GEAR .......... ... 202
TOWPACKAGE ................................. 402

TURNTABLE ASSEMBLY A46JE ANSI A46JE-04-
000158 AND BEFORE CE A46JE-01-010859 AND
BEFORE
TURNTABLE ASSEMBLY E-DRIVE PG ORFF A46JE
OCTOBER 2017 AND AFTER
TURNTABLE ASSEMBLY PG ANSI A46JE-04-
000159 AND AFTER PG CE A46JE-01-010860 AND
AFTER
UPPER BOOM ASSEMBLY ANSI/CE DECEMBER
2019 AND AFTER
UPPER BOOM ASSEMBLY ORFF FEBURARY 2020
AND AFTER
UPPER BOOM ASSY PG ANSI A46JE-04-000158 AND
BEFORE CE BEFORE A46JE-01-010859 AND

A46JE PARTS MANUAL

Mon Feb 08 04:12:29 UTC 2021 508



theglatform

BEFORE ... .. .. .. ... ... 70
UPPER CONTROL BOX ASSEMBLY CE
A46JE-01-010859 AND BEFORE ... ... ... 359
UPPER CONTROL BOX COVER ......... 441
UPPER CONTROL BOX COVER ASSEMBLY
METAL ... 440

WIRE HARNESS DOWN LIMIT SWITCH PG
ANSI A46JE-04-000159 AND AFTER PG CE
A46JE-01-010860 AND AFTER ........... 340
WIRE HARNESS E-DRIVE FOOT SWITCH .
394

WIRE HARNESS EXT LIMIT SWITCH JUNE
2008 AND AFTER ........................ 349
WIRE HARNESS PLATFORM WORK LIGHTS
ANSI A46JE-04-000159 AND AFTER CE
A46JE-01-010860 AND AFTER ........... 456
WORK LIGHTS PG ANSI A46JE-04-000159
AND AFTER CE A46JE-01-010860 AND

A46JE PARTS MANUAL Mon Feb 08 04:12:29 UTC 2021

509



theglatform

B

SR 262,262,262, 262
e 14, 410
0020266 ... 406
0020275 . 191
0020280 ...l 190, 192, 234, 406
0060290 ... ... 234
0060305 ... ... ... 190, 192
0060373 ... ... 127,131, 393
0070596 ... .. 393
0070730 ....... ...l 319, 368, 373,377
0070747 90, 119, 138, 145, 152, 159, 319, 368,
373,377

0070753 ... .. 368, 373,377
0070768 ... ... 35, 234
0070772 .. ..o 190, 192, 234
0070791 ... ... 191, 192, 234
0070839 .. 406
0070901 ... ... ... ... 177, 180
0070901FR ... ... ... ... ... L. 187
0070901P ... ... ... .l 183
0070910 ... . ... 35, 235
0070921 ... ... 177, 180
0070921FR ... ... ... . 187
0070921P ... ... 183
0070927 ... 35, 234

0070967 .92, 96, 100, 103, 107, 111, 114, 160,
163, 166, 393

0071425 . ... 178, 181
0071425ES ... ... . . 183
0071425FR ... ... ... 188

0073057
0073076
0073089
0073224

A46JE PARTS MANUAL

Mon Feb 08 04:12:29 UTC 2021

510



theglatform

0073224P ... 184 0082234-5 ... ... ... 92,96, 99, 102
0073250 ... 419 0082908 ... .. ... 107, 109, 112
0073298 .............. 20,21,22,178,181,401 0083426 ........................... 179, 182, 184, 188
0073298FR ... .. .. 188 0083427 .. ... ... 178, 181, 184, 187
0073298P ... ... . 184 0084468 ... .. .. . 436
0073325 231 0084469 ... . . 436
0073492 .. .. 177,180 0090402 ... ... ... ............... 191, 192, 234, 406
0073492FR ... ... ... 187 0090430 ... ... .. 267
0073492P ... ... 184 0090589E 78,92, 96, 100, 103, 127, 131, 135, 142, 149,
0073781 ... ... 273,275,419 156, 160, 163, 166, 170

0073940 ...l 267,273,275 0090760 . ... .. ... 406
0074209 ... .. 177,180 0100555 ... ... . . 414, 455
0074209FR ... ... ... 187 010092-014 ... ... ... . 7,13
0074209P ... ... 184  010148-003 ... ... ... ...l 9,290, 293
0074210 ... ... 177,180  010148-004 ... ... . .. . .. 290
0074210FR ... .. ... ... .. . ... 187 010149-000 ........ ... ... . 290, 293
0074210P ... ... ... 184 010154-001 ............................. 267,273,275
0074311 ... . 177,180 0110833 ... 405
0074311FR ... ... ... .. ... .. 187 0110836 ... . 405
0074311P ... ... 184 0110943 . 405
0074782 . . 442 0111464 .. . 404
0074908 ... ... 178,181,188 0111465 ... .. .. . 405
0074979 . . 389 O111520 ... o 405
0075234 ...l 461,463,464,467 0113540 ... ... . . 175
0075235 ... 178,181, 184, 187 0113541 ... . 175
0075268 ... ... ... 266,272,274 0113560 ... ... ... 107
0080484 ... .. ... 273,275 0113560-5 .................. 92,96, 100, 103, 109, 112
0080759 .. 429 0113561 ... 107
0080768 ... .. 413 0113561-5 .................. 92,96, 100, 103, 109, 112
0080768 H ....... ... ..., 453 0113642 .. 175
0081384 ... ... . 460,462  OL13719 ... .. . .. . 87,107

A46JE PARTS MANUAL Mon Feb 08 04:12:29 UTC 2021 511



theglatform

0113719-5 ..92,96, 101, 104, 111, 114, 116, 120  0161215P ... ... ... ... .. ... ... ... ..........

0113742 C ... 391 0161408 .. ...
011469-006 ... ... ... ... ... 8,10 0161746 ... ... ... ... ...
011739-020 ......................... 44,45,47  0162060-5 ... ... ...
011764-020 ......................... 53,57,61 0162244 .. .. .. ... 267,
O011788-001 ... ... ... .. . T 0162280 ...
012039-000 ....... ... ... 8,10 0162280FR ........ .. ... ... ... .. ... ...,
013336-001 ......................... 30,33,38  0162280P ... ... ... . ...
013888-224 .. ... ... 7,13 0163173P ... ..
0150440 ... ... . . 267 0163252 .. . .
0150448 78,107,109, 112, 127, 131, 135, 142, 0170335 ..
149, 156, 160, 163, 166, 170, 184 0172451 ............... 93,97, 100, 103, 107,
0150452 ... ... ............ 178,181, 184,187  OI80127E ... ... ... ... ... . ..
0150602 ... ... ... ... 178,181 0180784 ... .. ... ... . 191,
0I50602FR ... ... ... ... ... ... ..., 187 0181031 ... ...
0150602P ... ... .. ... ... ... 184 0181163 ... ... ... ... .. ... 191,
0150604 ... ... .. ... 213,215  OI81187 ... o
0150606 ........ ... ... 178,181 0181376 .................. 416,417,419, 421,
0I50606FR ... ... ... ... .. ... ... ...... 187 0181377 ..
0150606P ... ... .. ... ... ... 184 O181377-5 ...
0151917 .. ... ... ... .. ... 178,181, 184,187 0181381 .............. 87,116, 135, 142, 149,
OI51918 ... ... 213,216 OI81382 ... ...
0152346 ... ... 404 OI8I382-5 ... ..
0152354 . . 405 0181406 .............. 87,116, 135, 142, 149,
0152564 ... .. . 419 0181407 .............. 87,117,135, 143, 150,
0161177-5 ... ... .............. 92,96,99,102 0181408 .............. 87,117,135, 143, 150,
0161182 ... ..................... 93,97,99,102  OI81466 ....... ... ... i,
0161184 ... ... .. .............. 93,97,99,102 0181480 ................... 78, 135, 143, 150,
0I61213P ... ... 184 0181485 ... ...
0161215 ... ... ... 178,181 0181562 ... ... ... ..
OI612I5F ... ... 188  OI81562ES ... ... ... ... ... .. ...

357,362
265,363

A46JE PARTS MANUAL

Mon Feb 08 04:12:29 UTC 2021

512



theglatform

0182138 . 445 0260037 C ... o 334
0182139 ... .. 443,445 0260038 ... .. 348
0182140 ... ... ... ... 443,445 0260038 D .. ... 349
0182146 C ... ... ... .. . 445 0260041 ... .. 196
0182147 ... .. 443,445 0260041 B ... ... 194
0182149 ... ... ... 443,445 0260046 ... .. 211,213
OI82I50 ... . 446 0260046 D ... 219
0182236 ... ... 178,181 0260047 .81, 89, 94, 98, 101, 101, 104, 108, 119, 121,
0I82236FR ... ... ... ... .. . ..., 188 138, 145, 152, 159

0182236P ... ... . .. 185 0260053 C ... . 307
OI82278 420 0260061 ... ... ... 52,124
0182340 ... ... . ...l 87,450 0260062 . ... .. .. ... 8,12
0182340-5 ... ... . 117 0260070 ... ... 9,12
0182527 88 0260077 ... 123
O0I82527-5 ... 117,120 0260077 D ... ... 356
0260001 ... .. ... 8 0260078 ... . . 308
0260002 ... .. ... 356 0260079 ... 451
0260013 ... ... .. 356,361 0260080 ....... ... ... 29
0260017 ... . 29 0260081 ... .. 83
0260019 ... ... .. ... 308,314 0260081 B ... ... ... ... 361
0260021 ... .. ... 276 0260082 E ... ... .. . 313
0260022 ... ... 290 0260099 ... .. 8,12
0260025 ... ... 291 0260103 ... ... 30, 35, 40
0260028 .. .. .. .. 31 0260115 . oo 307,313
0260029 G ... ... 350 0260139 ... 8
0260031 F ... ... ... 330 0260139-8 ... .. 12
0260032 E .. ... ... ... 332 0260140 ... 267
0260033 ... .. 267 0260140 A ... 320
0260033 B ... ... 333 0260141 ... 267
0260036 B ... 342 0260141 E ... .. . 268
0260037 ... ... 31,35,263 0260142 .81, 83,94, 98,101, 108, 109, 112, 123, 126,
A46JE PARTS MANUAL Mon Feb 08 04:12:29 UTC 2021 513



theglatform

130, 138, 145, 152, 159, 161, 163, 166 0260215 ... . 356, 362
0260142D ... .. ... 394 0260216 ... ... 361
0260143 B ... ... 322 0260219 .o 30
0260144 . ... . 267 0260229 ... 264
0260144 A ... 324 0260230 ... 344
0260145 ... ... 267 0260230-1 ... ... 264
0260145B ... ... 326 0260231 ... . 344
0260153 A ... 401 0260231 G ... 348
0260153-1 A . ... ... . . 20 0260232 ... 264, 348
0260153-9-SK . ... ... . 21 0260233 H ... .. 122
0260166 ................... ..., 30,35,40 0260234 ... 264, 346
0260183 ... ... ... 296,299,301 0260235 ... . . ... 344
0260185 ... ... . 52,235 0260235B ... 346
0260186 ........ .. ..., 52,235 0260236 ... 264, 346
0260187 ... .. 52,235 0260259 ... 51
0260188 ... ... 52,235 0260259 E ... 407
0260189 ... ... . 52,235 0260259 F . .o 410
0260190 ... .. ... ... 52,235 0260260 ... ... 35,40
0260191 ... ... ... 52,235 0260260 A ... 439
0260199 ... ... 314 0260294 428
0260200-0 ... ... ... 428 0260295 ... 428, 429
0260206 ... ... 82 0260297 ... .. .. 55,59, 63
0260207 ... 29,35,40 0260305 ... 252
0260208 ... ... 83 0260307 ... ... 243
0260209 ... ... 83 0260309 ... .. ... 250
0260210 ........ .. ... 84,264,400 0260315 ... .. ... ... 55,59, 63
0260210B ... ... 396 0260316 ... 55,59, 63, 66
0260211 ... ... ... ... 266,272,274 0260317 ... ... .. 55,59, 63
0260212 ... ... .. ... 266,272,274 0260318 ... ... ... 55,59, 63
0260213 ... ... 266,272,274 0260320 ... 55,59, 63
0260214 ... ... 266,272,274 0260321 ... .. ... 55,59, 63
A46JE PARTS MANUAL Mon Feb 08 04:12:29 UTC 2021 514



theglatform

0260323 ... 55,59, 63
0260335 .. ... 30
0260335C .. ... 208
0260347 ... 55,59, 63,264, 348
0260368 ... ... .. ... 55,59, 63
0260371 D ... ... 82
0260376 .. ... 51
0260376 R ... ... ... . 53
0260376 Y ... 57
0260377 ... .. 55, 59, 235
0260377-100 ....... ... ... 64
0260390 ... 31, 35,40
0260390-3 ... ... 264
0260390-8 ... ... 466
0260392 ... ... 107, 109, 112
0260396 .. .. ... 51
0260396 X ... ... 47
0260414V ... 28
0260416 ... ... ... ... 348
0260416-0 ... .. ... .. ... 264
0260427 ... ... 463,464, 467
0260429 ... ... 407,410
0260429 C ... ... 411
0260433 B ... ... 344
0260437 ... 178, 181
0260437FR ... ... ... .. 188
0260437P ... ... 185
0260440 ... ... 6
0260440E ... ... ... 290
0260442 .. .. 179, 182
0260442FR .. ... ... .. ... 189

0260442P . . . 185
0260447 429
0260450 ... 66
0260451 .. 66
0260452 .. . 55,59, 63
0260452 B .. ... 66
0260455 . 9,12
0260455 A . 25
0260456 ... . 7
0260456 E ... ... ... 296
0260458 . 8,12
0260458 C ... 23
0260459 . 7
0260459C ... . 276
0260460 . ... . ... 8
0260460 A ... . 294
0260461 ... . . . 7
0260461 A ... . 285
0260462 ... . .. 8,12
0260462 A ... . 302
0260463 ... . 7
0260463 C ... ... 196
0260464 ... ... 6,12
0260464 A ... 238
0260467 ... . 7,12
0260467 B ... ... 17
0260468 ... . . . . 6,12
0260468 B .. ... ... 15
0260469 ... . ... 7,12
0260469 T . .. .. 221
026047 . . 127,131

A46JE PARTS MANUAL

Mon Feb 08 04:12:29 UTC 2021 515



theglatform

0260474 . ... 406 0260525 ... .. 462
0260474 K ... . 6  0260530P ... .. ... 177
0260475 .. . 31,35 0260530Q ... 180
0260475B ... ... 231 0260531 ... 267
0260484 ... ... 439 0260531 A .. .. 328
0260484 B ... ... 335 0260535 ... 68,71, 74
0260487 ... ... 45,49,344 0260536 ... ... .. 404
0260489 ... ... 31,36 0260538 .. ... 404
0260489 B ... ... 233 0260539 .. 405
0260491 ... .. ... 55,59,63 0260540 ... ... 404
0260492 ... ... 55,59,63 0260541 E ... ... .. ... ... 404
0260493 ... 55,59,63 0260542 ... 405
0260494 B ... ... 213 0260568 ... ... 55,59, 63
0260497 ... 291 0260589 ... 264
0260497 B ... ... 286 0260590 ... 264
0260499 .. ... 265 0260593 .. 413
0260500 78,107, 110, 124, 126, 130, 136, 141, 0260595 C ... . 452
148, 155, 161, 163, 170 0260596 ... ... 452
0260500 C ... ... 389 0260644 ... 186
0260501 ... ... 84 0260644 K ... .. ... 183
0260502 ... 55,59,63 0260647 ... ... 71
0260504 ... ... 45,49,344 0260648 C .. ... .. ... 448
0260505 ... 45,49,344 0260649 ... .. 430
0260506 ... 71,74 0260649 E ... .. .. . 436
0260506-1 ... ... ... .. 68 0260651 ... .. ... 430
0260509 .. ... 19 0260652 ... .. 431
0260510 .. ... . 19 0260653 ... .. 431
0260511 ... . 19 0260654 ... .. 430
0260512 .. ... . 19 0260654 C ... . 431
0260514 ... .. . 124 0260655 E ... ... . 186
0260516 ... ... ... 252 0260659 ... 431
A46JE PARTS MANUAL Mon Feb 08 04:12:29 UTC 2021 516



theglatform

0260678 B ... .. ... 263 0260806 ... ... 292
0260679 ... ... 9 0260808 H ....... ... .. 376
0260679-8 ... .. . 120260809 ... . 272,274
0260684 A ... . 460 0260809 F ... .. . .. ... . 270
0260692 ... .. ... 32 0260809G ... 338
0260693 .. .. .. 320 0260810 ... .. 317
0260694 ... ... . 320 0260811 .. o 317
0260702 ... ... . 24 0260812 ... 318
0260717 .. 414 0260813 ... .. 319
0260717-5 ... 455 0260814 ... ... ... 367,372,376
0260719 ... . 414 0260815 ... ... ... 368,373,377
0260719-8 ... .. . 421 0260815G ... 382, 385
0260721 ........ .. ..., 414,416,421,455 0260815G ... ... ... 382
0260722 ... ... 414,416,421 0260818 ... .. .. . 12
0260732 .. . . 241 0260818 B ....... ... 292
0260733 . . 437 0260819-8 ... .. 12
0260735 ... 243 0260825 ... 317
0260739 .. . 29 0260828 ... 318
0260740 ... ... 29 0260830B ... 225
0260744 . . . 251 0260838 ... . . 173
0260745 .. ... 31,263 0260839 ... .. 174
0260756 .. ... . 9,12 0260840 ... .. ... . ., 173
0260756 G ... ... 282 0260841 ... 173
0260760 ... ... ... 252 0260842 ... 173
0260776 ... . 29 0260843 173
0260803 ... ... 120260844 318
0260803 B ... ... 299 0260850 ... ... 176
0260803 C ... ... ... 301 0260850D ... 173
0260804 ... ... .. 299,301 0260850-5 78,126, 130, 136, 142, 149, 156, 161, 164,
0260805 ... ... 12 166, 170

0260805A ... .. ... 228 0260852 ... 174
A46JE PARTS MANUAL Mon Feb 08 04:12:29 UTC 2021 517



theglatform

0260853 . ... 176
0260853 C ... ... 175
0260857 ... . 174
0260859 ... ... 36,40
0260859 F ... ... ... 317
0260860 ................. ... 366, 372,376
0260863 ... ... 376
0260864 ... .. ... 36
0260864 B ... ... 337
0260867 M ... ... 274
0260867 N ... ... .. 192
0260867 P1 ... ... .. ... 10
0260867 P2 ... ... ... 272
0260867 P3 ... ... ... 190
0260868 .. ... ... . 51
0260868 T ... .. ... 33
0260869 F ... ... ... . 51
0260873 ... .. 126, 130
0260873 T ... 366
0260873 K ... .. 371
0260891 ... ... 293
0260891 B ... ... 289
0260894 ... .. ... 368,373,376
0260895 .. .. .. 52
0260895 A ... .. . 341
0260896 . ... .. ... 52
0260897 ... .. 416,421
0260897 A ... .. 425
0260897A ... .. ... 425,427
0260897A 1 ... ... ... . 427
0260898 ... ... 416, 455

127,131, 136, 143, 150
78,157,170

136, 141, 148, 161, 164, 166
79, 88,107, 117, 141, 148, 171
79, 93, 97, 120, 136, 155, 161

A46JE PARTS MANUAL Mon Feb 08 04:12:29 UTC 2021



theglatform

0261028 ... ... . 88,107  0261079-5 ... ... .. 93,97
0261028-5 ..93,97,100, 103, 110, 113,117,120 0261082 ... .. ... ... ... ... ... ... ... .. .......... 44, 49
0261033 F ... .. ... . 129 0261083 ... ... ... 44, 49
0261037 A ... 211 0261085 ... ... 44, 49
0261039G ... ... 38 0261086 ... 46, 49
0261042-ES .. ... .. ... 186 0261089 ... ... ... . ... 46, 49
0261045 ... ... 198 0261090 ... ... ... 46, 49
0261045 A ... 201 0261093 C ... . 116
0261046 ... ... ... 120261094 . . 443
0261046 B ... ... .. ...l 198 0261095 ... .. .. 444
0261052 ... ... 22 0261096B ... ... 443
0261053 A ... . 22 0261097A . . 135
0261063 C ... ... ... 215 0261098 F .. .. . 141
0261065B ... ... ... ... 87 0261099F ... . . 148
0261067 ... ... .. . 431 0261101D ... 155
0261068 ... ... .. ... 431 0261103 ... 136
0261069 ... ... .. ... 281  0261103-5 ... ... ... 142, 149, 156
0261069-8 ... ... ... 279 0261104-5 ... 136, 142, 149, 156
0261070 ... ... . 13 0261106 C ... ... 92
0261070C ... ... ... 278 0261107 C ... 96
0261071 ... ... . 179,182 0261109 C ... . .. 99
0261071FR ... ... ... ... .. ... 189  0261110C ... ... . 102
0261072 ... ... 431 0261111 A . . 160
0261073 ... .. 430 0261112C ... . 163
0261073 A ... 433 0261113 C ... o 166
0261074-8 ... . ... 433 0261114B ... 81
0261075-8 ... .. . 433 0261115B ... . 81
0261076-8 ... ... ... 433 0261116B ... ... .. .. 81
0261077-8 .. ... 433 0261164 A ... .. . 280
0261078 .............. 88,93,97,101, 117,120 0261168 ... ... ... ... .. . ... .. 368, 373
0261079 ... ... ... 88,107, 117  0261173C ... ... . 172
A46JE PARTS MANUAL Mon Feb 08 04:12:29 UTC 2021 519



theglatform

0261174 B ... ... ... 170 0420198 . . .. 448
0261188 A ... 106 0420235 . . 448
0261189 C ... .. ... 109 0420632 .. ... 448
0261190 C ... ... ... 112 0421477 416,421
0261208 ... ... 440  0421519-5 448
0261215 .. ... 440  0421529-5 448
0261218B ... ... 440 0421530 ... 448
0261237 A ... 466 0421606 ... ... ... 405
0261247BFR ... ... ... ...l 187 0421613 . 406
0261255 A ... 120 056021-006 ...................... 10, 73, 292, 344, 432
0261256 ... .. ... 68,74 056021-008 ....... .. ... .. ..., 7,10, 264, 292
0290915 ... . 172 056021-010 .............. 47, 58,73, 100, 103, 125, 129
0323896 . ... 178,181 056021-012 . 29, 33, 38,79, 88, 93,97, 106, 110, 113,
0323896FR ... ... .. ... 188 117,120, 125, 129, 136, 144, 151, 158, 161, 164, 166,
0323896P ... ... 185 171

0323897 .. 178,181  056021-016 ....... ... ... ... ... ... ... ...... 16, 17
0323897FR ... .. 188  056058-012 ... ... ... ... 203
0323897P ... 185 056058-018 . 33, 38,79, 125, 129, 136, 144, 151, 158,
0323899 .. 178,181 161, 164, 167, 171

0323899FR ... ... .. 188 056058-045 ... ... . 9,11
0323899P ... .. 185 056059-004 ... .. .. .. ... 297
0350727 ... . 267,272,275  056059-020 ... ... ... 29
0350758 ... .. 267,273,275 056059-035 ... ... 53,57, 61
0351039 ... ... 266,286,289  056059-045 ... ... ... 11
0351107 ... 267,272,275 056059-050 ... ... .. ... 34,39
0360891 ... ... . 444,445 056059-060 ..... ... ... 29, 34, 39
0360892 ... .. ... 444,446 056059-070 . 79,125, 129, 136, 144, 151, 158, 161, 164,
0361233 ... 265,358,363 167,171

0361357 ... 182 056060-030 ... ... ... .. ... 47
0361367 ........ ... 179,186, 188  056060-035 ... ... ... .. ... . 11
0371891 ... 273,275 056060-060 ............................. 45, 48, 67,73
A46JE PARTS MANUAL Mon Feb 08 04:12:29 UTC 2021 520



theglatform

056060-070 ........ .. ... 69
056060-080 ......................... 44, 48, 53
056064-008 ... ... .. ...l 67,71
056064-010 ...................... 58, 62, 66, 74

056064-020 29, 34, 39, 79, 125, 129, 136, 144,
151, 158, 161, 164, 167, 171

056064-024 . 67,79, 88, 93, 97, 100, 103, 106,
110, 113, 117, 120, 126, 130, 136, 143, 150, 157,
161, 164, 167, 171

056065-040 ... ... ... 39
056065-060 ........ ... ..., 34
056065-090 ... ... .. ... 7,11
056065-140 ... ... .. ... 34,39
056066-003 ...................... 367,372,376

056066-004 23, 26, 265, 276, 278, 280, 297, 299,
301, 367,372

056066-005 ........ 11, 53, 57, 62, 265, 348, 451
056066-006 9,11, 31, 34, 39, 53, 57, 62, 79, 126,
130, 136, 143, 150, 157, 161, 164, 167, 171, 319
056066-008 11, 28, 34, 39, 45, 48, 53, 58, 62, 66,
79,93, 97, 101, 104, 106, 110, 113, 126, 130, 136,

432

056069-008 11, 28, 34, 39, 44, 48, 54, 58, 62,79, 93, 97,
101, 104, 107, 110, 113, 126, 130, 136, 144, 151, 158,
161, 164, 167, 171, 265, 276, 278, 281, 299, 301, 389

056069-010 ... .. ... . ., 54
056069-012 ... ... ... ... ... 7,11, 30,174
056069-020 ......... 29, 34, 39, 126, 130, 161, 164, 167
056201-006 . ... ... ... . 291
058480-130 ... ... ... 16, 18
058490-000 ... ... .. ... 203
058490-045 .. . .. . 54
058491-012 ......................... 45,48, 67,71, 74
058491-016 ...... 81,128, 132, 144, 151, 159, 172, 344
058491-020 ........... 11, 30, 54, 58, 62, 285, 295, 319
058491-025 .. . . 431
058492-012 .. ... ... .. 54, 58, 62

058492-020 7,11, 34,39,79,93,97,101, 104, 107, 110,
113,126, 130, 136, 144, 151, 158, 161, 164, 167, 171,
389

058492-025 . 29, 33,39, 44,47, 59, 63, 276, 280, 299,
301

143, 150, 158, 161, 164, 167, 171, 276, 278, 280, 058492-035 ....................... 28, 34, 39, 126, 130
297, 299, 301, 389 058493-025 .. ... ... 54, 62,74
056066-010 ...................... 11,45,48,54 058494-030 ... ... ... ... i 34,39
056066-012 ... ... ... ... ... ... 13 058494-035 ......... 67,93, 97,100, 103, 107, 111, 114
056066-014 ... ... ... .. ..., 203 058503-020 ... ... 264
056067-006 .............. ... ..., 285,295  058509-030 ... ... .. 48
056069-004 ........... 11, 23,25, 278,299,301  058509-090 ... ... . .. . . ... 45
056069-005 ......... 44,54, 58, 62, 69, 265,348  062642-023 ... ... ... 259
056069-006 9,11, 30, 44, 48, 54, 58, 62, 81, 126, 062642-024 ... ... .. .. ... ... ... .. ... ... ...... 67,71, 74
130, 144, 151, 158, 172, 285, 295, 319, 407, 410, 062642-025 ... ... 68,71, 74, 259
A46JE PARTS MANUAL Mon Feb 08 04:12:29 UTC 2021 521



theglatform

062642-031 .................. 31,34,39,45,48 068476-005 ... ... ... ... 68,71, 74
062642-033 ... ... 7,11 068477-001 ... ... ... 44,48
062642-036 .......... ... 45,48,243  068477-003 ... .. 44,48
06299-002 ... ... ... 8 068477-005 ... ... ... 44,48
063979-006 ........ ... 221 068477-007 ... .. ...l 45, 48, 54, 58, 62
068319-000 ............ ..., 28,34,39  068478-000 ....... .. ... 29, 34, 39
068319-001 ................. .. ..., 28,34,39  068479-000 ....... ... 54, 58, 62
068368-000 .......... .. ...l 15,18 068485-000 .............. .. ...l 28, 34, 39
068372-000 ... ... ... 6 068492-000 ....... ... ...l 54, 58, 62
068372-000-8 ... ... ... .. 1T 068496-025 ... ... ... ... .. .. ... 54, 58, 62
068373-000 .......... ... 7,11 068497-025 .. ... ... 54, 58, 62
068378-000 ........ ... ... 7,11 068543-000 ........ ... .. ... 43,48
068380-000 .......... .. ... 7,11 068556-002 .. .. ... .. ... 45
068397-000 .......... ...l 43,48 068568-000 ......... ... ... 8,11
068399-000 ... ... .. ...l 44,48 068576-001 ... ... ... ... ... 7,12
068400-000 .......... .. ...l 44,48 068652-000 ......... .. ... 29, 34, 39
068412-000 .......... .. ...l 43,48 068653-000 ......... .. ... 30, 34, 40
068415-000 ... .. ... .. ...l 43,48 068654-000 ......... ... ... 30, 34, 40
068417-000 .......... .. ... 43,48 068656-000 ........... ... ... 30, 35, 40
068438-000 .......... .. ...l 71,74 068657-000 ....... .. ...l 30, 35, 40
068438-000-1 .. ... ... .. ...l 68  068658-000 ....... .. .. ... 25
068439-000 ............... 71,71,71,71, 71,74 068659-000 . ... ... ... ... . ... 23
068439-000-1 ... ... ... .. ...l 68 068660-000 ......................... 28, 35, 40, 44, 49
068447-025 ... ... 71,74 068660-001 ... ... .. ... ... 28, 35,40
068447-025-1 ... ... . ... 68 068678-099 ... .. ... ... 31, 35,40
068456-001 ... ... .. ...l 238 068679-003 ... ... 30, 35, 40
068456-001 C .............. ... .......... 240 068691-022 ... ... .. ... 54, 59, 62
068456-011 ... ... . ... ... ........ 240 068701-099 ... .. ... . 54, 58, 63
068476-002 ........ ... ... 54,58,62  068720-002 ... ... ... 29, 35,40
068476-003 ... ... ...l 68, 71,74  068726-000 ... ... .. .. .. ... 7
068476-004 ... .. ... ... 68,71,74  068726-000-8 ... .. .. .. ..., 12

A46JE PARTS MANUAL Mon Feb 08 04:12:29 UTC 2021 522



theglatform

068727-000 .. ... ... . 7 155,162, 164,167,172

068727-000-8 ... ... ... 12 102373-000 ......................... 82,123,128, 132
068757-000 ... ... ... .. 23 102373-000-5 . 79,137, 142, 149, 156, 162, 164, 167,
068757-001 ... ... . . 25 172

068757-002 ... ... ... 30,35,40  104306-001 ... ... ... ..., 82,122
068759-000 ........ ... 30,35,40  104674-107 ... .. .. 217
068791-000 ............ ..., 30,35,40 106530-001 ......................... 82,122,128, 132
068792-000 ... ... ... 29,318 106574-119 ... .. . 218
068793-000 .......... ... 29,35,40  106598-000 ..... ... ... .. 123
068794-000 ... ... .. ...l 45,49 109104-000 ....... ... ... 31, 35,40
068794-001 ... ... ... ... .. 44,49  116311-000 ... ... ... . . 51
068796-001 ... ... ... ... 44,49  116311-000T ... ... .. ... ., 73
068796-002 .......... .. ... 54,58,63 116311-000M ... ... ... .. ... .. ... ... 71
100432-002 ... .. 212 116312-000 ... ... ... 28, 35,40
100432-004 ... ... ... 40,44,69 116314-000 ... ... ... . .. 6
100433-001 ... 211 116320-000 ... ... 71
100433-002 ... 212 116320-000B ... ... ... . 258
100433-005 ... 212 116320-001-1 ... .. ... 69, 74
100434-002 ... 40,64, 69,211  116322-000 ......... ... ... 7,12
100434-004 ... ... 64  116323-000 ........... ... .. ...l 30, 35, 40
100468-001 79, 82, 122, 128, 132, 136, 142, 149, 116324-000 ..... ... .. ... ... .. ... ... ... .. ..o ... 8
156, 161, 164, 167, 171 116324-000 A ... . ... ... 203, 206
100478-000 ....... ...l 82,122  116324-000-3 ... .. ... .. .. 12
100478-000-5 . 79, 126, 130, 136, 142, 149, 156, 116326-000 ................................. 68,71, 74
161, 164, 167, 171 116342-000 ......................... 83,123,128, 132
100481-000 80, 82, 122, 128, 132, 138, 142, 149, 116342-000-5 .... 81, 142, 149, 156, 162, 165, 167, 172
156, 162, 164, 167, 172 116346-000 ............ ... .. ..., 83,265,400
102244-000 .79, 83, 124, 137, 143, 150, 157,172 116347-000 .............................. 83,265,400
102244-000-0 ... .. ... ...l 265  116351-003 ... ... 21
102244-000-5 ... .. ... 168  116351-003-1 ... . ... ... ... ... 20, 401
102271-061 79, 84, 122, 128, 132, 137, 141, 148, 116353-000 ..... ... ... ... ... .. ... ... ... ... ....... 18
A46JE PARTS MANUAL Mon Feb 08 04:12:29 UTC 2021 523



theglatform

116353-001 ... ... ... . 16 2502832 ... ... 32,36, 41, 44, 49
116354-000 ... ... ... .. ... 6 2500842 ... 245, 255
116354-000B .................. ... 19 2509847 255
116354-000-3 ... ... .. ... 12 2572007 448
116354-001 ... ... .. ... ... 19 2667500 ... . .. 448
116360-000 ......................... 54,59,63 2690001 ... .. ... 404
116362-000 ......................... 68,71,74  29925-001 ...... ... ... 307,313,318
116363-000 ........................... 44,49 300492 448
116370-000 ....... ... ...l 45,49 3010005 ... ... . 332,350
116370-000C ........ .. ... ... ..., 245 3010006 ... ... 330
116371-000 ........................ 45,49,246 3011204 . .. .. 394
116371-000B ................ ... ... ..... 249 3011241 ... ... ... 271,271, 339, 357, 363
116372-000 ... ... .................. 55,58,63 3011251 ... .................... 271, 282, 339, 357, 363
116372-000B ................ ... .......... 250 3011441 269
116373-000 ... . ... 71,74 3011601 .269, 271,309, 309, 315, 315, 323, 337, 339,
116373-000B ................ ... .......... 252 382,386, 418, 454

116373-000-3 ... ... ... .. 68 3011611 ... ... . . 283
116374-000 ... ... ... .. ... ... .. 44,49 3011641 268,271,309, 309, 315, 315, 319, 323, 325,
116374-000E ... ... ... ... .. ... ... ... 243 326,329, 337, 339, 382, 386

12567-22 . . 217 3011661 ....................... 271, 283, 339, 382, 386
13269-2 218 3011801 ... . 358, 363
13819 o 352 3011802 ....334,335,342,349,411,411, 425, 427, 457
13847-996 ... ...l 367,372,376 3011803 ..... 89, 119, 138, 145, 152, 159, 321, 333, 341
13849-996 ... ... 352,384 3011851 ... 358, 363
13850-92 ... ... 353 301403 . 174
13851-92 ... 353 301440 .o 233
13853-03 .. ... 352,384 3014742 . 283
1430794 .. 444 3014753 174,176
1431549 . . 368,373 3014761 ... ... 384, 391
21510508 A ... . 262 3020013 ....356,361,367,372,376,417, 418, 421, 459
2502816 .................. 45,49, 54,55,58,62 3020015 ... .. ... 356, 361
A46JE PARTS MANUAL Mon Feb 08 04:12:29 UTC 2021 524



theglatform

3020016 .................... 318, 367,372,376
3020018 ... ...l 309, 315, 357, 361
3020021 80, 83, 88, 93,97, 100, 103, 108, 110,
113,117,121, 123, 126, 130, 137, 142, 149, 156,
162, 165,167,171, 393

3020037 . 393
3020038 .o 393
3020040 ... 294
3020049 .o 296
3020061 ... 296, 299, 301

3020080 88,117,137, 143,150, 157, 175, 309,
318, 357,362, 367,372,376, 451

3028860 C ... 388
3028861 ... 388
3028862 ... 388
3028863 .. 388
3028864 ... 388
3028865 ... 388
3028860 ... 388
3028937 117
3030173 o 368, 373

3030179 81,94, 98,101, 101, 104, 108, 111, 114, 127,
131, 138, 145, 152, 159, 165, 168
3030185

3020081 ... 263,309,315 3030188 .80, 88,93,97,101, 104, 108, 111, 114, 117,
3020087 . 309 127,131, 137, 143, 150, 157, 165, 168, 171

3020097 .o 309 3040038 ... 454, 458
3020098 ... 88, 137,157,451 3040039 ... ... ... ... 454, 459
3020103 ... 264,294 3040046 ... ... 267
3020140 ... 264,346 3040047 ...l 271,271,321, 333, 334
302555 448 3040057 ... 265, 362
3028810 .264, 308,314,318, 356, 361,367,372, 3040005 ... ... ... .. ... .. ... ... 420
376 3040068 ... 419
3028813 ... 263,315 3040069 .......... ...l 299, 301, 309, 315
3028814 .. 264,314 3040070 .45,88, 117,137, 143,150, 157, 264, 346, 348,
3028827 270,338 417,421,455

3028832 L 318 3040082 ... 419, 454
3028842 . 309,357 3040083 .................. 176, 339, 382, 386, 418, 454
3028843 ... 357,367,372,376 3040110 .80, 88, 93,97, 100, 103, 108, 110, 113, 117,
3028844 174 121, 126, 130, 137, 143, 150, 157, 162, 165, 167, 171,
3028855 L 195 390, 393

3028856 ... 195 3040114 . . . 454
3028860 ... 366,371,376 3040115 .. ... ... ... 416,421, 455
A46JE PARTS MANUAL Mon Feb 08 04:12:29 UTC 2021 525



theglatform

3040116 .80, 88, 93,97, 100, 103, 108, 110, 113,
117,121,127, 131, 137, 143, 150, 157, 162, 165,
167,171, 390, 393

3040127 ..o 29, 36, 41
3040187 ........ 60, 88, 118, 137, 143, 150, 157
3040252 ... 299, 301, 389
3040268 ... 267,273,275
3040269 ... 267,273,275
3040270 .. 267
3040293 ...l 264,271, 309, 315, 339
3040341 .264, 265, 309, 315, 337, 357, 362, 382,
386, 407

3040342 270,271, 321, 322, 325, 326, 329, 332,
333, 334, 335, 338, 341, 342, 349, 351, 352, 384,
391, 411, 425, 427, 457

3040358 45
3040433 357,362
3040469 ........... 175,265, 357, 362, 419, 451
3040506 ... 8
3040593 439
3040624 ... 389
3040625 .. 389
3040649 ........... 268, 309, 357, 362, 382, 386
3040650 ........... 264, 309, 315, 315, 330, 394
3040698 .. 269
3040700 ...l 265, 308, 313, 357, 362
3040711 ... 264, 346, 348
3040777 o 362
3044142 419

3044158 271,319, 339, 382, 382, 386, 386, 457,
459

3044161 ... 176,271, 339, 419, 454, 459
3044162 . 329
3044163 .. 271,339
3044599 419
3044836 ... 269, 339
3044852 282,419
3044853 394
3044854 .. 268,271, 325, 339
3044856 ... 269, 282
3045278 302
3045279 358, 363
3046972 176
3049803 .269, 271, 321, 322, 334, 335, 337, 339, 342,
349,411, 425, 427, 457

3049804 ... 309, 315, 408
3049807 .269, 271, 321, 322, 334, 335, 337, 339, 342,
349,411, 425, 427, 457

3049808 ... 309, 315, 408

3049813 .270, 323, 324, 332, 337, 338, 350, 352, 384,
391

3049814 .. ..323,325,332,337, 338, 350, 352, 384, 391
3049818 . 353,384
3049820 ... 333, 341
3049822 333, 341
3049823 308,313
3049829 ... 323, 326, 328, 332, 350
3049837 ... 308, 313, 318, 357, 362
3049842 .. 323,327,329, 332, 350
3049849 ... 308, 313, 318, 357, 362
3049888 320
3049890 ... 320

A46JE PARTS MANUAL

Mon Feb 08 04:12:29 UTC 2021 526



theglatform

3049891 .. 308,313 3220047 ... 325,327,329
3049952 335 3220048 ... 325,327,329
3049971 ..o 308,313,357,362 3220079 ... ... 419
3049986 89,119, 138, 145, 152, 159, 382, 386, 3220088 ... 308, 314, 318, 357, 362
388,416,421, 425, 427 3220089 ... 357,362,366, 371, 377
3049993 388 3220090 ... 357,363
3049994 176 3220096 .......... ... 265, 362, 398, 400
3050002 ..o 133220098 . ... 285
3050130 ..o 279 3220099 330
3050134 281 3220101 ... . 357,362
3060008 .. ... 459 3220105 ... 308,314
3060017 ..o 418 3220106 ... .. 291
3067619 ... 418 3220107 ..o 291, 293
3067620 ... 453 3220108 .. 394
3069521 ... 296,299,301 3220109 ... . ... 394
3069524 263, 309, 315, 318, 362,366, 371,376, 3220110 ...... ... ... ... ... . ... 308,314
460, 462 3220112 oo 307,314
3069528 418,453 3220113 ... .. 307,314
3069533 418 3220114 .. .. 308,314
3069542 . 296,299 3220115 ... ... 308,314
3070001 ... 308,315 3220117 ... 308,314
3070034 ...l 357,362,366,371,377 3220118 ... ... ... ... 308,314, 318
3087791 Lo 291 3220121 oo 268
3087794 286 3220122 ..o 269
3087803 .. 318 3220128 o 308,314
3087833 L 133220129 ... 268, 270, 338
3087836 ... 289 3220142 382, 386
3087838 . 227 3220146 ... 382, 385
3090019 ... 419,453 3220158 ... ... 283,408
3220019 ........... 299,301, 309, 315,357,362 3220171 ... .. .. . 32
3220026 ... 271 3220181 271,339
A46JE PARTS MANUAL Mon Feb 08 04:12:29 UTC 2021 527



theglatform

3220183 ... 271, 338, 382, 385
3220199 .. 382, 385
3220242
3220249 o 382, 386
3220253 382, 386
3220257 o 382, 386
3220259 382, 386
3220272
3220273
3220281 .o
3220622 .o
416836 .. ... 178, 181
416836FR ... ... ..
416836P ... .. .
446086 ... ...
446836 ...
451986 .. ... 178, 181
451986FR ... ... ..
451986P ... ...
459986 ... 228,229
463374
480652 ... 356,361, 367,372,376
500595-016 ... ... ... 60, 64
500595-020 ...l 56, 60, 64, 293
500595-025 ... 55,59, 63,278
5010007 ..o
5010024 ... 428, 429
5018920 ...
5028006 .. ...
5028024 ..
5028030 ...

A46JE PARTS MANUAL Mon Feb 08 04:12:29 UTC 2021



theglatform

5064001 ... 405
5064002 ... 231
5064003 ... 222,406
5064008 ... 214,216
5065703 ... 197, 198, 214, 216
5065705 .......... 49, 72,75, 214, 216, 405, 406
5065707 ... 214, 216, 228, 405, 406
5065708 .. 225
5065709 ... 226,228
5065711 ..o 231,233
5070005 ...l 197, 198, 214, 216
5070006 ... 211,216
5070010 ... 214, 222
5075305 o 222
5076536 ... 212
5080011 ..o 233
508583-000 ... 451
5093001 ............ 88, 118,137, 145, 152, 159
5093004 ... 428, 429
5093009 ... 60, 75
5093010 ... 46, 49, 56, 64
5093012 ..o 46, 49, 68, 72
5093013 .o 45
5093014 ... 31, 36, 41
5093019 ... 415, 419, 453
5093024 .. 68, 72
509740-002 ... 283
509741-000 ... ... 283
509900-100 A ... 237
510568-020 ... 55
510568-025 ... ... 59, 63

S10581-030 ... o 31
S10587-025 o 49
510595-020 ................ 79, 136, 144, 151, 158, 171
S10681-020 ... .. 55
510682-280 ... 126, 130
510870-000 ... .. 282
511070-000 ........................ 178, 181, 185, 188
S11347-000 ... o 64
S11497-007 ..o 250
S511498-006 ... ... 245
512263-000 ... 185
512459-010 ................. 24,25,277,279, 281, 297
512459-016 .......... ... 9,13, 24,299, 301
512630-012 ... 407,410

512649-280 . 68, 80, 88, 93, 97, 100, 103, 107, 110, 113,
118, 121, 127, 131, 137, 144, 151, 158, 162, 165, 168,
171

S12727-020 .o 203
512770-000 ... 44,49, 68,71, 74
S12771-000 ... 54, 58, 62,68, 71, 74
512942-000 ... 293
512943-000 ... 293

514160-035 . 80, 88, 89, 118, 121, 127, 131, 137, 144,
151, 158, 162, 165, 168, 171

514206-000 ... .. 451
S14211-000 ..o 450
514213-000 ... 450
514213-000-5 ... ... ... ... 137,142, 149, 156
514214-000 ... 450
514214-000-5 . 80, 137, 141, 148, 155, 162, 164, 167,
172

A46JE PARTS MANUAL

Mon Feb 08 04:12:29 UTC 2021 529



theglatform

514404-000 ... 407 5560277 ..o 45, 45, 50
514404-001 ... 368,373 5560282 ... 8,8, 13
514667-000 ... 221 5560288 ... 80, 83, 124, 137, 143, 150, 157, 168, 172
514667000 C ... 223 5560291 ... 452
S15417-000 ... 407 5560294 ... 31,36, 41
S515417-000-3 ... 410 5560327 ... 30, 36, 41
S15611-000 ... 410 5560355 ... 344
516143-000-SK ... 224 5560356 ... 83, 123, 344
5230026 ... 406 5560357 ... 297, 344
5260013 ... 428,429 5560383 ... 89, 118, 137, 145, 152, 159
5530013 ....... 88, 118, 137, 143, 150, 157,451 5560595 ... ...................................... 344
5550005 ... 405 5560609 ... 176
5550010 ... 428,429 5560613 ... 83, 123, 344
5550030 ... 431 5560614 ... 83, 123
5550050 ... 432 5560618 ... 440
5550060 ... ... 432 5560627 ... 84, 123, 344
5560004 9,32, 88, 137, 145, 152, 159, 174,367, 5560635 .. ... ..................................... 31
372,377, 405, 452 5560648 ... 458
5560031 ............ 84, 174, 415,440, 448,455 5560649 ... 414,422
5560033 .7,31,36, 41,46, 50, 68, 72,75, 84,88, 5560653 ... ... ... 50, 57, 61, 69
93,97, 99,102, 108, 110, 113, 118, 121,415,433, 5560654 ... ............................... 287, 289
444, 446, 455 5560656 ... 442, 442
5560034 88,118, 137, 145,152, 159,176,318, 5560657 ........................................ 442
367,372,377, 414, 421, 458 5560668 ... 405
5560039 .. 89,94, 98,100, 103, 108, 110, 113, 5560673 ........................................ 318
118, 121 5560695 ... 291
5560083 68,72, 83, 124, 127, 131, 162, 165, 168 5560704 ... .............................. . 127, 131
5560123 ... 174 5560727 ... 83, 123
5560169 ... 8,13,16,18 5561550 ... 405
5560198 ... 367,372,377 5563020 ... 451
5560249 ... 238 5563028 ... 444, 446
A46JE PARTS MANUAL Mon Feb 08 04:12:29 UTC 2021 530



theglatform

5563029 ... 444,446 5563126 ... .. 8,13
5563044 7,13 5563127 66
5563046 ... 89, 118, 121 5563128 .. .. . 66
5563051 ... 83,123 5563129 ... .. . 66
5563056 ... 7,13 5563132 8,13
5563058 ... 13,31,36,41 5563135 .8, 13, 80, 84, 89, 94, 98, 108, 110, 113, 118,
5563059 ... 31,36,41 121,124,127, 131, 137, 144, 151, 158, 162, 165, 168,
5563070 ... 83,123 172

5563071 o 8 5563138 .. 58, 62
5563073 45 5563141 434
5563075 29, 36,42, 80, 84, 123,127, 131, 137, 5563142 434
145,152, 159, 162, 165, 168, 172 5563164 .. 9
5563076 ... 84,124 5563170 ... ... ... .. 60, 64, 434
5563077 . 84,123 5563238 ... 56
5563078 T 5563269 ... 367,372,377
5563079 . 30 5563279 293
5563082 ... 16,18 5563310 ..80, 123,127,131, 138, 144, 151, 158, 162,
5563083 84 165,168,172

5563089 ... 31,37,42,265,466 5563422 .80, 89, 94, 98, 100, 103, 108, 111, 114, 118,
5563094 ... 265,346 121,127,131, 138, 144, 151, 158, 162, 165, 168, 172
5563095 . 265 5563898 .. 58
5563098 . 303 5569003 ... 419, 453, 458
5563100 .. ... 303 5569059 .. 176
5563103 ... 55,59,63 5569711 ... .. ... 367,372,377
5563109 ... 56,60,64 5569978 ... 389
5563114 .. . 265,348 5569989 ... 83,123
5563117 o 13 5569990 ... ... 83,123
5563122 . 291 5580002 .. ... 405
5563123 291 561176 ... . ... 194,201, 220
5563124 8 562386 80, 84,107,110, 113,124, 126, 130, 138, 142,
5563125 .. 291,293 149, 156, 162, 165, 168, 172

A46JE PARTS MANUAL Mon Feb 08 04:12:29 UTC 2021 531



theglatform

563536 ... 52 6019396B ... ... 217
565476 ... 83,123 6020058 ... .. .. ., 8,228
569295 94,98, 100, 103, 107, 179, 182, 185, 188 6020058 A ... ... ... .. ... ... ... ... 229
583966 ... 195,201 6029682 ... .. . .. ... 221
583976 ... 195,201 6029694 ... . . . ... 225
584926 ... 267 6029694 B ... 227
6010616 ... .. ... ... 405 6047123 . 72,775
6010737 220 6047123 E ... . 255, 257
6018940 ... .. ... 219 6047123-3 68
6018952 . ... 218,219 6047138 . 255
6018978 . 243 6047140 .. 243
6019032 ... .. 218 6047142 253
6019077 ... 218,219 6047143 245
6019150 ... .. ... 31,37 6047144 247, 249
6019174 .. .. 217,219 6047145 251
6019175 .. . 217,219 6047146 ... . 255
6019177 .. 220 6047167 ... .. 246, 249
6019180 ................ ... 195,201, 218,220 6047168 ... ... .. ... ... 243,255,257
6019183 .. . 220 6047170 . . 245
6019184 . ... 220 6047171 o 246, 249
6019185 ... . 220 6070006 . ... ... 231
6019186 ... ... ... 217,220 6091601 ... . .. .. . 208
6019187 . . 220 6091602 ... . ... 209
6019194 ... 218 6091603 ... 209
6019208 ... ... 218 6091604 ... . . 209
6019214 . ... 218 6091605 ... ... 208
6019224 .. 217 6091607 ... 209
6019225 ... 217 6091608 ... 209
6019292 . ... 208 6091609 ... ... 209
6019297 ... 218,219 6091610 ... ... ... 209
6019396 ... ... 216 6091612 ... . . 208
A46JE PARTS MANUAL Mon Feb 08 04:12:29 UTC 2021 532



theglatform

6091613 .. ... 208 67893-002 ... ... 307,314
6091614 ... ... 208 68698-000 ... 307,314
6091615 ... .. 208 68698-001 ................ 307,314, 318, 368, 373, 377
6091616 ... ... .. ... 209  68698-002 ..................... 308, 314, 368, 373, 377
6091618 ... .. 209  68698-004 ..................... 307,317,368, 373, 377
6091619 ... ... 209  68773-002 ... 307,314, 368, 373, 377
6091620 ... .. ... 209 68773-004 ... 308,314, 318
6091621 ... ... 209  68801-000 ..................... 357,362, 366,371, 376
6091622 ... ... 209 7030067 ... 186
6091623 ... 209 7030161 ... 176
6091643 . ... 227 7030161-ES ... ... 186
6091644 ... 227 7030162 ... 176
6091645 ... 227 7030162-ES ... .. 186
6091647 .. 223 7220051 o 207
6091648 ... .. 224 7220055 o 203
6091649 . ... 224 7220056 ... 203
6091650 ... .. ... 224 7714203 428, 429
6091651 ... ... 224 TT34704 428, 429
6091652 ... ... 224 8010399 ... 203
6091653 . ... 224 8010400 ... .. .. 203
6091654 ... .. 224 8010401 ... . 203
6091655 ... ... 224 8010402 ... . 203
6091704 ... 210 8010403 .. . 204
6091705 ... . 210 8010404 ... .. 204
6091706 ... ... 210 8010405 ... o 204
6091707 .. 210 8010406 ... . .o 203
6560613 ... ... 297 8010407 ... 204
67660-006 ......... 308,314,317,368,373,377 8010408 ... . .. ... . 203
67661-001 ... ... ... ... ... ..., 307,314 8010409 ... . .. 203
67662-005 ... ... .. ... 308,314 8010410 ... ... 204
67893-001 .............. 308,314,368,373,377 8010411 ... ... ... 203
A46JE PARTS MANUAL Mon Feb 08 04:12:29 UTC 2021 533



theglatform

8010412 ... .. 203 BO8OIS2 ... 258
8010413 ... .. 203 BI80336 ... ... 206
8010414 ... .. ... 203 8180337 ... 206
8010415 ... . 204 BI80338 ... . 206
8010416 ... .. ... ... 204 8180339 ... .. 206
8010417 ... . 203 BI80340 ... ... 206
8010418 ... 204 BI80341 ... 206
8010419 ... .. ... 204 BI80342 ... . . 206
8010420 ... . ... 204 BI80343 .. 206
8010421 ... . 203 8180344 ... 206
8010422 ... . 204 8180345 ... 206
8010428 ... . 204 BI80346 ... ... 206
8010429 ... .. 204 BI80347 ... 206
8010430 ... ... 204 BI80348 ... 206
8010431 ... . 204 8180349 ... 206
8010432 ... ... 203,204 8180350 ... ... 206
8010434 ... .. .. 203 BI80351 ... 206
8010435 ... . 204 BI80352 ... 206
8010436 ... . ... 204 BI80353 ... 206
8010437 ... 204 8180354 ... . 206
8010438 ... . 204 8180355 ... 206
8010439 ... .. 204 BI80356 ... ... 206
8010440 ... ... ... ... 204 BI80357 ... 206
8010441 ... .. ... 204 BI80358 ... 206
8010442 ... .. 204 BI80359 ... . 206
8010443 . .. . 204 BI80360 ... ... .. 206
8010444 . .. .. 203 BI80361 ... ... 207
8036235 ... 221 BI80362 ... . 207
8036238 .. ... 221 BI80363 ... . 207
8060296 ... . ... 228,229  BI80364 ... .. ... 207
8060297 ... 228,229  BI80365 ... . .. 207
A46JE PARTS MANUAL Mon Feb 08 04:12:29 UTC 2021 534



theglatform

8180366 ...... ... 207 970489 .. 31, 36, 41
8180367 ... 207 970499 .. 89,118,121
8180368 ... ... 207 970519 .. 415, 455
8180369 ... ... . 207 970529 ... 94, 98, 99, 102, 107, 110, 113
8180370 ... 207 970549 99, 102
8180371 ... 207 970849 ... ............ 94, 98, 100, 103, 108, 110, 113
8180372 . 207 970919 ....89,94,98, 100,103,108, 110, 113,118, 121
8180373 . 207 971339 414,422
8180374 ... 207 972029 . 84,123
8180375 .. 207 972259 448
8180376 ... 207 972479 .46,49, 68, 72, 74, 89, 94, 98, 99, 102, 108, 110,
8180377 . 207 113,118,121

8180378 . 207 974439 368, 373
8180379 ... 207 974449 . 367,372,376
8180380 ... .. 207 974479 367,372
8180381 ... 207 974639 ...l 89, 118, 138, 145, 152, 159
8180382 ... . 207 974659 ... 318,367,372,376
8180383 ... . 207 974689 ... 318
960359 ... 319,382,386 974769 ... ....... ... ..... 89, 119, 138, 145, 152, 159
961089 ... .. ...l 271,282,339 975089 ... 318,367,372,376
970009 ... 415,422,448 975209 ... 83,123
970019 ... ... 30,36,41 978389 .................... 89, 119, 138, 145, 152, 159
970029 .............. 9,174,405,436,452,454 978419 ... . 68, 72,74
970049 ............. 32,196, 199,367,372,376 978549 . 8
970169 ... . 405 98099 .. 89
970239 ... 174,448 984059 ... .. . 287,289
970259 29 984099 ... 287,289
970279 ... 415,448,455 984149 . 405
970369 ... 9,13,36,41 984169 ... .. ... ... 83,123
970449 .. 433 984519 239
970469 ... 433 984909 . 291
A46JE PARTS MANUAL Mon Feb 08 04:12:29 UTC 2021 535



theglatform

986009 ........ 89, 119, 138, 144, 151, 158,318 A26011EF ... ... ... .. .. ... . ... ... ... . ... ... ..... 234
986019 .9, 13, 30, 32, 55, 59, 63, 89, 119, 138, A26012A 461
144, 151, 158, 197, 199, 367, 372, 376, 405, 415, A26018A 448
422,436, 454 A26019AB ... .. 413
986119 ... ... ... 30,36,41  A26034A ... ... 13, 191, 273
986169 ... .. ... 36,41,368,373  A26034AQ ... 193, 275
986179 . . 13 A26035A .. . 423
986269 ................. 13,29, 36,41, 440,448 A26035A A ... ... ... 414
986299 .13,31,36,41,46,49,68,72,75,84,89, A26035AA-2 .. . .. ... ... 416
94,98,99,102,108, 111, 113, 119, 121,433,444, A26040AF ... .. .. . .. . . . .. . . . . .. . . ... 37
446 A26045G ... 128, 132
986359 .8, 89, 94,98, 100, 103, 108, 111, 113, A26046AE ... .. 42
119, 121, 238, 405, 448 A26049AD ... 90
986459 ... 30,36,41  A26051A ... .. 138
987099 .30,36,41,119,119, 197,415,422,436, A26051AF ... ... ... . .. . . .. . . ... . ... ........... 159
454 A26051A F ... . 145, 152
987109 ... 13,29, 287,289,448  A26052A ... ... . ... ... 94,98, 101, 104
987119 .80, 94,98, 100, 103, 108, 110, 113, 138,  A26053A ... ... ......................... 162, 165, 168
144, 151, 158, 161, 164, 166, 172 A26053C .o 78
987139 ..... 94,98, 101, 104, 108, 111, 114,405  A26055A ... ... ... ... ... ... ........... 108, 111, 114
987179 . 414,422 A26056A ... .. 172
988179 448  AB46EUCPOS ...... .. ... ... ... ... ...... 398, 400
9980003 .80, 89, 119, 121, 138, 142, 149, 156, NPNA 74
162, 165, 168 TCB-19.019 ... . 224
9980004 .80, 89,118,119, 121, 138, 142, 149,

156, 162, 165, 168

9980006 ............ 89, 119, 138, 143, 150, 157

998004 ... 451

ALT7052F .o o 437

A26006D ... 265

A26008CB ... ... 266

A46JE PARTS MANUAL Mon Feb 08 04:12:29 UTC 2021 536



	GENERAL INFORMATION
	GENERAL INFORMATION, A46JE

	REPAIR PARTS
	CHASSIS ASSEMBLY ANSI BEFORE A46JE-04-000159 AND CE BEFORE A46JE-01-010860
	CHASSIS ASSEMBLY A46JE PG OCTOBER 2019 AND AFTER
	STEERING SPINDLE ASSEMBY RIGHT HAND MAY 2012 AND AFTER
	STEERING SPINDLE ASSEMBLY LEFT HAND MAY  2012 AND AFTER
	FRONT HUB ASSEMBLY DECEMBER 2008 AND AFTER
	TIRE AND WHEEL FOAM FILL ASSEMBLY
	TIRE WHEEL ASSEMBLY FOAM FILL NM W
	TIRES FF NON-MARK ANSI CE STANDARD
	BATTERY TRAY COVER ASSEMBLY MAY 2013 AND AFTER
	COVER ASSEMBLY ENGINE COMPARTMENT
	TURNTABLE  ASSEMBLY A46JE  ANSI  A46JE-04-000158  AND BEFORE CE A46JE-01-010859 AND BEFORE 
	TURNTABLE ASSEMBLY  PG ANSI  A46JE-04-000159 AND AFTER  PG CE  A46JE-01-010860 AND AFTER 
	TURNTABLE ASSEMBLY  E-DRIVE PG ORFF A46JE OCTOBER 2017 AND AFTER
	LOWER BOOM ASSEMBLY ORFF BEFORE PG JULY 2017 AND AFTER
	LOWER BOOM ASSEMBLY AUGUST 2017 AND AFTER
	BOOM INSTALLATION PG A46JE A46JRT MARCH 2018 AND AFTER
	TOP BOOM ASSEMBLY  A46JE-04-000158 AND BEFORE CE A46JE-01-010859 AND BEFORE
	TOP BOOM ASSEBLY  PG ANSI  A46JE-04-000159 AND AFTER  AND PG CE A46JE-01-010860 AND AFTER
	TOP OUTER BOOM ORFF PG ASSEMBLY MAY 2008 AND AFTER
	ANTI BUCKLE WEAR PAD ASSEMBLY SEPTEMBER 2008 AND AFTER
	UPPER BOOM  ASSEMBLY ORFF FEBURARY 2020 AND AFTER
	UPPER BOOM ASSY PG ANSI A46JE-04-000158 AND BEFORE CE BEFORE  A46JE-01-010859 AND BEFORE
	UPPER BOOM  ASSEMBLY ANSI/CE DECEMBER 2019 AND AFTER
	PLATFORM INSTALLATION A46JE A46JRT
	PLATFORM  ASSEMBLY  CE A46JE
	5' STEEL PLATFORM  ASSEMBLY WITH BUMP GUARD WITH PADDING
	5' ALUMINUM PLATFORM  ASSEMBLY 500# GRAVITY GATE  OCTOBER 2019 AND AFTER
	5' ALUMINUM  PLATFORM ASSEMBLY 500# CE GRAVITY GATE  OCTOBER 2019 AND AFTER
	5'  ALUMINUM  PLATFORM  ASSEMBLY 500# GRAVITY GATE WITH OVERLOAD OCTOBER 2019 AND AFTER
	5' ALUMINUM  PLATFORM  ASSEMBLY 500# GRAVITY GATE OCTOBER 2019 AND AFTER
	5' ALUMINUM  PLATFORM  ASSEMBLY 550# PG WITH SWING GATE AND SNORKEL GUARD OCTOBER 2019 AND AFTER
	5'  ALUMINUM  PLATFORM  ASSEMBLY 550# WITH SNORKEL GUARD AND OVERLOAD OCTOBER 2019 AND AFTER
	5'  ALUMINUM  PLATFORM  ASSEMBLY 550# CE PG SWING GATE WITH SNORKEL GUARD AND OVERLOAD OCTOBER 2019 AND AFTER
	5' STEEL PLATFORM  ASSEMBLY WITH SWING GATE BUMP GUARD SYSTEM AND OVERLOAD APRIL 2017 AND AFTER
	5' STEEL PLATFORM  ASSEMBLY SWING GATE HANDRAIL WITH PADS OCTOBER 2019 AND AFTER
	6' STEEL PLATFORM  ASSEMBLY 500# ANSI GRAVITY GATE SEPTEMBER 2008 AND AFTER
	6' STEEL PLATFORM  ASSEMBLY 500# CE  ANSI PG GRAVITY GATE WITH OVERLOAD JULY 2019 AND AFTER
	6' STEEL PLATFORM  ASSEMBLY 500# CE ANSI PG GRAVITY GATE WITH OVERLOAD NOVEMBER 2016 AND AFTER
	6' STEEL PLATFORM  ASSEMBLY ANSI BUMP GUARD ASSEMBLY WITH PADDING  AND OVERLOAD
	6' STEEL PLATFORM  ASSEMBLY WITH BUMP GUARD SYSTEM AND PAD OCTOBER 2019 AND AFTER
	6' STEEL PLATFORM  ASSEMBLY WITH BUMP GUARD SYSTEM  AND PAD OCTOBER 2019 AND AFTER
	6'  STEEL PLATFORM  ASSEMBLY WITH BUMP GUARD SYSTEM  PADDING  AND OVERLOAD SEPTEMBER 2018 AND AFTER
	6' STEEL PLATFORM  ASSEMBLY 227KG PG WITH OVERLOAD AND BUMP GUARD
	6' STEEL PLATFORM  ASSEMBLY WITH BUMP GUARD AND PADDED DOUBLE HANDRAILS OCTOBER 2019 AND AFTER
	6' STEEL PLATFORM  ASSEMBLY CE WITH PADDED DOUBLE HANDRAILS AND OVERLAOD OCTOBER 2019 AND AFTER
	6' STEEL PLATFORM  ASSEMBLY  DOUBLE HANDRAIL SNORKEL GUARD
	SNORKEL GUARD ASSEMBLY A46JE A46JRT
	SNORKEL GUARD KIT AB46 SERIES AUGUST 2015 AND BEFORE
	PLACARDS AND DECALS A46JE
	PLACARDS AND DECALS A46JE
	PLACARDS AND DECALS  SPANISH NON ANSI
	LANGUAGE KIT  SPANISH  A46JE
	DECAL PLACARD AB46JE FRENCH INSTALLATION SEPTEMBER 2019 AND AFTER

	HYDRAULICS
	CHASSIS HOSE ASSEMBLY A46JE PG OCTOBER 2019 AND AFTER
	CHASSIS ASSEMBLY A46JE PG/ ANSI/ CE AFTER S/N A46JE-04-000159
	BRAKE VALVE BEFORE A46JE-04-000159
	BRAKE VALVE ASSEMBLY
	BRAKE VALVE ASSEMBLY PG A46JE-04-000159 AND AFTER
	BRAKE VALVE PG CE AFTER A46JE-01-010860
	TORQUE DRIVE HUB OMNI GEAR
	TORQUE DRIVE HUB  REGGIANNA RIDUTTORI A46JE A46JRT
	SWING DRIVE ASSEMBLY NOVEMBER 2015 AND BEFORE
	SWING DRIVE A46JE A46JRT
	MAIN VALVE E-DRIVE ASSEMBLY ORFF
	MAIN MANIFOLD VALVE ASSEMBLY A46JE-04-000158 AND BEFORE A46JE-01-010859 AND BEFORE
	MAIN MANIFOLD WITH PROPORTIONAL  VALVE ASSEMBLY PG A46JE-04-000159 AND AFTER A46JE-01-010860 AND AFTER
	MAIN MANIFOLD WITH PROPORTIONAL VALVE HYDRA FORCE JANUARY 2017 AND AFTER
	DUAL PROPORTIONAL CONTROL VALVE
	HYDRAULIC POWER UNIT ASSEMBLY 
	HYDRAULIC POWER UNIT DC
	EMERGENCY POWER UNIT ASSEMBLY 48VOLT
	EMERGENCY POWER UNIT 48 VOLT ANSI 
	EMERGENCY POWER  ASSEMBLY  ANSI CE AS A46JE-04-000159 AND AFTER CE A46JE-01-010860 AND AFTER
	EMERGENCY POWER UNIT 12 VOLT
	ACCUMULATOR ASSEMBLY
	HYDRAULIC OIL RETURN FILTER ASSEMBLY
	HYDRAULIC PLUMBING 
	HYDRAULIC KIT CE
	STEERING CYLINDER ASSEMBLY
	STEERING CYLINDER
	MASTER LEVEL CYLINDER
	RISER BOOM LIFT CYLINDER
	MAIN BOOM LIFT CYLINDER
	RISER BOOM LIFT CYLINDER
	MAIN BOOM EXTEND CYLINDER
	JIB BOOM CYLINDER
	SLAVE LEVEL CYLINDER FISHER ROSENBOOM
	SLAVE LEVEL CYLINDER PB
	PLATFORM ROTATOR ASSEMBLY

	ELECTRICAL
	A46JE SOFTWARE CHANGE JUNE 2019 AND AFTER
	AB46E CE CONVERSION
	CHASSIS WIRING ANSI A46JE-04-000158 AND BEFORE CE A46JE-04-010859 AND BEFORE 
	CHASSIS WIRING HARNESS ANSI A46JE-04-000158 AND BEFORE CE A46JE-04-010859 AND BEFORE
	CHASSIS HARNESS PG ANSI AFTER  A46JE-04-000159 AND PG CE AFTER  A46JE-01-010860
	CHASSIS ELECTRICAL ASSEMBLY A46JE PG OCTOBER 2019 AND AFTER
	CHASSIS ASSEMBLY PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND AFTER
	CHARGER ASSEMBLY 48 VOLT GLOBAL INPUT ANSI CE A46JE-04-171000363 AND BEFORE  
	CHARGER ASSEMBLY 48VOLT PG ANSI A46JE-04-171000364 AND AFTER
	CHARGER ASSEMBLY 48VOLT CE
	BATTERY CHARGER ASSEMBLY 48V - 12V  A46JE
	CONVERTER ASSEMBLY  48 VOLT DC TO 12 VOLT DC
	CONTACTOR ASSEMBLY 48 VOLT
	CONTACTOR PG 12VOLT ASSEMBLY ANSI  A46JE-04-000159 AND AFTER CE A46JE-01-010860 AND AFTER
	ELECTRICAL PANEL ASSEMBLY ANSI  A46JE-04-000158 AND BEFORE CE A46JE-01-010859 AND BEFORE
	PG ELECTRICAL PANEL ASSEMBLY APRIL 2019 AND AFTER
	LEVEL SENSOR ASSEMBLY
	BATTERY DISCONNECT PANEL ASSEMBLY
	BATTERY DISCONNECT PANEL ASSEMBLY PG  A46JE-04-000159 AND AFTER
	BATTERY DISCONNECT PANEL ASSEMBLY PG  A46JE-04-000159 AND AFTER
	OUTLET ASSEMBLY AT CHASSIS
	LOWER CONTROL PANEL ANSI  A46JE-04-000158 AND BEFORE
	LOWER CONTROL PANEL – CE
	LOWER CONTROL PANEL PG ANSI A46JE-04-000159 AND AFTER  PG CE A46JE-01-010860 AND AFTER
	LOWER CONTROLS TO BRAKE RELEASE VALVE WIRING HARNESS
	LOWER CONTROLS TO BOOM FUNCTION VALVE WIRING HARNESS
	LOWER CONTROLS TO DRIVE CONTROLLER WIRING HARNESS
	LOWER CONTROLS TO BOOM CONTROLLER WIRING HARNESS  ANSI
	LOWER CONTROLS TO BOOM CONTROLLER WIRING HARNESS CE
	LOWER CONTROLS TO UPPER CONTROLS WIRING HARNESS  12/8 CONDUCTOR
	LOWER CONTROLS TO UPPER CONTROLS WIRING HARNESS 18/19 CONDUCTOR
	LEVEL SENSOR WIRE HARNESS JANUARY 2008
	HORN WIRING HARNESS
	MOTION ALARM WIRING HARNESS JULY 2016 AND AFTER
	HARNESS TURNTABLE  PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860AND AFTER
	HARNESS CHASSIS PG A46JE
	WIRE HARNESS DOWN LIMIT SWITCH PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND AFTER
	DOWN LIMIT SWITCH WIRING HARNESS
	BOOM SWITCH CONFIGURATIONS ASSEMBLY CE JUNE 2009 AND AFTER
	RISER LIFT LIMIT SWITCH CE JUNE 2008 AND AFTER
	BOOM LIFT LIMIT SWITCH CE FEBURARY 2014 AND AFTER
	WIRE HARNESS EXT LIMIT SWITCH JUNE 2008 AND AFTER
	LOWER CONTROLS TO UPPER CONTROLS WIRING HARNESS JULY 2009 AND AFTER
	PLATFORM CONTROLS HARNESS JUNE 2016 AND BEFORE
	PLATFORM CONTROL BOX ASSEMBLY  ANSI A46JE-04-000158 AND BEFORE 
	UPPER CONTROL BOX ASSEMBLY CE A46JE-01-010859 AND BEFORE
	PLATFORM CONTROL BOX PG ANSI A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND AFTER
	PLATFORM CONTROL BOX PG ANSI  A46JE-04-000159 AND AFTER  PG CE A46JE-01-010860 AND AFTER 
	PLATFORM CONTROL BOX ASSEMBLY  PG  A46JE-04-000159 AND AFTER
	HARNESS INTERNAL PLATFORM BOX  PG ANSI  A46JE-04-000159 AND AFTER PG CE A46JE-01-010860
	HARNESS PLATFORM CONTROL PG ANSI  A46JE-04-000159 AND AFTER PG CE A46JE-01-010860 AND AFTER
	HARNESS INTERNAL UPPER CONTROL BOX PG A46JRT-04-000361 AND AFTER
	JOYSTICK SINGLE AXIS WITH ROCKER PG CONTROL
	PLATFORM AC POWER ANSI INSTALLATION
	HARNESS POWER TO PLATFORM  ASSEMBLY
	PLATFORM FOOT SWITCH ASSEMBLY
	WIRE HARNESS E-DRIVE FOOT SWITCH
	PLATFORM OVERLOAD MODULE WIRING HARNESS
	PLATFORM OVERLOAD SYSTEM AT LOWER CONTROLS
	PLATFORM OVERLOAD SYSTEM AT UPPER CONTROLS

	OPTIONS
	TIRES FOAM FILLED NON-MARKING ELECTRIC
	TOW PACKAGE
	AMBER BEACON LIGHT 
	BEACON LIGHT A46  JULY 2019 AND AFTER
	AMBER BEACON WIRING HARNESS
	LIGHT PACKAGE
	HEADLIGHT TAIL LIGHT WORK LIGHT  PG
	HEADLIGHT TAIL LIGHT WORK LIGHT PG WIRING
	HALOGEN DRIVING LIGHTS WITH RED REAR LIGHTS MAY 2013 ABD AFTER
	DRIVE LIGHTS PG ANSI A46JE-04-000159 AND AFTER AND CE A46JE-01-010860 AND AFTER
	LIGHT PACKAGE LED PG
	HARNESS DRIVING LIGHTS TAIL LIGHTS PG ANSI  A46JE-04-000159 AND AFTER
	HARNESS DRIVING LIGHTS TAIL LIGHTS PG ANSI  A46JE-04-000159 AND AFTER
	AIRLINE TO PLATFORM  STEEL PLATFORM
	AIRLINE TO PLATFORM  ALUMINUM PLATFORM
	EXTREME PROTECTION KIT
	SANDBLAST KIT
	SANDBLAST COVER ASSEMBLY
	OPTIONAL BOOM BRUSH KIT
	MOTION ALARM AB46
	UPPER CONTROL BOX COVER ASSEMBLY METAL
	UPPER CONTROL BOX COVER
	FALL RESTRAINT ASSEMBLY 6' STEEL PLATFORM
	PERSONAL FALL ARREST LANYARD ATTACHMENT
	SWING GATE INSTALLATION AB46
	PLATFORM BUMPGUARD SYSTEM CE
	AB46 TOOL TRAY
	PLATFORM WORK LIGHTS 2 FLOOD A46JE-04-0001585 AND BEFORE CE A46JE-01-010859 AND BEFORE
	WORK LIGHTS PG ANSI A46JE-04-000159 AND AFTER CE A46JE-01-010860 AND AFTER
	WIRE HARNESS PLATFORM WORK LIGHTS ANSI  A46JE-04-000159 AND AFTER CE A46JE-01-010860 AND AFTER
	PLATFORM BOX COURTESY LIGHT
	TILT LIGHT
	CSA A46JE PACKAGE
	CSA A46JE A46JE-04-000159 AND AFTER
	PINION GUARD INSTALLATION A46
	CSA  A46JE PG

	MAINTENANCE
	A46JE MAINTENANCE

	SCHEMATICS
	A46JE ELECTRICAL SCHEMATIC ANSI  A26002B
	A46JE ELECTRICAL SCHEMATIC ANSI A26002C UPDATED  WIRES ON JOYSTICK 0260006 AND 0260077
	A46JE ELECTRICAL SCHEMATIC ANSI A26002D
	A46JE ELECTRICAL SCHEMATIC CE A26006BA
	A46JE ELECTRICAL SCHEMATIC CE A26006CA ADDED OVERLOAD CONTROL  OVERLOAD SENSOR
	A46JE ELECTRICAL SCHEMATIC CE A26006DA  ADDED DUAL INDICATOR LIGHTS TO UPPER CONTROL BOX
	A26006EA ELECTRICAL SCHEMATIC CE A26006EA WIRING UPDATE
	A46JE ELECTRICAL SCHEMATIC CE A26006FB ADDED EMERGENCY POWER
	A46JE ELECTRICAL SCHEMATIC ANSI  CE A26037AA 
	A46JE ELECTRICAL SCHEMATIC ANSI CE A26037AD ADDED 10A CIRCUIT BREAKER
	A46JE ELECTRICAL SCHEMATIC ANSI CE A26037AF UPDATED BOOM SWITCH LOGIC 
	A46JE HYDRAULIC SCHEMATIC A26007AA
	A46JE HYDRAULIC SCHEMATIC A26007BA  ADDED ACCUMULATOR
	A46JE ELECTRICAL SCHEMATIC A26007DD A46JE HYDRAULIC SCHEMATIC A26007DD CHANGED THE ROUTING OF THE HOSE BETWEEN THE PUMP AND RESERVOIR TANK
	A46JE HYDRAULIC SCHEMATIC A26007DE UPDATED INTERNALS OF CONTROL VALVE AND BRAKE VALVE

	別表A：ページ インデックス
	別表B：部品インデックス

